
KYOD1 33U-IM 

TWO-COLOR 
OFFSET PRESS 

July '90 This parts list also includes the optional accessories 

fór your conyenience when ordering. 



825 

511 

872 

892 

880 

830 

510 535 210 240 

230 250 260 110 	369 	320 	170 	355 

512 

350 

330 

315 

380 

895 

820 

630 

#g 

 
310 	540 

890 

245 

520 

290 

220 

540 

44iJ Operation side 

828 870 630 

860 

514 

, Machine model No.: 5340Z 5340G 

ÁRil 	Nnn nnPratinn QirIc  



Copyright ©1986 Ryobi Limited. All rights reserved. This manual may not be duplicated, 

reproduced or transmitted (in whole or in part) in any form or by any means, electronic 

or mechanical, (including without limitation photocopy, facsimile, recording or any infor-

mation storage and retrieval system)without the prior written consent of Ryobi Limited. 

Disclaimer of Warranties (Express or Implied). While due care has been taken in the pre-

paration of this manual, Ryobi Limited makes no representation or warranties with respect 

of the adequacy or accuracy hereof and specif ically disclaims any implied warranties of 

merchantability or fitness for any particular purpose. Further, Ryobi Limited reserves the 

right to revise this publication and to make changes (both substantial and insubstantial 

in nature) in the contents hereof from time to time hereafter without obligation of Ryobi 

Limited to notify any person or organization of such revisions or changes. 

Safety Warning. Safety devices have been installed for your protection and safety. 

The removal, disconnection or alteration of any safety guard, protective cover, safety 

interlock or other safety or protective device comprising part of the equipment described 

herein poses an undue safety hazard. 

Disclaimer of Liability. Ryobi Limited disclaims any responsibility or I iabi lity for personal 

injury, death or property damage caused by or arising out of (1) the removal, disconnection 

or alteration of any safety guard, protective cover, safety interlock or other safety or 

protective device comprising part of the equipment described herein, or (2) the failure 

of the person or persons operating the equipment described herein or servicing or repairing 

the same to observe all operating and safety procedures and warninas contained herein. 

Warning /  

1. This manual may not be copied partially or f ully without the permission of Ryobi. 

2 The contents of this manual are subject to change without any notification. 

3 , This manuals contents have been carefully checked but if you notice something 

that is unclear, a mistake, or something is left out, please contact Ryobi. 

4 •  We are not responsible for any machine poor operation results. 

. 

	

2. 	3't, 	 ffi) 19 

	

3. 	 UÏ, , 
1.1\ . 

	

4. 	Lit.0r)3WW,'-'31iv-Ct 3 

Copyright C) Ryobi Limited 1986. 6 



ffi L 	SECTION INDEX :J/SECTION 

110-170 

210-290 

fiI3 	Bed section 

Main section 

41AI3 	Feeder section 
	

310-380 

7.1( 	 Ink,water section 
	

510-540 

120. 	 Electrical section 
	

611-630 

JM 	1:■=1p 	 Accessories section 
	

650-652 

ff,,ft 	 Lubrication section 
	

655-656 
	

11 

Cover section etc. 	 680-840 

Chain delivery section 
	 860-895 

ffl ià=1% 	 f:195 	Part number index 



1g5 i! 1-41-* 1 
PART NUMBER INDEX 



PART NUMBER SECTION No 
No 

NBH -624s 5340G 355 130 
5110 10 	010-4 5340z 840 
5110 10 	100-4 5340z 840 
5110 10 	110 5340z 840 14 
5110 10 	121 5340z 840 7 
5110 10 	122 5340z 840 26 
5110 10 	123 5340z 840 38 
5110 10 	130 5340z 840 39 
5110 10 	141 5340z 840 12 
5110 10 	142-1 5340z 840 31 
5110 10 	143-2 5340z 840 23 
5110 10 	171 5340z 840 25 
5110 10 	180-1 5340z 840 
5110 10 	190-1 5340z 840 
5110 20 	110-1 5340z 840 
5110 20 	111 5340z 840 4 
5110 20 	112 5340z 840 6 
5110 20 	113-1 5340z 840 24 
5110 20 	114-1 5340Z 840 18 
5110 20 	115 5340Z 840 17 
5110 20 	116-2 5340z 840 19 
5110 20 	117 5340z 840 29 
5110 20 	118-3 5340z 840 20 
5110 20 	119 5340z 840 5 
5110 20 	121 5340z 840 3 
5110 20 	131-1 5340z 840 1 
5110 20 	132-1 5340z 840 8 
5110 20 	140 5340z 840 45 
5110 20 	150 5340z 840 41 
5110 20 	160 5340z 840 42 
5110 20 	170 5340z 840 43 
5110 20 	180 5340z 840 44 
5110 20 	190 5340Z 840 50 
5290 12 	314 5340G 540 121 
5290 14 	120 5340G 110 8 
5290 16 	200-3 5340z 170 
5290 16 	212 5340Z 170 36 
5290 16 	215 5340z 170 29 
5290 16 	226 5340z 170 61 
5290 16 	311 5340z 170 7 
5290 16 	312 5340z 170 27 
5290 16 	313 5340z 170 22 
5290 16 	314 5340z 170 26 
5290 16 	315 5340z 170 21 
5290 16 	316 5340z 170 25 
5290 16 	411 5340z 170 32 
5290 16 	412-1 5340z 170 53 
5290 16 	413 5340z 170 57 
5290 16 	414 5340z 170 56 
5290 16 	415-2 5340z 170 34 
5290 17 	111 5340z 170 50 
5290 17 	113 5340z 170 15 
5290 17 	113 5340z 320 79 
5290 17 	113 5340z 880 10 
5290 17 	115 5340z 170 47 
5290 17 	115 5340z 320 81 
5290 17 	115 5340z 880 12 
5290 17 	119 5340z 170 51 
5290 17 	120 5340z 170 5 
5290 21 	123 5340z 330 39 
5290 21 	142 5340Z 210 108 
5290 21 	142 5340Z 220 4 

13 
PART NUMBER SECTION No. 

No. 

5290 161 5340G 530 75 
5290 161 5340z 210 36 
5290 161 5340z 220 75 
5290 161 5340z 330 44 
5290 164 5340G 370 61 
5290 164 5340z 360 73 
5290 212 5340G 511 38 
5290 316 5340G 511 51 
5290 316 5340G 530 104 
5290 316 5340z 350 65 
5290 521 5340G 890 66 
5290 521 5340z 350 77 
5290 521 5340z 380 43 
5290 612 5340G 370 10 
5290 612 5340z 210 28 
5290 612 5340z 220 95 
5290 641 5340G 370 44 
5290 641 5340z 330 63 
5290 643 5340z 330 62 
5290 318 5340z 210 2 
5290 318 5340z 220 47 
5290 112 5340z 240 87 
5290 112 5340z 245 87 
5290 112 5340z 365 58 
5290 113 5340z 250 10 
5290 113 5340Z 260 38 
5290 115 5340G 540 93 
5290 118 5340G 530 98 
5290 126 5340z 250 21 
,5290 126 5340z 860 24 
5290 127 5340z 230 20 
5290 127 5340z 240 88 
5290 127 5340z 245 88 
5290 127 5340z 365 44 
5290 233 5340z 240 102 
5290 233 5340z 245 102 
5290 234 5340z 240 103 
5290 234 5340z 245 103 
5290 251 5340G 540 71 
5290 251 5340z 240 12 
5290 251 5340z 245 12 
5290 252 5340z 240 112 
5290 252 5340z 245 112 
5290 253 5340z 240 1 
5290 253 5340z 245 1 
5290 275 5340G 513 23 
5290 311 5340G 530 69 
5290 113 5340z 250 18 
5290 114 5340z 250 12 
5290 114 5340z 260 26 
5290 114 5340z 365 49 
5290 114 5340z 870 21 
5290 115 5340z 260 20 
5290 112 5340G 370 31 
5290 112 5340z 210 78 
5290 112 5340z 220 77 
5290 213 5340Z 260 31 
5290 222 5340z 260 15 
5290 210 5340G 370 20 
5290 210 5340z 330 32 
5290 210 5340z 895 10 
5290 222-1 5340G 530 38 



• /--•• • • 
	

• ,••• • W' ••■■•1•■••• • 	• .•ffir •■■■• 

PART NUMBER SECTION No. 
No. 

5290 29 311 5340G 530 2 
5290 29 311 5340Z 230 7 
5290 29 311 5340Z 360 36 
5290 29 311 5340Z 365 18 
5290 29 311 5340Z 380 44 
5290 29 311 5340Z 892 2 
5290 29 312 5340G 355 90 
5290 29 312 5340G 511 110 
5290 29 312 5340G 530 15 
5290 29 312 5340Z 310 7 
5290 29 312 5340Z 330 40 
5290 29 312 5340Z 380 21 
5290 29 313 5340G 370 37 
5290 29 313 5340G 530 5 
5290 29 313 5340Z 240 13 
5290 29 313 5340Z 245 13 
5290 29 313 5340Z 330 59 
5290 29 313 5340Z 380 15 
5290 29 313 5340Z 755 15 
5290 29 314 5340G 540 121 
5290 29 314 5340Z 330 19 
5290 29 314 5340Z 360 16 
5290 29 314 5340Z 895 9 
5290 29 315 5340G 355 65 
5290 29 315 5340G 512 15 
5290 29 315 5340G 530 87 
5290 29 315 5340G 890 39 
5290 29 315 5340Z 365 13 
5290 29 315 5340Z 892 33 
5290 29 411 5340Z 230 35 
5290 29 411 5340Z 365 26 
5290 29 412 5340Z 210 68 
5290 29 412 5340Z 220 72 
5290 29 412 5340Z 230 34 
5290 29 412 5340Z 365 27 
5290 31 116 5340Z 880 50 
5290 31 122 5340Z 310 26 
5290 31 122 5340Z 312 12 
5290 31 151-1 5340Z 650 4 
5290 31 152-1 5340Z 650 3 
5290 31 153-1 5340Z 650 2 
5290 31 214 5340G 355 40 
5290 32 112 5340Z 320 42 
5290 32 113 5340Z 320 51 
5290 32 114 5340Z 320 55 
5290 32 115 5340Z 320 43 
5290 32 117 5340Z 320 50 
5290 32 121 5340Z 320 54 
5290 32 122 5340Z 320 53 
5290 32 123-1 5340Z 320 47 
5290 32 125 5340z 320 46 
5290 32 126 5340Z 320 45 
5290 32 141 5340G 355 16 
5290 32 141 5340Z 320 48 
5290 32 141 5340Z 892 27 
5290 32 211 5340Z 320 49 
5290 32 212-1 5340Z 320 62 
5290 32 213 5340Z 320 66 
5290 32 214 5340Z 320 67 
5290 32 215 5340Z 320 61 
5290 32 216 5340Z 320 65 
5290 32 310 5340Z 320 73 

PART NUMBER SECTION No 
No 

5290 32 313 5340Z 320 75 
5290 32 420 5340Z 320 4 
5290 32 430 5340Z 320 7 
5290 32 440 5340Z 320 6 
5290 32 451 5340Z 320 3 
5290 32 452 5340G 355 74 
5290 32 452 5340Z 320 5 
5290 32 452 5340Z 350 55 
5290 32 452 5340Z 380 1 
5290 32 531 5340Z 320 24 
5290 32 532-1 5340Z 320 15 
5290 32 533-1 5340Z 320 8 
5290 33 122 5340Z 892 24 
5290 33 141 5340Z 330 65 
5290 33 142-1 5340Z 330 12 
5290 33 213 5340Z 330 28 
5290 33 213Z 5340Z 330 
5290 33 214 5340G 511 23 
5290 33 214 5340G 520 42 
5290 33 214 5340G 540 87 
5290 33 214 5340Z 330 20 
5290 33 215 5340Z 330 31 
5290 33 215Z 5340Z 330 
5290 33 230-1 5340Z 330 17 
5290 33 311 5340Z 330 30 
5290 33 312 5340Z 330 21 
5290 33 313 5340Z 330 22 
5290 33 431 5340Z 330 13 
5290 33 451 5340Z 210 35 
5290 33 451 5340Z 220 3 
5290 33 454 5340Z 210 107 
5290 33 454 5340Z 220 5 
5290 33 455 5340Z 330 8 
5290 33 511 5340Z 380 51 
5290 33 512 5340Z 380 49 
5290 33 515 5340Z 380 50 
5290 33 534 5340G 370 25 
5290 34 130 5340Z 330 49 
5290 34 141-1 5340Z 330 50 
5290 34 142 5340Z 330 36 
5290 34 151 5340Z 330 46 
5290 34 152 5340Z 170 3 
5290 34 152 5340Z 330 67 
5290 35 113 5340Z 380 38 
5290 35 131 5340G 890 64 
5290 35 131 5340Z 240 51 
5290 35 131 5340Z 245 51 
5290 35 131-1 5340G 540 2 
5290 35 136-1 5340Z 330 1 
5290 36 112 5340Z 360 33 
5290 36 212 5340z 360 47 
5290 36 214 5340Z 350 104 
5290 36 214 5340Z 360 41 
5290 36 321 5340Z 360 8 
5290 36 351 5340Z 350 79 
5290 36 353 5340Z 360 23 
5290 36 354 5340Z 360 5 
5290 36 355-1 5340Z 360 26 
5290 37 123 5340G 370 65 
5290 37 123 5340G 513 43 
5290 37 123 5340G 530 11 
5290 37 123 5340Z 210 118 



PART NUMBER SECTION No. 
No 

5290 37 123 5340Z 220 116 
5290 37 123 5340Z 330 3 
5290 37 123 5340Z 360 34 
5290 37 151 5340G 370 43 
5290 37 211 5340G 370 59 
5290 37 220 5340G 370 57 
5290 37 231 5340G 370 58 
5290 37 232 5340G 370 52 
5290 37 233 5340G 355 99 
5290 37 233 5340G 370 60 
5290 37 233-1 5340G 530 121 
5290 37 240-1 5340G 370 55 
5290 37 251 5340G 370 56 
5290 37 251 5340G 520 52 
5290 37 310-1 5340G 370 
5290 37 310Z-1 5340G 370 
5290 37 311 5340G 370 53 
5290 37 312 5340G 370 54 
5290 37 313 5340G 370 12 
5290 37 313-1 5340G 370 51 
5290 37 314 5340G 370 27 
5290 37 314 5340G 530 116 
5290 37 421-1 5340G 370 62 
5290 37 431 5340G 370 42 
5290 37 432 5340G 370 41 
5290 37 433 5340G 355 98 
5290 37 433 5340G 370 48 
5290 37 433 5340G 511 67 
5290 37 433 5340Z 210 17 
5290 37 433 5340Z 220 74 
5290 37 433 5340Z 360 58 
5290 37 433 5340Z 755 18 
5290 37 433 5340Z 828 4 
5290 37 434 5340G 370 47 
5290 37 434 5340Z 330 43 
5290 37 434 5340Z 350 78 
5290 37 512 5340G 370 30 
5290 37 513-1 5340G 530 77 
5290 37 513-1 5340Z 892 8 
5290 37 514 5340G 530 19 
5290 37 515 5340G 370 29 
5290 37 610 5340G 370 
5290 37 611 5340G 370 4 
5290 37 612 5340G 370 1 
5290 37 613 5340G 370 6 
5290 37 613 5340G 890 40 
5290 37 614 5340G 370 3 
5290 37 614 5340G 890 42 
5290 37 712 5340G 370 50 
5290 37 721 5340G 370 17 
5290 37 722 5340G 370 15 
5290 37 814 5340G 370 9 
5290 37 814 5340G 890 20 
5290 38 121 5340Z 320 19 
5290 38 121 5340Z 380 20 
5290 38 141 5340Z 330 58 
5290 38 232 5340Z 380 16 
5290 38 233 5340Z 380 25 
5290 38 235 5340G 512 67 
5290 38 235 5340G 535 12 
5290 38 235 5340G 540 118 
5290 38 235 5340Z 240 107 

PART NUMBER SECTION No. 
No. 

5290 38 235 5340Z 245 107 
5290 38 236 5340Z 380 30 
5290 38 238 5340G 355 95 
5290 38 238 5340G 535 31 
5290 38 238 5340Z 380 24 
5290 38 310-1 5340Z 380 6 
5290 38 321 5340Z 380 5 
5290 38 322-1 5340Z 380 18 
5290 38 330 5340Z 380 9 
5290 38 341 5340Z 380 10 
5290 41 114-1 5340Z 210 41 
5290 41 114-1 5340Z 220 102 
5290 43 112 5340Z 360 35 
5290 43 112Z 5340Z 360 
5290 44 241 5340Z 892 60 
5290 51 043 5340G 511 46 
5290 51 043 5340G 513 16 
5290 51 063 5340G 511 30 
5290 51 063 5340G 890 36 
5290 51 064 5340G 511 28 
5290 51 064 5340G 890 34 
5290 51 070 5340G 511 29 
5290 51 070 5340G 890 35 
5290 51 082 5340G 511 18 
5290 51 083 5340G 511 17 
5290 51 083 5340G 514 60 
5290 51 083 5340G 535 45 
5290 51 083 5340G 540 22 
5290 51 090-1 5340G 511 47 
.5290 51 120-1 	• 5340G 511 72 
5290 51 122 5340G 511 70 
5290 51 123 5340G 511 68 
5290 51 123 5340G 514 43 
5290 51 123 5340Z 360 10 
5290 51 132-1 5340G 530 85 
5290 51 133 5340G 511 59 
5290 51 133 5340G 530 84 
5290 51 134 5340G 530 91 
5290 51 135 5340G 511 58 
5290 51 135 5340G 530 83 
5290 51 212-2 5340G 512 32 
5290 51 231 5340G 512 31 
5290 51 312 5340G 511 83 
5290 51 414 5340G 513 26 
5290 51 414 5340G 535 43 
5290 51 423 5340G 513 18 
5290 51 424 5340G 513 31 
5290 51 426 5340G 513 32 
5290 51 427 5340G 513 15 
5290 51 427 5340G 890 79 
5290 51 432 5340G 512 43 
5290 51 433 5340G 512 42 
5290 51 437 5340G 512 45 
5290 51 437 5340G 513 39 
5290 51 521 5340G 512 28 
5290 51 521 5340G 513 12 
5290 51 622-2 5340G 512 22 
5290 51 632-2 5340G 512 23 
5290 51 640-2 5340G 512 
5290 51 642-2 5340G 512 17 
5290 51 722 5340G 514 12 
5290 51 730-1 5340G 514 



■1.1,11111L11■1 l 	11MLI1■/ 

PART NUMBER SECTION No. 
No 

5290 51 730-1 5340G 535 
5290 51 731-1 5340G 514 44 
5290 51 732 5340G 355 21 
5290 51 732 5340G 514 33 
5290 51 732 5340G 535 25 
5290 51 732 5340Z 360 65 
5290 51 733-1 5340G 514 61 
5290 51 733-1 5340G 535 46 
5290 51 735 5340G 514 13 
5290 51 735 5340G 535 19 
5290 51 736 5340G 514 1 
5290 51 736 5340G 535 35 
5290 51 737 5340G 514 28 
5290 51 738 5340G 514 26 
5290 51 741 5340G 514 52 
5290 51 742 5340G 514 6 
5290 51 742 5340G 535 39 
5290 51 744 5340G 514 34 
5290 51 821-1 5340G 514 14 
5290 51 822 5340G 514 8 
5290 51 831 5340G 514 7 
5290 52 112 5340G 514 18 
5290 52 115 5340G 514 17 
5290 52 119 5340G 514 35 
5290 52 119 5340G 520 25 
5290 52 119 5340G 535 24 
5290 52 130 5340G 514 
5290 52 213 5340G 520 62 
5290 52 244 5340G 535 28 
5290 52 244 5340z 210 84 
5290 52 244 5340z 220 62 
5290 52 244 5340z 360 9 
5290 52 322 5340G 530 73 
5290 52 422 5340z 860 5 
5290 52 423-1 5340G 530 128 
5290 52 423-1 5340z 750 1 
5290 52 423-1 5340z 751 20 
5290 52 535 5340G 512 5 
5290 52 535 5340G 513 3 
5290 53 121 5340G 520 24 
5290 53 132-1 5340G 535 20 
5290 53 255 5340G 530 62 
5290 53 255 5340G 825 81 
5290 54 325 5340z 210 97 
5290 54 325 5340z 220 63 
5290 54 338 5340G 355 41 
5290 54 338 5340G 512 73 
5290 54 338 5340G 540 16 
5290 54 341 5340G 355 137 
5290 54 413 5340G 540 7 
5290 54 669-1 5340G 540 1 
5290 61 135-1 5340G 710 30 
5290 61 633 5340G 611 39 
5290 61 633 5340G 615 53 
5290 61 633 5340G 710 31. 
5290 61 633 5340G 720 38 
5290 61 916-2 5340G 630 5 
5290 61 941 5340z 680 18 
5290 61 961 5340z 680 1 
5290 61 963 5340z 680 4 
5290 61 964 5340z 680 2 
5290 61 965 5340z 680 6 

PART NUMBER SECTION No 
No 

5290 74 068 5340G 720 28 
5290 74 071 5340z 750 62 
5290 74 071 5340z 751 43 
5290 74 072 5340G 710 36 
5290 74 073 5340G 710 37 
5290 74 073 5340G 720 42 
5290 75 031 5340z 750 18 
5290 75 031 5340z 751 5 
5290 76 022 5340z 750 10 
5290 76 022 5340z 751 7 
5290 82 162 5340G 890 52 
5290 84 991 5340Z 380 48 
5290 86 413 5340z 860 25 
5290 87 317 5340z 872 7 
5290 87 319 5340Z 872 11 
5290 87 421-1 5340z 860 2 
5290 87 422-1 5340z 860 12 
5290 87 423-1 5340z 860 10 
5290 87 431-1 5340z 860 29 
5290 87 441 5340z 860 11 
5290 88 112 5340G 890 48 
5290 88 112Z 5340G 890 
5290 88 115 5340G 890 46 
5290 88 131 5340G 890 31 
5290 88 133 5340G 890 41 
5290 88 134 5340G 890 21 
5290 88 142 5340z 880 32 
5290 88 144 5340G 890 49 
5290 88 170 5340G 512 3 
5290 88 170 5340G 513 5 
5290 88 170 5340G 890 19 
5290 88 180 5340G 890 28 
5290 88 183 5340G 890 30 
5290 88 190 5340G 890 51 
5290 88 193 5340G 890 3 
5290 88 194 5340G 890 1 
5290 88 194z 5340G 890 
5290 88 231 5340z 880 44 
5290 88 235 5340z 880 36 
5290 88 250 5340z 880 21 
5290 89 112 5340G 890 59 
5290 89 120 5340G 890 55 
5290 89 129 5340G 890 81 
5290 89 135 5340G 890 60 
5290 89 142 5340z 895 18 
5290 89 143 5340z 880 30 
5290 89 148 5340G 890 56 
5290 89 211 5340G 890 11 
5290 89 212 5340G 890 14 
5290 89 213 5340G 890 9 
5290 89 215 5340G 890 7 
5290 89 216 5340G 890 4 
5290 89 219 5340G 890 2 
5290 89 222 5340z 892 36 
5290 89 224 5340z 892 3 
5290 89 227-1 5340z 892 26 
5290 89 228 5340z 892 59 
5290 89 323-2 5340z 892 25 
5290 89 324 5340z 892 11 
5290 89 325 5340z 892 23 
5290 89 422 5340G 514 59 
5290 89 422 5340z 892 51 



g13 	IPn 	# 	-g-  
PART NUMBER 

b:,>#
No 

SECTION No. 

5290 89 423 5340z 892 53 
5295 75 020-1 5340z 750 23 
5295 75 020-1 5340z 751 3 
5295 75 031-1 5340z 750 34 
5295 75 040 5340z 750 47 
5295 75 040 5340z 751 38 
5295 76 013 5340G 355 59 
5295 76 013 5340z 751 37 
5296 33 525-1 5340G 520 57 
5296 88 160 5340G 890 
5296 88 161 5340G 890 80 
5300 12 220-1 5340z 320 34 
5300 12 223 5340z 320 35 
5300 12 224 5340G 514 21 
5300 12 224 5340G 535 16 
5300 12 224 5340G 890 77 
5300 12 224 5340z 170 44 
5300 12 224 5340z 320 37 
5300 12 224 5340z 880 15 
5300 17 116 5340z 170 46 
5300 17 116 5340z 320 82 
5300 17 116 5340z 880 13 
5300 17 117 5340G 535 17 
5300 17 117 5340z 170 45 
5300 17 117 5340z 320 83 
5300 17 117 5340z 880 14 
5300 21 424 5340z 240 39 
5300 21 424 5340z 245 39 
5300 21 424 5340z 250 29 
5300 21 424• 5340z 880 58 
5300 21 424 5340z 892 58 
5300 22 313 5340z 210 4 
5300 22 313 5340z 220 49 
5300 22 317 5340z 210 3 
5300 22 317 5340z 220 48 
5300 25 117 5340z 650 35 
5300 29 317 5340G 820 51 
5300 29 317 5340G 825 32 
5300 32 550 5340z 320 39 
5300 32 568 5340z 365 64 
5300 32 569 5340z 320 22 
5300 32 571 5340z 320 20 
5300 32 574 5340z 320 26 
5300 33 538 5340G 370 35 
5300 33 538 5340G 511 35 
5300 33 538 5340G 513 60 
5300 33 538 5340G 820 54 
5300 33 538 5340G 825 2 
5300 33 538 5340z 240 53 
•5300 33 538 5340z 245 53 
5300 33 561-1 5340G 890 72 
5300 33 561-1 5340z 210 49 
5300 33 561-1 5340Z 220 108 
5300 33 561-1 5340z 380 35 
5300 33 562 5340G 520 15 
5300 33 562 5340G 890 68 
5300 33 562 5340z 210 50 
5300 33 562 5340z 220 106 
5300 33 562 5340z 360 69 
5300 33 562 5340Z 380 40 
5300 36 •352 5340z 360 29 
5300 37 411 5340G 370 39 

PART NUMBER SECTION No. 
No 

5300 37 810 5340G 370 
5300 37 811 5340G 370 67 
5300 37 815 5340G 370 68 
5300 37 815 5340G 890 82 
5300 37 820 5340G 370 69 
5300 37 820 5340G 890 83 
5300 38 234-1 5340z 380 29 
5300 45 243 5340G 530 6 
5300 45 243 5340z 230 30 
5300 45 243 5340z 365 34 
5300 51 160 5340G 511 52 
5300 51 170 5340G 511 54 
5300 51 170 5340G 530 105 
5300 51 180-1 5340G 511 49 
5300 51 631-2 5340G 512 25 
5300 51 631z-2 5340G 512 
5300 51 633-2 5340G 512 24 
5300 51 641 5340G 512 19 
5300 51 641z 5340G 512 
5300 51 644 5340G 512 18 
5300 51 842 5340G 514 9 
5300 52 121 5340z 828 39 
5300 52 122-1 5340G 514 20 
5300 53 213 5340G 530 66 
5300 53 213 5340z 750 26 
5300 53 213 5340z 751 24 
5300 53 214-1 5340G 530 65 
5300 53 216 5340G 530 56 
5300 53 250-1 5340G 530 

,5300 53 250-1 5340G 825 
5300 53 252-1 5340G 530 64 
5300 53 252-1 5340G 825 83 
5300 53 253 5340G 530 63 
5300 53 253 5340G 825 82 
5300 53 254-1 5340G 530 61 
5300 53 254-1 5340G 825 79 
5300 53 256 5340G 530 59 
5300 53 256 5340G 825 78 
5300 54 152 5340z 210 117 
5300 54 152 5340z 220 117 
5300 54 152 5340z 365 15 
5300 54 161 5340z 330 68 
5300 54 332 5340z 360 71 
5300 56 085 5340G 512 11 
5300 56 088 5340z 210 43 
5300 56 088 5340z 220 87 
5300 56 091 5340G 512 70 
5300 57 023-1 5340z 828 16 
5300 57 024 5340z 828 46 
5300 57 052 5340z 330 42 
5300 57 133 5340G 511 26 
5300 57 133 5340G 530 133 
5300 58 143 5340Z 320 11 
5300 58 143z 5340z 320 
5300 58 144 5340G 511 109 
5300 58 144 5340z 320 12 
5300 58 145 5340G 355 113 
5300 58 145 5340z 350 82 
5300 58 364 5340G 511 55 
5300 58 364 5340G 530 106 
5300 58 513 5340G 355 67 
5300 58 513 5340G 820 14 



PART NUMBER SECTION No. 
No 

5300 58 513 5340G 825 24 
5300 59 126 5340G 355 104 
5300 59 132 5340G 513 74 
5300 59 132 5340G 820 26 
5300 59 132 5340G 825 38 
5300 59 132 5340z 310 47 
5300 59 133 5340Z 310 48 
5300 59 134 5340z 892 52 
5300 59 331 5340Z 310 50 
5300 59 565 5340z 210 40 
5300 59 565 5340z 220 61 
5300 59 565 5340z 360 66 
5300 59 566 5340G 520 17 
5300 59 566 5340z 360 77 
5300 61 124-1 5340G 110 1 
5300 71 155 5340G 710 17 
5300 71 155 5340G 720 20 
5300 71 156 5340G 710 7 
5300 71 156 5340G 720 3 
5300 72 013 5340G 710 25 
5300 72 021 5340G 710 3 
5300 72 021 5340G 720 2 
5300 73 014 5340G 710 28 
5300 73 015 5340G 720 34 
5300 73 031 5340G 710 14 
5300 73 031 5340G 720 29 
5300 75 016 5340z 350 59 
5300 75 017 5340z 350 109 
5300 75 112 5340z 750 54 
5300 75 112 5340z 892 50 
5300 82 184-1 5340G 825 64 
5300 82 185-1 5340G 820 17 
5300 82 185-1 5340G 825 62 
5300 82 186 5340G 825 55 
5300 82 187 5340G 820 18 
5300 82 188 5340G 820 37 
5300 82 188 5340G 825 63 
5300 82 256 5340G 535 11 
5300 82 256 5340G 820 8 
5300 82 256 5340G 825 58 
5300 82 257 5340G 820 9 
5300 82 257 5340G 825 59 
5300 82 259 5340G 820 25 
5300 82 259 5340G 825 45 
5300 82 282 5340G 820 10 
5300 82 282 5340G 825 71 
5300 82 364 5340z 828 3 
5300 82 513 5340z 828 35 
5300 82 517 5340Z 828 42 
5300 82 518 5340Z 828 41 
5300 82 520-1 5340G 530 54 
5300 82 520-1 5340Z 828 27 
5300 82 543 5340G 825 76 
5300 87 121-1 5340Z 870 46 
5300 87 161-1 5340Z 870 29 
5300 87 162 5340Z 870 42 
5300 87 212 5340Z 870 60 
5300 87 212Z 5340Z 870 
5300 87 213 5340Z 870 57 
5300 87 213Z 5340Z 870 
5300 87 410 5340Z 872 1 
5300 87 424-1 5340Z 860 20 

PART NUMBER SECTION No. 
No. 

5300 87 425-1 5340Z 860 1 
5300 89 210 5340G 890 
5300 89 214 5340G 890 16 
5300 89 822-2 5340z 680 8 
5310 12 220 5340Z 320 34 
5310 12 223 5340z 320 35 
5310 17 117 5340G 535 17 
5310 17 117 5340z 170 45 
5310 17 117 5340z 320 83 
5310 17 117 5340z 880 14 
5310 22 313 5340z 210 4 
5310 22 313 5340z 220 49 
5310 24 211 5340z 240 3 
5310 24 211 5340Z 245 3 
5310 29 232 5340z 290 30 
5310 29 232 5340z 315 5 
5310 29 232 5340z 895 20 
5310 31 120 5340z 310 
5310 31 121 5340z 310 24 
5310 31 154-1 5340z 650 1 
5310 31 215 5340z 310 21 
5310 32 111 5340z 320 44 
5310 32 116 5340z 320 59 
5310 32 118 5340z 320 58 
5310 32 119 5340Z 751 29 
5310 32 410 5340z 315 4 
5310 33 211 5340z 330 26 
5310 33 221 5340z 330 25 
5310 33 538 5340G 370 35 
5310 33 538 5340G 511 35 
5310 33 538 5340G 513 60 
5310 33 538 5340G 820 54 
5310 33 538 5340G 825 2 
5310 33 538 5340Z 240 53 
5310 33 538 5340Z 245 53 
5310 36 215 5340Z 360 44 
5310 37 510 5340G 370 
5310 37 510Z 5340G 370 
5310 37 511 5340G 370 32 
5310 37 516 5340G 370 28 
5310 37 710 5340G 370 
5310 37 711 5340G 370 18 
5310 37 720 5340G 370 
5310 37 720Z 5340G 370 
5310 37 723 5340G 370 11 
5310 37 724 5340G 370 14 
5310 37 730 5340G 370 
5310 37 810 5340G 370 
5310 37 811 5340G 370 67 
5310 37 815 5340G 370 68 
5310 37 815 5340G 890 82 
5310 37 820 5340G 370 69 
5310 37 820 5340G 890 83 
5310 38 351 5340Z 380 2 
5310 44 314 5340Z 380 8 
5310 44 314 5340Z 880 22 
5310 52 121 5340Z 828 39 
531p 52 122-1 5340G 514 20 
5310 52 214 5340G 520 55 
5310 52 292 5340Z 210 53 
5310 52 292 5340Z 220 115 
5310 52 293 5340Z 210 45 



PART NUMBER SECTION No 
No 

5310 52 293 5340Z 220 113 
5310 52 521 5340G 513 57 
5310 52 522 5340G 513 58 
5310 52 660 5340G 520 56 
5310 53 155-1 5340G 530 127 
5310 55 315 5340Z 315 7 
5310 71 157 5340G 710 21 
5310 71 157 5340G 720 17 
5310 73 013 5340G 710 29 
5310 82 181 5340G 820 2 
5310 82 181 5340G 825 47 
5310 82 281 5340G 820 11 
5310 82 281 5340G 825 15 
5310 82 323-2 5340G 820 46 
5310 82 323-2 5340G 825 13 
5310 82 518 5340Z 828 43 
5310 87 150-1 5340Z 870 
5310 87 154 5340Z 870 28 
5310 87 314 5340Z 872 10 
5310 87 423-1 5340Z 860 30 
5310 87 522 5340Z 870 58 
5310 88 113-1 5340G 890 29 
5310 88 140 5340Z 880 
5310 88 141 5340Z 880 34 
5310 88 145-1 5340Z 880 54 
5310 88 146 5340Z 880 37 
5310 88 160 5340G 890 
5310 88 161 5340G 890 80 
5310 88 233 5340Z 880 42 
5310 89 133-1 5340G 890 54 
5310 89 134-1 5340G 890 53 
5310 89 223 5340Z 892 9 
5310 89 311 5340Z 892 31 
5316 89 133-1 5340G 890 54 
5316 89 134 5340G 890 53 
5320 24 240 5340Z 240 11 
5320 24 240 5340Z 245 11 
5320 65 211-2 5340G 652 6 
5320 65 212 5340G 652 5 
5320 87 217-1 5340Z 880 8 
5321 22 121 5340Z 210 15 
5321 22 121 5340Z 220 59 
5321 29 220-1 5340Z 892 5 
5321 51 564 5340G 512 68 
5321 87 313 5340Z 872 16 
5321 87 315 5340Z 872 15 
5321 87 316 5340Z 872 6 
5321 87 318-1 5340Z 872 19 
5321 87 322 5340Z 872 23 
5321 87 323 5340Z 872 18 
5322 24 112-1 5340Z 240 82 
5322 24 112-1 5340Z 245 82 
5322 24 230 5340Z 240 
5322 24 230 5340Z 245 
5322 24 231 5340Z 240 100 
5322 24 231 5340Z 245 100 
5322 24 232 5340Z 240 101 
5322 24 232 5340Z 245 101 
5322 24 271 5340Z 240 60 
5322 24 271 5340Z 245 60 
5322 51 300 5340G 511 
5322 51 310 5340G 511 82 

PART NUMBER SECTION No. 
No 

5322 51 410-1 5340G 513 20 
5322 51 610-1 5340G 512 14 
5322 51 630-2 5340G 512 
5322 51 643 5340G 512 20 
5322 51 700 5340G 514 4 
5322 51 700Z 5340G 514 
5322 51 810 5340G 514 54 
5322 51 810Z 5340G 514 
5322 51 900-2 5340G 512 
5322 51 920-2 5340G 512 
5322 51 921 5340G 512 21 
5322 51 931 5340G 512 16 
5322 52 311 5340G 530 10 
5322 52 311Z 5340G 530 
5322 52 314 5340G 530 8 
5322 52 353-3 5340G 530 89 
5322 52 355 5340G 530 113 
5322 52 357-1 5340G 530 76 
5322 53 163 5340G 530 111 
5322 53 163 5340G 535 51 
5322 53 217 5340G 530 53 
5322 53 331 5340G 511 123 
5322 53 331 5340G 535 13 
5322 53 332 5340G 535 33 
5322 53 333-1 5340G 535 32 
5322 53 334 5340G 535 23 
5322 53 350-1 5340G 535 37 
5322 53 350Z-1 5340G 535 
5322 53 352 5340G 535 53 

,5322 53 410-2 5340G 535 
5322 53 411-2 5340G 535 3 
5322 53 412 5340G 535 5 
5322 53 431-1 5340G 513 35 
5322 53 433-1 5340G 513 37 
5327 52 371 5340G 530 147 
5327 52 373 5340G 530 145 
5327 52 374 	• 5340G 530 144 
5327 52 375 5340G 530 146 
5327 52 376 5340G 530 149 
5327 52 410 5340G 530 
5327 52 411 5340G 530 123 
5327 52 421 5340G 530 130 
5327 53 009 5340G 530 
5327 53 110 5340G 530 18 
5327 53 154 5340G 530 134 
5327 53 181-1 5340G 530 138 
5327 53 183 5340G 530 137 
5327 53 184-1 5340G 530 139 
5330 11 181 5340G 110 24 
5330 13 111 5340G 110 6 
5330 16 112 5340Z 170 18 
5330 21 662 5340Z 210 86 
5330 21 662 5340Z 220 82 
5330 21 664 5340Z 210 80 
5330 21 664 5340Z 220 65 
5330 23 113 5340G 540 97 
5330 23 113 5340Z 230 21 
5330 23 113 5340Z 240 81 
5330 23 113 5340Z 245 81 
5330 23 113 5340Z 365 43 
5330 24 311 5340Z 240 62 
5330 24 311 5340Z 245 62 



'-,;`E 	g■In 	# 	-'' 
PART NUMBER 

-,3:,#-%'- 
SECTION No 

No 

5330 24 312 5340G 355 71 
5330 24 313 5340Z 240 79 
5330 24 313 5340Z 245 79 
5330 24 314-1 5340Z 240 70 
5330 24 314-1 5340Z 245 70 
5330 24 315 5340Z 240 76 
5330 24 315 5340Z 245 76 
5330 24 316-1 5340Z 240 75 
5330 24 316-1 5340Z 245 75 
5330 24 317 5340Z 240 72 
5330 24 317 5340Z 245 72 
5330 24 318 5340Z 240 78 
5330 24 318 5340Z 245 78 
5330 24 319-2 5340Z 240 63 
5330 24 319-2 5340Z 245 63 
5330 24 321 5340Z 240 65 
5330 24 321 5340Z 245 65 
5330 24 322 5340Z 240 67 
5330 24 322 5340Z 245 67 
5330 24 341 5340G 513 70 
5330 24 341 5340Z 240 44 
5330 24 341 5340Z 245 44 
5330 24 349 5340G 355 101 
5330 24 349 5340Z 240 49 
5330 24 349 5340Z 245 49 
5330 24 351 5340Z 240 47 
5330 24 351 5340Z 245 47 
5330 24 515 5340Z 870 5 
5330 24 522 5340Z 260 28 
5330 24 522 5340z•365 61 
5330 25 113 5340Z 260 25 
5330 25 118 5340Z 250 15 
5330 26 121 5340Z 260 22 
5330 26 211 5340Z 260 29 
5330 26 216 5340Z 260 30 
5330 26 221 5340Z 260 17 
5330 26 223-3 5340Z 260 14 
5330 26 224-3 5340Z 260 16 
5330 26 225-2 5340Z 260 18 
5330 29 234 5340Z 315 6 
5330 29 314 5340G 511 75 
5330 31 111-1 5340Z 310 23 
5330 31 112-1 5340Z 310 34 
5330 31 113-1 5340Z 310 37 
5330 31 116 5340Z 310 36 
5330 31 118 5340Z 310 51 
5330 31 130 5340Z 310 
5330 31 140 5340Z 310 39 
5330 31 150 5340Z 310 40 
5330 31 160 5340Z 310 
5330 31 161 5340Z 310 45 
5330 31 170 5340Z 310 46 
5330 31 180 5340Z 310 42 
5330 31 181 5340Z 310 43 
5330 31 211 5340Z 310 10 
5330 31 212 5340Z 310 3 
5330 31 216 5340Z 310 30 
5330 31 218 5340Z 310 9 
5330 31 220-1 5340Z 310 15 
5330 31 221 5340Z 310 13 
5330 31 232 5340Z 310 16 
5330 31 268 5340Z 310 20 

PART NUMBER SECTION No. 
No. 

5330 32 510 5340Z 320 38 
5330 32 520 5340Z 320 40 
5330 32 560 5340Z 320 
5330 32 563 5340Z 320 17 
5330 32 566 5340Z 320 13 
5330 32 570 5340Z 320 
5330 32 575 5340Z 320 31 
5330 32 576-1 5340Z 320 33 
5330 32 580-1 5340Z 320 
5330 33 110-1 5340Z 330 55 
5330 33 110Z- 1 5340Z 330 
5330 33 130 5340Z 330 64 
5330 33 200-1 5340Z 330 
5330 33 210 5340Z 330 
5330 33 240 5340Z 330 66 
5330 33 410 5340Z 330 54 
5330 33 410Z 5340Z 330 
5330 33 420 5340Z 330 52 
5330 33 440-1 5340Z 330 6 
5330 33 440Z- 1 5340Z 330 
5330 33 453 5340Z 330 7 
5330 33 611 5340Z 380 41 
5330 33 620 5340Z 380 47 
5330 34 110 5340Z 330 38 
5330 35 221 5340Z 350 94 
5330 35 222 5340Z 350 70 
5330 35 223 5340Z 350 93 
5330 35 224 5340Z 350 95 
5330 35 225 5340Z 350 68 
5330 35 231 5340Z 260 11 
5330 35 231 5340Z 350 4 
5330 35 232-1 5340Z 260 10 
5330 35 232-1 5340Z 310 6 
5330 35 232-1 5340Z 350 6 
5330 35 233 5340Z 260 3 
5330 35 233 5340Z 350 10 
5330 35 234 5340Z 260 2 
5330 35 235 5340Z 260 37 
5330 35 235 5340Z 350 110 
5330 35 310 5340Z 350 
5330 35 311 5340G 355 118 
5330 35 311 5340Z 350 	102 
5330 35 312 5340G 355 	114 
5330 35 312 5340Z 350 	84 
5330 35 322 5340Z 350 	76 
5330 35 323-2 5340Z 350 	75 
5330 35 330-1 5340Z 350 	62 
5330 35 330Z- 1 	5340Z 350 
5330 35 341-1 5340Z 350 	60 
5330 35 351-1 5340Z 350 	24 
5330 35 352 5340Z 350 	47 
5330 35 354-2 5340Z 350 	48 
5330 35 361-1 5340Z 350 	23 
5330 35 362 5340Z 350 	29 
5330 35 370 5340Z 350 •  
5330 35 371 5340Z 350 	86 
5330 35 410 5340Z 350 	85 
5330 35 421 5340Z 350 	103 
5330 35 422 5340Z 350 	99 
5330 35 423 5340G 530 	120 
5330 35 423 5340G 890 	63 
5330 35 424 5340Z 350; 100 



PART NUMBER SECTION No. 
No 

5330 35 430 5340Z 350 89 
5330 35 441 5340Z 350 91 
5330 35 461 5340Z 350 21 
5330 35 462 5340Z 350 45 
5330 35 463 5340Z 350 37 
5330 35 464 5340Z 350 5 
5330 35 465 5340Z 350 13 
5330 35 466 5340Z 350 44 
5330 35 467 5340Z 350 36 
5330 35 532 5340G 355 93 
5330 35 536 5340G 355 28 
5330 35 538 5340G 355 103 
5330 35 539 5340G 355 44 
5330 35 551-1 5340G 355 76 
5330 35 551-1 5340Z 350 54 
5330 35 552 5340G 355 77 
5330 35 552 5340Z 350 56 
5330 35 561 5340G 355 92 
5330 35 571 5340G 355 22 
5330 35 573 5340G 355 14 
5330 35 750 5340G 355 97 
5330 35 761 5340G 355 17 
5330 35 770 5340G 355 69 
5330 35 781-1 5340G 355 75 
5330 35 782-1 5340G 355 66 
5330 35 783 5340G 355 68 
5330 35 791 5340G 355 31 
5330 35 792 5340G 355 91 
5330 35 795-1 5340G 355 37 
5330 35 797 5340G 355 38 
5330 36 211 5340Z 360 39 
5330 36 312 5340Z 360 17 
5330 36 313 5340Z 360 24 
5330 36 314-1 5340Z 360 12 
5330 36 370 5340Z 360 25 
5330 36 381-1 5340Z 360 50 
5330 36 383 5340Z 360 56 
5330 36 384 5340Z 360 72 
5330 36 391 5340Z 360 57 
5330 36 392 5340Z 360 49 
5330 36 531 5340Z 360 4 
5330 36 531Z 5340Z 360 
5330 37 110 5340Z 330 56 
5330 37 110Z 5340Z 330 
5330 37 230 5340G 370 
5330 37 230Z 5340G 370 
5330 37 320 5340G 370 38 
5330 38 130 5340Z 330 60 
5330 38 142 5340Z 330 61 
5330 38 210 5340Z 380 19 
5330 38 210z 5340Z 380 
5330 38 220-1 5340Z 380 17 
5330 38 240 5340Z 380 13 
5330 51 111 5340G 511 73 
5330 51 112-2 5340G 511 78 
5330 51 131 5340G 511 74 
5330 51 132 5340G 511 60 
5330 51 412 5340G 513 21 
5330 51 512 5340G 512 13 
5330 51 512 5340G 513 11 
5330 51 563 	• 5340G 512 71 
5330 51 564 5340G 512 72 

PART NUMBER SECTION No. 
No 

5330 51 622 5340G 512 60 
5330 51 712 5340G 514 5 
5330 51 712 5340G 535 38 
5330 52 492 5340Z 210 22 
5330 52 492 5340Z 220 86 
5330 52 634 5340G 520 47 
5330 52 660-1 5340G 520 41 
5330 52 671 5340G 520 43 
5330 53 195 5340G 530 57 
5330 53 251-1 5340G 530 58 
5330 53 251-1 5340G 825 77 
5330 54 518 5340G 540 60 
5330 54 519 5340G 540 56 
5330 54 521 5340G 355 100 
5330 54 521 5340G 540 44 
5330 55 121-1 5340G 540 52 
5330 55 550 5340G 530 103 
5330 55 631 5340G 513 50 
5330 57 151 5340G 890 73 
5330 57 151 5340Z 210 58 
5330 57 151 5340Z 220 112 
5330 57 151 5340Z 380 39 
5330 59 566 5340Z 828 6 
5330 61 321 5340G 520 12 
5330 61 434 5340Z 892 56 
5330 61 598 5340G 611 35 
5330 61 598 5340G 615 49 
5330 61 599 5340G 611 36 
5330 61 599 5340G 615 50 

,5330 61 641-1 5340G 611 5 
5330 61 643-1 5340G 611 9 
5330 61 644-2 5340G 611 8 
5330 61 646 5340G 611 7 
5330 61 912-4 5340G 630 10 
5330 71 212 5340G 720 16 
5330 75 031 5340z 750 27 
5330 75 031 5340Z 751 18 
5330 75 120-1 5340Z 750 55 
5330 75 482-1 5340Z 751 36 
5330 75 491-1 5340Z 750 50 
5330 75 492 5340Z 750 52 
5330 82 201 5340G 513 73 
5330 82 201 5340G 820 27 
5330 82 201 5340G 825 40 
5330 82 240 5340G 820 12 
5330 82 240 5340G 825 69 
5330 82 240Z 5340G 820 
5330 82 240z 5340G 825 
5330 82 321 5340G 820 45 
5330 82 321 5340G 825 11 
5330 82 326 5340Z 650 11 
5330 82 425 5340G 820 47 
5330 82 425 5340G 825 10 
5330 82 426 5340G 820 50 
5330 82 426 5340G 825 33 
5330 82 711 5340G 820 32 
5330 82 711 5340G 825 60 
5330 82 720 5340G 820 22 
5330 82 720 5340G 825 48 
5330 82 740-1 5340G 825 74 
5330 87 215 5340Z 870 62 
5330 87 216 5340Z 870 52 



• I 	•N M•r••■■■• 

PART NUMBER SECTION No. 
No 

5330 87 217 5340z 870 55 
5330 87 218 5340Z 870 53 
5330 87 221 5340z 870 63 
5330 87 435-1 5340z 860 3 
5330 87 436-1 5340z 860 21 
5330 88 110 5340G 890 
5330 88 111 5340G 890 25 
5330 88 111z 5340G 890 
5330 88 120 5340G 890 33 
5330 88 120z 5340G 890 
5330 88 236-1 5340z 880 17 
5330 88 237-1 5340Z 880 20 
5330 88 262 5340G 890 62 
5330 89 130-1 5340G 890 
5330 89 131-1 5340G 890 58 
5330 89 139 5340z 895 13 
5330 89 141 5340z 895 19 
5330 89 144 5340Z 895 15 
5330 89 217 5340G 890 6 
5330 89 217z 5340G 890 
5330 89 221-1 5340z 892 37 
5330 89 351 5340z 892 40 
5330 89 360 5340z 892 30 
5330 89 370 5340z 892 10 
5330 89 373 5340z 892 22 
5330 89 374 5340z 892 20 
5330 89 375 5340z 892 46 
5330 89 376 5340z 892 21 
5330 89 800-2 5340z 680 
5336 24 349 5340G 355 101 
5336 24 349 5340z 240 49 
5336 24 349 5340z 245 49 
5336 54 519 5340G 540 56 
5336 71 212 5340G 720 16 
5340 11 110 5340G 110 10 
5340 11 113 5340G 110 39 
5340 11 114 5340G 110 39 
5340 11 151 5340G 110 26 
5340 11 170 5340G 110 25 
5340 15 111 5340G 110 15 
5340 15 112 5340G 110 18 
5340 16 111 5340z 170 18 
5340 16 112 5340z 170 18 
5340 16 113 5340z 170 18 
5340 17 112 5340Z 170 48 
5340 17 113 5340z 170 20 
5340 17 114 5340z 170 40 
5340 17 114 5340z 320 80 
5340 17 114 5340z 880 11 
5340 21 111 5340z 210 44 
5340 21 112 5340z 210 30 
5340 21 112 5340z 220 101 
5340 21 120 5340z 210 24 
5340 21 120z 5340z 210 
5340 21 130 5340z 210 
5340 21 130 5340z 220 
5340 21 131 5340z 210 20 
5340 21 131 5340z 220 98 
5340 21 132 5340z 210 27 
5340 21 132 5340Z 220 93 
5340 21 133 5340z 210 52 
5340 21 133 5340z 220 90 

PART NUMBER SECTION No. 
No. 

5340 21 134-1 5340z 210 81 
5340 21 134-1 5340Z 220 80 
5340 21 140 5340z 210 75 
5340 21 140z 5340z 210 
5340 21 143 5340z 210 67 
5340 21 143 5340z 220 71 
5340 21 144 5340z 210 54 
5340 21 144 5340z 220 84 
5340 21 145 5340z 210 55 
5340 21 145 5340z 220 85 
5340 21 146 5340z 210 77 
5340 21 146 5340z 220 92 
5340 21 147 5340z 210 72 
5340 21 147 5340z 220 79 
5340 21 148 5340z 210 69 
5340 21 148 5340z 220 40 
5340 21 151 5340z 210 70 
5340 21 151 5340z 220 2 
5340 21 152 5340z 210 63 
5340 21 152 5340z 220 15 
5340 21 154 5340z 210 61 
5340 21 154 5340z 220 35 
5340 21 160 5340z 210 65 
5340 21 171 5340z 210 37 
5340 21 171 5340z 220 60 
5340 21 172 5340z 210 34 
5340 21 172 5340z 220 56 
5340 21 173 5340z 210 33 
5340 21 173 5340z 220 57 
5340 21 174 5340z 210 26 
5340 21 174 5340z 220 55 
5340 21 175 5340z 210 12 
5340 21 175 5340z 220 21 
5340 21 180 5340z 210 
5340 21 180 5340z 220 
5340 21 181 5340z 210 8 
5340 21 181 5340Z 220 52 
5340 21 182 5340z 210 5 
5340 21 182 5340z 220 50 
5340 21 183 5340z 210 13 
5340 21 183 5340z 220 24 
5340 21 191 5340z 210 1 
5340 21 191 5340z 220 46 
5340 21 210 5340z 210 47 
5340 21 210 5340z 220 109 
5340 21 220 5340z 210 119 
5340 21 511 5340z 210 76 
5340 21 520 5340z 210 74 
5340 21 520 5340z 220 99 
5340 21 520z 5340z 210 
5340 21 520z 5340z 220 
5340 21 530 5340z 220 94 
5340 21 530z 5340z 220 
5340 21 540 5340z 210 73 
5340 21 540 5340z 220 110 
5340 21 550-1 5340z 210 87 
5340 21 550z-1 5340z 210 
5340 21 560 5340z 210 
5340 21 560 5340z 220 
5340 21 561 5340z 210 102 
5340 21 561 5340z 220 39 
5340 21 562-1 5340z 210 88 



gls 
PART NUMBER SECTION No 

No. 

5340 21 562-1 5340Z 220 88 
5340 21 563 5340Z 210 89 
5340 21 563 5340Z 220 83 
5340 21 564 5340Z 210 92 
5340 21 564 5340Z 220 13 
5340 21 570 5340Z 210 
5340 21 571 5340Z 210 105 
5340 21 572 5340Z 210 103 
5340 21 572 5340Z 220 30 
5340 21 572 5340Z 870 48 
5340 21 580 5340Z 210 94 
5340 21 590 5340Z 210 106 
5340 21 590 5340Z 220 91 
5340 21 610 5340Z 210 109 
5340 21 621 5340Z 210 110 
5340 21 621 5340Z 220 8 
5340 21 622 5340Z 210 113 
5340 21 622 5340Z 220 22 
5340 21 630 5340Z 210 
5340 21 630 5340Z 220 
5340 21 631-1 5340Z 210 114 
5340 21 631-1 53402 220 26 
5340 21 632-1 5340Z 210 116 
5340 21 632-1 5340Z 220 27 
5340 21 633 5340Z 210 111 
5340 21 633 5340Z 220 16 
5340 21 640 5340Z 210 112 
5340 21 640 5340Z 220 17 
5340 21 710 5340Z 220 114 
5340 21 721 5340Z 220 107 
5340 21 730 5340Z 220 76 
5340 21 730Z 5340Z 220 
5340 21 740 5340Z 220 42 
5340 21 751 5340Z 220 97 
5340 21 760-1 5340Z 220 89 
5340 21 760Z-1 5340Z 220 
5340 21 770 5340Z 220 
5340 21 771 5340Z 220 32 
5340 21 780 5340Z 220 38 
5340 21 790 5340Z 220 7 
5340 21 820-1 5340Z 210 90 
5340 21 830-1 5340Z 210 98 
5340 21 830-1 5340Z 220 43 
5340 21 841 	5340Z 210 101 
5340 21 841 	5340Z 220 67 
5340 21 842 	5340Z 210 91 
5340 21 850-1 	5340Z 210 100 
5340 21 860-1 	; 5340Z 220 44 
5340 21 871 	5340Z 220 45 
5340 21 880-1 	, 5340Z 220 66 
5340 21 891 	5340Z 210 120 
5340 23 110-2 	5340Z 230 
5340 23 110Z-2 	5340Z 230 
5340 23 111-2 	5340z 230 23 
5340 23 112 	5340Z 230 22 
5340 23 113-1 	5340Z 230 	63 
5340 23 114 	. 5340Z 230 	49 
5340 23 115 	5340Z 230 	51 
5340 23 116-1 	5340Z 230 56 
5340 23 117 	5340Z 230 58 
5340 23 118 	5340Z 230 53 
5340 23 118 	15340Z 240 90 

'Z■13 	l'in 	# 	-`' 
PART NUMBER 

-:>3.s/-'' 
SECTION No 

No 

5340 23 118 5340Z 245 90 
5340 23 131 5340Z 230 48 
5340 23 132 5340Z 230 45 
5340 23 133 5340Z 230 44 
5340 23 134 5340Z 230 46 
5340 23 135 5340Z 230 47 
5340 23 136 5340Z 230 43 
5340 23 210 5340Z 230 
5340 23 211 5340Z 230 28 
5340 23 211 5340Z 365 21 
5340 23 212 5340Z 230 36 
5340 23 212 5340Z 365 28 
5340 23 220 5340Z 230 33 
5340 23 231 5340Z 230 31 
5340 23 231 5340Z 365 33 
5340 23 231Z 5340Z 230 
5340 23 231Z 5340Z 365 
5340 23 232 5340Z 230 38 
5340 23 232 5340Z 365 46 
5340 23 232Z 5340Z 230 
5340 23 232Z 5340Z 365 
5340 23 233 5340Z 230 37 
5340 23 233 5340Z 365 47 
5340 23 234 5340Z 230 16 
5340 23 234Z 5340Z 230 
5340 23 236 5340Z 230 25 
5340 23 237 5340Z 230 8 
5340 23 237 5340Z 365 16 
5340 23 238 5340Z 230 61 

,5340 23 240 5340Z 230 2 
5340 23 311 5340Z. 230 59 
5340 23 312 5340Z 230 60 
5340 24 111-1 5340Z 240 86 
5340 24 111-1 5340Z 245 86 
5340 24 112-1 5340Z 240 58 
5340 24 112-1 5340Z 245 58 
5340 24 121 5340Z 240 84 
5340 24 121 5340Z 245 84 
5340 24 122 5340Z 240 94 
5340 24 122 5340Z 245 94 
5340 24 123 5340Z 240 91 
5340 24 123 5340Z 245 91 
5340 24 124 5340Z 240 61 
5340 24 124 53402 245 61 
5340 24 131 5340z 240 34 
5340 24 140 5340Z 240 24 
5340 24 140 5340Z 245 93 
5340 24 150 5340Z 240 93 
5340 24 150 5340Z 245 24 
5340 24 161 5340Z 240 23 
5340 24 161 5340Z 245 23 
5340 24 162 5340Z 240 26 
5340 24 162 5340Z 245 26 
5340 24 163 5340Z 240 31 
5340 24 163 5340Z 245 31 
5340 24 164 5340Z 240 20 
5340 24 164 5340Z 245 20 
5340 24 213 5340Z 240 2 
5340 24 213 5340Z 245 2 
5340 24 214 5340Z 240 8 
5340 24 214 5340Z 245 8 
5340 24 215 5340Z 240 9 



in 	i:flia 	-'' 

PART NUMBER 
-È,:› 	.'/#-'' 
SECTION No. 

No 

5340 24 215 5340z 245 9 
5340 24 220 5340z 240 
5340 24 220 5340z 245 
5340 24 221 5340z 240 95 
5340 24 221 5340z 245 95 
5340 24 262 5340z 240 96 
5340 24 262 5340z 245 96 
5340 24 263 5340z 240 97 
5340 24 263 5340z 245 97 
5340 24 266 5340z 240 98 
5340 24 266 5340z 245 98 
5340 24 267 5340Z 240 99 
5340 24 267 5340Z 245 99 
5340 24 344 5340z 240 45 
5340 24 344 5340z 245 45 
5340 24 541 5340z 240 42 
5340 24 541 5340z 245 42 
5340 24 550 5340z 240 
5340 24 550 5340z 245 
5340 24 560 5340z 240 50 
5340 24 560 5340z 245 50 
5340 24 564 5340z 240 36 
5340 24 565 5340z 245 36 
5340 24 570 5340z 240 55 
5340 24 580 5340z 240 57 
5340 24 580 5340z 245 57 
5340 24 611 5340z 245 34 
5340 24 620 5340Z 245 55 
5340 25 110-1 5340Z 250 
5340 25 111-1 5340z 250 16 
5340 25 116 5340z 650 9 
5340 25 120 5340z 650 
5340 25 121 5340z 650 34 
5340 25 150 5340z 250 26 
5340 25 160 5340z 250 30 
5340 25 211 5340z 250 20 
5340 25 212 5340Z 250 5 
5340 25 213 5340z 250 3 
5340 25 214 5340z 250 8 
5340 25 215 5340z 250 4 
5340 25 216 5340z 250 33 
5340 26 230 5340z 260 23 
5340 29 111-1 5340z 290 7 
5340 29 112-2 5340z 290 1 
5340 29 235-1 5340z 290 27 
5340 29 236 5340z 290 6 
5340 29 237 5340z 290 28 
5340 29 238 5340z 290 21 
5340 29 241 5340z 290 29 
5340 31 001 5340z 315 1 
5340 31 002-1 5340z 315 8 
5340 32 130 5340z 320 60 
5340 32 711 5340z 320 68 
5340 32 712 5340z 320 72 
5340 32 713 5340z 320 64 
5340 32 714 5340z 320 76 
5340 32 715 5340z 320 77 
5340 32 716 5340z 320 70 
5340 32 717 5340z 320 78 
5340 33 121-1 5340z 330 57 
5340 33 452 5340z 330 9 
5340 35 310 5340G 355 

PART NUMBER SECTION No 
No. 

5340 35 321 5340z 350 87 
5340 35 353 5340z 350 71 
5340 35 381 5340z 350 50 
5340 35 391 5340z 350 35 
5340 35 451 5340z 350 72 
5340 35 454 5340G 355 106 
5340 35 510 5340G 355 72 
5340 35 520 5340G 355 112 
5340 35 532 5340G 355 110 
5340 35 533 5340G 355 111 
5340 35 534 5340G 355 29 
5340 35 537 5340G 355 48 
5340 35 554 5340Z 350 53 
5340 35 555 5340G 355 78 
5340 35 556 5340G 355 78 
5340 35 562 5340G 355 81 
5340 35 572 5340G 355 7 
5340 35 711 5340G 355 25 
5340 35 720 5340G 355 24 
5340 35 720z 5340G 355 
5340 35 722 5340z 350 64 
5340 35 741 5340G 355 18 
5340 35 741z 5340G 355 
5340 35 793 5340G 355 52 
5340 35 793z 5340G 355 
5340 35 801 5340G 355 36 
5340 35 811 5340G 355 102 
5340 35 812 5340G 355 119 
5340 35 813 5340G 355 120 
5340 35 821 5340G 355 63 
5340 35 822 5340G 355 82 
5340 35 823 5340G 355 84 
5340 35 841 5340G 355 56 
5340 35 842 5340G 355 61 
5340 35 843 5340G 355 60 
5340 35 850 5340G 355 
5340 35 851 5340G 355 53 
5340 35 851z 5340G 355 
5340 35 860 5340G 355 58 
5340 35 870 5340G 355 35 
5340 35 872 5340G 355 122 
5340 35 880 5340G 355 
5340 35 881 5340G 355 123 
5340 35 882 5340G 355 124 
5340 35 890 5340G 355 
5340 35 891 5340G 355 125 
5340 35 910 5340G 355 
5340 35 920 5340G 355 
5340 35 921 5340G 355 131 
5340 35 950 5340G 355 
5340 35 960 5340G 355 
5340 35 970 5340G 355 140 
5340 35 972 5340G 355 141 
5340 35 980 5340G 355 
5340 35 990 5340G 355 138 
5340 35 992 5340G 355 139 
5340 35 994 5340G 355 136 
5340 35 996 5340G 355 135 
5340 36 210 5340z 360 
5340 36 220 5340z 360 43 
5340 36 310 5340z 360 
5340 36 311 5340z 360 18 



PART NUMBER SECTION No. 
No 

5340 36 315 5340Z 360 19 
5340 36 340-1 5340z 360 13 
5340 36 344-1 5340z 360 27 
5340 36 380 5340z 360 
5340 36 382 5340z 360 52 
5340 36 411 5340z 360 59 
5340 36 413 5340z 360 55 
5340 36 414 5340z 360 1 
5340 36 420 5340z 360 76 
5340 36 431 5340z 360 64 
5340 36 432 5340z 360 75 
5340 36 433 5340z 360 68 
5340 36 434 5340z 360 80 
5340 36 435 5340z 360 82 
5340 36 510 5340z 365 
5340 36 510Z 5340Z 365 
5340 36 511 5340z 365 60 
5340 36 512 5340Z 365 35 
5340 36 513 5340z 365 42 
5340 36 514 5340z 365 40 
5340 36 515 5340Z 365 3 
5340 36 516-1 5340z 365 4 
5340 36 517 5340z 365 37 
5340 36 518 5340z 365 38 
5340 36 521 5340z 365 52 
5340 36 522-1 5340z 365 59 
5340 36 523-1 5340z 365 51 
5340 36 524 5340z 365 67 
5340 36 530 5340z 365 
5340 36 540 5340Z 365 25 
5340 36 550 5340Z 365 10 
5340 36 555 5340z 365 11 
5340 36 561 5340Z 290 33 
5340 36 562 5340z 290 34 
5340 36 563 5340Z 290 37 
5340 36 571 5340z 365 62 
5340 37 130 5340G 370 40 
5340 51 000-4 5340G 511 
5340 51 010-3 5340G 511 
5340 51 011-2 5340G 511 15 
5340 51 012-2 5340G 511 4 
5340 51 013-2 5340G 511 5 
5340 51 016 5340G 511 12 
5340 51 017 5340G 511 2 
5340 51 020 5340G 511 3 
5340 51 031-3 5340G 511 44 
5340 51 040-1 5340G 511 9 
5340 51 041 5340G 511 42 
5340 51 041z 5340G 511 
5340 51 042-3 5340G 511 45 
5340 51 042z-3 5340G 511 
5340 51 043-2 5340G 511 7 
5340 51 044-2 5340G 511 16 
5340 51 047 5340G 511 10 
5340 51 048 5340G 511 95 
5340 51 050 5340G 511 40 
5340 51 053 5340G 511 31 
5340 51 054 5340G 511 22 
5340 51 060 5340G 511 27 
5340 51 060z 5340G 511 
5340 51 080 5340G 511 
5340 51 080 5340G 530 

1Pri 
PART NUMBER SECTION No. 

No. 

5340 51 081 5340G 511 19 
5340 51 090-1 5340G 511 24 
5340 51 090z-1 5340G 511 
5340 51 093-1 5340G 511 25 
5340 51 093-1 5340G 530 132 
5340 51 094 5340G 511 26 
5340 51 094 5340G 530 133 
5340 51 095 5340G 511 36 
5340 51 096 5340G 511 37 
5340 51 110 5340G 511 
5340 51 136 5340G 511 91 
5340 51 140 5340G 511 64 
5340 51 140Z 5340G 511 
5340 51 142 5340G 511 63 
5340 51 150 5340G 511 80 
5340 51 210-1 5340G 512 
5340 51 211-1 5340G 512 33 
5340 51 213 5340G 512 35 
5340 51 214-1 5340G 512 34 
5340 51 216 5340G 512 40 
5340 51 217 5340G 512 39 
5340 51 219 5340G 512 36 
5340 51 232 5340G 511 39 
5340 51 232z 5340G 511 
5340 51 300 5340G 513 
5340 51 313-1 5340G 511 92 
5340 51 400 5340G 513 
5340 51 413 5340G 513 46 
5340 51 421 5340G 513 48 

,5340 51 422 5340G 513 24 
5340 51 423 5340G 513 17 
5340 51 425 5340G 513 45 
5340 51 431-2 5340G 512 44 
5340 51 434 5340G 512 48 
5340 51 435-2 5340G 512 41 
5340 51 436-1 5340G 512 47 
5340 51 440 5340G 513 42 
5340 51 442 5340G 513 44 
5340 51 451 5340G 513 49 
5340 51 510-1 5340G 512 62 
5340 51 510-1 5340G 513 10 
5340 51 521-1 5340G 512 7 
5340 51 521-1 5340G 513 7 
5340 51 522-1 5340G 512 6 
5340 51 522-1 5340G 513 4 
5340 51 523-1 5340G 512 29 
5340 51 524-1 5340G 512 30 
5340 51 525-1 5340G 513 14 
5340 51 526 5340G 512 75 
5340 51 527 5340G 512 63 
5340 51 530 5340G 512 
5340 51 531 5340G 512 69 
5340 51 532 5340G 512 65 
5340 51 540 5340G 512 
5340 51 541 5340G 512 74 
5340 51 550 5340G 512 12 
5340 51 550 5340G 513 13 
5340 51 560 5340G 512 61 
5340 51 700 5340G 514 45 
5340 51 700z 5340G 514 
5340 51 720 5340G 514 
5340 51 721 5340G 514 15 

I "Z 



111 • .11••■••.1 • 	• • 	•■■■I 11. 

PART NUMBER SECTION No 
No. 

5340 51 820 5340G 512 
5340 51 821 5340G 512 81 
5340 51 822 5340G 512 80 
5340 51 823 5340G 512 79 
5340 51 830 5340G 511 
5340 51 831 5340G 511 96 
5340 51 832 5340G 511 97 
5340 51 832Z 5340G 511 
5340 51 840 5340G 511 
5340 51 841 5340G 511 101 
5340 51 842 5340G 511 103 
5340 51 850 5340G 511 108 
5340 51 860 5340G 511 
5340 51 870 5340G 511 
5340 51 871 5340G 511 99 
5340 51 872 5340G 511 119 
5340 51 873 5340G 511 115 
5340 51 874 5340G 511 122 
5340 51 875 5340G 511 113 
5340 51 876 5340G 511 116 
5340 51 880 5340G 511 117 
5340 51 891 5340G 511 111 
5340 52 111 5340G 514 32 
5340 52 117 5340G 514 41 
5340 52 130 5340G 514 
5340 52 131 5340G 514 40 
5340 52 132 5340G 514 39 
5340 52 141 5340G 514 31 
5340 52 161 5340G 514 23 
5340 52 200 5340G 520 
5340 52 211 5340G 520 51 
5340 52 212 5340G 520 35 
5340 52 220 5340G 520 38 
5340 52 240 5340G 520 40 
5340 52 250 5340G 520 49 
5340 52 260 5340G 520 29 
5340 52 271-1 5340G 520 27 
5340 52 280 5340G 540 86 
5340 52 290 5340G 540 104 
5340 52 301 5340G 520 36 
5340 52 302-1 5340G 540 88 
5340 52 303 5340G 540 84 
5340 52 304 5340G 540 106 
5340 52 312 5340G 530 12 
5340 52 313 5340G 530 9 
5340 52 320 5340G 530 70 
5340 52 320Z 5340G 530 
5340 52 330 5340G 530 
5340 52 341 5340G 530 81 
5340 52 342 5340G 530 86 
5340 52 350 5340G 530 79 
5340 52 354-1 5340G 530 90 
5340 52 360 5340G 530 78 
5340 52 371-1 5340G 530 74 
5340 52 371Z-1 5340G 530 
5340 52 380 5340G 530 99 
5340 52 500 5340G 513 
5340 52 510 5340G 513 61 
5340 52 516 5340G 513 55 
5340 52 517 5340G 513 52 
5340 52 518 5340G 513 64 
5340 52 519 5340G 513 56 

PART NUMBER SECTION No 
No 

5340 52 520 5340G 513 
5340 52 521 5340G 513 69 
5340 52 522 5340G 513 68 
5340 52 530 5340G 513 66 
5340 52 603 5340Z 365 66 
5340 52 604 5340Z 365 65 
5340 52 604Z 5340Z 365 
5340 52 605 5340G 520 58 
5340 52 606 5340G 355 23 
5340 52 606 5340G 520 59 
5340 52 606 5340G 530 67 
5340 52 606 5340Z 365 55 
5340 52 610 5340G 520 53 
5340 52 610Z 5340G 520 
5340 52 620 5340G 520 11 
5340 52 631 5340G 520 1 
5340 52 632 5340G 520 14 
5340 52 633 5340G 540 103 
5340 52 634 5340G 520 10 
5340 52 635 5340G 520 3 
5340 52 640 5340G 520 7 
5340 52 650 5340G 520 6 
5340 52 652 5340G 520 20 
5340 53 120-1 5340G 530 7 
5340 53 120Z-1 5340G 530 
5340 53 130 5340G 530 
5340 53 131 5340G 530 125 
5340 53 160-3 5340G 530 135 
5340 53 170-1 5340G 530 94 
5340 53 170-1 5340G 535 50 
5340 53 170Z-1 5340G 530 
5340 53 170Z-1 5340G 535 
5340 53 174 5340G 530 96 
5340 53 175 5340G 530 95 
5340 53 175 5340G 535 54 
5340 53 176 5340G 530 95 
5340 53 176 5340G 535 54 
5340 53 182 5340G 530 109 
5340 53 190-2 5340G 530 51 
5340 53 211 5340G 530 49 
5340 53 212-1 5340G 530 52 
5340 53 220-1 5340G 535 
5340 53 221 5340G 535 52 
5340 53 222 5340G 535 48 
5340 53 270 5340G 514 
5340 53 271 5340G 514 47 
5340 53 272 5340G 514 49 
5340 53 273 5340G 514 55 
5340 53 274 5340G 514 64 
5340 53 275 5340G 514 57 
5340 53 280 5340G 514 46 
5340 53 290 5340G 514 48 
5340 53 311 5340G 535 14 
5340 53 312 5340G 535 27 
5340 53 341-1 5340G 535 21 
5340 53 342 5340G 535 40 
5340 53 342Z 5340G 535 
5340 53 344 5340G 535 18 
5340 53 361 5340G 535 38 
5340 53 413-1 5340G 535 2 
5340 53 420 5340G 513 76 
5340 54 111-2 5340G 540 95 



i';q5 	1:1■6 	# 	-5-  
PART NUMBER 

-:',a>#-- 
SECTION No 

No 

5340 54 112 5340G 540 99 
5340 54 112-1 5340G 540 99 
5340 54 113 5340G 540 96 
5340 54 114 5340G 540 101 
5340 54 513-1 5340G 540 92 
5340 54 513-2 5340G 540 92 
5340 54 514 5340G 540 91 
5340 54 515 5340G 540 122 
5340 54 516 5340G 540 49 
5340 54 521-1 5340G 540 81 
5340 54 523-1 5340G 540 79 
5340 54 610 5340G 540 
5340 54 620-2 5340G 540 
5340 54 621-2 5340G 540 43 
5340 54 622-1 5340G 540 40 
5340 54 623 5340G 540 27 
5340 54 626-1 5340G 540 37 
5340 54 627 5340G 540 28 
5340 54 628 5340G 540 25 
5340 54 629 5340G 540 30 
5340 54 631 5340G 540 39 
5340 54 632 5340G 540 42 
5340 54 633 5340G 540 33 
5340 54 634 5340G 540 64 
5340 54 635 5340G 540 74 
5340 54 636 5340G 540 53 
5340 54 637-1 5340G 540 70 
5340 54 638-1 5340G 540 83 
5340 54 639 5340G 540 113 
5340 54 640-2 5340G 540 
5340 54 641-2 5340G 540 31 
5340 54 644-1 5340G 540 50 
5340 54 645 5340G 540 114 
5340 54 646 5340G 540 76 
5340 54 651-1 5340G 540 32 
5340 54 652-1 5340G 540 51 
5340 54 653-1 5340G 540 78 
5340 54 654-1 5340G 540 77 
5340 54 655 5340G 540 69 
5340 54 656-1 5340G 540 73 
5340 54 657-1 5340G 540 68 
5340 54 660-2 5340G 540 
5340 54 661-1 5340G 540 35 
5340 54 662-1 5340G 540 41 
5340 54 663 5340G 540 34 
5340 54 664 5340G 540 29 
5340 54 670 5340G 540 
5340 54 673-1 5340G 540 15 
5340 54 674 5340G 540 8 
5340 54 675 5340G 540 10 
5340 54 677 5340G 540 12 
5340 54 678-1 5340G 540 17 
5340 54 680 5340G 540 3 
5340 54 690 5340z 840 
5340 54 691 5340z 840 48 
5340 54 692 5340z 840 46 
5340 54 693 5340z 840 47 
5340 55 111-4 5340G 510 10 
5340 55 112-4 5340G 510 1 
5340 55 113-1 5340G 510 11 
5340 55 114 5340G 510 12 
5340 55 115 5340G 510 14 

Ws 	ffln 	t 	24-' 
PART NUMBER 

-~t- 
SECTION No 

No 

5340 55 116 5340G 510 9 
5340 55 117 5340G 510 5 
5340 55 118 5340G 510 8 
5340 55 119 5340G 510 13 
5340 55 121 5340G 510 15 
5340 61 110 5340G 611 1 
5340 61 120 5340G 611 1 
5340 61 121 5340G 611 17 
5340 61 122 5340G 611 18 
5340 61 123 5340G 611 12 
5340 61 124 5340G 611 17 
5340 61 130 5340G 615 1 
5340 61 130 5340z 614 1 
5340 61 130 5340z 616 1 
5340 61 130 5340z 617 1 
5340 61 130 5340Z 618 1 
5340 61 132 5340G 615 20- 
5340 61 132 5340Z 614 20 
5340 61 132 5340z 616 20 
5340 61 132 5340z 617 20 
5340 61 132 5340Z 618 20 
5340 61 134 5340G 615 20 
5340 61 140 5340G 615 1 
5340 61 141 5340G 615 12 
5340 61 141 5340z 614 12 
5340 61 141 5340z 616 12 
5340 61 141 5340z 617 12 
5340 61 141 5340z 618 12 
5340 61 142 5340G 615 15 
5340 61 142 5340z 614 15 
5340 61 142 5340z 616 15 
5340 61 142 5340z 617 15 
5340 61 142 5340z 618 15 
5340 61 151 5340G 110 27 
5340 61 154 5340G 110 29 
5340 61 161 5340z 290 11 
5340 61 162 5340z 290 18 
5340 61 163 5340Z 290 17 
5340 61 164 5340z 290 26 
5340 61 211 5340z 620 31 
5340 61 212 5340z 620 4 
5340 61 213 5340Z 620 8 
5340 61 214 5340Z 620 8 
5340 61 222 5340z 620 21 
5340 61 224 5340z 620 15 
5340 61 225 5340z 620 29 
5340 61 226 5340z 620 21 
5340 61 230 5340z 620 
5340 61 231 5340z 620 27 
5340 61 232 5340z 620 28 
5340 61 240 5340z 620 3 
5340 61 243 5340Z 620 11 
5340 61 244 5340z 620 5 
5340 61 251 5340G 615 27 
5340 61 251 5340z 614 27 
5340 61 251 5340z 616 27 
5340 61 251 5340Z 617 27 
5340 61 251 5340z 618 27 
5340 61 260 5340G 615 48 
5340 61 411 5340z 860 7 
5340 61 423 5340G 110 38 
5340 61 436 5340z 380 57 



I • 1/401VILP1■1 1 l l•LaIl■/\ 

PART NUMBER SECTION No 
No. 

5340 61 437 5340Z 860 34 
5340 61 461 5340G 110 1 
5340 61 598 5340G 611 37 
5340 61 598 5340G 615 51 
5340 61 599 5340G 611 38 
5340 61 599 5340G 615 52 
5340 61 640-2 5340G 611 
5340 61 641 5340G 611 
5340 61 642-1 5340G 611 13 
5340 61 645 5340G 611 4 
5340 61 647 5340G 611 15 
5340 61 648 5340Z 620 26 
5340 61 801-1 5340G 611 6 
5340 61 802 5340G 611 6 
5340 61 891 5340G 630 8 
5340 61 892 5340G 630 10 
5340 61 895 5340G 630 
5340 61 911-1 5340G 630 8 
5340 61 914-1 5340G 630 9 
5340 61 915-2 5340G 630 
5340 61 921-1 5340Z 680 
5340 61 923-1 5340Z 680 
5340 61 925 5340Z 680 17 
5340 61 926 5340Z 680 15 
5340 61 991 5340G 611 21 
5340 61 992 5340G 611 21 
5340 61 993 5340G 611 21 
5340 61 994 5340G 611 21 
5340 65 200-1 5340G 652 
5340 65 212 5340G 652 8 
5340 65 213 5340G 652 3 
5340 65 412 5340Z 650 5 
5340 66 111 5340G 656 27 
5340 66 112 5340G 655 2 
5340 66 112 5340G 656 6 
5340 66 113 5340G 656 16 
5340 66 113-1 5340G 656 16 
5340 66 114 5340G 655 2 
5340 71 111 5340G 710 15 
5340 71 112 5340G 710 15 
5340 71 120 5340G 710 19 
5340 71 130 5340G 710 19 
5340 71 150 5340G 710 24 
5340 71 152 5340G 710 23 
5340 71 160 5340G 710 24 
5340 71 210-2 5340G 720 15 
5340 71 211 5340G 720 35 
5340 71 220-1 5340G 720 18 
5340 71 230 5340G 720 15 
5340 71 240-1 5340G 720 18 
5340 71 250 5340G 720 19 
5340 71 260 5340G 720 19 
5340 71 271 5340G 720 11 
5340 72 020 5340G 710 13 
5340 72 030 5340G 720 14 
5340 72 032 5340G 720 13 
5340 72 040 5340G 710 13 
5340 72 050 5340G 720 14 
5340 73 010-1 5340G 710 2 
5340 73 015-1 5340G 710 8 
5340 73 020-1 5340G 720 4 
5340 73 025 5340G 720 7 

PART NUMBER SECTION No 
No 

5340 73 030-1 5340G 710 2 
5340 73 040-1 5340G 720 4 
5340 73 045 5340G 720 7 
5340 73 050 5340G 710 40 
5340 73 052 5340G 710 39 
5340 74 111-1 5340G 611 22 
5340 74 112-1 5340G 611 22 
5340 74 125 5340G 540 116 
5340 74 125 5340Z 240 110 
5340 74 125 5340Z 245 110 
5340 75 011 5340G 710 16 
5340 75 110 5340Z 750 49 
5340 75 111-1 5340Z 750 36 
5340 75 112 5340Z 755 44 
5340 75 113 5340Z 755 46 
5340 75 114 5340Z 755 33 
5340 75 115 5340Z 755 36 
5340 75 116 5340Z 755 48 
5340 75 211-2 5340Z 750 15 
5340 75 211-2 5340Z 751 23 
5340 75 220 5340Z 750 16 
5340 75 220 5340Z 751 4 
5340 75 311-1 5340Z 750 46 
5340 75 320 5340Z 750 33 
5340 75 323 5340Z 750 30 
5340 75 324 5340Z 750 45 
5340 75 330 5340Z 750 43 
5340 75 340 5340Z 750 41 
5340 75 350 5340Z 750 48 
5340 75 411-1 5340Z 750 4 
5340 75 420-1 5340Z 750 19 
5340 75 430-1 5340Z 750 20 
5340 75 441-2 5340Z 750 31 
5340 75 442 5340Z 750 38 
5340 75 443-2 5340Z 750 37 
5340 75 444 5340Z 750 61 
5340 75 511-1 5340Z 751 35 
5340 75 611-2 5340Z 751 11 
5340 75 612-2 5340Z 751 30 
5340 75 615 5340Z 751 42 
5340 75 621 5340G 511 94 
5340 75 621 5340Z 751 40 
5340 75 710 5340Z 755 11 
5340 75 712 5340Z 755 16 
5340 75 713 5340Z 755 9 
5340 75 714 5340Z 755 24 
5340 75 716 5340Z 755 43 
5340 75 717 5340Z 755 38 
5340 75 718 5340Z 755 29 
5340 75 719 5340Z 755 50 
5340 75 720 5340Z 755 37 
5340 75 723 5340Z 755 20 
5340 75 724 5340Z 755 47 
5340 75 725 5340Z 755 41 
5340 75 730 5340Z 755 42 
5340 75 732 5340Z 755 4 
5340 75 733 5340Z 755 8 
5340 75 734 5340Z 755 3 
5340 75 740 5340Z 755 25 
5340 75 741 5340Z 755 30 
5340 75 750 5340Z 755 32 
5340 75 760 5340Z 755 21 



PART NUMBER SECTION No 
No 

5340 75 770 5340Z 755 28 
5340 75 780 5340Z 755 27 
5340 75 781 5340Z 755 12 
5340 75 811 5340Z 230 19 
5340 75 820-1 5340Z 240 
5340 75 820-1 5340Z 245 
5340 75 821-1 5340Z 240 108 
5340 75 821-1 5340Z 245 108 
5340 75 830-1 5340Z 240 104 
5340 75 830-1 5340Z 245 104 
5340 75 832-1 5340G 540 21 
5340 75 833-1 5340Z 240 105 
5340 75 833-1 5340Z 245 105 
5340 75 834-1 5340G 540 24 
5340 75 834-1 5340Z 240 106 
5340 75 834-1 5340Z 245 106 
5340 75 840-1 5340G 540 
5340 75 850-1 5340G 540 
5340 75 851-1 5340G 540 20 
5340 75 852-1 5340G 540 110 
5340 75 853-1 5340G 540 109 
5340 82 100 5340G 820 
5340 82 110 5340Z 828 56 
5340 82 120 5340Z 828 53 
5340 82 131 5340Z 828 23 
5340 82 140 5340Z 828 24 
5340 82 160 5340G 820 28 
5340 82 160 5340G 825 56 
5340 82 170 5340G 820 36 
5340 82 170 5340G 825 42 
5340 82 181 5340G 820 16 
5340 82 181 5340G 825 16 
5340 82 183 5340G 820 66 
5340 82 183 5340G 825 53 
5340 82 184 5340G 820 69 
5340 82 184 5340G 825 30 
5340 82 190 5340G 820 
5340 82 191 5340G 820 40 
5340 82 191 5340G 825 6 
5340 82 210 5340G 820 52 
5340 82 220 5340G 820 42 
5340 82 230 5340G 820 20 
5340 82 240 5340G 820 35 
5340 82 250 5340G 820 72 
5340 82 250 5340G 825 52 
5340 82 253 5340G 820 62 
5340 82 253 5340G 825 31 
5340 82 254 5340G 820 33 
5340 82 254 5340G 825 61 
5340 82 260 5340G 820 39 
5340 82 260 5340G 825 5 
5340 82 263 5340G 820 68 
5340 82 263 5340G 825 46 
5340 82 264 5340G 820 31 
5340 82 264 5340G 825 44 
5340 82 265 5340G 820 59 
5340 82 265 5340G 825 21 
5340 82 266 5340G 820 57 
5340 82 266 5340G 825 19 
5340 82 266Z 5340G 820 
5340 82 266Z 5340G 825 
5340 82 267 5340G 820 30 

PART NUMBER SECTION No 
No. 

5340 82 267 5340G 825 43 
5340 82 301 5340G 820 21 
5340 82 301 5340G 825 49 
5340 82 310 5340G 820 43 
5340 82 340 5340Z 828 
5340 82 350 5340Z 828 9 
5340 82 351 5340Z 828 5 
5340 82 360 5340Z 828 47 
5340 82 511 5340Z 828 22 
5340 82 512-1 5340Z 828 32 
5340 82 513-1 5340Z 828 31 
5340 82 514 5340Z 828 34 
5340 82 520 5340Z 828 21 
5340 82 523 5340Z 828 48 
5340 82 524 5340Z 828 50 
5340 82 530-1 5340Z 828 
5340 82 541 5340Z 828 45 
5340 82 542 5340Z 828 12 
5340 82 600 5340G 825 
5340 82 650 5340G 825 
5340 82 660 5340G 825 3 
5340 82 670 5340G 825 8 
5340 82 680 5340G 825 67 
5340 82 690 5340G 825 57 
5340 82 711 5340G 820 19 
5340 82 712 5340G 820 23 
5340 82 713 5340G 820 3 
5340 82 713 5340G 825 72 
5340 82 713Z 5340G 820 
5340 82 713Z 5340G 825 
5340 82 714 5340G 820 1 
5340 82 714 5340G 825 70 
5340 82 714Z 5340G 820 
5340 82 714Z 5340G 825 
5340 82 720 5340G 825 
5340 82 721 5340G 825 75 
5340 82 730 5340G 825 9 
5340 82 740 5340G 825 28 
5340 82 750 5340Z 828 
5340 82 760 5340Z 828 2 
5340 82 770 5340Z 828 59 
5340 82 771 5340Z 828 51 
5340 82 780 5340Z 828 19 
5340 82 791 5340Z 828 49 
5340 82 793 5340Z 828 25 
5340 82 794 5340Z 828 57 
5340 82 795 5340Z 828 60 
5340 83 010 5340Z 830 58 
5340 83 020 5340Z 830 56 
5340 83 031 5340Z 830 53 
5340 83 032 5340Z 830 50 
5340 83 033 5340Z 830 54 
5340 83 034 5340Z 830 55 
5340 83 259 5340Z 830 45 
5340 83 261 5340Z 830 31 
5340 86 211-1 5340Z 860 18 
5340 86 212 5340Z 860 4 
5340 87 110-1 5340Z 870 
5340 87 111-1 5340Z 870 43 
5340 87 112 5340Z 870 44 
5340 87 113 5340Z 870 24 
5340 87 115 5340Z 870 19 



I-P-kn 
	

1 \III.JiviL)n ilmLJGA 

PART NUMBER SECTION No 
No 

5340 87 116 5340Z 365 57 
5340 87 116 5340z 870 49 
5340 87 117 5340Z 870 7 
5340 87 118 5340z 870 67 
5340 87 119 5340z 870 16 
5340 87 121 5340z 870 17 
5340 87 123 5340z 870 11 
5340 87 124 5340z 870 10 
5340 87 125 5340z 870 15 
5340 87 126 5340z 870 3 
5340 87 127 5340z 870 6 
5340 87 210 5340z 870 65 
5340 87 213 5340z 870 59 
5340 87 214 5340z 870 54 
5340 87 215 5340z 870 68 
5340 87 300-1 5340z 872 
5340 87 301-1 5340z 872 
5340 87 310 5340z 872 
5340 87 311 5340Z 872 22 
5340 87 312 5340z 872 2 
5340 87 321 5340z 872 17 
5340 87 421-1 5340z 860 14 
5340 87 422-1 5340z 860 33 
5340 87 423-1 5340z 860 19 
5340 87 461 5340z 860 32 
5340 87 462 5340z 860 28 
5340 87 511 5340z 870 36 
5340 87 512 5340z 870 35 
5340 87 562 5340z 290 32 
5340 88 122 5340G 890 45 
5340 88 150 5340Z 880 43 
5340 88 151 5340z 880 61 
5340 88 210 5340z 880 49 
5340 88 220 5340z 880 47 
5340 88 232 5340z 880 46 
5340 88 233 5340z 880 60 
5340 88 234 5340Z 880 18 
5340 88 240 5340z 880 
5340 88 241 5340z 880 23 
5340 88 260 5340G 890 61 
5340 88 270 5340G 890 65 
5340 89 145 5340z 895 5 
5340 89 146 5340z 895 2 
5340 89 147 5340z 895 3 
5340 89 218-1 5340G 890 5 
5340 89 218z-1 5340G 890 
5340 89 225-1 5340z 892 32 
5340 89 225z-1 5340z 892 
5340 89 226-1 5340z 892 7 
5340 89 226z-1 5340z 892 
5340 89 320 5340z 892 38 
5340 89 411 5340z 892 41 
5340 89 412 5340z 892 43 
5340 89 413 5340z 892 44 
5340 89 421 5340z 892 47 
5340 89 510 5340G 710 5 
5340 89 520 5340G 710 5 
5340 89 521 5340G 720 9 
5340 89 522 5340G 720 9 
5341 31 510 5340z 312 
5341 31 511 5340z 312 7 
5341 31 512 5340z 312 3 

ttl3 
PART NUMBER SECTION No. 

No. 

5341 31 513 5340Z 312 6 
5341 31 514 5340z 312 4 
5341 31 515 5340z 312 5 
5341 31 516 5340Z 312 14 
5341 32 140 5340z 312 15 
5341 32 171 5340Z 312 16 
5341 32 172 5340z 312 17 
5346 51 080 5340G 511 
5346 51 080 5340G 530 
5346 61 211 5340z 620 31 
5346 61 240 5340z 620 3 
5346 65 200-1 5340G 652 
5346 65 211-1 5340G 652 6 
5346 65 212 5340G 652 8 
5346 65 213 5340G 652 3 
5346 65 214 5340G 652 5 
5346 71 111 5340G 710 15 
5346 71 120 5340G 710 19 
5346 71 150 5340G 710 24 
5346 71 152 5340G 710 23 
5346 71 210-2 5340G 720 15 
5346 71 220-1 5340G 720 18 
5346 71 250 5340G 720 19 
5346 72 020 5340G 710 13 
5346 72 030 5340G 720 14 
5346 73 010-1 5340G 710 2 
5346 73 015-1 5340G 710 8 
5346 73 020-1 5340G 720 4 
5346 73 025 5340G 720 7 
5346 82 100 5340G 820 
5346 82 600 5340G 825 
5346 89 510 5340G 710 5 
5346 89 521 5340G 720 9 
5430 14 431 5340Z 830 42 
5430 14 432 5340z 830 43 
5430 14 433 5340z 830 41 
5430 14 435 5340z 830 37 
5430 14 437 5340z 830 36 
5430 14 438 5340z 830 39 
5430 14 445 5340z 830 14 
5430 14 451 5340z 830 24 
5430 14 452 5340z 830 20 
5430 14 453 5340z 830 22 
5430 14 454 5340z 830 23 
5430 14 460 5340z 830 40 
5430 21 518-1 5340G 820 48 
5430 21 518-1 5340G 825 51 
5430 24 124-1 5340z 240 5 
5430 24 124-1 5340z 245 5 
5430 24 125 5340z 240 4 
5430 24 125 5340z 245 4 
5430 32 815 5340z 830 64 
5430 33 312 5340z 330 29 
5430 35 212 5340z 350 107 
5430 35 224 5340z 350 28 
5430 35 311-1 5340z 350 58 
5430 35 312 5340z 350 32 
5430 35 314 5340G 530 143 
5430 35 314 5340z 350 15 
5430 35 321-1 5340z 350 38 
5430 35 322 5340z 350 19 
5430 35 323 5340z 350 20 



13 	1Pr, 	# 	-%-' 
PART NUMBER 

-9:5-4'• 
SECTION No. 

No 

5430 35 324 5340z 350 18 
5430 35 332 5340z 350 33 
5430 36 620-1 5340G 355 
5430 36 621-1 5340G 355 117 
5430 36 622-1 5340G 355 8 
5430 36 623-1 5340G 355 10 
5430 36 624-1 5340G 355 9 
5430 36 640-1 5340G 355 
5430 36 641-1 5340G 355 4 
5430 36 650-1 5340G 355 
5430 36 660-1 5340G 355 
5430 38 414 5340G 820 60 
5430 38 414 5340G 825 22 
5430 39 118 5340G 355 57 
5430 39 118 5340z 830 34 
5430 39 415 5340G 355 46 
5430 39 416 5340G 355 34 
5430 39 515 5340G 355 19 
5430 39 523 5340G 355 86 
5430 39 524 5340G 355 87 
5430 39 614 5340G 355 50 
5430 83 100-1 5340z 650 
5430 83 111-1 5340z 650 31 
5430 83 115-1 5340z 650 33 
5430 83 210-3 5340z 650 
5430 83 213-2 5340z 650 25 
5430 83 214-1 5340z 650 27 
5430 83 215-1 5340z 650 29 
5430 83 216-2 5340z 650 26 
5430 83 217 5340z 650 28 
5430 83 218 5340z 650 24 
5480 14 428-1 5340z 830 63 
5480 23 221 5340z 230 3 
5480 23 221 5340z 365 8 
5480 23 222 5340z 230 10 
5480 23 222 5340z 365 7 
5480 23 223 5340z 230 11 
5480 23 223 5340z 365 6 
5480 23 224-1 5340z 230 15 
5480 23 224-1 5340z 365 29 
5480 25 418 5340z 755 19 
5480 53 126 5340G 820 61 
5480 53 126 5340G 825 23 
5480 53 222 5340G 530 122 
5486 42 517 5340z 892 17 
5486 44 174 5340G 520 8 
5486 61 643 5340G 710 32 
5486 61 643 5340G 720 39 
5486 61 933-1 5340z 680 12 
5486 78 274 5340G 720 37 
5486 78 275 5340G 720 37 
5521 55 142 5340G 511 106 
5521 55 143 5340G 511 107 
5522 45 126 5340z 870 27 
5640 23 136 5340G 530 142 
5640 48 107 5340z 870 64 
90072 5340G 110 16 
90072 5340z 250 9 
90101 5340z 170 19 
90102 5340Z 170 19 
90164 5340G 710 18 
90178 5340G 540 115 

PART NUMBER SECTION No. 
No 

90179 5340z 	230 13 
90179 5340z 	365 31 
90181 5340z 	230 62 
90200 5340G 	355 47 
90200 5340G 	511 71 
90200 5340G 	520 28 
90200 5340G 	530 71 
90200 5340z 	350 90 
90200 5340z 	360 14 
90202 5340z 	360 3 
90203 5340G 	535 26 
90203 5340z 	872 5 
90204 5340G 	514 27 
90204 5340z 	350 61 
90205 5340G 	514 3 
90207 5340z 	250 13 
90207 5340z 	260 21 
90207 5340z 	870 20 
90211 5340G 	890 13 
90211 5340z 	250 6 
90212 5340G 	355 116 
90214 5340G 	355 115 
90214 5340z 	350 8 
90214 5340Z 	880 45 
90218 5340G 	355 3 
90230 5340G 	512 46 
90230 5340G 	513 38 
90241 5340G 	530 124 
90242 5340G 	890 27 

,90307 5340z 	350 46 
90315 5340z 	870 56 
90318 5340G 	512 9 
90318 5340G 	513 9 
90318 5340Z 	310 17 
90319 5340Z 	210 104 
90319 5340Z 	220 31 
90319 5340z 	365 50 
90331 5340G 	511 62 
90352 5340z 	360 40 
90355003 5340G 	511 102 
90364 5340G 	514 38 
90368 5340G 	540 54 
90371 5340G 	530 131 
90401 5340G 	514 62 
90401 5340G 	535 47 
90408 5340z 	650 30 
90436 5340G 	530 129 
90437 5340G 	511 100 
90441 5340z 	230 39 
90441 5340z 	365 45 
90447 5340G 	520 37 
90461 5340G 	535 36 
90477 5340z 	240 71 
90477 5340z 	245 71 
90479 5340G 	540 57 
90480 5340G 	540 55 
90500 5340z 	330 23 
90502 5340z 	170 54 
90505 5340z 	828 38 
90505 5340z 	830 32 
90510 5340G 	511 1 
90511 5340z 	830 33 



l— P1N 1 II 
	

• 1■JIVILPL=1 1 	11111Lori■■•• 

PART NUMBER SECTION No 
No. 

90512 5340Z 	828 37 
90576 5340G 	512 38 
90599 5340G 	540 72 
90600 5340z 	330 24 
90601 5340G 	512 8 
90601 5340G 	513 75 
90601 5340z 	892 49 
90603 5340G 	540 82 
90603 5340G 	890 57 
90603 5340z 	320 52 
90604 5340G 	820 4 
90607 5340z 	892 28 
90609 5340Z 	830 44 
90610 5340G 	513 29 
90626 5340z 	310 44 
90627 5340G 	511 61 
90628 5340G 	520 16 
90628 5340G 890 69 
90628 5340z 	210 48 
90628 5340z 	220 105 
90628 5340Z 	360 70 
90628 5340z 	380 36 
90629 5340z 	828 15 
90630 5340z 	680 10 
90630 5340Z 	895 4 
90640 5340G 	825 65 
90643 5340G 	611 40 
90643 5340G 	615 54 
90643 5340G 	710 33 
90643 5340G 	720 41 
90643 5340z 	365 2 
90644 5340z 	880 53 
90644 5340z 	892 55 
90651 5340G 	355 134 
90651 5340G 	710 6 
90651 5340G 720 26 
90654 5340G 	355 73 
90654 5340z 	310 18 
90656 5340G 	355 128 
90675 5340G 	820 13 
90675 5340G 	825 68 
90679 5340G 	530 39 
90688 5340G 	511 118 
90688 5340z 	240 83 
90688 5340z 	245 83 
90690 5340z 	260 32 
90692 5340G 	540 105 
90692 5340z 	210 62 
90692 5340z 	220 14 
90699 5340z 	230 4 
90699 5340z 	365 9 
90700 5340z 	240 74 
90700 5340z 	245 74 
90701 5340G 	513 28 
90701 5340G 	535 7 
90703 5340G 	512 66 
90703 5340G 820 58 
90703 5340G 	825 20 
90710 5340z 	260 33 
90720 5340G 	540 45 
90721 5340G 	540 46 
90730 5340G 	511 93 

PART NUMBER SECTION No. 
No. 

90730 5340z 	240 59 
90730 5340z 	245 59 
90730 5340Z 	751 41 
90730 5340z 	840 40 
90741 5340G 	355 5 
90758 5340G 	520 57 
90760 5340z 	620 22 
90770 5340Z 	880 25 
90773 5340z 	840 37 
90790 5340z 	840 11 
90802 5340z 	895 17 
90804 5340z 	320 28 
90813 5340G 	710 1 
90813 5340G 	720 10 
90813 5340z 	360 46 
90840 5340z 	350 80 
90842 5340z 	260 35 
90843 5340z 	880 35 
90852 5340z 	320 29 
90852 5340z 	350 81 
90853 5340z 	872 25 
90856 5340Z 	260 36 
90856 5340z 	880 39 
90890 5340G 	820 56 
90890 5340G 	825 17 
90898 5340G 	530 119 
90900 5340z 	240 69 
90900 5340z 	245 69 
90900 5340z 	250 17 
90904 5340z 	170 8 
90904 5340z 	365 54 
90904004 5340z 	830 18 
90906 5340Z 	170 8 
90916001 5340z 	830 30 
91057 5340G 	656 29 
91058 5340G 656 33 
91060 5340G 	655 28 
91060 5340G 656 31 
91061 5340G 	655 12 
91061 5340G 	656 15 
91062 5340G 	655 19 
91063 5340G 	655 20 
91065 5340G 	655 29 
91066 5340G 	655 9 
91066 5340G 656 2 
91067 5340G 	656 24 
91100-1 5340z 	170 
91150 5340z 	170 	55 
91152 5340G 	656 	32 
91160 5340G 	655 	7 
91160 5340G 656 	4 
91161 5340G 	655 	8 
91161 5340G 	656 	3 
91162 5340G 	655 	21 
91162 5340G 	656 	17 
91165 5340G 	655 	16 
91165 	 5340G 	656 	34 
91166 	 5340G 	655 	17 
91167 5340G 	655 	18 
91169 5340G 	655 	22 
91169 5340G 	656 	18 
91170 5340G 	6551 	23 



PART NUMBER SECTION No. 
No. 

91171 5340G 656 26 
91172 5340G 	655 10 
91172 5340G 656 11 
91173 5340G 	655 11 
91173 5340G 656 12 
91180 5340G 	655 14 
91180 5340G 656 20 
91186 5340G 	655 25 
91186 5340G 656 30 
91200 5340z 	170 60 
91203 5340G 	655 24 
91203 5340G 	656 19 
91211 5340z 	170 2 
91211 5340z 	320 88 
91211 5340Z 	330 45 
91211 5340z 	880 2 
91212 5340z 	170 49 
91213 5340z 	330 53 
91221 5340z 	880 4 
91225 5340z 	330 48 
91231 5340Z 	170 37 
91232 5340Z 	170 59 
91233 5340z 	170 24 
91234 5340z 	170 35 
91235 5340z 	830 26 
91236 5340z 	170 31 
91237 5340Z 	170 30 
91238 5340z 	830 17 
91240 5340Z 	170 23 
91241-1 5340z 	170 33 
91250 5340G 370 49 
91250 5340z 	360 30 
91251 5340z 	170 52 
91254 5340G 	512 26 
91258 5340z 	830 19 
91280 5340Z 	830 25 
91298 5340Z 	240 68 
91298 5340Z 	245 68 
91314005 5340G 720 25 
91319007 5340z 	312 2 
91321 5340z 	750 57 
91324 5340z 	320 74 
91331 5340G 	655 1 
91331 5340G 656 1 
91338 5340G 	655 6 
91338 5340G 656 5 
91350 5340z 	880 24 
91375 5340G 655 31 
91375 5340G 656 14 
91381 5340G 656 14 
91400 5340z 	650 17 
91401 5340Z 	650 18 
91402 5340z 	650 20 
91420 5340Z 	650 13 
91421 5340Z 	650 14 
91422 5340z 	650 15 
91423 5340Z 	650 16 
91430 5340z 	650 6 
91431 5340z 	650 7 
91442 5340Z 	650 22 
91452 5340Z 	650 6 
91454 5340Z 	650 19 

PART NUMBER 
- ,:>:,4-̀ ' 
SECTION No. 

No 

91470 5340Z 620 10 
91531 5340z 	650 10 
91532 5340z 	650 23 
91551 5340Z 	680 19 
91620 5340z 	240 89 
91620 5340z 	245 89 
91621 5340z 	230 52 
91622 5340z 	240 25 
91622 5340z 	245 25 
91623 5340z 	240 85 
91623 5340z 	245 85 
91624 5340z 	240 32 
91624 5340z 	245 32 
91625 5340G 	514 56 
91627 5340G 	530 93 
91627 5340G 	535 49 
91628 5340z 	240 29 
91628 5340Z 	245 29 
91629 5340Z 	240 28 
91629 5340z 	245 28 
91630 5340Z 	230 6 
91630 5340z 	365 19 
91631 5340z 	230 5 
91631 5340z 	365 20 
91632 5340G 	540 94 
91633 5340G 	540 100 
91814 5340Z 	170 1 
91814 5340z 	320 87 
91815 5340Z 	170 58 
91815 5340z 	320 89 
91828 5340z 	830 57 
91848 5340z 	320 69 
91848 5340z 	880 1 
91851 5340Z 	170 41 
91852 5340Z 	830 16 
91860 5340z 	170 38 
91866 5340Z 	320 71 
95101001 5340G 	110 11 
95103002 5340G 	110 28 
95117 5340z 	350 3 
95119 5340z 	350 108 
95147 5340G 	110 40 
95338 5340z 	750 28 
95338 5340Z 	751 15 
95338 5340z 	755 2 
95511001 5340Z 	614 42 
96010 5340z 	650 8 
96051 5340G 	110 28 
96519 5340z 	860 6 
96522 5340z 	620 25 
96522 5340z 	860 6 
96531 5340z 	892 6 
96549 5340G 	615 26 
96549 5340z 	614 26 
96549 5340Z 	616 26 
96549 5340Z 	617 26 
96549 5340Z 	618 26 
96550 5340G 	615 24 
96550 5340z 	614 24 
96550 5340Z 	616 24 
96550 5340Z 	617 24 
96550 5340z 	618 24 



I-P■11-1 	I 11 1..." 11111 1.)1-.1 1 	111 • LO 

PART NUMBER SECTION No. 
No. 

96554 5340Z 	620 20 
96559 5340Z 	620 17 
96560 5340G 	615 29 
96560 5340Z 	614 29 
96560 5340z 	616 29 
96560 5340z 	617 29 
96560 5340z 	618 29 
96562 5340G 	615 21 
96562 5340Z 	614 21 
96562 5340z 	616 21 
96562 5340Z 	617 21 
96562 5340z 	618 21 
96564 5340G 	615 25 
96564 5340z 	614 25 
96564 5340z 	616 25 
96564 5340z 	617 25 
96564 5340z 	618 25 
96564 5340z 	620 14 
96589 5340z 	380 58 
96589 5340z 	860 26 
96590 5340z 	620 25 
96591 5340z 	620 12 
96592 5340z 	620 18 
96593 5340Z 	620 19 
96594 5340G 	615 22 
96594 5340Z 	614 22 
96594 5340z 	616 22 
96594 5340z 	617 22 
96594 5340z 	618 22 
96610 5340z 	620 32 
97021 5340z 	830 30 
97034 5340Z 	170 6 
97038 5340G 	110 11 
97054 5340Z 	170 6 
97125 5340G 	615 9 
97125 5340z 	614 9 
97125 5340z 	616 9 
97125 5340z 	617 9 
97125 5340z 	618 9 
97190 5340G 	611 16 
97192 5340G 	611 14 
97201 5340G 	615 7 
97201 5340z 	614 7 
97201 5340z 	616 7 
97201 5340z 	617 7 
97201 5340z 	618 7 
97202 5340z 	614 41 
97207 5340G 	615 47 
97253 5340G 	615 8 
97253 5340z 	614 8 
97253 5340z 	616 8 
97253 5340z 	617 8 
97253 5340z 	618 8 
97303 5340z 	240 37 
97303 5340z 	245 37 
97303 5340z 	250 28 
97303 5340Z 	750 12 
97303 5340z 	751 8 
97313 5340z 	880 55 
97332 5340z 	892 57 
97380 5340z 	240 38 
97380 5340z 	245 38 

PART NUMBER SECTION No 
No 

97380 5340Z 	250 27 
97381 5340z 	880 56 
97501 5340G 	520 46 
97602 5340G 	530 100 
97603 5340z 	350 105 
97606-1 5340G 	520 19 
97606-1 5340z 	360 60 
97625 5340z 	830 18 
97628 5340G 	511 56 
97630 5340G 	890 71 
97630 5340z 	380 34 
97632 5340z 	210 57 
97632 5340z 	220 104 
97657 5340z 	828 17 
97702 5340G 	615 46 
97702 5340z 	617 46 
97703 5340G 	615 45 
97703 5340z 	617 45 
97722 5340G 	611 10 
97729 5340G 	615 28 
97729 5340z 	614 28 
97729 5340z 	616 28 
97729 5340z 	617 28 
97729 5340z 	618 28 
97805 5340z 	290 38 
97812 5340G 	540 61 
97823 5340G 	355 107 
97825 5340z 	290 23 
97837 5340z 	870 12 
97864 5340G 	615 18 
97864 5340z 	614 18 
97864 5340Z 	616 18 
97864 5340Z 	617 18 
97864 5340Z 	618 18 
97974 5340G 	110 5 
97975 5340G 	110 5 
97976 5340G 	611 11 
98191 5340G 630 4 
98501 5340z 	240 40 
98501 5340z 	245 40 
98501 5340z 	750 22 
98501 5340z 	751 27 
98501 5340z 	880 57 
98737 5340G 	615 4 
98737 5340z 	614 4 
98737 5340z 	616 4 
98737 5340Z 	617 4 
98737 5340z 	618 4 
98784 5340G 	615 5 
98784 5340z 	614 5 
98784 5340z 	616 5 
98784 5340z 	617 5 
98784 5340z 	618 5 
98799 5340G 	615 6 
98799 5340z 	614 6 
98799 5340z 	616 6 
98799 5340Z 	617 6 
98799 5340z 	618 6 
98810 5340G 	611 20 
98899 5340G 	110 40 
98925 5340z 	620 24 
98926 5340G 	615 23 



PART NUMBER SECTION No. 
No. 

98926 5340Z 	614 23 
98926 5340Z 	616 23 
98926 5340Z 	617 23 
98926 5340Z 	618 23 
98926 5340Z 	620 13 
98947 5340G 	615 10 
98947 5340Z 	614 10 
98947 5340Z 	616 10 
98947 5340Z 	617 10 
98947 5340Z 	618 10 
98982 5340G 	615 19 
98982 5340Z 	614 19 
98982 5340Z 	616 19 
98982 5340Z 	617 19 
98982 5340Z 	618 19 
99307001 5340G 	615 11 
99307001 5340Z 	614 11 
99307001 5340Z 	616 11 
99307001 5340Z 	617 11 
99307001 5340Z 	618 11 
99711001 5340G 630 4 
99771 5340Z 	617 47 
99771 5340Z 	618 47 
99779 5340G 	611 19 
99923 5340G 	720 23 
99928 5340G 	615 17 
99928 5340Z 	614 17 
99928 5340Z 	616 17 
99928 5340Z 	617 17 
99928 5340Z 	618 17 
99933 5340G 	615 16 
99933 5340Z 	614 16 
99933 5340Z 	616 16 
99933 5340Z 	617 16 
99933 5340Z 	618 16 
99938 5340G 	615 30 
99938 5340Z 	614 30 
99938 5340Z 	616 30 
99938 5340Z 	617 30 
99938 5340Z 	618 30 
99948 5340Z 	840 27 
99953 5340G 	110 34 
99959 5340Z 	290 8 
99960 5340Z 	290 10 
99962 5340G 	615 42 
99962 5340Z 	616 42 
99962 5340Z 	617 42 
99962 5340Z 	618 42 
99963 5340G 	615 42 
99963 5340Z 	614 42 
99963 5340Z 	616 42 
99963 5340Z 	617 42 
99963 5340Z 	618 42 

PART NUMBER SECTION No. 
No. 



Ryobil 3302M 

PARTS LIST 

05P__--04t, 9 	— 	 ffi 	5 .:_-•‘t/ 
9 

Thank you for purchasing our press. 

Please use this parts list when ordering any parts or consulting a service technician. 

A--sY 	0)9 	 1.-CM¥ 1 
71(415"V--01/v-C .t 1 

(Reference) 	For the 9nk, water section the part quantities shown in the parts list are the numbers 

of the parts to be used on one printing unit. 

So, the actual part quantities for one machine are twice the number shown. 



1-.0)4SÈL‘ 
1.  

0)/<-9 J 1-1t, ai9‘w s )1,-71.7_53-1-.)--C-f 5X 	x 1- -C,W1A 
1.7_5}1-t -Ciliffit1tz4 	1-1:1tt,tzW- 	"-É 	 guz*1- . 

(#1D 

  

5340Z 230 

    

    

     

*- s  1W+ 	ffi 	 t. 

2. /<- 1)X 
1) 

2) 



( / CONTENTS) 

Section No. 

5340 G 110 
5340 Z 170 

41 

17 1,  

Section name 

Bed 
Bed frame 	  
Pump piping 	  

Main 

Page 

6 
10 

5340 Z210 1 R19 7■tt 	  lst cylinder pressure 	  14 
5340 Z 220 M 2 JIMM1, 	  2nd cylinder pressure 	  20 
5340 Z 230 EElIM 	  Impression cylinder 	  26 
5340 Z 240 M 1 d'1liF1 	  lst blanket cylinder 	  30 
5340 Z 245 2 	'1114 	  2nd blanket cylinder 	  36 
5340 Z 250 1,111 	  Driving 	  42 
5340 Z 260 .1,41 	  Cam shaft 	  44 
5340 Z 290 *4#4 7 L,  Main frame 	  

Feeder 
46 

5340 Z 310 7 -f — P 	7.)1, 	  Feed table 	  48 
5340 Z 312 Paper table 	  52 
5340 Z 315 Feeder frame 	  54 
5340 Z 320 Paper guide 	  56 
5340 Z 330 ›gRgii 	  Suction driving 	  60 
5340 Z 350 Z-1 —  Feed roller 	  64 
5340 G 355 Feeder board 	  68 
5340 Z 360 Paper insertion 	  74 
5340 Z 365 7-f Feeder drum 	  78 
5340 G 370 7 -( — 	— Paper feed table lifting 	  82 
5340 Z 380 . 	— 	tz  	1Ieight control bar.feed lever 	  86 

5340 G 510 
-f 	, 
-f 	k 7 

Ink, water 
Ink frame 	  so 

5340 G 511 :r k- 7 Ink fountain 	  92 
5340 G 512 4 Oscillating roller 	  100 
5340 G 513 Ink oscillating roller 	  104 
5340 G 514 o ‘Form roller 	  108 
5340 G 520 Operation lever 	  112 
5340 G 530 Water fountain roller 	  116 
5340 G 535 *7 ,t--2N12 Water form roller 	  122 
5340 G 540 AkilH 	  Master cylinder 	  126 

Electrical 
5340 G 611 V.IfWg 	p 	  Control box 	  132 
5340 Z 614 - $1.105-gy 	(1) *111%*il 	 Sub control box (1) 	  136 
5340 G 615 4Y.  •IP.41171-,' 	(2) F,k41141Iu 	 Sub control box (2) 	  140 
5340 Z 616 Y (3) Kt*(Wil-M.Io Sub control box (3) 	  144 
5340 Z 617 '•411.1071 	(4) Viz 44,1,T4ri 	 Sub control box (4) 	  148 
5340 Z 618 -4J-  .1010,gy 	7 (5) 5,tfill;JM---T-#E1 Sub control box (5) 	  152 
5340 Z 620 Operation panel 	  156 
5340 G 630 riffal Static climinator 	  160 

V4-4 - )X flO  Accessories 
5340 Z 650 P(44[57.1 	  Accessories 	  162 
5340 G 652 Work organizer 	  166 



How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) 	Section number 

5340Z 230 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Part to replace 
Find the section number needed 
on this illustration of the machine. 

  

    

    

   

5340 23 117 

   

           

           

       

El3 	1=1 

   

          

          

 

 

           

2) To find the section number and the position identificaiton number 
of the-  part in the illustration when knowing the part number 

  

 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual 

   



( E1 / CONTENTS) 
:"#,5" 

Section No. 
tza 

Wal 

Section name 

Lubrication 
Page 

5340 G 655 #4M (OPS) 	  Lubrication -(OPS) 	  168 
5340 G 656 4*M1 (NOPS) 	  Lubrication (NOPS) 	  172 

Cover etc. 
5340 Z 680 f--  —7-( ,-1J.  Tape inserter 	  176 
5340 G 710 t ..— (OPS) 	  Cover (OPS) 	  178 
5340 G 720 t ..— (NOPS) 	  Cover (NOPS) 	  182 
5340 Z 750 ffi 1 	tA— 	  lst safety cover 	  186 
5340 Z 751 ffi 2 	J ,'— 	  2nd safety cover 	  190 
5340 Z 755 W's'— 	  Safety bar 	  194 
5340 G 820 #5 1 7`,.:,',- 	1-7» 	 lst blanket cleaning 	  198 
5340 G 825 M2 -2,-,,,- .7 F-&1* 	  2nd blanket cleaning 	  202 
5340 Z 828 X41- f"FW.4 	  Blanket cleaning driving 	  206 
5340 Z 830 ..,,9-2:71.-141ff 	 Powder spray unit 	  210 
5340 Z 840 1., 37 —,. - 	  Register punch 	  214 

Chain delivery 
5340 Z 860 7 1,—.6, (CD) 	  Frame (CD) 	  218 
5340 Z 870 gnij 	. VÉ1.)MI(CD) 	  Driving and driven shafts (CD) 	  220 
5340 Z 872 --=—:,') -,■ — (CD) 	 Chain gripper (CD) 	  224 
5340 Z 880 IIM5r--7i1,  (CD) 	  Paper delivery table (CD) 	  226 
5340 G 890 fr-LEJMIIII (CD) 	  Stand lifting driving (CD) 	  230 
5340 Z 892 -9---( 	J',-( 	14' (CD) 	  Side guide (CD) 	  234 
5340 Z 895 ', 	:f.-f 1(CD) 	  Back guide (CD) 	  238 



BED FRAME 
SECTION 

A 



BED 	FRAME SECT1ON 
*U 	L. 	L 	T 	t.,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. — syhliÈ*/ffiAli* 
SETNOE/PARTNOE f1345“4"" PART NAME / COMPONENT PARTS NO. 

11111* 
Q'ty 

1 5300 	61 	124-1 hA'- COVER 1 

1 5340 	61 	461 (2-wync>6) COVER 	(FOR 	EUROPE) 1 

2 9642061414 1-1"3*=J" 	M6X14 SCREW 	M6X14 4 

3 9710060008 A"*”/]"* M6 SPRING 	WASHER 	M6 8 

4 9716060014 L-51,"h" 	M6 PLAIN 	WASHER 	M6 4 

5 97974 (3-O)A°65. ) TRANSFORMER 	(FOR 	EUROPE) 1 

5 97975 F.5)A TRANS FORMER 1 

6 5330 	13 	111 7"5”h BRACKET 8 

7 9670102008 5.91-*151- 	M10X20 SOCKET 	BOLT 	M10X20 32 

8 5290 	14 	120 JACK 	BASE 6 

9 9660100014 1- 91- 	M10 NUT 	M10 20 

10 5340 	11 	110 BED 

11 95101001 1.5KW 	3PH MOTOR 	1.5KW 	3PH 1 

7Plh.ht9"6 FOR 	USA.CANADA 

11 97038 -9- 	1.5KW 	3PH 200V MOTOR 	1.5KW 	3PH 	200V 1 

12 9716080014 b5h"* M8 PLAIN 	WASHER 	M8 4 

13 9710080008 A","h" 	M8 SPRING 	WASHER 	M8 4 

14 9672081214 o'97ti"151- 	M8X12 HEXAGON 	BOLT 	M8X12 4 

15 5340 	15 	111 PULLEY 1 

16 90072 V'\"lbh 	3V 	670 V-BELT 3V 670 1 

17 9684060608 h)k.)" 	M6X6 SET 	SCREW 	M6X6 2 

18 5340 	15 	112 -9-hA"- MOTOR 	COVER 1 

19 9710050014 M5 SPRING 	WASHER 	M5 5 

19 9710050014 Ah 	M5 SPRING 	WASHER 	M5 7 

WITH 	GERMAN 	SAFETY 	FEATURES 

20 9642051014 J-1"3*:)" 	M5X10 SCREW 	M5X10 7 

20 9642051014 t1"Th'i" 	M5X10 SCREW 	M5X10 9 

h"‹')7)t");)3') WITH 	GERMAN 	SAFETY 	FEATURES 

21 9672104514 o9h9iti"I51' 	M10X45 HEXAGON 	BOLT 	M10X45 6 

22 9710100008 A"”"h"* M10 SPRING 	WASHER 	M10 14 

23 9672102514 o'Yh97h"ffih 	M10X25 HEXAGON 	BOLT 	M10X25 8 

24 5330 	11 	181 70 1/—  PLATE 4 

25 5340 	11 	170 FEEDER 	BED 1 

26 5340 	11 	151 COVER 1 

27 5340 	61 	151 INVERTER 	BRACKET 1 

28 95103002 1fl 	-9- INVERTER 1 

7Plh.ht9"65.  FOR 	USA.CANADA 

28 96051 ‹:511"-9- 	FR-Z120-1.5K INVERTER 	FR-Z120-1.5K 1 

29 5340 	61 	154 f)A"-9-hA"- INVERTER 	COVER 1 



SECTION 
*Z.005,17,L1.*A-Ck#:5W1. 	 1.1k-g--C-;15C "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

ffin 
wty PART NAME F I lifsf<F NO. SET NO. /PART NO. 	 COMPONENT PARTS NO. 

9”F;r151' M6X12 	SOCKET BOLT M6X12 30 9670061208 

,tiI1iI M6X16 	SOCKET BOLT M6X16 31 9670061608 

39 5340 11 114 1 BRACKET 

h'‹97-jt'.")', WITH GERMAN SAFETY FEATURES 

7”.5.))9 SR-7W-2 	BUSHING SR-7W-2 40 95147 

7'9EJ:99' SR-6P3-5 	BUSHING SR-6P3-5 40 98899 

tIh M5X10 	SOCKET BOLT M5X10 41 9670051008 2 

33 9660060014 	t9h M6 

34 99953 

35 9710030008 

36 9642031414 

37 9710050008 

38 5340 61 423  

39 5340 11 113 

NUT M6 

M3X14 	 SCREW M3X14 

BRACKET 

BRACKET 

4 

4 

4 

1  

4 

4 

2  

1  

1 

77) 	 FAN 

Ah 	M3 	 SPRING WASHER M3 

)1/J 	M5 	 SPRING WASHER M5 

7.)(qhfbt9'65' 	 FOR USA,CANADA 

7)(qhfht9'Lh' 	 FOR USA,CANADA 

WITH GERMAN SAFETY FEATURES 

7)(gb.ht9'65. 	 FOR USA,CANADA 

BED FRAME 



A 



PUMP PIPING 
	

1 

SECTION 

10 



PUMP 	PIPING 

NO. -,y1.11K-/UA41É-14- 
SET NO. / PART NO. 

5290 	16 	200-3 

91100-1 

1 91814 

2 91211 

3 5290 	34 	152 

4 9670052008 

5 5290 	17 	120 

6 97034 

6 97054 

7 5290 	16 	311 

8 90904 

8 90906 

9 9710050008 

10 9642051014 

11 9672051214 

12 9664050014 

13 9710060008 

14 9716060014 

15 5290 	17 	113 

16 9684060608 

17 9660060014 

18 5330 	16 	112 

18 5340 	16 	111 

18 5340 	16 	112 

18 5340 	16 	113 

19 90101 

19 90102 

1 

1 

1 

1 

1 

V —BELT A-35 

V —BELT A-36 

SINGLE PHASE/THREE PHASE 60HZ 

PULLEY (60HZ) 

THREE PHASE 

PULLEY (50HZ) 

THREE PHASE 

PULLEY (50HZ) 

SINGLE PHASE 

7°—ij— (60HZ) 

7°-11— (50HZ) 

7°—q— (50HZ) 

9)9r) 

1111/1- A-35 

9)9141)9.) (60HZ) 

NPVIlJh A-36 

Q'ty PART NAME g~/""  
COMPONENT PARTS NO. 

*°:)7°  ASSY PUMP ASSY 1 

71i0 :)70 PUMP 

9~11,h M5X20 

17-9—EJ-11, AIR TERMINAL 

200V 750W MOTOR 200V 750W 

15—AW9F" 16 HOSE BAND 16 

z?)7°11, NIPPLE 

3,7,12,21-27,29-37,52-57.59-62 

29,61,62 

—1—A 10X17X670 	HOSE 10X17X670 1 

5 

2 

2 

1 

1 

SOCKET BOLT M5X20 

41:99‘) THREE PHASE 

SCL—KR 550W MOTOR SCL—KR 550W 1 

BOTTLE 

KEY 5X5X28 

W1'15 

X1"11—. 5X5X28 

6X6X36 KEY 6X6X36 

SINGLE PHASE 

THREE PHASE 

AJ''* M5 

1-1"3*" M5X10 

o9/39*151.. M5X12 

f3r)t'YF M5 

/1”/3 	M6 

M6.  

SPRING WASHER M5 

SCREW M5X10 

HEXAGON BOLT M5X12 

WING NUT M5 

SPRING WASHER M6 

PLAIN WASHER M6 

7 

1 

4 

2 

4 

4 

9::)9r) 200V,208V.220V SINGLE PHASE 200V,208V,220V 

SEcfioN 
*.-=0Dug6u*,:w.--euks- L -c-ml,„0--es----c;±scLzTà1..so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

1 

1 

1 

1 

W'159" 

h)()" M6X6 

VALVE 

SET SCREW M6X6 

NUT M6 

PULLEY 

SINGLE PHASE 60HZ 

1- 	M6 

7o—q- 

9)9') 60HZ 



PUMP 	PIPING SECTION 
*C.0)gfSfflot.tkitffo-CLi/r L."-  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t.yhíV4-/WAII-11 
NO. 	SET NO. / PART NO. u,17/

4omw-%, 	 ffift PART NAME 
COMPONENT PARTS NO. 	 Q'ty 

20 	5340 	17 	113 SPACER 2 

21 	5290 	16 	315 WASHER 2 

22 	5290 	16 	313 91159— 	• FILTER 2 

23 	91240 9o-97°15 	3/4 NIPPLE 	3/4 5 

24 	91233 45 1W 3/4 ELBOW 	3/4 1 

25 	5290 	16 	316 *E)" SCREW 2 

26 	5290 	16 	314 7° 11:99" SPRING 2 

27 	5290 	16 	312 il°) PACKING 2 

28 	9672101514 cl?)/]9*95F 	M10X15 	HEXAGON 	BOLT 	M10X15 4 

29 	5290 	16 	215 *0)70 PUMP 1 

30 	91237 :97°15 	1/8 NIPPLE 	1/8 1 

31 	91236 1W 1/8 ELBOW 	1/8 1 

32 	5290 	16 	411 n0i70  PIPE 1 

33 	91241-1 9h'91, 	1/8X1/4 SOCKET 	1/8X1/4 1 

34 	5290 	16 	415-2 JA95 NOZZLE 1 

35 	91234 1W 3/4 ELBOW 	3/4 1 

36 	5290 	16 	212 CAP 2 

37 	91231 7"92 3/4X3/8 BUSHING 	3/4X3/8 2 

38 	91860 *—X 9X15X1700 HOSE 	9X15X1700 4 

39 	9410301608 '7° 11:99"t°2 	3X16 	SPRING 	PIN 	3X16 2 

40 	5340 	17 	114 Zt°)!-'15 SPINDLE 1 

41 	91851 15X22X850 	HOSE 	15X22X850 1 

42 	9642055014 M5X50 SCREW 	M5X50 6 

43 	9650052014 M5X20 SCREW 	M5X20 2 

44 	5300 	12 	224 PLATE 2 

45 	5300 	17 	117 (7-( 11—) KNOB 	(IVORY) 2 

45 	5310 	17 	117 "-.2. 	(90> 	• KNOB 	(BLACK> 1 

46 	5300 	17 	116 hfl"— COVER • 2 

47 	5290 	17 	115 A7°q".99" SPRING 2 

48 	5340 	17 	112 7t°2F95 SPINDLE 1 

49 	91212 1t-7W':51-" 	25 HOSE 	CLAMP 	25 1 

50 	5290 	17 	111 W157" VALVE 1 

51 	5290 	17 	119 9597° CLAMP 3 

52 	91251 799*-1J1,/VY7° 	6 OIL 	CUP 	6 1 

53 	5290 	16 	412-1 tl,T20  CAP 1 

54 	90502 0-1129" 	P-46 0—RING 	P-46 1 

55 	91150 .-11I. WICK 1 

56 	5290 	16 	414 W1-15 BOTTLE 1 

57 	5290 	16 	413 t9h NUT 1 

12 



   

PUMP PIPING SECT1ON 
•:/  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

MUWW-g- UA1%WF NO. SET NO. / PART NO. 	 / COMPONENT PARTS NO. PART NAME ffik 
Q'ty 

58 91 81 5 	 t"=-15*-7, 10X17X1300 	HOSE 10X17X1300 	 2 

59 91232 	 T1'9'15$ 3/4 	 ELBOW 3. /4 	 1 

60 91200 

61 5290 16 226 

 

PT3/4 	HOSE NIPPLE PT3/4 1 

1 7o-U- PULLEY 

62 9670081608 	 M8X16 	SOCKET BOLT M8X16 	 1 



0;  0 o 

0 
o 

o 
o o° 

o 
‘,„ mr, • 14, o° 

o 0 

o°4)  o 
0° 

,40:30°  

o,10  
0 

4N 

o 
eo°: o 

41441 	o 
4000",' 

000 4N 

*04\  

4..; 0°00  

OCIP  

o 

0 

o 
o o 

o 00  
o 

0 

4 

o 

0.°  

o 

0° 
,‘f 

o 
o 

o 
■31.4V  

\ 

o° 
o o 

‹i‘  os# 

tki9 • (fr 

o°41)  

0 

1ST CYLINDER PRESSURE 
	 SECTION 

14 



_ 

1ST 	CYLINDER 	PRESSURE SECTION 
*u.414%-euks41.- 	 L -CTLso 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -  
SET NO. / PART NO. ffia,$*/"" PART NAME / COMPONENT PARTS NO. Q'ty 

5340 	21 	120Z hLim,- ASSY CAM 	LEVER 	ASSY 1 

24.28 

5340 	21 	130 f2')11t°.-9 	ASSY PIN 	ASSY 

14.18.27 

5340 	21 	140Z F991JU1\'— 	ASSY LEVER 	ASSY 1 

75.78 

5340 	21 	180 T2')-bfEi'9 	ASSY SHAFT 	ASSY 1 

5-9.13 

5340 	21 	520Z WAN'— ASSY CAM 	LEVER 	ASSY 

28.74 

5340 	21 	550Z-1 1-9'11,UA'— 	ASSY LEVER 	ASSY 

78.87 

5340 	21 	560 1=0-.5 	ASSY PIN 	ASSY 

14.18.102 

5340 	21 	570 ASSY SHAFT 	ASSY 

94.95.105.106 

5340 	21 	630 ASSY SHAFT 	ASSY 

7.13.114-116 

1 5340 	21 	191 SCALE 

2 5290 	22 	318 SCREW 

3 5300 	22 	317 70U—F PLATE 1 

4 5300 	22 	313 iJb 	(7-nti'ij—) DIAL 	(IVORY) 1 

4 5310 	22 	313 9"‹111, 	(90) DIAL 	(BLACK) 1 

5 5340 	21 	182 /3/, CAM 1 

6 9410302008 A7° 11D9'1=°:5 	3X20 	SPRING 	PIN 	3X20 1 

7 9410301608 X7° 11:99't°D 	3X16 	SPRING 	PIN 	3X16 3 

8 5340 	21 	181 :7)'9 	 SHAFT 1 

9 9410302508 A7° 11)9'1=°:, 	3X25 	SPRING 	PIN 	3X25 1 

10 9642040414 t1"3*:) 	M4X4 SCREW 	M4X4 2 

11 9710040008 fl''''/]'* 	M4 SPRING 	WASHER 	M4 6 

12 5340 	21 	175 -f9A LEAF 	SPRING 2 

13 5340 	21 	183 RATCHET 2 

14 9660080014 J-91- 	M8 NUT M8 10 

15 5321 	22 	121 BOLT 2 

16 9684040408 1-~ M4X4 SET 	SCREW 	M4X4 1 

17 5290 	37 	433 901J)9Yh' SPRING 	STUD 1 

18 9410301208 77011:59'1=0 .) 	3X12 	SPRING 	PIN 	3X12 5 

19 9710080008 Ah 	M8 SPRING 	WASHER 	M8 5 

20 5340 	21 	131 THRUSTER 1 



* 

1ST 	CYLINDER 	PRESSURE SECTION 
k35/f L  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. ~#-%" 
SET NO. / PART NO. 4~/"" 	 PART NAME 

COMPONENT PARTS NO. 
91181 
Q'ty 

21 9684050508 M5X5 SET 	SCREW 	M5X5 10 

22 5330 	52 	492 LOCK 	COLLAR 4 

23 9721100008 E-ij:i9" 	E-10 E-RING 	E-10 5 

24 5340 	21 	120 hLUfl'-. CAM 	LEVER 1 

25 9670062508 .91-*151.- 	M6X25 SOCKET 	BOLT 	M6X25 2 

26 5340 	21 	174 BRACKET 1 

27 5340 	21 	132 to) PIN 2 

28 5290 	21 	612 BUSHING 2 

29 9670052008 9FAi'll,h 	M5X20 SOCKET BOLT M5X20 6 

30 5340 	21 	112 STUD 1 

31 9410502008 .7° 11:99't°) 	5X20 SPRING 	PIN 	5X20 4 

32 9721120008 E-11)9 	E-12 E-RING 	E-12 2 

33 5340 	21 	173 7-L ARM 1 

34 5340 	21 	172 to:, PIN 1 

35 5290 	33 	451 SPRING 2 

36 5290.21 	161 SPRING 	STUD 2 

37 5340 	21 	171 STUD 1 

38 9710120008 M12 SPRING 	WASHER 	M12 2 

39 9660120014 1-9h 	M12 NUT 	M12 2 

40 5300 	59 	565 .7° 11:59" SPRING 4 

41 5290 	41 	114-1 A7° 11:59h7 SPRING 	STUD 1 

42 9721040008 E-q)9' 	E-4 E-RING 	E-4 6 

43 5300 56 088 SPRING 4 

44 5340 	21 	111 11)9 LINK 1 

45 5310 	52 	293 BOSS 1 

46 9721070008 E- 11)9' 	E-7 E-RING 	E-7 11 

47 5340 	21 	210 11:99 LINK 1 

48 90628 '”°t°) 	SSP-4 SNAP 	PIN 	SSP-4 2 

49 5300 	33 	561-1 t°2) PIN 1 

50 5300 	33 	562 h5- COLLAR 2 

52 5340 	21 	133 J9 	7ti BOSS 2 

53 5310 	52 	292 STUD 1 

54 5340 	21 	144 11:99 	1t"X BOSS 1 

55 5340 	21 	145 11)9 LINK 1 

56 9670041208 M4X12 SOCKET 	BOLT 	M4X12 4 

57 97632 VU)-(h' 	AS-05N 	AC115V SOLENOID 	AS-05N 	AC115V 1 

58 5330 	57 	151  BRACKET 1 

59 9660040014 1")h 	M4 NUT 	M4 4 

60 9670061208 95.?)h7ti'lhh 	M6X12 SOCKET 	BOLT 	M6X12 8 



1ST 	CYLINDER 	PRESSURE SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME 
COMPONENT PARTS NO. 

1111» 
Q'ty 

61 5340 	21 	154 IJD9 LINK 

62 90692 4/5A" 	L10 SPRING 	L10 4 

63 5340 	21 	152 PIN 2 

64 9670103008 95- 91-151.. 	M10X30 	SOCKET 	BOLT 	M10X30 1 

65 5340 	21 	160 h"r)-(1) 	Y—L 	 ARM 1 

66 9670061008 9h»91-7~ M6X10 	SOCKET BOLT M6X10 2 

67 5340 	21 	143 91, 	hA"— THRUSTER 	COVER 1 

68 5290 	29 	412 1j6o—i—t<q) CAM 	ROLLER 	WASHER 4 

69 5340 	21 	148 IlD9 LINK 1 

70 5340 	21 	151 ij)9 LINK 3 

71 9670065508 95- '~ll'h M6X55 SOCKET 	BOLT 	M6X55 2 

72 5340 	21 	147 h"r)-(l, 	UA"—XH)A°— 	STOPPER 1 

73 5340 	21 	540 9t1,  THRUSTER 1 

74 5340 	21 	520 tGUA"— CAM 	LEVER 1 

75 53-40 	21 	140 1-9`11, 	UW\— LEVER 1 

76 5340 	21 	511 A9')F" STUD 1 

77 5340 	21 	146 Ah'yn°— STOPPER 1 

78 5290 	26 	112 )k511, BUSHING 2 

79 9670063508 Vh»9h7N951- 	M6X35 SOCKET 	BOLT 	M6X35 4 

80 5330 	21 	664 AF9A°— STOPPER 1 

81 5340 	21 	134-1- 9'91-" STUD 1 

82 9710100008 11h"* 	M10 SPRING 	WASHER 	M10 4 

83 9660100014 J- 91- 	M10 NUT 	M10 4 

84 5290 	52 	244 Z9° 11)799h" SPRING 	STUD 2 

85 9670061608 95- 91-7r151- 	M6X16 SOCKET 	BOLT 	M6X16 2 

86 5330 	21 	662 hfl"— COVER 1 

87 5340 	21 	550-1 F9'~— LEVER 1 

88 5340 	21 	562-1 991-" STUD 1 

89 5340 	21 	563 7,h91\°— STOPPER 1 

90 5340 	21 	820-1 -0(—D"1jGUA"— LEVER 1 

91 5340 	21 	842 991-" STUD 1 

92 5340 	21 	564 ij:99 LINK 1 

94 5340 	21 	580 h"g,‹U 	7—Ls 	(OPS) 	ARM 	(OPS) 1 

95 9411503600 7. —A0 —b0) 	5X36 TAPER 	PIN 	5X36 2 

97 5290 	54 	325 7° 1192" SPRING 1 

98 5340 	21 	830-1 1129 LINK 1 

100 5340 	21 	850-1 q)7 ARM 1 

101 5340 	21 	841 55b" STUD 1 

102 5340 	21 	561 L PIN 1 

17 



1ST 	CYLINDER 	PRESSURE sEcfioN 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -tsyF/k-g- iffiffl.# 
SET NO. / PART NO. W~/4""-  PART NAME COMPONENT PARTS NO. Wty 

103 5340 21 572 "N"7 1199,I BEARING 	COVER 2 

104 90319 *"-151"711:59" 	6203ZZ 	BALL 	BEARING 	6203ZZ 2 

105 5340 21 571 ;.=)” SHAFT 1 

106 5340 21 590 F11, 	7-13 	(NOPS) 	ARM 	(NOPS) 1 

107 5290 33 454 A7° 11:99991-" SPRING 	STUD 1 

108 5290 21 142 X9011)9991-" SPRING 	STUD 1 

109 5340 21 610 7-1, ARM 1 

110 5340 21 621 99t." STUD 1 

111 5340 21 633 , 	Ah-11, SCALE 1 

112 5340 21 640 701,..4. PLATE 1 

113 5340 21 622 7"5r9h BRACKET 1 

114 5340 21 631-1 9/,9h SHAFT 1 

115 9410303008 U°11)9"C°) 	3)(30 	SPRING 	PIN 	3)(30 	• 1 

116 5340 21 632-1 hL CAM 1 

117 5300 54 152 )(91I) BUSHING 1 

118 5290 37 123 )(915 BUSHING 1 

119 5340 21 220 	_ 7-6 ARM 1 

120 5340 21 891 hil- COVER 1 

122 9716040014 t5h 	M4 PLAIN 	WASHER 	M4 2 

18 



-1 n 



0 415  o 0 
Th (1) 

o 
o 00  

o 000 o 

o 

oe
o o o 

o 

o°41)  0 

0 

0 

o 
o 

o° 
o 

00  
o 

o 

0 	.0 

000  
0.  
• 

0 

,:•5! 
opfl 

0 

o0o  

88 
68 

-30 

o 

0 

o 
12 

oo  

4410  

00 

oo o 

.00.4  
% 

o o 
t‘,  o° 

o () 4.11‘ 
401h. 

2ND CYLINDER PRESSURE 
	I

SECTION 

  

0 

9n 



2ND 	CYLINDER 	PRESSURE SECTICfl 
* 	0fi3a, u.41.A=1,-eu 	 -r 	Ls. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. g5A7,$*“"" PART NAME / COMPONENT PARTS NO. Q'ty 

5340 	21 	130 faTt<t°) ASSY PIN 	ASSY 2 

11,37,93 

5340 	21 	180 f3')t-f9'9 	ASSY SHAFT 	ASSY 1 

24,25,50-53 

5340 	21 	520Z hLUA"— 	ASSY CAM 	LEVER 	ASSY 1 

95,99 

5340 	21 	530Z WAAN'— ASSY CAM 	LEVER 	ASSY 1 

94,95 

5340 	21 	560 f2< 	1=0:i 	ASSY PIN 	ASSY 1 

11,37,39 

5340 	21 	630 Ï-)'9 	ASSY SHAFT 	ASSY 1 

24-27,33 

5340 	21 	730Z 1,11— 	ASSY LEVER 	ASSY 1 

76,77 

5340 	21 	760Z-1 ASSY LEVER 	ASSY 1 

77,89 

5340 	21 	770 ASSY SHAFT 	ASSY 1 

28,32,38,91 

1 9721070008 E-112)9 	E-7 E—RING 	E-7 11 

2 5340 	21 	151 11:59 LINK 3 

3 5290 	33 	451 A9° 11:99' SPRING 2 

4 5290 	21 	142 Z7° 11:5999F" SPRING 	STUD 1 

5 5290 	33 	454 7011:599?)h' SPRING 	STUD 1 

6 9721120008 E—q)9" 	E-12 E—RING 	E-12 2 

7 5340 	21 	790 Y-13 ARM 1 

8 5340 	21 	621 STUD 1 

9 9710120008 M12 SPRING 	WASHER M12 2 

10 9660120014 t91- 	M12 NUT 	M12 2 

11 9660080014 t9h M8 NUT M8 9 

12 9710080008 M8 SPRING 	WASHER M8 5 

13 5340 	21 	564 '1)9 LINK 1 

14 90692 i/5fl 	L10 SPRING 	L10 4 

15 5340 	21 	152 L°) PIN 2 

16 5340 	21 	633 SCALE 1 

17 5340 	21 	640 70 1.)—F PLATE 1 

18 9684050508 h».:2)<" 	M5X5 SET 	SCREW 	M5X5 10 

19 9642040414 J-1"M)' M4X4 SCREW 	M4X4 2 

20 9710040008 A'*,'/]'* 	M4 SPRING 	WASHER M4 6 

21 5340 	21 	175 <91)-* LEAF 	SPRING 2 



2ND 	CYLINDER 	PRESSURE SECTION 
A,05-e, 	 LTF 0  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. Win/411114** 	 PART NAME 
COMPONENT PARTS NO. 

1111M 
CYty 

22 	5340 	21 	622 7"5h.91- BRACKET 1 

23 	9670063508 M6X35 SOCKET 	BOLT 	M6X35 4 

24 	5340 	21 	183 5TrYls RATCHET 2 

25 	9410301608 9°T.:)9't°:) 	3X16 	SPRING 	PIN 	3X16 3 

26 	5340 	21 	631-1 71- SHAFT 1 

27 	5340 	21 	632-1 h6 CAM 1 

28 	9411503600 5-- -11° —t°) 	5X36 TAPER 	PIN 	5X36 2 

29 	9670061208 95'9F*951- 	M6X12 SOCKET 	BOLT 	M6X12 8 

30 	5340 	21 	572 1711:97"V,i BEARING 	COVER 2 

31 	90319 1■'-1711:)9 	6203ZZ 	BALL 	BEARING 	6203ZZ 2 

32 	5340 	21 	771 SHAFT 1 

33 	9410303008 7°'1)9't°:5 	3X30 	SPRING 	PIN 	3X30 1 

35 	5340 	21 	154 11:)9 	 LINK 3 

36 	9721100008 E- 11)7 	E-10 	 E—RING 	E-10 5 

37 	9410301208 7° 11:59"b°:9 	3X12 	SPRING 	PIN 	3X12 5 

38 	5340 	21 	780 7-6 ARM 1 

39 	5340 	21 	561 t°:*) PIN 1 

40 	5340 	21 	148 11)7 LINK 1 

41 	9670103008 95.')Hti"lbh 	M10X30 	SOCKET 	BOLT 	M10X30 1 

42 	5340 	21 	740 ARM 1 

43 	5340 21 	830-1 11:99 LINK 1 

44 	5340 	21 	860-1 Ufl'— LEVER 1 

45 	5340 	21 	871 STUD 1 

46 	5340 	21 	191 SCALE 1 

47 	5290 	22 	318 SCREW 1 

48 	5300 	22 	317 PLATE 1 

49 	5300 	22 	313 9'</q) 	(7<*'11—) DIAL 	(IVORY) 1 

49 	5310 	22 	313 9'-(1'15 	(90) DIAL 	(BLACK) 1 

50 	5340 	21 	182 ht CAM 1 

51 	9410302008 7°U)9't°) 	3X20 	SPRING 	PIN 	3X20 1 

52 	5340 	21 	181 )"9 	 SHAFT 1 

53 	9410302508 7°11:99't°:, 	3X25 	SPRING 	PIN 	3X25 1 

54 	9670062508 991.-$15h 	M6X25 SOCKET 	BOLT 	M6X25 2 

55 	5340 	21 	174 7'5791- BRACKET 1 

56 	5340 	21 	172 L 0 PIN 1 

57 	5340 	21 	173 —L ARM 1 

58 9684040408 F;t*EP' 	M4X4 	- SET 	SCREW 	M4X4 1 

59 	5321 	22 	121 7PILF BOLT 1 

60 	5340 	21 	171 STUD 1 

22 



* 

2ND 	CYLINDER 	PRESSURE SECTION 
*C.0)1111i6W#1,F.T'Uk3511[1. -C 	A.ODT's 	»y h*-̀ 4--"C';±5C 	-CT 	%-s o  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 
1111W 
Q'ty 

61 5300 	59 	565 jo J:)9 SPRING 4 

62 5290 	52 	244 A7° 11)9"A99F" SPRING 	STUD 2 

63 5290 	54 	325 A7oq)9" SPRING 1 

64 9721040008 E- 11)9" 	E-4 E-RING 	E-4 6 

65 5330 	21 	664 Ah911°- STOPPER 1 

66 5340 	21 	880-1 7-6 ARM 1 

67 5340 	21 	841 STUD 1 

68 9710100008 n"*1j 	M10 SPRING 	WASHER 	M10 3 

69 9660100014 t9h 	M10 NUT 	M10 3 

70 9670062008 9”h7P'ffih 	M6X20 SOCKET BOLT M6X20 2 

71 5340 	21 	143 wx- THRUSTER 	COVER 1 

72 5290 	29 	412 hGo-i-t<q) CAM 	ROLLER 	WASHER 4 

73 9410502008 A7° 11:',9"b°) 	5X20 	SPRING 	PIN 	5X20 4 

74 5290 	37 	433 A7° 112)999F" SPRING 	STUD 1 

75 5290 	21 	161 A7o 1J)9991- SPRING 	STUD 2 

76 5340 	21 	730 unx‘- LEVER 1 

77 5290 	26 	112 )(9R, BUSHING 2 

78 9670065508 991'*95f. 	M6X55 SOCKET 	BOLT 	M6X55 2 

79 5340 	21 	147 1-"r)-(1) 	UW\-M-9/1°- 	STOPPER 1 

80 5340 	21 	134-1 X”h" STUD 1 

81 9670061608 95-91-151- 	M6X16 SOCKET 	BOLT 	M6X16 2 

82 5330 	21 	-662 bA"- COVER 1 

83 5340 	21 	563  STOPPER 1 

84 5340 	21 	144 q)9 	ti  BOSS 1 

85 5340 	21 	145 11)9 LINK 1 

86 5330 	52 	492 LOCK 	COLLAR 4 

87 5300 	56 088  SPRING 4 

88 5340 	21 	562-1 71Yb" STUD 1 

89 5340 	21 	760-1 UA"- LEVER 1 

90 5340 	21 	133 11)9 	7N"X BOSS 2 

91 5340 	21 	590 h-(1) 	7-6 	(NOPS) 	ARM 	(NOPS) 1 

92 5340 	21 	146 STOPPER 1 

93 5340 	21 	132 PIN 2 

94 5340 	21 	530 NAJW\- CAM 	LEVER 1 

95 5290 	21 	612 )(911./ BUSHING 2 

96 9670051608 - "?~151- 	M5X16 SOCKET 	BOLT 	M5X16 3 

97 5340 	21 	751 991-" STUD 1 

98 5340 	21 	131 THRUSTER 1 

99 5340 	21 	520 hLuwx- CAM 	LEVER 1 



2ND CYLINDER PRESSURE SECTION 
1.."C 	 F it"-C-;±5C L -CT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
pr«,11É-ki- 

SET NO. /PART NO. 
/411/MIÉ-%- nedIAF / COMPONENT PARTS NO. 

PART NAME ffia 
Crty 

100 9670052008 Vh.'~151- M5X20 SOCKET 	BOLT 	M5X20 3 

.101 5340 	21 	112 X991-" STUD 1 

102 5290 	41 	114-1 7°11)9h5.  SPRING 	STUD 1 

103 9670041008 97'Yh*"151- 	M4X10 SOCKET 	BOLT 	M4X10 4 

104 97632 91,/<1..\' 	AS-05N 	AC115V SOLENOID AS-05N AC115V 1 

105 90628 XJ-T7°b0:) 	SSP-4 SNAP 	PIN SSP-4 2 

106 5300 33 	562 135- COLLAR 2 

107 5340 	21 	721 '11, 	11:99 THRUSTER LINK 1 

108 5300 	33 	561-1 t°) PIN 1 

109 5340 	2- 1 	210 q)9 LINK 1 

110 5340 	21 	540 9/,  THRUSTER 1 

111 9660040014 19F M4 NUT 	M4 4 

112 5330 	57 	151 7"55'.91- BRACKET 1 

113 5310 	52 	293 715 BOSS 1 

114 5340 	21 	710 ' 91)-(1-'7-L SOLENOID ARM 1 

115 5310 	52 	292 A”F" STUD 1 

116 5290 	37 	123 )491l). BUSHING 1 

.117 5300 	54 	152 )(915 BUSHING 1 

94 



.-lr 



IMPRESSION CYLINDER 
	1 

SECTION 

9A 



IMPRESSION 	CYLINDER SECTION 
*cODA1~ií,W-C'Uk5 WL -CMA,09t'.. -b .:/-F4
Note: When ordering items marked*,indicate the set number because 

-C-;.t3tL -C'Tàt.so  
they are ayailable only as a set. 

PISA*-%-  NO. 	SET NO. / PART NO. 1Zit,F /01114i - PART NAME / COMPONENT PARTS NO. Q'ty 

5340 	23 	110-2 79F"') 	ASSY IMPRESSION 	CYLINDER ASSY 1 

23.63 

5340 	23 	110Z-2 791.."') 	ASSY IMPRESSION 	CYLINDER ASSY 

5.23.63 

5340 	23 	210 :9 -1,7h 	ASSY SHAFT 	ASSY 2 

28.32.33 

5340 	23 	231Z A9° 11)9fh" SPRING 	GUIDE • 2 

30.31 

5340 	23 	232Z 7M99 BLOCK 2 

38.39 

5340 	23 	234Z 7"591' BRACKET 4 

5.16 

1 	9648030614 1/53 	M3X6 SCREW 	M3X6 12 

2 	5340 	23 	240 YYL GRIPPER 12 

3 	5480 	23 	221 *159"- HOLDER 12 

4 90699 Ut'Yh 	M5 U-NUT 	M5 12 

5 	91631 1"711:59" 	HK1516LL BEARING 	HK1516LL 8 

6 	91630 A'N°.-4,- 	IR12X15X16.5 SPACER 	IR12X15X16.5 8 

7 	5290 	29 	311 4p.h ■■ WASHER 4 

8 	5340 	23 	237 »9A° - STOPPER 4 

9 	9670061608 Vh'91-7r11,1 	M6X16 SOCKET 	BOLT 	M6X16 15 

10 	5480 	23 	222 t°) PIN 12 

11 	5480 	23 	223 77°ij:99" SPRING 12 

12 	9410501208 Z7° 1J)9"t°) 	5X12 SPRING 	PIN 	5X12 12 

13 	90179 cr)h97th»E) 	M5X8 SET 	SCREW 	M5X8 12 

14 	9670051608 YtJbl- 	M5X16 SOCKET 	BOLT 	M5X16 14 

15 	5480 	23 	224-1 7till/9"- HOLDER 12 

16 	5340 	23 	234 7"55- ')h BRACKET 4 

17 	9670062008 V9F7ti"11,1' 	M6X20 SOCKET 	BOLT 	M6X20 8 

18 	9648040614 1153*:P' 	M4X6 SCREW 	M4X6 8 

19 	5340 	75 	811 91?)A°-hn"- COVER 2 

20 	5290 	24 	127 7N" 15 t‘ BOLT 8 

21 	5330 	23 	113 .1).\\)3 ‘■ WASHER 8 

22 	5340 	23 	112 GEAR 1 

23 	5340 	23 	111-2 79r) IMPRESSION 	CYLINDER 1 

25 	5340 	23 	236 PLATE 4 

26 	9660080014 t?)h 	M8 NUT 	M8 1 

27 9686082508 h»:)" M8X25 SET 	SCREW 	M8X25 1 

28 	5340 	23 	211 EJJI-- SHAFT 2 

■•) 



IMPRESSION 	CYLINDER SECTION 
* 	oDfis,u,u*A'a-c-u 	 4,4 "C" .±iC 	T 	Lso 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. t.yhWiiffirQ.#-@-  
SET NO. / PART NO. PART NAME ffla'"/I*CÓMI&PÓNENT PARTS NO. Q'ty 

29 9721070008 E-9:)9" 	E-7 E—RING 	E-7 2 

30 5300 45 	243 )(915 BUSHING 2 

31 5340 	23 	231 77311)9"h"(1-" SPRING 	GUIDE 2 

32 9411502500 «7—/1°—t0:) 	5X25 TAPER 	PIN 	5X25 2 

33 5340 	23 	220 9"119/1°-7-6 	ASSY GRIPPER 	ARM 	ASSY 2 

34 5290 	29 	412 hLo-5—t<q) CAM 	ROLLER 	WASHER 2 

35 5290 	29 	411 hLo-5— CAM 	ROLLER 2 

36 5340 	23 	212 PIN 2 

37 5340 	23 	233 7c)11:99" SPRING 2 

38 5340 	23 	232 ”13?)9 BLOCK 2 

39 90441 YE1 	0812 BUSHING 	0812 2 

40 9660060014 t'.9h 	M6 NUT 	M6 2 

41 9710060008 /1”h 	M6 SPRING 	WASHER 	M6 2 

42 9670064508 9”F*914- M6X45 SOCKET 	BOLT 	M6X45 3 

43 5340 	23 	136 IDF"7°U—h PLATE 1 

44 5340 	23 	133 h/3 CAM 1 

45 5340 	23 	132 SPACER 2 

46 5340 	23 	134 hL CAM 1 

47 5340 	23 	135 ht, CAM 1 

48 5340 	23 	131 7ti"Z BOSS 1 

49 5340 	23 	114 SHAFT 1 

50 9670068008 9”F7P'ffit- 	M6X80 SOCKET BOLT M6X80 2 

51 5340 	23 	115 791.-)(915 BUSHING 1 

52 91621 --1571J)9" 	6207ZZCM BALL 	BEARING 	6207ZZCM 2 

53 5340 	23 	118 791-"') 	't"7 11:59"hA"— BEARING 	COVER 2 

54 9670051001 95»91.-151- 	M5X10 SOCKET 	BOLT 	M5X10 6 

56 5340 	23 	116-1 79F"',9h)k915 	(NOPS> BUSHING 	(NOPS) 1 

57 9716060014 t5”h" 	M6 PLAIN 	WASHER 	M6 6 

58 5340 	23 	117 ,(915 BUSHING 1 

59 5340 	23 	311 791--ht CAM 1 

60 5340 	23 	312 SPACER 2 

61 5340 	23 	238 2 Y7°U—t- SPACER 8 

62 90181 oIJ971Y53E 	M4X8 SCREW 	M4X8 8 

63 5340 	23 	113-1 17l- SHAFT 1 

64 9670063508 9)1-7k11,1- 	M6X35 SOCKET 	BOLT 	M6X35 4 

9Q 





1ST BLANKET CYLINDER sbl: I IUN 

30 



1ST 	BLANKET 	CYLINDER SECT1ON 
*1t t:55/f L "C" 	40"-C, 	ty 	 LF 0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME 
COMPONENT PARTS NO. 

ffilk 
crty 

5322 	24 	230 95:99° 	ASSY CLAMP 	ASSY 1 

100-103 

5340 	24 	220 9-f?)9t95:991-7N11,9'- QUICK 	SET 	BLANKET 	HOLDER 	ASSY 

9.10.27.95 

5340 	24 	550 71 	ASSY INDICATOR 	SHAFT 	ASSY 1 

45.46.50 

5340 	75 	820-1 ASSY COVER 	ASSY 1 

54.104-111 

1 5290 	24 	253 JIl NUT 1 

2 5340 	24 	213 BRACKET 2 

3 5310 	24 	211 SHAFT 2 

4 5430 	24 	125 NUT 4 

5 5430 	24 	124-1 7N'15h BOLT 4 

6 9670063508 ?)F7h91)1.. 	M6X35 SOCKET 	BOLT 	M6X35 4 

7 9684060608 M6X6 SET 	SCREW 	M6X6 9 

8 5340 	24 	214 1- 11”.2'5- h.9h BRACKET 2 

9 5340 	24 	215 ht9" BRACKET 4 

10 9670051001 M5X10 SOCKET 	BOLT 	M5X10 16 

11 5320 	24 	240 97.E KNOB 1 

12 5290 	24 	251 77° 11)9" SPRING 3 

13 5290 	29 	313 WASHER 2 

14 9710040008 13 	M4 SPRING 	WASHER 	M4 2 

15 9642040814 11'3' 	M4X8 SCREW 	M4X8 2 

16 9686082008 h)ti' 	M8X20 SET 	SCREW 	M8X20 4 

17 9660080014 191- 	M8 NUT M8 4 

18 9670084008 95.9[-*91/h 	M8X40 SOCKET BOLT M8X40 4 

19 9410503208 "2° 1129't°) 	5X32 SPRING 	PIN 	5X32 4 

20 5340 	24 	164 33-ff 	7'”91- BRACKET 4 

21 9642030614 111'3' 	M3X6 SCREW 	M3X6 8 

22 9710030008 1/3 	M3 SPRING 	WASHER 	M3 8 

23 5340 	24 	161 23~9 PLATE 4 

24 5340 	24 	140 3'61--"r, 	11)':.)9' BUSHING 1 

25 91622 71i-11,17 11)9' 	6905ZZCM BALL 	BEARING 	6905ZZCM 4 

26 5340 	24 	162 1\"7,1)913/1- COVER 2 

27 9648051014 T53E)" 	M5X10 SCREW 	M5X10 16 

28 91629 757l- 	71,- 	FTRA-6590 	THRUST 	WASHER 	FTRA-6590 4 

29 91628 -.57YIJ:99"FNTA-6590 THRUST 	BEARING 	FNTA-6590 2 

30 9648051614 'J -53*:)" 	M5X16 SCREW 	M5X16 6 

31 5340 	24 	163 1"711:)9"hfl'- COVER 2 



1ST BLANKET CYLINDER SECTION 
ts'A L 	 tLtT s. T 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. 
aa 	401~43- PART NAME 

COMPONENT PARTS NO. 	 Wty 

32 	91624 A■'-Vt'7ij)9" 	6913ZZ BALL 	BEARING 	6913ZZ 2 

33 9670052008 M5X20 SOCKET 	BOLT M5X20 13 

34 	5340 	24 	131 3"Lh” ~)9' HOUSING 1 

35 	9642031614 M3X16 SCREW 	M3X16 2 

36 	5340 	24 	564 BRACKET 1 

37 	97303 A-f” V-1C2 SWITCH 	V-1C2 1 

38 97380 79f1-9- VAM21 ACTUATOR VAM21 1 

39 	5300 	21 	424 [, PLATE 1 

40 	98.501 tn- 	360010-1 COVER 	360010-1 1 

42 	5340 	24 	541 7'579h BRACKET 1 

44 	5330 24 	341 A')9' HOUSING 1 

45 	5340 24 344 t°z*Dt'1,- PINION 	GEAR 1 

46 9410301608 7° 11)9't°) 	3X16 SPRING 	PIN 	3X16 1 

47 	5330 	24 	351 DIAL 1 

48 9684050508 h»:P 	M5X5 SET 	SCREW 	M5X5 2 

49 	5330 24 349 97-7-, 	(90) KNOB 	(BLACK) 1 

49 	5336 24 349 (Ji11i 1J-) KNOB 	(IVORY) 1 

50 	5340 24 	560 --9-9h 	ASSY INDICATOR 	SHAFT 	ASSY 1 

51 	5290 	35 	131 A.7° 11)9' SPRING 1 

52 	9721070008 E-7 E-RING 	E-7 1 

53 	5300 	33 	538 (7<*'11-) KNOB 	(IVORY) 1 

53 	5310 	33 	538 (90) KNOB 	(BLACK) 1 

54 	9648041014 1153 	M4X10 SCREW 	M4X10 6 

55 	5340 	24 	570 5i hfl) SLIDE 	PLATE 1 

56 	9670061208 9h.91-V15h 	M6X12 SOCKET 	BOLT 	M6X12 5 

57 	5340 	24 580 BRACKET 1 

58 	5340 	24 	112-1 ,(-01.-9 NAME 	PLATE 1 

59 90730 11°-h-t'3) 	1.6X5 RIVET 	1.6X5 2 

60 	5322 	24 	271 95)5-9F 	PUN-W`9 BLANKET 	PUN 	TYPE 1 

61 	5340 	24 	124 r")/,- 	(OPS) WASHER 	(OPS) 3 

62 	5330 	24 	311 tt- GEAR 1 

63 	5330 	24 	319-2 GEAR 	WHEEL 1 

64 	9672051214 M5X12 HEXAGON 	BOLT 	M5X12 1 

65 	5330 	24 	321 7M'Y9 BLOCK 1 

66 9648040814 ,53)" 	M4X8 SCREW 	M4X8 2 

67 	5330 	24 	322 INDICATOR 1 

68 	91298 9"11-9°15 	Ch” NIPPLE 	C-TYPE 1 

69 90900 t- 	5X5X16 KEY 	5X5X16 1 

70 	5330 	24 	314-1 t't›- 	• GEAR 1 

32 



1ST 	BLANKET 	CYLINDER SECTION 
4t 	L 	T 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -•:/M#-%"/AISAI t 
SET NO. / PART NO. PART NAME 

/ COMPONENT PARTS NO. Q'ty 

71 90477 Z5M, 7119" 	T8-16 	THRUST 	BEARING 	T8-16 1 

72 5330 24 317 GEAR 1 

73 9410301608 A73 q)9"t°) 	3X16 	SPRING 	PIN 	3X16 1 

74 90700 Ut?)I, 	M8 	 U—NUT 	M8 1 

75 5330 24 316-1 7 .”9t- BRACKET 1 

76 5330 24 315 GEAR 2 

77 9410301208 A9°11:59"b°:9 	3X12 	SPRING 	PIN 	3X12 2 

78 5330 24 318 SHAFT 1 

79 5330 24 313 9"”9h BRACKET 1 

81 5330 23 113 	•  WASHER 3 

82 5322 24 112-1 GEAR 1 

83 90688 ',5A"* 	L8 CONED 	DISC 	SPRING 	L8 4 

84 5340 24 121 SHAFT 1 

85 91623 *"—W7q)9" 6909ZZCM BALL BEARING 6909ZZCM 1 

86 5340 24 111-1 75)hM)11)9"— BLANKET 	CYLINDER 1 

87 5290 23 112 GEAR 1 

88 5290 24 127 *91,F BOLT 3 

89 91620 —151"7q)9 	6008ZZCM 	BALL 	BEARING 	6008ZZCM 1 

90 5340 23 118 711 -J9"hn"— 	BEARING 	COVER 1 

91 5340 24 123 h5— 	(NOPS) COLLAR 	(NOPS) 1 

92 9670082008 M8X20 SOCKET BOLT M8X20 1 

93 5340 24 150 BUSHING 1 

94 5340 24 122 rM17— WASHER 1 

95 5340 24 221 1-41.Iht9" BRACKET 2 

96 5340 24 262 7”:95'?)h 	(PUN1j'9) 	BLANKET 	(PUN 	TYPE) 1 

97 5340 24 263 7D9"—:)—h UNDER 	SHEET 1 

98 5340 24 266 7”:")91»- BLANKET 	(T=1.9MM) 1 

99 5340 24 267 UNDER 	SHEET 1 

100 5322 24 231 95D7° CLAMP 	ASSY 2 

101 5322 24 232 95,7° CLAMP 2 

102 5290 24 233 7”)”Fh~ BLANKET 	FIXING 	SCREW 12 

103 5290 24 234 7”)h'')hts~ BLANKET 	FIXING 	SCREW 8 

104 5340 75 830-1 7399 	(OPS) BLOCK 	(OPS) 1 

105 5340 75 833-1 7"W)9 	(NOPS) BLOCK 	(NOPS) 1 

106 5340 75 834-1 L°) PIN 1 

107 5290 38 235  SPRING 1 

108 5340 75 821-1 hA"— COVER 1 

109 9410201008 7°11)9"b°:.5 	2X10 	SPRING 	PIN 	2X10 2 

110 5340 	74 	125 NAME 	PLATE 1 



1ST BLANKET CYLINDER SECTION 
*C.01àBA(4-kiti'd-eLtki'511.- 	 1.-4&-g--05±5C1. -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

/0,;1.11É-ig-  
NO. SET SET NO. /PART NO. 	 /COMPONENT PARTS NO. 

	 PART NAME Q'ty 

1 

1 

111 9716060014 	b-5,'t 	M6 
	

PLAIN WASHER M6 

112 5290 24 252 	1-')F 
	

NUT 

34 



'2 



2ND BLANKET CYLINDER 
I IUN 

RR 



2ND 	BLANKET 	CYLINDER SECfioN 
*C.01à13,,W,,U10,■■:, -"C'U 435/1/  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SETNO./PARTNO. ffig.:~/*""  PART NAME COMPONENT PARTS NO. Cr ty 

5322 	24 	230 95)70 	ASSY CLAMP 	ASSY 1 

100-103 

5340 24 220 9--(99t9h7'5:51159'- QUICK 	SET 	BLANKET 	HOLDER ASSY 	1 

9,10,27,95 

5340 	24 	550 71- 	ASSY INDICATOR 	SHAFT 	ASSY 1 

45,46,50 

5340 	75 	820-1 bA'-. 	ASSY COVER ASSY 1 

54,104-111 

1 5290 	24 	253 NUT 1 

2 5340 	24 	213 hij95'119' BRACKET 2 

3 5310 	24 	211 SHAFT 2 

4 5430 	24 	125  NUT 4 

5 5430 	24 	124-1 7h'll,h BOLT 4 

6 9670063508 95.'.~15F M6X35 SOCKET 	BOLT 	M6X35 4 

7 9684060608 bi 	M6X6 SET 	SCREW 	M6X6 9 

8 5340 	24 	214 BRACKET 2 

9 5340 	24 	215 ht9' BRACKET 4 

10 9670051001 979W15h M5X10 SOCKET 	BOLT 	M5X10 16 

11 5320 	24 	240 '.57E KNOB 1 

12 5290 	24 	251 A7° 11:)9' SPRING 3 

13 5290 	29 	313 WASHER 2 

14 9710040008 n11,\1] 	M4 SPRING 	WASHER 	M4 2 

15 9642040814 M4X8 SCREW 	M4X8 2 

16 9686082008 M8X20 SET 	SCREW 	M8X20 4 

17 9660080014 t'Jh 	M8 NUT M8 4 

18 9670084008 -9h71i'151 	M8X40 SOCKET BOLT M8X40 4 

19 9410503208 7°1))9't°:') 	5X32 SPRING 	PIN 	5X32 4 

20 5340 	24 	164 33-f3)( 	9'.55'1)F BRACKET 4 

21 9642030614 M3X6 SCREW 	M3X6 8 

22 9710030008 il'*'f'h 	M3 SPRING 	WASHER 	M3 8 

23 5340 	24 	161 33~9 PLATE 4 

24 5340 	24 	150 3"L h):))911, BUSHING 1 

25 91622 *'-11)1'711)9' 	6905ZZCM BALL 	BEARING 	6905ZZCM 4 

26 5340 	24 	162 1'711.-)9"t- COVER 2 

27 9648051014 M5X10 SCREW 	M5X10 8 

28 91629 79:7:T1- 	FTRA-6590 	THRUST 	WASHER 	FTRA-6590 4 

29 91628 AiXF7,1)7'FNTA-6590 THRUST 	BEARING 	FNTA-6590 2 

30 9648051614 4/53*' 	M5X16 SCREW 	M5X16 6 

31 5340 	24 	163 11'711)9'hA'- COVER 2 

Q-7 



2ND 	BLANKET 	CYLINDER S ECTION 
*Z.OW.U*A-CUWAL-CMA.0-C,F 1, -CTk.,. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

1lit"4-/NA4-13- NO. 	SET NO. / PART NO. NSAA%*/ 	 PART NAME 
COMPONENT PARTS NO. 

ffin 
Wty 

32 	91624 t-1711:59" 	6913Z Z 	BALL 	BEARING 	6913ZZ 2 

33 9670052008 »91..*'151- 	M5X20 SOCKET 	BOLT 	M5X20 13 

34 	5340 	24 	611 HOUSING 1 

35 	9642031614 J-1"Th)" 	M3X16 SCREW 	M3X16 2 

36 	5340 	24 	565 7”5»91,  BRACKET 1 

37 97303 A-f9f 	V -1C2 SWITCH 	V-1C2 1 

38 97380 79f1-9- VAM21 ACTUATOR VAM21 1 

39 	5300 21 	424 PLATE 1 

40 	98501 hil"- 	360010-1 COVER 	360010-1 1 

42 	5340 	24 	541 7”h'91' BRACKET 1 

44 	5330 	24 	341 flr,E))9" HOUSING 1 

45 	5340 24 344 t°z*)1,- PINION 	GEAR 1 

46 9410301608 '7 °11:,9"b0 ) 	3X16 	SPRING 	PIN 	3X16 1 

47 	5330 	24 	351 ”<115 DIAL 1 

48 9684050508 1-~ M5X5 SET 	SCREW 	M5X5 2 

49 5330 24 349 - (913) KNOB 	(BLACK) 1 

49 5336 24 349 (71q-) KNOB 	(IVORY) 1 

50 5340 24 560 ‹D;)”- -51-frt>7t- 	ASSY 	INDICATOR 	SHAFT 	ASSY 1 

51 	5290 	35 	131 A7° 11:)” SPRING 1 

52 	9721070008 E- 11:99" 	E-7 E-RING 	E-7 1 

53 	5300 	33 	538 (71q-) KNOB 	(IVORY) 1 

53 	5310 	33 	538 (90) KNOB 	(BLACK) 1 

54 	9648041014 M4X10 SCREW 	M4X10 6 

55 	5340 	24 620 SLIDE 	PLATE 1 

56 9670061208 95-9~ M6X12 SOCKET 	BOLT 	M6X12 5 

57 	5340 24 	580 7"”9h BRACKET 1 

58 	5340 	24 	112-1 )(fA) NAME 	PLATE 1 

59 90730 /1°-t-t"3f, 	1.6X5 	RIVET 	1.6X5 2 

60 	5322 	24 	271 75)91 	PUN-h” 	BLANKET PUN TYPE 1 

61 	5340 	24 	124 rMl›- 	(OPS) 	 WASHER 	(OPS) 3 

62 	5330 	24 	311 GEAR 1 

63 	5330 	24 	319-2 1,-*-(-15 GEAR 	WHEEL 1 

64 	9672051214 o'.9h9;ti"151- 	M5X12 HEXAGON 	BOLT 	M5X12 1 

65 	5330 	24 	321 7"o99 BLOCK 1 

66 9648040814 M4X8 SCREW 	M4X8 2 

67 	5330 	24 322 INDICATOR 1 

68 	91298 9"ij-A=97°15 	C1)'9 	• 	NIPPLE 	C-TYPE 1 

69 90900 5X5X16 KEY 	5X5X16 1 

70 	5330 	24 	314-1 GEAR 1 

qg 



2ND 	BLANKET 	CYLINDER SECT1ON 

Note: When ordering ¡tems marked*,indicate the set number because they are available only as a set. 

NO. /Uffl.1 
SET NO. / PART NO. PART NAME 

COMPONENT PARTS NO. Q'ty 

71 90477 57ri11"71J)9" 	T8-16 	THRUST 	BEARING 	T8-16 1 

72 5330 24 317 GEAR 1 

73 9410301608 A7°[1:,9"t°D 	3X16 	SPRING 	PIN 	3X16 1 

74 90700 Ut?)h 	M8 	 U-NUT 	M8 1 

75 5330 24 316-1 BRACKET 1 

76 5330 24 315 GEAR 2 

77 9410301208 79° 11D9"b°,:) 	3X12 	SPRING 	PIN 	3X12 2 

78 5330 24 318 -)1791' SHAFT 1 

79 5330 24 313 1"5- 91- BRACKET 1 

81 5330 23 113 t WASHER 3 

82 5322 24 112-1 1>-. GEAR 1 

83 90688 4/5)1 	L8 CONED 	DISC 	SPRING 	L8 4 

84 5340 24 121 SHAFT 1 

85 91623 ;ti"-W711)9" 	6909ZZCM BALL 	BEARING 6909ZZCM 1 

86 5340 24 111-1 9”)591 --) 11)9"- BLANKET 	CYLINDER 1 

87 5290 23 112 GEAR 1 

88 5290 24 127 VI51 BOLT 3 

89 91620 7P'-W7q)9" 6008ZZCM BALL BEARING 6008ZZCM 1 

90 5340 23 118 79h"') 	'\"7[1.)9"/M"- 	BEARING 	COVER 1 

91 5340 24 123 hi- 	(NOPS) 	 COLLAR 	(NOPS) 1 

92 9670082008 95»'1*951 	M8X20 SOCKET 	BOLT M8X20 1 

93 5340 24 140 3'LF 	~)9" BUSHING 1 

94 5340 24 122 WASHER 1 

95 5340 24 221 BRACKET 2 

96 5340 24 262 75)1- 	(PUNt”) 	BLANKET 	(PUN 	TYPE) 1 

97 5340 24 263 UNDER 	SHEET 1 

98 5340 24 266 7”)”F BLANKET 	(T=1.9MM) 1 

99 5340 24 267 7)9"--h UNDER 	SHEET 1 

100 5322 24 231 95)70  CLAMP ASSY 2 

101 5322 24 232 95:97° CLAMP 2 

102 5290 24 233 7”)5"91-~ BLANKET 	FIXING 	SCREW 12 

103 5290 24 234 BLANKET 	FIXING 	SCREW 8 

104 5340 75 830-1 7"1:1')9 	(OPS) BLOCK 	(OPS) 1 

105 5340 75 833-1 9Th'99 	(NOPS) BLOCK 	(NOPS) 1 

106 5340 75 834-1 b°) PIN 1 

107 5290 38 235 A7°11D9" SPRING 1 

108 5340 75 821-1 1ji- COVER 1 

109 9410201008 A7° 11:',9b°:-) 	2X10 	SPRING 	PIN 	2X10 2 

110 5340 	74 	125 NAME 	PLATE 1 

QCI 



2ND BLANKET CYLINDER SECTION 
*c.cDuga.uliii&-c-Ltt3AL- 	 -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

"t IÉ% 	 /411104i-ii U,11, NO. SET NO. / PART NO. 	 COMPONENT PARTS NO. 
PART NAME 1114fIk 

Q'ty 

111 9716060014 	t5/J 	M6 	 PLAIN WASHER M6 

112 5290 24 252 	19h 	 NUT 

1 

1 

40 



Al 



DRIVING 
SECTION 

42 



DRIVING SECTION 
*r-CD'S,W,It*,51:("CUt3At 	 -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. fif~Plija"  COMPONENT PARTS NO. PART NAME 13112 
Q'ty 

5340 	25 	110-1 h»")h"r).9"9 	ASSY DRIVE 	SHAFT 	ASSY 1 

14-16 

1 9660080014 1-91" 	M8 NUT 	M8 

2 9710080008 11h 	M8 SPRING 	WASHER 	M8 1 

3 5340 	25 	213 o SUPPORTER 1 

4 5340 	25 	215 SPACER 1 

5 5340 	25 	212 70_ij— PULLEY 1 

6 90211 *-151"711)9" 	6202ZZ BALL 	BEARING 	6202ZZ 1 

7 9723350008 C—U)9" 	C-35 C—RING 	C-35 1 

8 5340 	25 	214 A99F" STUD 1 

9 90072 Ve\95h 	3V 670 V—BELT 	3V 670 1 

10 5290 	23 	113 ,13" WASHER 2 

11 9670061208 95.9h*15h 	M6X12 SOCKET 	BOLT 	M6X12 4 

12 5290 	25 	114 1"711)9"hA"— BEARING 	COVER 2 

13 90207 1"711)9" 	6203LLB BEARING 	6203LLB 2 

14 9411602500 6X25 TAPER 	PIN 	6X25 1 

15 5330 	25 	118 GEAR 1 

16 5340 	25 	111-1 .\\:91....X\r)Ep%9 DRIVE 	SHAFT 

17 90900 5X5X16 KEY 	5X5X16 1 

18 5290 	25 	113 BEARING 	HOLDER 1 

19 9670063008 9h.'”*"ffit. 	M6X30 SOCKET BOLT 	M6X30 3 

20 5340 	25 	211 V 7°—q— V 	PULLEY 1 

21 5290 	24 	126 rM1,— WASHER 1 

22 9670081608 M8X16 SOCKET 	BOLT 	M8X16 1 

23 9642061014 Jl*E. 	M6X10 SCREW 	M6X10 3 

24 9710060008 A1J"* 	M6 SPRING 	WASHER 	M6 3 

25 9642031614 1-1"2*" 	M3X16 SCREW 	M3X16 2 

26 5340 	25 	150 755-91- 	ASSY BRACKET 	ASSY 1 

27 97380 7951-9— VAM21 ACTUATOR 	VAM21 1 

28 97303 V-1C2 SWITCH 	V-1C2 

29 5300 	21 	424 70 u_F PLATE 1 

30 5340 	25 	160 hA'— ASSY COVER 	ASSY 1 

31 9721070008 E-11)9" 	E-7 E—RING 	E-7 1 

32 9410402508 7° 11)9"t°) 	4X25 SPRING 	PIN 	4X25 1 

33 5340 	25 	216 hw\-- COVER 1 

34 9710050008 Ah" 	M5 SPRING 	WASHER 	M5 2 

35 9642051014 J-1"3" 	M5X10 SCREW 	M5X10 2 



CAM SHAFT 
SECTION 

44 



CAM 	SHAFT SECTION 
*ZODU47.UAtfflr."C"Lt 	L 	 FAÈ- -"C`:;tSC L -CT 	lso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. --y1~/At5,»-%- 
SET NO. / PART NO. 0.1%/4"4-'4- PART NAME COMPONENT PARTS NO. Q'ty 

1 9670063508 95"YF*914. 	M6X35 SOCKET 	BOLT 	M6X35 3 

2 5330 	35 	234 9"57?n. BRACKET 1 

3 5330 	35 	233 9"”91- BRACKET 1 

4 9716060014 b5IP'1j 	M6 PLAIN 	WASHER 	M6 3 

5 9670065508 9~151.. M6X55 SOCKET BOLT M6X55 6 

6 9660060014 t9h M6 NUT M6 1 	• 

7 9710060008 11"*”W'* M6 SPRING 	WASHER 	M6 7 

10 5330 	35 	232-1 *<-15 WHEEL 1 

11 5330 	35 	231 Lo) PIN 1 

12 9660100014 t'Yh 	M10 NUT 	M10 1 

13 9710100008 nhu* M10 SPRING 	WASHER 	M10 1 

14 5330 	26 	223-3 h6 CAM 1 

15 5290 	26 	222 h5- COLLAR 1 

16 5330 	26 	224-3 ht CAM 1 

17 5330 	26 	221 *159"- HOLDER 1 

18 5330 	26 	225-2 h6 CAM 1 

19 9642051014 J-\"3*': 	M5X10 SCREW 	M5X10 3 

20 5290 	25 	115 1”11:99"1]A"- BEARING 	COVER 1 

21 90207 1"7ij-.99" 	6203LLB 	BEARING 	6203LLB 2 

22 5330 	26 	121 z=)1,71- SHAFT 1 

23 5340 	26 	230 hL CAM 1 

24 9684060608 [~ M6X6 SET 	SCREW 	M6X6 2 

25 5330 	25 	113 *159"- HOLDER 1 

26 5290 	25 	114 "N"7 1J1JA"- BEARING 	COVER 3 

27 9670064508 95- 91-7P'ffih 	M6X45 SOCKET BOLT 	M6X45 1 

28 5330 	24 	522 -2 (poh»91- SPROCKET 1 

29 5330 	26 	211 *11,9"- HOLDER 1 

30 5330 	26 	216 136 CAM 1 

31 5290 	26 	213 )k915 BUSHING 1 

32 90690 11"*,"h 	M10 	t9"J 	SPRING 	WASHER 	M10 	(LEFT) 1 

33 90710 o9h9t 	M10 	t9" 11 	HEXAGON 	NUT 	M10 	(LEFT) 1 

34 9710050008 A13" 	M5 SPRING 	WASHER 	M5 3 

35 90842 o-5-3i-) 	RS37-1 	CHAIN 	RS37-1 1 

36 90856 9"3-()FIL-99 	RS37-1 	JOINT 	LINK 	RS37-1 1 

37 5330 	35 	235 1j5- 	 COLLAR 1 

38 5290 	23 	113 .fpx13 	 WASHER 2 

39 9670066008 9ti151- 	M6X60 	SOCKET 	BOLT 	M6X60 2 

AG 



MAIN FRAME SECTION 

4R 



MAIN 	FRAME SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET SET NO. / PART NO. 
411-%- 

 

PART NAME /411fÓrsit..40NENT PARTS NO. 
1111t* 
Q'ty 

1 5340 	29 	112-2 *:47U—G 	(NOPS) FRAME 	(NOPS) 1 

2 9670052008 95.')F*91,F 	M5X20 SOCKET 	BOLT 	M5X20 12 

3 9670081608 VttJLb 	M8X16 SOCKET 	BOLT 	M8X16 10 

4 9670051608 9h.9h*"151- 	M5X16 SOCKET 	BOLT 	M5X16 4 

5 9670082008 95.91s*"ffit• 	M8X20 SOCKET 	BOLT 	M8X20 8 

6 5340 	29 236 STAY 2 

7 5340 	29 	111-1 (OPS) FRAME 	(OPS) 1 

8 99959 *11,9"— 	NZ30120 HOLDER 	NZ30120 2 

9 9660030014 t9h 	M3 NUT 	M3 2 

10 99960 h"-(3-5:)7° 	15W FLUORESCENT 	LAMP 	15W 1 

11 5340 	61 	161 h, LAMP 	COVER 1 

12 9710040008 /1"*”)) 	M4 SPRING 	WASHER 	M4 2 

13 9642041514 t1"3*z=)" 	M4X15 SCREW 	M4X15 2 

14 9710050008 A"*,"b 	M5 SPRING 	WASHER 	M5 6 

15 9642050814 M5X8 SCREW 	M5X8 2 

16 9648030614 '/53)" 	M3X6 SCREW 	M3X6 2 

17 5340 	61 	163 7579F BRACKET 1 

18 5340 	61 	162 STAY 1 

19 9642053014 t1"3" 	M5X30 SCREW 	M5X30 2 

20 9642051014 t'1"3*:9" 	M5X10 SCREW 	M5X10 2 

21 5340 	29 	238 hA'— COVER 1 

23 97825 SENSOR 2 

24 9710030008 n 1J'xh 	M3 SPRING 	WASHER 	M3 4 

25 9642031414 t1"3:)" 	M3X14 SCREW 	M3X14 4 

26 5340 	61 	164 7".55'')F BRACKET 1 

27 5340 	29 	235-1 STAY 1 

28 5340 	29 	237 STAY 1 

29 5340 	29 	241 7"5h-9h BRACKET 2 

30 5310 	29 	232 STAY 1 

31 9648040614 4/57" 	M4X6 SCREW 	M4X6 20 

32 5340 	87 	562 GUIDE 5 

33 5340 	36 	561 h"-fh"Z5-- GUIDE 	STAY 2 

34 5340 	36 	562 h".11-." GUIDE 5 

36 9670054008 9151.. 	M5X40 SOCKET 	BOLT 	M5X40 4 

37 5340 36 	563 BRACKET 1 

38 97805 ORE—S5 PHOTO 	SENSOR 	ORE—S5 1 

39 9670051001 95»?»-*"ffit. 	M5X10 SOCKET 	BOLT 	M5X10 2 

/17 



04, 
0 

0°  
- 

0 ° 

oo 

4.* 

00  

0 
0°  

ee°  

0 

7°«15  

Cr; 

o 

• 

FEED TABLE 
SECTION 

  

  

48 



LEVER ASSY 1/11"- ASSY  

41.42.45.46  

1-9F M8 

11j: M8 

A99h" 

5310 31 120 5-79)79F (20) TABLE FOOT ASSY (BLACK) 

59f ASSY  

36.39-41 

5330 31 130 

-k ,y1.* NO. 	 "4-/ffisffl.** 
SET NO. / PART NO. ffig~/4""  COMPONENT PARTS NO. PART NAME ffin 

Q'ty 

4 

2 

2 

NUT M8 

SPRING WASHER M8 

STUD 

5330 31 160 

1 9660080014 

2 9710080008 

3 5330 31 212 

24-28 

LATCH ASSY 

12 

12  

4 

FEED TABLE SECTION 
lor 	 5'.;111L 	-d-h.ares 	liWe5±5CLTF O  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

6 5330 35 232-1 

7 5290 29 312 

8 9722100008 

9 5330 31 218 

10 5330 31 211 

11 9670064508 

13 5330 31 221 

14 9414100614 

15 5330 31 220-1 

16 5330 31 232 

17 90318 

18 90654 

19 9684050508 

20 5330 31 268 

21 5310 31 215 

22 9648061214 

23 5330 31 111-1 

24 5310 31 121 

25 9642030614 

26 5290 31 122 

27 9710030008 

28 9660030014 

29 9670062008 

30 5330 31 216 

31 9660060014 

C- 11.2)7 C-10 

h5- 

U-15 

97'»1iIlrh M6X45 

"5"- q:99 

r)qt°) 1X6 

L°) 

V`.-11,1711:)9"  608ZZ 

GS-q)9"  GS-8 

h»D" M5X5 

511, 

)1,7h 

4/53:)" M6X12 

5=-7"159')F (90) 

3*" M3X6 

35-fht9" 

/1","1j'* M3 

t'Yh M3 

9h*`151. M6X20 

7"D'Y9 

t'Jh M6 

WHEEL  

WASHER 

C-RING C-10 

COLLAR 

RAIL 

SOCKET BOLT M6X45 

JOINT LINK 

SPLIT PIN 1X6 

CHAIN 

PIN 

BALL BEARING 608ZZ 

GS-RING GS-8 

SET SCREW M5X5 

BUSHING 

SHAFT 

SCREW M6X12 

TABLE 

TABLE FOOT (BLACK) 

SCREW M3X6 

FIXING PLATE 

SPRING WASHER M3 

NUT M3 

SOCKET BOLT M6X20 

BLOCK 

NUT M6 

6 

4 

4 

12 

4 

12 

6 

12 

2 

6 

14 

6 

2 

2 

1 

4 

2 

4 

8 

4 

8 

8 

4 

2 

6 

32 9672065014 

33 9670061201 

34 5330 31 112-1 

35 9710060008 

o?)/397h91,1 M6X50 

.9h7~-  M6X12 

7"”91- 

Il"*”h M6 

 

HEXAGON BOLT M6X50 

SOCKET BOLT M6X12 

BRACKET 

SPRING WASHER M6 

 

2 

8 

2  

8 

4 

  

  

  

36 5330 31 116 

  

STAY 

 

ACI 



FEED 	TABLE I lUIN 
*•=0)1115g5t**.%-"ClA L 	 L -CT 	t,so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

t.yh#*/#15a,#* 
NO. 	SET NO. / PART NO. COMPONENT PARTS NO. 

PART NAME 
Q'ty 

37 	5330 	31 	113-1 75h.91.- BRACKET 2 

39 	5330 	31 	140 59f LATCH 2 

40 	5330 	31 	150 59f LATCH 2 

41 	9410301608 A7° 11)7't°) 	3X16 	SPRING PIN 	3X16 8 

42 	5330 	31 	180 7-G ARM 2 

43 	5330 	31 	181 11:59 LINK 2 

44.0626 G- 11:59" 	G-8 G-RING G-8 8 

45 	5330 	31 	161 i..)1'71- SHAFT 2 

46 	5330 	31 	170 UA"- LEVER 2 

47 	5300 	59 	132 A7° 11:59ffi- SPRING HOLDER • 2 

48 	5300 	59 	133 77° 11:99 SPRING 2 

49 9721040008 E-q:57' 	E-4 E-RING E-4 4 

50 	5300 	59 	331 b°) PIN 2 

51 	5330 	31 	118 991-' STUD 8 

50 



51 



PAPER TABLE 

52 



PAPER 	TABLE SECTION 
*L ,Ç.cc. 1.1W-W-0515c 	-"C 
Note: When ordering ¡tems marked*,indicate the set number because they are available only as a set. 

NO. t,yhÉ-g-~ 
SET NO. / PART NO. «541,* /01~-  PART NAME / COMPONENT PARTS NO. 

1111ft 
crty 

5341 	31 	510 A‹ PAPER TABLE 2 

1-14 

1 9648042514 ttiJE 	M4X25 SCREW 	M4X25 10 

2 91319007 W4.1X16 WOOD 	SCREW 	4.1X16 4 

3 5341 	31 	512 701,,_[, PLATE 2 

4 5341 	31 	514 )01t, PLATE 2 

5 5341 	31 	515 7°L-I- PLATE 2 

6 5341 	31 	513 .701/..1.. PLATE 2 

7 5341 	31 	511 7P'-h" BOARD 2 

8 9710040014 niPxhu* M4 SPRING 	WASHER 	M4 10 

9 9660040014 t.91.- 	M4 NUT 	M4 10 

10 9660030014 t91, 	M3 NUT 	M3 8 

11 9710030014 1N”13"* 	M3 SPRING 	WASHER 	M3 8 

12 5290 	31 	122 37-(ht9" FIXING 	PLATE 4 

13 9642030614 1-\' 	M3X6 SCREW 	M3X6 8 

14 5341 	31 	516 991.- FOOT 2 

15 5341 	32 	140 7-(9[1FI‹ MICRO 	SIDE 	WAY 1 

16 5341 	32 	171 1,-W1\`997"o7- BLOWER 1 

17 5341 	32 	172 ,-.(1''W")97"07- BLOWER 1 



FEEDER FRAME 
SECTION 

54 



FEEDER 	FRAME SECTION 
014fió Ut*A". 	L 	-'/,..OrY-C's 	-t!»y 	C'';±5C 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. /fiís,IMÉ-g- 
SET NO. / PART NO. Urs' ./41)»- 

COMPONENT PARTS NO. PART NAME ffiggc 
Q'ty 

1 5340 	31 	001 7U-6 FRAME 1 

2 9670052008 95. *91,1- M5X20 SOCKET BOLT M5X20 4 

3 9670081608 91-*'15F M8X16 SOCKET BOLT M8X16 8 

4 5310 	32 	410 5'.-. STAY 1 

5 5310 	29 	232 A5:- STAY 1 

6 5330 	29 	234 Y'- STAY 2 

7 5310 	55 	315 A5--- STAY 1 

8 5340 	31 	002-1 7U-L, FRAME 1 

çç 



PAPER GUIDE 
SECTION 

56 



PAPER GUIDE 
	

SECTION 
r_ oggisa, 	>-51f y tLTF s0  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 1~/4""  / COMPONENT PARTS NO. 
PART NAME 

5300 58 143Z 
	

Aij1,9"- 
	

HOLDER 

11,12 

Wty 

4 

5330 32 560 h"-(F"A-9~ ASSY GUIDE MOVING SCREW ASSY 

13,20,21 

5330 32 570 	13<1-911D" ASSY 
	

GUIDE MOVING SCREW ASSY 
	

2 

13,20,21,26,27  

5330 32 580-1 1"1"114”,-9F"9 
	

DRIVE SHAFT ASSY 
	

2 

21,26,33 

1 9642040414 
	

t3*" M4X4 
	

SCREW M4X4 
	

10 

2 9716040014 
	

t.5-1~* M4 
	

PLAIN WASHER M4 
	

12 

3 5290 32 451 
	

:)-htA°U-9- 
	

SHEET SEPARATOR 
	

4 

4 5290 32 420 
	

9"55-9F 
	

BRACKET 
	

1 

5 5290 32 452 
	

KNOB 
	

6 

6 5290 32 440 
	

7"5”1- 
	

BRACKET 
	

2 

7 5290 32 430 
	

9"”.9h 
	

BRACKET 
	

1 

8 5290 32 533-1 

9 9642051014 

10 9710050014 

11 5300 58 143 

12 5300 58 144 

13 5330 32 566 

14 9721120008 

15 5290 32 532-1 

16 9642051614 

17 5330 32 563 

18 9716050014 

19 5290 38 121 

20 5300 32 571 

21 9410302008 

22 5300 32 569 

23 9642040814 

24 5290 32 531 

25 9648041014 

26 5300 32 574 

27 9410301608 

28 90804 

29 90852 

30 9642053014 

31 5330 32 575 

i/-W'7"(37- 

3" M5X10 

A 11"h 	M5 

)(915 

E- 11)9" E-12 

"2"1399 

M5X16 

t5h M5 

)(915 

7°[12,9"b°) 3X20 

2"591- 

3:2)" M4X8 

W'11-" 

4/53*:," M4X10 

A9° 11:99"t°) 3X16 

31-) RS25 83P 

f)"3-1)1- 11:)9 RS25 

M5X30 

7"(399 

SIDE BLOWER 

SCREW M5X10 

SPRING WASHER M5 

HOLDER 

BUSHING 

SCREW 

E-RING E-12 

BLOCK 

SCREW M5X16 

GUIDE 

PLAIN WASHER M5 

BUSHING 

SPROCKET 

SPRING PIN 3X20 

BRACKET 

SCREW M4X8 

GUIDE 

SCREW M4X10 

GEAR 

SPRING PIN 3X16 

CHAIN RS25 83P 

JOINT LINK RS25 

SCREW M5X30 

BLOCK 

2  

27 

33 

4 

4 

4 

4 

2 

2 

2 

4 

4 

4 

8 

4 

12 

2 

4 

4 

2 

2 

2 

8 

4 



- 

PAPER 	GUIDE SECT1ON 
* 	fds 	Lt*,r.-eu 	ift  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO., PART NO. 105~ij444" 	 PART NAME COMPONENT PARTS NO. 
ffift 
crty 

32 	9721070008 E-q)” E-7 E-RING 	E-7 2 

33 	5330 32 576-1 -.=J1,7h SHAFT 4 

34 	5300 12 220-1 A:-)F95 	(7(1t"ij-) HANDLE 	(IVORY) 2 

34 	5310 12 220 1115 	(90) HANDLE 	(BLACK) 2 

35 	5300 12 223 9"[199° 	(7<7r'ij-) 	GRIP 	(IVORY) 2 

35 	5310 12 223 9"1197° 	(9o) GRIP 	(BLACK) 2 

36 9650052014 71 .53 	M5X20 SCREW 	M5X20 3 

37 	5300 12 224 ,ou_h PLATE 3 

38 	5330 32 510 h"<h" GUIDE 1 

39 	5300 32 550 W'ff." GUIDE 1 

40 	5330 32 520 h'.'<1.." GUIDE 1 

41 	9670081608 95'9F*151- 	M8X16 SOCKET BOLT 	M8X16 2 

42 	5290 32 112 hi- COLLAR 1 

43 	5290 32 115 7-6 ARM 1 

44 	5310 32 111 STAY 1 

45 	5290 32 126 	• 51"15 LABEL 1 

46 	5290 32 125 7h-15 SCALE 1 

47 	5290 32 123-1 97:2 KNOB 1 

48 	5290 32 141 97::: KNOB 3 

49 	5290 32 211 1515”- HOLDER 2 

50 	5290 32 117 M-9/1°- STOPPER 2 

51 	5290 32 113 i35- COLLAR 1 

52 90603 CE-U.-99" 	CE-12 CE-RING 	CE-12 1 

53 	5290 32 122 hA"- COVER 1 

54 	5290 32 121 A7°11:59 SPRING 1 

55 	5290 32 114 7-6 ARM 1 

56 9710040008 11,"/J 	M4 SPRING 	WASHER 	M4 8 

57 	9642041014 1-1"3:21" 	M4X10 SCREW 	M4X10 4 

58 	5310 32 118 )1,9t• SHAFT 1 

59 	5310 32 116 W- GUIDE 	STAY 1 

60 	5340 32 130 7-(904,--W'r)I‹ MICRO 	SIDE 	WAY 1 

61 	5290 32 215 71i951. BOLT 4 

62 	5290 32 212-1 7°U-F PLATE 2 

64 	5340 32 713 7o99 BLOCK 2 

65 	5290 32 216 97E. KNOB 4 

66 	5290 32 213 '”o99 BLOCK 2 

67 	5290 32 214 A7°,17 SPRING 1 

68 	5340 32 711 ,fh" 	”oi- 	(OPS) 	SIDE 	BLOWER 	(OPS) 1 

69 	91848 7N-7 	10X17X2900 HOSE 	10X17X2900 1 

58 



PAPER 	GUIDE SECTION 
-É -y F41-%,--c-;tsc 1. -CT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. "È 
SET NO. / PART NO. rai,*,./4"1"- 	 PART NAME COMPONENT PARTS NO. 

lia 
Qty 

70 5340 32 716 ;ti-r)5' HOSE 	HOLDER 4 

71 91 866 9x1 2x1250 	HOSE 	9X12X1250 -  2 

72 5340 32 712 i/-(h" 	9"o7- 	(NOPS) 	SI DE 	BLOWER 	(NOPS) 1 

73 5290 32 310 770 ii:),,f SPRING 	BASE 2 

74 91324 399- CONNECTOR 1 

75 5290 32 313 A7° ,1)” SPRING 2 

76 5340 32 714 Ai\°-<,- SPACER 1 

77 5340 32 715 ,,. -f BASE 1 

78 5340 32 717 W11,9" 7"5”h BRACKET 1 

79 5290 17 113 A"159" VALVE 1 

80 5340 17 114 b° )[-'15 SPINDLE 1 

81 5290 17 115 X7° 11)9" SPRING 1 

82 5300 17 116 hfl"- COVER 1 

83 5300 17 117 97.2, 	(7-( 11-) KNOB 	( IVORY) 1 

83 5310 17 117 97:-..: 	(9o) KNOB 	(BLACK) 7.1 
87 91814 b"=-15*- 	10X17X670 	HOSE 	10X17X670 1 

88 91211 71i -7W'D 	16 	 HOSE 	BAND 	16 2 

89 91815 L-JInt-7 	10X17X1300 	HOSE 	10X17X1300 1 

90 9648041514 i/53 	M4X15 SCREW 	M4X15 2 

5c) 



SUCTION DRIVING SECTION 

G(1 



SUCTION 	DRIVING sECTION 
L. -CT 	t..so  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -./h4-/Uffla*-g-
SET NO. / PART NO. gi~/4"" PART NAME / COMPONENT PARTS NO. 

911* 
W ty 

5290 	33 	213Z 7-6 ARM 1 

20,28 

5290 	33 	215Z 7-L ARM 

20,31 

5330 	33 	110Z-1 UA'- LEVER 1 

3,55 

5330 	33 	200-1 ,9=j3)79h7 	ASSY 	SUCTION 	FOOT 	SECTION 	ASSY 1 

16-20,25-28,31.66 

5330 	33 	210 ,9z=)2)7-67-.)”[- 	ASSY 	SUCTION 	ARM 	SHAFT 	ASSY 1 

20,26-28,31,66 

5330 	33 	410Z UA'- LEVER 1 

3,54 

5330 	33 	440Z-1 UA'.- LEVER 1 

3,6 

5330 	37 	110Z 11-(3)hLUA'- HEIGHT 	CONTROL 	CAM 	LEVER 

3,56 

1 5290 	35 	136-1 A9o 1J)9" SPRING 1 

2 9721100008 E-11)2' 	E-10 E-RING 	E-10 2 

3 5290 	37 	123 )&911, BUSHING 4 

4 9642051004 M5X10 SCREW 	M5X10 3 

5 9710050014 A/3 	M5 SPRING 	WASHER 	M5 8 

6 5330 	33 	440-1 Ufl"- LEVER 1 

7 5330 	33 	453 ht CAM 1 

8 5290 	33 	455 .7° 11:99' SPRING 1 

9 5340 	33 	452 9')h" STUD 2 

10 9710100008 ]),'h"* 	M10 SPRING 	WASHER 	M10 2 

11 9660100014 tlYh 	M10 NUT 	M10 1 

12 5290 	33 	142-1 Z7' 11)9”I'" SPRING 	STUD 1 

13 5290 	33 	431 Lo)  PIN 1 

14 9710060008 fl'*41'h 	M6 SPRING 	WASHER 	M6 2 

15 9660060014 J-91- 	M6 NUT M6 2 

16 9411403200 .y-n°-tc):) 	4X32.  TAPER 	PIN 	4X32 1 

17 5290 	33 	230-1 ARM 1 

18 9684050508 h»)" M5X5 SET 	SCREW 	M5X5 4 

19 5290 	29 	314 LOCK 	COLLAR 1 

20 5290 	33 	214 ;z9I BUSHING 2 

21 5290 	33 	312 HOLDER 13 

22 5290 	33 	313 97P, KNOB 13 

23 90500 0-11)9' 	P-4 0-RING 	P-4 13 



SUCTION 	DRIVING SECTION 
* 	g■'1, 	-Cit 1.33L/.Q)C. 	y LCFs. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -11-1t-g-/UP.** 
SET NO. /PART NO. PART NAME /n3ÍZÓNENT PARTS NO. Q'ty 

24 90600 CE-11)9" 	CE-4 CE—RING 	CE-4 13 

25 5310 	33 	221 SHAFT 1 

26 5310 	33 	211 EFP7h SHAFT 1 

27 9411403600 7- -n°-1c) :9 	4X36 TAPER 	PIN 	4X36 	• 3 

28 5290 	33 	213 7-6 ARM 1 

29 5430 	33 	312 3"/.3”/3— RUBBER 	SUCKER 13 

30 5290 	33 	311 4/9:=J3)79h SUCTION 	FOOT 13 

31 5290 	33 	215 7-6 ARM 1 

32 5290 	29 	210 ›z915 BUSHING 2 

33 9642051614 ]E 	M5X16 SCREW 	M5X16 4 

34 9660080014 191- 	M8 NUT 	M8 1 

35 9710080008 11j'* 	M8 SPRING 	WASHER 	M8 	• 1 

36 5290 	34 	142 Z99h" STUD 1 

37 9660050014 "J- ')F 	M5 NUT 	M5 3 

38 5330 	34 	110 Ufl"— LEVER 1 

39 5290 	21 	123 to) PIN 1 

40 5290 	29 	312 TY:2)1,— WASHER 	• 1 

,41 9721070008 E- 11)7 	E-7 E—RING 	E-7 10 

42 5300 	57 	052 11)7 LINK 1 

43 5290 37 	434 7°J7 SPRING 	• 1 

44 5290 	21 	161 7")11)9991-" SPRING 	STUD 1 

45 91211 *—Ml")h" 	16 HOSE 	BAND 	16 1 

46 5290 	34 	151 1191)7"  • VALVE 1 

47 9670062008 ~15h M6X20 SOCKET 	poLT 	M6X20 2 

48 91225 J-73"671—Z 	7.8X18X310 	HOSE 	7.8X18X310 1 

49 5290 	34 	130 UA"— LEVER 1 

50 5290 	34 	141-1 n°9:-) PACKING 1 

51 9716050014 ti/J 	M5 PLAIN 	WASHER 	M5 2 

52 5330 	33 	420 11)9 LINK 1 

53 91213 As—AW'DF" 	19 HOSE 	CLAMP 	19 2 

54 5330 	33 	410 UA"— LEVER 1 

55 5330 	33 	110-1 UA"— LEVER 	 • 2 

56 5330 	37 	110 un"- LEVER 1 

57 5340 	33 	121-1 99F" STUD 1 

58 5290 	38 	141 7° ,J:59" SPRING 	 • 1 

59 5290 	29 	313 41"13" WASHER 1 

60 5330 	38 	130 ij-:99 LINK 1 

61 5330 	38 	142 97)ft°) PIN 1 

62 5290 	21 	643 7° ,1 -..92" SPRING 1 

A2 



SUCTION 	DRIVING SECTION 
0)5.!■=6U*2.-CUI.35/X L 	 •.v 	"C';'±3 	L. -CT 	t.s. 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. SET f..5,7f?Fi COMPONENT PARTS NO. 
PART NAME Q'ty 

63 5290 	21 641 '7° 1J:)9"”1-" SPRING STUD 1 

64 5330 	33 130 11)9 LINK 1 

65 5290 	33 141 boz, PIN 

66 5330 	33 240 7-13 ARM 1 

67 5290 	34 152 zY7°Ili NIPPLE 2 

68 5300 	54 161 X7° 11 -.-)9"Z5‘Yh" SPRING STUD 1 

69 9721050008 E-ij:99" 	E-5 E-RING E-5 1 

R2 



FEED ROLLER SECTION 

Ad 



FEED 	ROLLER SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. PART NAME ""/n2MPÓNENT PARTS NO. 
MW 
Q'ty 

5330 	35 	310 )‹-hM-.5- ASSY FEED 	ROLLER 	ASSY 1 

82.83.102.104 

5330 	35 	330Z-1 0-5- ROLLER 

61,62 

5330 	35 	370 9"‹2 2ND 	FEED 	ROLLER 1 

82.83,86 

1 	9670061208 Vh. h*"15F 	M6X12 SOCKET 	BOLT 	M6X12 2 

2 	9716060014 t5i-i 	M6 PLAIN 	WASHER 	M6 2 

3 	95117 9~- AP-B TERMINAL 	COVER 	AP-B 1 

4 	5330 	35 	231 Lo) PIN 1 

5 	5330 	35 	464 EJ" SCREW 1 

6 	5330 	35 	232-1 *-(-15 WHEEL 1 

7 	9710120008 I/3"* 	M12 SPRING 	WASHER 	M12 2 

8 	90214 *"-W7119" 6000ZZ 	BALL BEARING 6000ZZ 4 

10 	5330 	35 	233 7"-51»- BRACKET 1 

11 	9710060008 n 4/"/]"* 	M6 SPRING 	WASHER 	M6 2 

12 	9660060014 1-9F 	M6 NUT 	M6 3 

13 	5330 	35 	465 .':)" SCREW 1 

14 9670061608 VVlbh M6X16 SOCKET 	BOLT 	M6X16 5 

15 	5430 	35 	314 z,\0_41_ SPACER 1 

16 	9716030014 t51,"W'* 	M3 PLAIN 	WASHER 	M3 2 

17 	9642032514 1-\":" 	M3X25 SCREW 	M3X25 3 

18 	5430 	35 	324 )7" KNOB 1 

19 	5430 	35 	322 Lo) PIN 1 

20 	5430 	35 	323 3° 11)9" SPRING 1 

21 	5330 	35 	461 Z7-- STAY 1 

22 	9672123514 o'9A5"15h 	M12X35 	HEXAGON 	BOLT 	M12X35 1 

23 	5330 	35 	361-1 9.--1. 	 KNOB 2 

24 	5330 	35 	351-1 9'Yl'" 	 STUD 2 

25 	9710080008 nh,x* 	M8 	 SPRING 	WASHER 	M8 4 

26 9660080014 t9h 	M8 NUT 	M8 4 

27 	9721050008 E-ij:)9" 	E-5 E-RING 	E-5 1 

28 	5430 	35 	224 A7° 11)9" SPRING 2 

29 	5330 	35 	362 Lo) PIN 2 

30 9684050508 F~ M5X5 SET 	SCREW 	M5X5 2 

31 	9660040014 t'YF 	M4 NUT 	M4 7 

32 	5430 	35 	312 --(9fl LEAF 	SPRING 1 

33 	5430 	35 	332 t°) PIN 2 

34 9670050808 9”1-7P'151- 	M5X8 SOCKET BOLT M5X8 1 



FEED 	ROLLER SECTION 
*.=.0)1541,U~CU13;11... -CA,0-C.,-Yh LTT..so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. PART NAME 
COMPONENT PARTS NO . 

ffl» 
Q'ty 

35 	5340 	35 	391 UW'- LEVER 2 

36 	5330 35 	467 7°U-h PLATE 2 

37 	5330 	35 	463 h5- COLLAR 2 

38 	5430 	35 	321-1 *159"- HOLDER 1 

39 9660030014 t9h 	M3 NUT 	M3 1 

40 9642040814 t1`~ M4X8 SCREW 	M4X8 1 

41 	9710040008 11h"* 	M4 SPRING 	WASHER 	M4 7 

42 	9642051014 t1"3*&" 	M5X10 SCREW 	M5X10 16 

43 	9710050014 1`*41"1j 	M5 SPRING 	WASHER 	M5 15 

44 	5330 	35 	466 Uh"- LEVER 1 

45 	5330 	35 	462 t°) PIN 1 

46 90307 *"-17q.)9" 	605ZZ 	BALL 	BEARING 	605ZZ 1 

47 	5330 	35 	352 ~ STUD- 2 

48 	5330 	35 	354-2 UA"- LEVER 2 

49 	9721100008 E-U)” E-10 E-RING 	E-10 2 

50 	5340 	35 	381 -)1,7[' SHAFT 1 

51 	9642030614 1-1`~ M3X6 SCREW 	M3X6 6 

52 	9710030014 IN"*”/3 	M3 SPRING 	WASHER 	M3 6 

53 	5340 	35 	554 Ir-f-t- RETAINER 3 

54 	5330 	35 	551-1 115-- -t-7?)9 RETAINER 	HOOK 3 

55 	5290 	32 	452 ')7F, KNOB 3 

56 	5330 	35 	552 701,-[, PLATE 3 

57 9670052008 9h'9h7r11)F 	M5X20 SOCKET 	BOLT'M5X20 2 

58 	5430 	35 	311-1 411,9- HOLDER 1 

59 	5300 	75 	016 7"5.r')F BRACKET 1 

60 	5330 	35 	341-1 <9]l SPRING 8 

61 	90204 7P'-11,1”,JD9" 	6001ZZ 	BALL 	BEARING 	6001ZZ 10 

62 	5330 	35 	330-1 0-5- ROLLER 8 

63 	9710050008 nh"* M5 SPRING 	WASHER 	M5 4 

64 	5340 35 	722 n"n-  SPRING 	STUD 1 

65 	5290 	21 	316 X7°[1:99" SPRING 1 

66 96601 0001 4 ”F M10 NUT 	M10 1 

67 	9710100014 1\h"* 	M10 SPRING 	WASHER 	M10 1 

68 	5330 	35 	225 9')[." STUD 1 

69 9723280008 C- 11)9" 	C-28 C-RING 	C-28 1 

70 	5330 	35 	222 h5- COLLAR 1 

71 	5340 	35 	353 .1,91- SHAFT 2 

- 	72 	5340 	35 	451 hUf TRAY 1 

73 	9642040414 1-\'~ M4X4 SCREW 	M4X4 2 

66 



FEED 	ROLLER SECTION 

Note: 
*  LTTà Lso  

When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-É.yh*-%- ígft.Mt-g-  
SET NO. t PART NO. 

PlifiX#-@- g~/ 	 PART NA COMPONENT PARTS NO. 	 ME ffift 
Q'ty 

74 9410301008 Z7°,1:-)7"t°7) 	3X10 SPRING 	PIN 	3X10 2 

75 5330 	35 	323-2 (37-1°-A°-1"<h" LOWER 	PAPER 	GUIDE 1 

76 5330 	35 	322 755.9h BRACKET 1 

77 5290 	21 	521 A9°ijD9" SPRING 1 

78 5290 	37 	434 7° 11)9" SPRING 1 

79 5290 	36 	351 -2° 11)99?)1-" SPRING 	STUD 1 

80 90840 51-) 	R$25 	48P CHAIN 	RS25 	48P 1 

81 90852 ,)"3-.()F- 11)9 	RS25 JOINT 	LINK 	RS25 1 

• 82 5300 	58 	145 7°E17?)1' SPROCKET 2 

83 9410301608 7°,1)9"t°) 	3X16 SPRING 	PIN 	3X16 3 

84 5330 	35 	312 _1"711:99"hn"- BEARING 	COVER 3 

85 5330 	35 	410 .-.)/7?)9- SHUTTER 1 

86 5330 	35 	371 o-5- ROLLER 1 

87 5340 	35 	321 75h-.91' BRACKET 1 

88 9721070008 E-11)9" 	E-7 E-RING 	E-7 1 

89 5330 	35 	430 5'” LATCH 1 

90 90200 t"-W711)9" 607ZZ BALL 	BEARING 	607ZZ 1 

91 5330 	35 	441 9'.9h" STUD 1 

92 9670051608 95'?~Ilit. 	M5X16 SOCKET 	BOLT 	M5X16 4 

93 5330 	35 	223 1,- GEAR 1 

94 5330 	35 	221 7111)- HOLDER 1 

95 5330 	35 	224 .7°o5.9h SPROCKET 1 

96 9670041008 VMi91/[- 	M4X10 SOCKET 	BOLT 	M4X10 4 

97 9722120008 C-q)9" 	C-12 C-RING 	C-12 1 

98 964204251. 4 1-1"3*:2)" 	M4X25 SCREW 	M4X25 4 

99 5330 	35 	422 Lo) PIN 1 

100 5330 	35 	424 q)9 LINK 1 

101 9721040008 E- 11)9" 	E-4 E-RING 	E-4 2 

102 5330 	35 	311 -Z)1,9h SHAFT 1 

103 5330 	35 	421 t°) PIN 1 

104 5290 	36 	214 "1,•-• GEAR 1 

105 97603 91.0-W 	MS-35J 	AC115V 	SOLENOID 	MS-35J 	AC115V 1 

106 9410401408 7,7°q9"L°) 	4X14 SPRING 	PIN 	4X14 1 

107 5430 	35 	212 1(91\" LEAF 	SPRING 2 

108 95119 7-U.55 	Z-15GS-B SWITCH 	Z-15GS-B 1 

109 5300 	75 	017 "7”h-?)1- BRACKET 1 

110 5330 	35 	235 15- COLLAR 1 

C-7 



8 
..".••■■,„ No. O 

tJ 

62 

42 

O 

O 47 

0 G** 
4 

‘,« 

6 

7 

o 

9 0 
47 

48 
49 

93 

00  
, 

00 #A-A  85 
92 

85 

103 

1 2 

114 
15 

•A, '2> 
'41b 

.049  .0* 

oe 

45 

J 

..„.-s 	o 
o 

Oe  

0 

o 

0•.. 

18 

23 
o 

O 0 

•I • 11,11  

° 
• • o.1.),°°  

0 

0 
76 

77 

O 
70 

O 
35 

FEEDER BOARD 
SECTION 

  

  



FEEDER BOARD SEcTioN 
*c.o)fflé...u412.-elt5;f3t1.- 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 1:;ff,* PIIM*41 	 PART NAME / COMPONENT PARTS NO. 
ffla 
Wty 

5340 35 310 2i-o-5- 	ASSY FEED 	ROLLER 	ASSY 1 

64.113.118 

5340 35 720Z 1lL,1,11- 	ASSY LEVER 	ASSY 

24.40 

5340 35 741Z 11:99 	ASSY LINK 	ASSY 1 

18.23 

5340 35 793Z *159"- 	ASSY 	(OPS) HOLDER 	ASSY 	(OPS) 1 

40.52 

5340 35 850 h"-fts" 	(NOPS) 	ASSY GUIDE 	(NOPS) 	ASSY 1 

33,35.36.40-43.45.53.57.122.129.134 

5340 35 851Z 7h11,9- HOLDER 1 

40.53 

5340 35 880 11/33')/3"--(h" 	OPS 	ASSY POSTCARD 	GUIDE 	OPS 	ASSY 1 

33,45.123.124.127.128 

5340 35 890 nh"3-(F"NOPS 	ASSY POSTCARD 	GUIDE 	NOPS 	ASSY 1 

125.127.128 

5340 35 910 Ah"c-5 OPS 	ASSY SKID 	ROLLER OPS 	ASSY 1 

1-5.8-13.130 

5340 35 920 91'"c1-5 	NOPS 	ASSY SKID 	ROLLER 	NOPS 	ASSY 1 

1-5.8-13.131 

5340 35 950 PUSH 	GUIDE 	DEVICE 1 

FOR 	LONGER 	GUIDE 

33.34.36.45.46.135-141 

5340 35 960 13"-fh" 	(OPS) 	ASSY GUIDE 	(OPS) 	ASSY 1 

FOR 	LONGER 	GUIDE 

33.45,140.141 

5340 35 980 h"<h" 	(NOPS) 	ASSY GUIDE 	(NOPS) 	ASSY 

FOR 	LONGER 	GUIDE 

33.34.36.45,46.136-139 

5430 36 620-1 t°) 	ASSY PIN 	ASSY 2 

116.117 

5430 36 640-1 C°) ASSY PIN 	ASSY 

3.4 

5430 36 650-1 ?)h"o-5- 	ASSY SKID 	ROLLER 	ASSY 2 

1.2.5.8-13.116.117 

5430 36 660-1 I'"0-5- 	ASSY SKID 	ROLLER 	ASSY 6 

1-5.8-13 

1 9662060014 "t?)h 	M6 NUT M6 8 

2 9710060008 n"*”h" 	M6 SPRING 	WASHER 	M6 8 

69 



FEEDER 	BOARD SECTION 
*:.:(Dfis.pac,t—c-(Al.-  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 1:15A1*/*I" 	 PART NAME 
COMPONENT PARTS NO. 

1WM 
Crty 

3 90218 *-151'711:59" 	6002 	BALL 	BEARING 	6002 6 

4 5430 	36 	641-1 t°:".) PIN 6 

5 90741 )7'*`11,F 	M5X10 KNOB BOLT 	M5X10 8 

6 9642051014 1-\"3=J" 	M5X10 SCREW 	M5X10 18 

7 5340 	35 	572 BAR 2 

8 5430 	36 	622-1 *159"- HOLDER 8 

9 5430 	36 624-1 7-G ARM 8 

10 5430 	36 623-1 STOPPER 8 

11 9716050014 tih" 	M5 PLAIN 	WASHER 	M5 8 

12 9710050008 W'”J 	M5 SPRING 	WASHER 	M5 12 

13 9672051014 W15h 	M5X10 HEXAGON 	BOLT 	M5X10 8 

14 5330 	35 	573 15 BOSS 2 

15 9684060608 M6X6 SET 	SCREW 	M6X6 5 

16 5290 	32 	141 971.- KNOB 2 

17 5330 	35 	761 ,ou_h PLATE 1 

18 5340 	35 	741 11)9 LINK 1 

19 5430 	39 	515 WASHER 1 

20 9710050014 fl,'J]"* 	M5 SPRING 	WASHER 	M5 12 

21 5290 	51 	732 A9011)9W' SPRING 	STUD 1 

22 5330 	35 	571 SHAFT 1 

23 5340 	52 	606 )(911) BUSHING 1 

24 5340 	35 	720 /361)W'- LEVER 1 

25 5340 	35 	711 991-" STUD 1 

26 9710080008 A/J 	M8 SPRING 	WASHER 	M8 1 

27 9660080014 t'YF 	M8 NUT 	M8 1 

28 5330 	35 	536 5=-7°1]-5- TAPE 	ROLLER 1 

29 5340 	35 	534 I)1'"UAY-7° 	1t9h=7*) 	BOARD 	TAPE 	(1SET=7PCS) 7 

30 9721100014 E- 11)9" 	E-10 E-RING 	E-10 2 

31 5330 	35 	791 SHAFT 1 

33 9710040008 11","W'* 	M4 SPRING 	WASHER 	M4 8 

33 9710040008 A"”"h 	M4 SPRING 	WASHER 	M4 9 

o)h"-h"-W'2') FOR 	LONGER 	GUIDE 

34 5430 	39 	416 A7°T.59 	(7)/J'3.,> 	SPRING 	(FOR 	THICK 	PAPER> 1 

34 5430 	39 	416 7° 11)9" 	(79/3".2,2.,> 	SPRING 	(FOR 	THICK 	PAPER> 2 

o)/]'-h"‹[."3') FOR 	LONGER 	GUIDE 

35 5340 	35 	870 h‘'<1.." GUIDE 1 

36 5340 	35 	801 SCALE 1 

37 5330 	35 	795-1 *.:9' SCREW 2 

38 5330 35 797 1,1- LEVER 2 

70 



FEEDER 	BOARD sEcTioN 
Lso  

Note: When ordering items marked*,indicate the set number because they are available ouly as a set. 

NO. SET NO. / PART NO. ffiA$k/ 	 PART NAME COMPONENT PARTS NO. 
11RM 
Wty 

39 9684050508 h»:)" M5X5 SET 	SCREW 	M5X5 6 

40 5290 	31 	214 ?k915 BUSHING 3 

41 5290 	54 	338 7c> 119" SPRING 2 

42 9716060014 t51j" 	M6 PLAIN 	WASHER 	M6 2 

43 9721050008 E-1J)9" 	E-5 E-RING 	E-5 4 

44 5330 	35 	539 :,/,71' SHAFT 2 

45 9642040414 t1"3" 	M4X4 SCREW 	M4X4 8 

45 9642040414 JEJ 	M4X4 SCREW 	M4X4 9 

FOR 	LONGER 	GUIDE 

46 5430 	39 	415 37° 117)9" 	(r)M3) SPRING 	(FOR 	THIN 	PAPER) 1 

46 5430 	39 	415 7° 11.-.)9" 	(r)M3":-:..3r)) SPRING 	(FOR 	THIN 	PAPER) 3 

FOR 	LONGER 	GUIDE 

47 90200 t"-1511"71J)9" 	607ZZ BALL 	BEARING 	607ZZ 4 

48 5340 	35 	537 *159"- HOLDER 2 

49 9648040814 '153.)" 	M4X8 SCREW 	M4X8 4 

50 5430 	39 	614 *11)9"- HOLDER 1 

51 9721070014 E-11)9" 	E-7 E-RING 	E-7 4 

52 5340 	35 	793 4■159- 	(OPS) HOLDER 	(OPS) 1 

53 5340 	35 	851 fill'- HOLDER 1 

54 9710040014 n .5.''/J 	M4 SPRING 	WASHER 	M4 2 

55 9642041014 1-"\"3 	M4X10 SCREW 	M4X10 2 

56 5340 	35 	841 7"5r'.9h BRACKET 1 

57 5430 	39 	118 ?)7E. KNOB 4 

58 5340 35 	860 h"-(I''' 	OPS 	ASSY GUIDE 	OPS 	ASSY 1 

59 5295 	76 	013 ii.*0_9_ SUPPORTER 5 

60 5340 	35 	843 h"..(11,” GUIDE 	CATCH 5 

61 5340 	35 	842 /3"-(h" GUIDE 5 

62 9648030614 tti*E 	M3X6 SCREW 	M3X6 10 

63 5340 	35 	821 w,- _BAR 1 

64 9410301608 Z9° 11)9"t°) 	3X16 SPRING 	PIN 	3X16 2 

65 5290 	29 	315 F.5- LOCK 	COLLAR 1 

66 5330 	35 	782-1 7"(3?)9 BLOCK 1 

67 5300 	58 	513 h5- LOCK 	COLLAR 1 

68 5330 	35 	783 A,\0_1,_ SPACER 1 

69 5330 	35 	770 7- li ARM 1 

70 9670051208 95»9t-151.' 	M5X12 SOCKET 	BOLT 	M5X12 1 

71 5330 	24 	312 hi- COLLAR 1 

72 5340 	35 	510 7U-L FRAME 1 

73 90654 GS-J9" 	GS-8 GS-RING 	GS-8 1 

"71 



FEEDER 	BOARD SECfiON 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. ~ SET NO. / PART NO. ffifflo$* "" PART NAME / COMPONENT PARTS NO. Q'ty 

74 5290 	32 	452 97:-.. KNOB 4 

75 5330 	35 	781-1 7. 7:1-X9111- SCREW 1 

76 5330 	35 	551-1 ILY-t-799 RETAINER 	HOOK 4 

77 5330 	35 	552 7°U-F PLATE 4 

78 5340 	35 	555 115.-t- 	(f)XW) 	RETAINER 	(FOR 	THIN PAPER) 	 4 

78 5340 35 	556 il7--t- 	(7'.9/3')) 	RETAINER 	(FOR 	THICK PAPER) 	4 

79 9710030014 n',”uh,, 	M3 SPRING 	WASHER 	M3 8 

80 9642030614 3:-.)" 	M3X6 SCREW 	M3X6 8 

81 5340 	35 	562 f)/,7h SHAFT 1 

82 5340 	35-  822 7”79F 	' BRACKET 1 

83 9717100008 tE4,"h 	M10 WAVE 	WASHER 	M10 1 

84 5340 	35 	823 )7" KNOB 1 

85 9670051001 915F 	M5X10 SOCKET 	BOLT 	M5X10 17 

86 5430 	39 	523 7Th'.99 BLOCK 1 

87 5430 	39 	524 71) WASHER 1 

88 9721040008 E-1:99" 	E-4 E-RING 	E-4 1 

89 9721070008 E- 11)9" 	E-7 E-RING 	E-7 1 

_ 	90 5290 	29 	312 79;=)1,- WASHER 1 

91 5330 	35 	792 79° 11)9" SPRING 1 

92 5330 	35 	561 70u_is PLATE 2 

93 5330 	35 	532 .A5-- - STAY 1 

94 9642050514 ]PE 	M5X5 SCREW 	M5X5 1 

95 5290 	38 	238 191\,' LEAF 	SPRING 1 

96 9410302008 7,7° IJD7b° D 	3X20 	SPRING 	PIN 	3X20 1 

97 5330 	35 	750 7"5h BRACKET 1 

98 5290 37 	433 "7° ,1)9991-" SPRING 	STUD 1 

99 5290 	37 	233 "7° 11)9" SPRING 1 

100 5330 	54 	521 ‹.-.5-9- INDICATOR 1 

101 5330 	24 	349 'Y75, 	(9o) KNOB 	(BLACK) 1 

101 5336 	24 	349 ')7."-i 	(7-Ur'll-) KNOB 	(IVORY) 1 

102 5340 	35 	811 7„.\0_,_ SPACER 2 

103 5330 	35 	538 1r'<1.." GUIDE 7 

104 5300 	59 	126 -(91\‘'* FLAT 	SPRING 7 

105 9670103008 95-)h7h91,F 	M10X30 	SOCKET 	BOLT 	M10X30 2 

106 5340 	35 	454  BRACKET 1 

107 97823 t),- 	 SENSOR 1 

108 9710030008 11"”"t 	M3 	 SPRING 	WASHER M3 2 

109 9642031414 1-'\; 	M3X14 SCREW 	M3X14 2 

110 5340 	35 	532 Z5-- - STAY 1 

79 



FEEDER 	BOARD SECTION 
cnmsffi,um.....-eu $53 L 	 L 	"F" 	Lso 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t.:11- -g- /ffiffl.* 
SET NO. / PART NO. 

/4141íZ* 
~F COMPONENT PARTS NO. 	

PART NAME 11fin 
CYty 

111 5340 	35 	533 7-(-9"—ih"—h" FEEDER 	BOARD 1 

112 5340 	35 	520 7L)-6 FRAME 1 

113 5300 	58 	145 A7°o9F SPROCKET 1 

114 5330 	35 	312 1\"711:99"h/1"— BEARING 	COVER 2 

115 90214 7N-151"7,1)9" 	6000ZZ 	BALL 	BEARING 	6000ZZ 2 

116 90212 *"-151"7,1)9" 	629 	BALL 	BEARING 	629 2 

117 5430 	36 	621-1 t°) PIN 2 

118 5330 	35 	311 .)/771 SHAFT 1 

119 5340 	35 	812 1i159"— HOLDER 1 

120 5340 	35 	813 51159— HOLDER 1 

122 5340 	35 	872 7"5r91' BRACKET 1 

123 5340 	35 	881 13"-fh" GUIDE 1 

124 5340 	35 	882 77°,1)9" SPRING 2 

125 5340 	35 	891 h"--(h" GUIDE 1 

127 9678032014 f3W15F M3X20 WING 	BOLT 	M3X20 4 

128 90656 GS-11:99" 	GS-3 GS—RING 	GS-3 4 

129 9648040614 i/53.)" 	M4X6 SCREW 	M4X6 2 

130 NBH 	—624S VIIA7°,1)9" SPRING 1 

131 5340 	35 	921 A7°,1:99" SPRING 1 

134 90651 GS-11:)9" 	GS-6 GS—RING 	GS-6 1 

135 5340 	35 	996 ;:)"2/3"—ht CAM 1 

FOR 	LONGER 	GUIDE 

136 5340 	35 	994 KNOB 1 

FOR 	LONGER 	GUIDE 

137 5290 	54 	341 A7°,1)9" SPRING 1 

FOR 	LONGER 	GUIDE 

138 5340 35 990 hi(NOPS) GUIDE 	(NOPS) 1 

FOR 	LONGER 	GUIDE 

139 5340 	35 	992 b"-fh"(NOPS) GUIDE 	(NOPS) 1 

FOR 	LONGER 	GUIDE 

140 5340 	35 	970 /3"‹[•"(OPS) GUIDE 	(OPS) 1 

FOR 	LONGER 	GUIDE 

141 5340 	35 	972 h"<h" 	(OPS) GUIDE 	(OPS) 1 

FOR 	LONGER 	GUIDE 



PAPER INSERTION SECTION 

74 



PAPER 	INSERTION SECTION 
*C.0)11-13a,U*At'Uk5Sfr 	 "C`;±1... "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME 
/ COMPONENT PARTS NO. 

ffin 
Q'ty 

5290 	43 	112Z 17- GEAR 2 

34.35 

5330 	36 	531Z 79n°-?<-1-M-5- UPPER 	FEED 	ROLLER 

3.4 

5340 	36 	210 o7-7‹-t-M-5- 	ASSY 	LOWER 	FEED 	ROLLER ASSY 1 

41-43 

5340 	36 	310 79A°-9<-o-5-7-6 	UPPER 	FEED 	ROLLER ARM ASSY 1 

7.17.18.24 

5340 	36 380 AF')7°7<)/3"- 	ASSY 	STOP 	FINGER 	ASSY 1 

50-53.56 

1 5340 	36 	414 /3"11-" GUIDE 1 

2 9670052008 9h.91-7P151- 	M5X20 SOCKET 	BOLT 	M5X20 5 

3 90202 7h"-W7ij:29" 	624ZZ 	BALL 	BEARING 	624ZZ 2 

4 5330 	36 	531 o-5- ROLLER 1 

5 5290 	36 354 SCREW 1 

6 9684050508 I-)" 	M5X5 SET 	SCREW 	M5X5 5 

7 9411403200 5-- -A° -t°) 	4X32 TAPER 	PIN 	4X32 2 

8 5290 	36 	321 0.-.., PIN 2 

9 5290 	52 	244 Z7° 11-.5991A-" SPRING 	STUD 1 

10 5290 	51 	123 7° 11)9" SPRING 1 

11 9648051614 tt5JE 	M5X16 SCREW 	M5X16 4 

12 5330 	36 	314-1 • BUSHING 2 

13. 5340 	36 	340-1 9‹-F"UA"- FEED 	LEVER 1 

14 90200 W`.-151”ij.)9" 	607ZZ 	BALL 	BEARING 	607ZZ 1 

15 9721050008 E -q)9" 	E-5 E-RING 	E-5 1 

16 5290 	29 	314 h)(h5- LOCK 	COLLAR 1 

17 5330 	36 	312 7-L ARM 1 

18 5340 	36 	311 .91,7F SHAFT 1 

19 5340 	36 	315 fri-t- RETAINER 2 

20 9670041008 ti951- 	M4X10 SOCKET 	BOLT 	M4X10 8 

21 9642051014 3*:-) 	M5X10 SCREW 	M5X10 1 

23 5290 	36 	353 <91) LEAF 	SPRING 1 

24 5330 	36 	313 7-L ARM 1 

25 5330 	36 	370 /36 CAM 1 

26 5290 	36 	355-1 Z7° 11-.)9" SPRING 1 

27 5340 	36 	344-1 t9h NUT 1 

28 9670043508 gh-Yh7ti'llds 	M4X35 SOCKET 	BOLT 	M4X35 1 

29 5300 	36 	352 'Y7-7--.. KNOB 1 

30 91250 IfilA99° 	1/4" OIL 	CUP 	1/4" 2 

-7C 



* 

* 

* 

PAPER 	INSERTION SEcfiON 
*z_o)ffifflaukiigt..-c- uk35ir 	1.. -CT 	■..,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. Pi~/11"#'4 	 PART NAME COMPONENT PARTS NO. 
11110 
Q'ty 

31 9660100008 t'A- 	M10 NUT 	M10 2 

32 9710100008 fl/3 	M10 SPRING 	WASHER 	M10 2 

33 5290 	36 	112 X9') F" STUD 2 

34 5290 	37 	123 BUSHING 2 

35 5290 	43 	112 GEAR 2 

36 5290 	29 	311 WASHER 2 

37 9721100008 E- 11:99" 	E-10 E—RING 	E-10 2 

38 9670051608 979h7N"ffits 	M5X16 SOCKET 	BOLT 	M5X16 2 

39 5330 	36 	211 711.-)911/9"— HOUSING 1 

40 90352 fi'—W711)9' -698ZZ BALL 	BEARING 	698ZZ 2 

41 5290 	36 	214 GEAR 1 

42 9410301608 A7°11:97't°) 	3X16 SPRING 	PIN 	3X16 1 

43 5340 	36 	220 ROLLER 1 

44 5310 	36 	215 LOCK 	COLLAR 1 

45 9716050014 b.5”13 	M5 PLAIN 	WASHER 	M5 4 

46 90813 nx‘1.-91,"3* 	M5X10 SCREW 	M5X10 4 

47 5290 	36 	212 1'711)9'7M9'— HOUSING 1 

48 9721070008 E-7 E—RING 	E-7 2 

49 5330 36 392 )z915 BUSHING 2 

50 5330 	36 	381-1 i.tl- SHAFT 1 

51 9410303008 -2° 1J)9't°.") 	3X30 SPRING 	PIN 	3X30 1 

52 5340 	36 	382 FINGER 6 

53 9410251608 .7° 11.-99t°) 	2.5X16 SPRING 	PIN 	2.5X16 7 

54 9648051014 4,53.9" 	M5X10 SCREW 	M5X10 2 

55 5340 	36 	413 /3'11-" GUIDE 1 

56 5330 36 	383 /36 CAM 1 

57 5330 	36 	391 7° 11)9" SPRING 1 

58 5290 	37 	433 7° 11)9"Z9')F' SPRING 	STUD 1 

59 5340 	36 	411 STAY 1 

60 97606-1 91))-fF 	AS-03A 	AC115V 	SOLENOID 	AS-03A 	AC115V 1 

61 9710040008 fl,'/3' 	M4 SPRING 	WASHER 	M4 4 

63 9660050014 t'.9h 	M5 NUT 	M5 1 

64 5340 	36 	431 7'55-  BRACKET 1 

65 5290 	51 	732 7011)991.9h' SPRING 	STUD 1 

66 5300 	59 	565 -2° 11:.)9" SPRING 1 

67 9721040008 E—q)9' 	E-4 E—RING 	E-4 1 

68 5340 	36 	433 11:99 LINK 1 

69 5300 	33 	562 135— COLLAR 2 

70 90628 «f?)7°t°,=-) 	SSP-4 SNAP 	PIN 	SSP-4 2 

7A 



M.,01V88■1, 

PAPER 	INSERTION SECTION 
*zoDUffl.u*,?.-c(51L-cmf,o)--c-s- ,:/ h# --c.;±5c1. --c - A.,0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

N O. -b~ /~ 
SET NO. / PART NO. PART NAME fif5i6"//=NENT PARTS NO. Wty 

71 5300 	54 332 /35— COLLAR 1 

72 5330 36 384 STUD 1 

73 5290 	21 	164 3"LAHYA°— RUBBER 	STOPPER 1 

74 9642050814 M5X8 SCREW 	M5X8 2 

75 5340 	36 	432 bo)  PIN 1 

76 5340 	36 	420 M-?)7°7-f— STOP 	FINGER 1 

77 5300 	59 	566 bo)  PIN 1 

78 9670061208 M6X12 SOCKET 	BOLT 	M6X12 2 

79 9660040014 t9h 	M4 NUT M4 4 

80 5340 36 434 7'5h-9h BRACKET 1 

81 9710050008 n3 M5 SPRING 	WASHER 	M5 6 

82 5340 	36 	435 VU)-fh'hA'— SOLENOID 	COVER 1 



FEEDER DRUM SECTION 

 

-7S2 



FEEDER 	DRUM sEcTioN 
ty LCT s, 

Note: When ordering Items marked *,indicate the set number because they are available only as a set. 

NO. -Y1-11KL/10Alt 
SET NO. / PART NO. PART NAME /4=PPONENT PARTS NO. Q'ty 

5340 	23 	231Z 7■7O  1):59‘‘W‘"( SPRING 	GUIDE 1 

33.34 

5340 	23 	232Z 7"o99 BLOCK 

45.46 

5340 	36 	510 7<-9'-h"56 	ASSY 	PAPER 	FEED 	DRUM ASSY 1 

20.35.36.40.42,60 

5340 	36 	510Z 9<-9 -56 	ASSY 	PAPER 	FEED 	DRUM 	ASSY 1 

15.20.35.36.40.42.60 

5340 36 	530 ..)1,7[. 	ASSY SHAFT 	ASSY 1 

21.24.25 

5340 	52 	604Z 91- 11)9 LINK 1 

55.64.65 

1 9670051608 9~15h M5X16 SOCKET 	BOLT 	M5X16 13 

2 90643 11”)J"* 	B5 TOOTHED 	LOCK WASHER B5 4 

3 5340 	36 	515 $159"- HOLDER 1 

4 5340 	36 	516-1 9\\IY.9A C)-"\ GRIPPER 	BASE 1 

5 9670051001 91-7N"ffih 	M5X10 SOCKET 	BOLT 	M5X10 12 

6 5480 	23 	223 7() IJ:-)9" SPRING 7 

7 5480 	23 	222 to :5  PIN 7 

8 5480 	23 	221 111/9"- HOLDER 7 

9 90699 U1-91- 	M5 U-NUT 	M5 7 

10 5340 36 	550 9xxim°- ASSY GRIPPER 	ASSY 7 

11 5340 	36 	555 m-)no- STOPPER 7 

12 9670031008 Vh'?A'*"15F 	M3X10 SOCKET 	BOLT 	M3X10 7 

13 5290 	29 	315 LOCK 	COLLAR 1 

14 9684050508 M5X5 SET 	SCREW 	M5X5 1 

15 5300 	54 	152 )z911, BUSHING 2 

16 5340 	23 	237 m-9n0- STOPPER 2 

17 9670061608 M6X16 SOCKET 	BOLT 	M6X16 2 

18 5290 	29 	311 h"* WASHER 2 

19 91630 X1°-,- 	IR12X15X16.5 	SPACER 	IR12X15X16.5 2 

20 91631 1"711:52" 	HK1516LL 	BEARING 	HK1516LL 2 

21 5340 	23 	211 SHAFT 1 

22 9660060014 t9h 	M6 NUT M6 4 

23 9710060008 flh"* 	M6 SPRING 	WASHER 	M6 4 

24 9411502500 5X25 TAPER 	PIN 	5X25 1 

25 5340 	36 	540 7-6 ARM 1 

26 5290 	29 	411 h6o-5- CAM 	ROLLER 1 

27 5290 	29 	412 W.13-5-t<T) CAM 	ROLLER 	WASHER 1 



[ FEEDER 	DRUM SECTION 
*.:0Yagd:,U-102."-Cit15i/r 	 #14' -05±5C1. -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set, 

NO. 	SET NO. / PART NO. ffiffl../4""  PART NAME 
COMPONENT PARTS NO. W ty 

28 	5340 	23 	212 Lo) PIN 1 

29 	5480 	23 	224-1 *159'— HOLDER 7 

30 	9410501008 76)11)9't°) 	5X10 	SPRING 	PIN 	5X10 7 

31 	90179 D'WJ971h)t)" M5X8 	SET 	SCREW 	M5X8 7 

32.9721070008 E—J.9 	E-7 E—RING 	E-7 1 

33 	5340 	23 	231 .7° 11)9"/]'-fh" SPRING 	GUIDE 1 

34 	5300 	45 	243 )(915 BUSHING 1 

35 	5340 	36 	512 t‹—I5 	(OPS) WHEEL 	(OPS) 1 

36 	9411504500 7'—i\°—L°: 	5X45 TAPER 	PIN 	5X45 4 

37 	5340 	36 	517 h'~-15 GUIDE 	WHEEL 4 

38 	5340 	36 	518 71■" BOSS 4 

39 9684060608 h~ M6X6 SET 	SCREW 	M6X6 4 

40 	5340 	36 	514 *1-11, 	1)9— WHEEL 	CENTER 2 

42 	5340 	36 	513 7h1-15 	(NOPS) WHEEL 	(NOPS) 1 

43 	5330 	23 	113 ''')'* WASHER 7 

44 	5290 	24 	127 ;ti'll'h BOLT 7 

- 45 	90441 9"”2 0812 BUSHING 	0812 1 

- 	46 	5340 	23 	232 9"0” BLOCK 1 

47 	5340 23 	233 7°11:99' -SPRING 1 

48 - 9670061208 V,IYWI5F M6X12 SOCKET 	BOLT 	M6X12 6 

49 	5290 	25 	114 '1'7 1J:99'/JA'— BEARING 	COVER 2 

50 	90319 *'-15'1'7 11)9' 	6203ZZ 	BALL 	BEARING 	6203ZZ 2 

51 	5340 	36 523-1 Ws CAM 1.  

52 	5340 	36 	521 70_1.— SPACER 2 

53 9670063508 9F7ti"151' 	M6X35 SOCKET 	BOLT 	M6X35 4 

54 90904 A1'11— 	5X5X28 KEY 	5X5X28 1 

55 	5340 	52 	606 ;(915 BUSHING 1 

56 	9670081208 VIlih 	M8X12 SOCKET 	BOLT 	M8X12 1 

57 	5340 	87 	116 E.1— WASHER 1 

58 	5290 	23 	112 -1— GEAR 1 

59 	5340 	36 	522-1 971N, CLAMPING 	CAM 1 

60 	5340 	36 	511 &1'71 SHAFT 1 

61 	5330 	24 	522 A7°05')h SPROCKET 1 

62 	5340 	36 	571 *159"— HOLDER 1 

63 	9648061414 ,-5-7Ei' 	M6X14 SCREW 	M6X14 3 

64 	5300 	32 	568 7”1 BUSHING 1 

65 	5340 	52 	604 91' 	11:57 LINK 1 

66 	5340 	52 	603 95-j9t°D PIN 1 

67 	5340 36 	524 ht, CAM 1 

Rn 



R1 



PAPER FEED TABLE LIFTING SECTION 

R? 



* 

* 

PAPER 	FEED 	TABLE LIFTING SECTION 
L 	 -,̀+'"C";±3t 

Note: When ordering items marked*,indicate the set number because they 
LCT.  

are available only as a set. 

NO. SET NO. / PART NO. 
Pliaa=4- 1~ 	 PART NAME 
/COMPONENT PARTS NO. 

101» 
Q'ty 

5290 	37 	310-1 5fi'Jh 	ASSY RATCHET 	ASSY 1 

51,53.54.66 

5290 	37 	310Z-1 5fi'.5h 	ASSY RATCHET 	ASSY 

51,53.54.65,66 

5290 	37 	610 ',*-61,- 	ASSY WORM 	GEAR 	ASSY 1 

1-6 

5300 37 	810 n)1-'11, 	(Yfq--) HANDLE 	(IVORY) 1 

67-70 

5310 	37 	510 GEAR 1 

2.12,28-30 

5310 	37 	510Z 1"1v151,- BEVEL 	GEAR 1 

2,12.28-31 

5310 	37 	710 9"‹77°05»'91- 	ASSY TABLE 	MOUNTING 	SPROCKET ASSY 1 

16,18.50 

5310 	37 	720 t"/,- 	ASSY GEAR 	ASSY 1 

11-13 

5310 	37 	720Z fl)h"l1)95'9f HANDLE 	CLUTCH 1 

10-13 

5310 	37 	730 9"-fY7°135»91 	ASSY TABLE 	MOUNTING 	SPROCKET ASSY 1 

15.16.18,50 

5310 	37 	810 11)F15 	(9o) HANDLE 	(BLACK) 1 

67-70 

5330 	37 	230 97-G9 	ASSY DRIVE 	ARM 	PAWL 	ASSY 1 

57.58 

5330 	37 	230Z 97-L9)( DRIVE 	ARM 	PAWL 1 

52.57.58 

1 5290 	37 	612 ..91' SHAFT 1 

2 9410302008 A7° ,1)9"t°) 	3X20 SPRING 	PIN 	3X20 3 

3 5290 	37 	614 '1,- GEAR 1 

4 5290 	37 	611 7"”'» BRACKET 1 

5 9410302508 A9° 11:99"b°D 	3X25 SPRING 	PIN 	3X25 1 

6 5290 	37 	613 "1",- GEAR 1 

7 9670063008 97'9F7tilld' 	M6X30 SOCKET 	BOLT 	M6X30 2 

9 5290 	37 	814 77°U)9" SPRING 1 

10 5290 	21 	612 )t9I5 BUSHING 1 

11 5310 	37 	723 ;r'7, BOSS 1 

12 5290 	37 	313 9"-(79h"f)t1- GEAR 2 

13 9410301608 «9° 11-.99"t°) 	3X16 SPRING 	PIN 	3X16 

14 5310 	37 	724 i] -5- COLLAR 1 

Q".2 



* 

* 

* 

* 

PAPER 	FEED JABLE LIFTING SECTION 
*CYt. L-CT 	Lso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
t,y1.11É,4-/I1BA4 
SET NO. / PART NO. 

/*Kfal 
/COMPONENT PARTS 	

NAME 
COMPONENT PARTS NO. 

ffift 
Q'ty 

15 5290 	37 	722 1,... GEAR 1 

16 9410503208 A7° 11)9"1z°) 	5X32 	SPRING 	PIN 	5X32 3 

17 5290 	37 	721 15- COLLAR 1 

18 5310 	37 	711 )1,71,  SHAFT 1 

19 9722120008 C- 11)9" 	C-12 C-RING 	C-12 1 

20 5290 	29 	210 )(915 BUSHING 2 

21 9710050008 Ah 	M5 SPRING 	WASHER 	M5 4 

22 9642051614 J-1"3=J" 	M5X16 SCREW 	M5X16 4 

23 9642050514 J-1"3" 	M5X5 SCREW 	M5X5 1 

24 9648041014 1/532)" 	M4X10 SCREW 	M4X10 1 

25 5290 33 	534 717° 11)9" SPRING 1 

26 9721100008 E- 11)9" 	E-10 E-RING 	E-10 2 

27 5290 	37 	314 4,"1J"* WASHER 2 

28 5310 	37 	516 71571 BOSS 1 

29 5290 	37 	515 "1- GEAR 1 

30 5290 	37 	512 1,- GEAR 1 

31 5290 	26 	112 )(915 BUSHING 1 

32 5310 	37 	511 719l'h" STUD 1 

33 9710100008 n 4”1] 	M10 SPRING 	WASHER 	M10 2 

34 9660100014 J-')1 	M10 NUT 	M10 2 

35 5300 	33 	538 ..-:. 	(7-(*"11-) KNOB 	(IVORY) 1 

35 5310 	33 	538 97'..-2 	(9o) KNOB 	(BLACK) 1 

36 9721070008 E- 11)9" 	E-7 E-RING 	E-7 9 

37 5290 	29 	313 1I"t" WASHER 7 

38 5330 	37 	320 W., CAM 1 

39 5300 	37 	411 719')F" STUD 3 

40 5340 	37 	130 11)9 LINK 1 

41 5290 	37 	432 59f LATCH 1 

42 5290 	37 	431 Z91)h" STUD 1 

43 5290 	37 	151 717° 11)9" SPRING 1 

44 5290 	21 	641 717° 11)9"7199F" SPRING 	STUD 2 

45 9721040008 E-11)9" 	E-4 E-RING 	E-4 1 

46 9410402008 Z7° 11)9"t°) 	4X20 	SPRING 	PIN 	4X20 1 

47 5290 	37 	434 717° 11)9" SPRING 1 

48 5290 	37 	433 Z7° 11)9"A9')F" SPRING 	STUD 1 

49 91250 *fffitT2° 	1/4" OIL 	CUP 	1/4" 1 

50 5290 	37 	712 717°D5-9F SPROCKET 2 

51 5290 	37 	313-1 1- GEAR 1 

52 5290 	37 	232 )(915 BUSHING 1 

R4 



* 

* 

PAPER 	FEED 	TABLE LIFTING sEcTiON 
*.L 0)',Z-R.P.I*-121147, -CU 3'5'fl 	-"C' 	-d- A..0)-C., 	`1-"Cl.t3t 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. nA/41"2" 	 PART NAME COMPONENT PARTS NO. Q'ty 

53 5290 	37 	311 BOSS 1 

54 5290 	37 	312 5fV91-7N-(-15 RATCHET 	WHEEL 1 

55 5290 	37 	240-1 ?);( PAWL 

56 5290 	37 	251 SPRING 

*57 5290 	37 	220 L11- LEVER 

*58 5290 	37 	231 95 CLUTCH 

59 5290 	37 	211 9?)[-" STUD 

60 5290 	37 	233 11:99" SPRING 

61 5290 	21 	164 r6M-9/1°- RUBBER 	STOPPER 

62 5290 	37 	421-1 9?) f-" STUD 

63 9710080008 n‘' -'1"hx‘* 	M8 SPRING 	WASHER 	M8 

64 9660080014 t?»- 	M8 NUT 	M8 

65 5290 	37 	123 911, BUSHING 

66 9410301808 2° 11)7"C°D 	3X18 	SPRING 	PIN 	3X18 

67 5300 	37 	811 1\)F'157h:991( 	(~J-) 	HANDLE 	BODY 	(IVORY) 

67 5310 	37 	811 /1:91-"J[4:99‹ 	(90) 	HANDLE 	BODY 	(BLACK) 

68 5300 	37 	815 7°U-F 	(7-(ti"J-) PLATE 	(IVORY) 

68 5310 	37 	815 7°U-h 	(90) PLATE 	(BLACK) 

69 5300 	37 	820 (7-.(7-) HANDLE 	(IVORY) 1 

69 5310 	37 	820 11)h'Ili 	(90) HANDLE 	(BLACK) 1 

70 9648051014 M5X10 SCREW 	M5X10 2 



HEIGHT CONTROL BAR.FEED LEVER SECTION 

 



HEIGHT 	CONTROL BAR.FEED 	LEVER SECTION 
*um.4=n-c-uk-341-. 	1 	 'Y 	W- ""C'';i5CLTF ..  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET SET NO. / PART NO. fgu~/4"" 	 PART NAME 
COMPONENT PARTS NO. W ty 

5330 	38 	210Z fl<3)9F7-6 HEIGHT 	CONTROL 	DRIVE 	ARM 1 

19.20 

1 5290 	32 	452 ')7.7..- KNOB 2 

2 5310 	38 	351 A"- BAR 1 

3 9660060014 t9h 	M6 NUT 	M6 2 

4 9710060008 AW'* M6 SPRING 	WASHER 	M6 2 

5 5290 	38 	321 Z9'J1 STUD 1 

6 5290 	38 	310-1 1,11- LEVER 1 

7 9721040008 E-J)9" 	E-4 E-RING 	E-4 2 

8 5310 	44 	314 75-15 SCALE 1 

9 5290 	38 	330 un"- LEVER 1 

10 5290 	38 	341 9'Yh" STUD 1 

11 9670061208 V7')h*"Ild• 	M6X12 SOCKET 	BOLT 	M6X12 2 

12 9716060014 t5”hv'* M6 PLAIN 	WASHER 	M6 3 

13 5330 	38 	240 7"- 5'Yh BRACKET 1 

14 9721070008 E-q)9" 	E-7 	• E-RING 	E-7 3 

15 5290 	29 	313 '~* WASHER 1 

16 5290 	38 	232 9"3-f)h JOINT 1 

17 5330 	38 	220-1 ‹):)-9- INDICATOR 1 

18 5290 	38 	322-1 A7° 11:)9" SPRING 1 

19 5330 	38 	210 I.W'.- LEVER 1 

20 5290 	38 	121 )911, BUSHING 1 

21 5290 	29 	312 ~- WASHER 1 

22 9642050514 tY'3)" 	M5X5 SCREW 	M5X5 1 

23 9710050008 /1 4”/J 	M5 SPRING 	WASHER 	M5 3 

24 5290 	38 	238 19n"* LEAF 	SPRING 1 

25 5290 	38 	233 7099 BLOCK 1 

27 9410201008 A 7° 11)”t°:-.) 	2X10 SPRING 	PIN 	2X10 1 

28 9410301608 79° 11)9"b°) 	3X16 SPRING 	PIN 	3X16 1 

29 5300 	38 	234-1 SCREW 1 

30 5290 	38 	236 ')7:7: KNOB 1 

31 9650051614 715,53" 	M5X16 SCREW 	M5X16 1 

32 9670041008 Vffih 	M4X10 SOCKET 	BOLT 	M4X10 4 

33 9710040008 11"” 	M4 SPRING 	WASHER 	M4 4 

34 97630 VU)-(h" 	AS-05N 	AC115V SOLENOID 	AS-05N 	AC115V 1 

35 5300 	33 	561-1 t°) PIN 1 

36 90628 M-97°b°) 	SSP-4 SNAP 	PIN 	SSP-4 2 

37 9660040014 t9h 	M4 NUT 	M4 4 

38 5290 	35 	113 hi- COLLAR 2 

0 7 



HEIGHT 	CONTROL BAR.FEED 	LEVER SECTION 
453 	 *-g--C-;±SC L 	"F 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

SET NO. /PART NO. NO. 
 

PART NAME 
COMPONENT PARTS NO. Q'ty 

39 5330 	57 	151 9"”')h BRACKET 1 

40 5300 	33 	562 h5- COLLAR 2 

41 5330 	33 	611 11)9 LINK 1 

42 9721100008 E-ij.)9" 	E-10 E-RING 	E-10 1 

43 5290 	21 	521 77°U)9" SPRING 1 

44 5290 	29 	311 413,, WASHER 1 

45 9642041014 t1"3:)'' 	M4X10 SCREW 	M4X10 2 

46 9710040014 1h 	M4 SPRING 	WASHER 	M4 2 

47 5330 	33 	620 7-6 ARM 1 

48 5290 	84 	991 l)-."7-6 ARM 1 

49 5290 	33 	512 A,\0_1._ SPACER 1 

50 5290 	33 	515 5'Jf LATCH 1 

51 5290 	33 	511 Z9'Yh" STUD 1 

52 9710100008 Ah 	M10 SPRING 	WASHER 	M10 1 

53 96601 0001 4 t'91. 	M10 NUT 	M10 1 

- 	54 9660050014 t'A- 	M5 NUT 	M5 1 

55 9672052514 o')h911ffil- 	M5X25 HEXAGON 	BOLT 	M5X25 1 

_ 	56 9670062008 • 97~11/1- M6X20 SOCKET 	BOLT M6X20 4 

57 5340 	61 	436 7"55-9h -BRACKET 1 

58 96589 	• 7,<IY3 	AJ4534 SWITCH 	AJ4534 1 

60 9642051014 1-1"3" 	M5X10 SCREW 	M5X10 2 

RR 



OC1 



INK FRAM 
SECTION 

Qn 



INK 	FRAME SECTION 
0g13.W.U*A%-elt ksifr 	 -t• 	1-*-g."C'515( L 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. gfigl,/ PART NAME 
COMPONENT PARTS NO. Q'ty 

1 5340 	55 	112-4 7U-6 	(NOPS) FRAME 	(NOPS) 1 

2 9670082008 ')hfi'llii,  M8X20 SOCKET 	BOLT 	M8X20 6 

3 9670062008 »91,*151,  M6X20 SOCKET 	BOLT 	M6X20 4 

4 9670082508 1~15i,  M8X25 SOCKET 	BOLT 	M8X25 16 

5 5340 	55 	117 701)...t, pLATE 2 

7 9670051608 9,‘Yh7h"ffit,  M5X16 SOCKET 	BOLT 	M5X16 2 

8 5340 	55 	118 - KEY 2 

9 5340 	55 	116 70u._[, PLATE 2 

10 5340 	55 	111-4 ‹)t7U-G (OPS) INK 	FRAME 	(Ops) 1 

11 5340 	55 	113-1 STAY 1 

12 5340 	55 	114 A.Y.- STAY 1 

13 5340 	55 	119 37.- 	(9"-f1/1.')h) STAY 	(FIRST 	UNIT) 1 

14 5340 	55 	115 X5-- - STAY 1 

9"-(2/=9F SECOND 	UNIT 

15 5340 	55 	121 im1"- COVER 1 

16 9670051008 9')1,*95F M5X10 SOCKET 	BOLT 	M5X10 3 

17 9670041008 9h;r11,i,  M4X10 SOCKET 	BOLT 	M4X10 1 

nl 



INK FOUNTAIN SECTION 

C19 



INK 	FOUNTAIN SECTION 

Note: When 
L "- 	 41È-W-05-±5C1.""C-F 

ordering items marked*,indicate the set number because they are available only as a set. 

-b1-41K-pfla.4* NO. 	SET NO. / PART NO. ffiA$WF/ 	 PART NAME COMPONENT PARTS NO. 
ffirt 
Q'tY 

5322 51 300 -C:477-Aho-5- ASSY INK 	FIRST 	ROLLER 	ASSY 1 

82-84 

5340 51 000-4 ‹~.71-)5.)o-5- ASS INK 	FOUNTAIN.FOUNTAIN ROLLER 

3-5,13-15.44.85.93,94 

5340 51 010-3 ‹:9~ ASSY INK 	FOUNTAIN 	ASSY 1 

3-5,13-15,85.93.94 

5340 51 041Z E)"9')h» 	(OPS) BUSHING 	(OPS) 1 

42.46 

5340 51 042Z-3 E9T 	(NOPS) BUSHING 	(NOPS) 1 

45.46 

5340 51 060Z l'9 117-6 	ASSY 	• ARM 	ASSY 1 

23,27 

5340 51 080 UA"- 	ASSY 	(9o) LEVER 	ASSY 	(BLACK) 1 

25,26 

5340 51 090Z-1 UA"- 	ASSY 	(9o) RATCHET 	HANDLE 	ASSY 1 

23,24 

5340 51 110 9"99-9~7h ASSY SHAFT 	ASSY 1 

57,72,73.80.81 

5340 51 140Z 999-o-5- DUCTOR 	ROLLER 1 

62.64 

5340 51 232Z 9 1159 LINK 1 

38,39 

5340 51 830 -f~.9*-Lo-i- ASSY INK 	FOUNTAIN.FOUNTAIN ROLLER 1 

FOR 	STEPLESS 	INK 	FEED CONTROL 

3-5.13-15.85.93,94.96 

5340 51 832Z E)"9 	(OPS) BUSHING 	(OPS) 1 

FOR 	STEPLESS 	INK 	FEED CONTROL 

46.97 

5340 51 840 7-27-6 	ASSY INK 	FOUNTAIN 	ARM 	ASSY 1 

FOR 	STEPLESS 	INK 	FEED CONTROL 

101.102 

5340 51 860 7-L 	ASSY ARM 	ASSY 1 

FOR 	STEPLESS 	INK 	FEED CONTROL 

108.109 

5340 51 870 7t; 	ASSY BOSS 	ASSY 1 

FOR 	STEPLESS 	INK 	FEED CONTROL 

99.100 

5346 51 080 un"- 	ASSY 	(7<*"11-) LEVER 	ASSY 	(IVORY) 1 

25.26 



• 

INK FOUNTAIN sEcfioN 
3-;fx 	ft. 0)-e 	 C5LCTs. 

Note.  When ordering items marked*,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

NO. SET NO. / PART NO. PART NAME 11{3"/*Igt4-77)NENT PARTS NO. 
fflft 
Q'ty 

1 90510 0-11)9 	P-6 0-RING 	P-6 18 

2 5340 	51 	017 KNOB 18 

3 5340 	51 	020 7'1)-1.'"• BLADE 1 

4 5340 	51 	012-2 -f)ti"1(9 	(OPS) PLATE 	(OPS) 1 

5 5340 	51 	013-2 <-.9~-(9 	(NOPS) PLATE 	(NOPS) 1 

6 9670052008 95»?)F7N951' 	M5X20 SOCKET 	BOLT 	M5X20 4 

7 5340 	51 	043-2 r.”'YF 	(OPS) BRACKET 	(OPS) 1 

8 9660080014 I")h 	M8 NUT 	M8 4 

8 9660080014 t'Jh 	M8 NUT 	M8 2 

-f24A”7°I)X3f, FOR 	STEPLESS INK FEED CONTROL 

9 5340 	51 	040-1 ,D1,71- SHAFT 2 

10 5340 	51 	047 9')I-" STUD 2 

11 9721070008 E-q)9" 	E-7 E-RING 	E-7 5 

11 9721070008 E-11)9" 	E-7 E-RING 	E-7 4 

FOR 	STEPLESS INK FEED CONTROL 

12 5340 	51 	016 "Cc''..9 PIN 2 

13 9642051814 t1"3.7J'' 	M5X18 SCREW 	M5X18 5 

14 9710050008 1\/]'' 	M5 SPRING 	WASHER M5 16 

14 9710050008 n"*”ii,'* 	M5 .SPRING 	WASHER M5 13 

FOR 	STEPLESS INK FEED CONTROL 

15 5340 	51 	011-2 -f:".97~-f BASE 1 

16 5340 	51 	044-2 7'\55-'.5h 	(NOPS) BRACKET 	(NOPS) 1 

17 5290 	51 	083 7° 11:-)9" SPRING 1 

18 5290 	51 	082 ?))( PAWL 1 

19 5340 	51 	081 M-')7°71159"- HOLDER 1 

20 9710080008 /1"*”/3 	M8 SPRING 	WASHER M8 2 

21 9642051014 11E. 	M5X10 SCREW 	M5X10 9 

21 9642051014 J-1`~ M5X10 SCREW 	M5X10 7 

FOR 	STEPLESS INK FEED CONTROL 

22 5340 	51 	054 )3W`- COVER 1 

23 5290 	33 	214 )911, BUSHING 2 

24 5340 	51 	090-1 i3ryhn1) RATCHET 	HANDLE 1 

25 5340 	51 	093-1 uw\- LEVER 1 

26 5300 	57 	133 .= 1J 	(7-1*"11-) GRIP 	(IVORY) 1 

26 5340 	51 	094 =t"Il 	(9c) GRIP 	(BLACK) 1 

27 5340 	51 	060 *91U-L ARM 1 

28 5290 	51 	064 A7° 11:5 SPRING 2 

29 5290 	51 	070 PAWL 1 

30 5290 	51 	063 Lo)  PIN 1 



* 

INK 	FOUNTAIN SECTION 
LTF s0  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME 
/ COMPONENT PARTS NO. Q'ty 

31 5340 	51 	053 if191- 	$<-15 RATCHET 	WHEEL 1 

32 9684060608 i 	M6X6 SET 	SCREW 	M6X6 2 

33 9660050014 t')h 	M5 NUT 	M5 4 

33 9660050014 J- 91- 	M5 NUT 	M5 3 

5)O L7 FOR 	STEPLESS 	INK 	FEED CONTROL 

34 9648041014 4/53 	M4X10 SCREW 	M4X10 1 

35 5300 	33 	538 ?)7::::. 	(7f*"ij-) KNOB 	(IVORY) 1 

35 5310 	33 	538 ')7.'"2.. 	(9o) KNOB 	(BLACK) 1 

36 5340 	51 	095 A9')h" STUD 1 

37 5340 	51 	096 19q 	9)( FEEDING 	GRIPPER 1 

38 5290 	21 	212 )(911, BUSHING 2 

39 5340 	51 	232 9,U)9 LINK 1 

40 5340 	51 	050 <-.9f3< 	U)9" RING 1 

41 9648051614 ',53 	M5X16 SCREW 	M5X16 12 

42 5340 	51 	041 .)"9',5" 	(OPS) BUSHING 	(OPS) 1 

44 5340 	51 	031-3 7/-.57.)o-5- FOUNTAIN 	ROLLER 1 

45 5340 	51 	042-3 ;"9"95. 	(NOPS) BUSHING 	(NOPS) 1 

46 5290 	51 	043 )911) BUSHING 2 

47 5290 	51 	090-1 9527° CLAMP 1 

48 9670051608 Vh»'Yh71'15h 	M5X16 SOCKET 	BOLT 	M5X16 1 

48 9670051608 95''Yh151- 	M5X16 SOCKET 	BOLT 	M5X16 3 

-f:9797°2r) FOR 	STEPLESS 	INK 	FEED CONTROL 

49 5300 	51 	180-1 7Fia71)-6 BRACKET 1 

50 9716050014 t5”/3" 	M5 PLAIN 	WASHER 	M5 3 

51 5290 	21 	316 A7° 11)9" SPRING 1 

52 5300 	51 	160 9593 CLUTCH 1 

53 9721040008 E- 11)9" 	E-4 E-RING 	E-4 3 

54 5300 	51 	170 11)9 LINK 1 

55 5300 	58 	364 Z7° 11)9" SPRING 1 

56 97628 VUl-W SOLENOID 1 

57 9411402500 5:-A°-t°) 	4X25 TAPER 	PIN 	4X25 1 

58 5290 	51 	135 ii.-5- COLLAR 2 

59 5290 	51 	133 7°IJ)9" SPRING 2 

60 5330 	51 	132 5')3 LATCH 2 

61 90627 G-q)9" 	G-7 G-RING 	G-7 2 

62 90331 7P'.-11,13q:)9" 	607DDU 	BALL 	BEARING 	607DDU 2 

63 5340 	51 	142 :)1,71' SHAFT 1 

64 5340 	51 	140 9"99-o-5- DUCTOR 	ROLLER 1 

65 9710030008 n"”',11" 	M3 SPRING 	WASHER 	M3 2 



INK 	FOUNTAIN sEcfioN 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. ffifflo$f.ij4"" PART NAME COMPONENT PARTS NO. 
1111M 
Q'ty 

66 9642031014 13"J" 	M3X10 SCREW 	M3X10 2 

67 5290 	37 	433 A7° 11)999h" SPRING 	STUD 1 

68 5290 	51 	123 7°11 -.57" SPRING 

70 5290 	51 	122 bo) PIN 1 

71 90200 Wv-151"7 11:)9 	607ZZ 	BALL 	BEARING 	607ZZ 1 

72 5290 	51 	120-1 U11"- LEVER 1 

73 5330 	51 	111 Ert,71- SHAFT 1 

74 5330 	51 	131 7-6 ARM 2 

75 5330 	29 	314 F135- LOCK 	COLLAR 2 

76 9684050508 [-.>" 	M5X5 SET 	SCREW 	M5X5 4 

76 9684050508 h~ M5X5 SET 	SCREW 	M5X5 6 

-f=45.97° I.,X2r, FOR 	STEPLESS 	INK 	FEED CONTROL 

77 9670062008 9h11i11,1' 	M6X20 SOCKET 	BOLT 	M6X20 2 

77 9670062008 M6X20 SOCKET 	BOLT 	M6X20 4 

-~57°2r) FOR 	STEPLESS 	INK 	FEED CONTROL 

78 5330 	51 	112-2 7-6 ARM 2 

80 5340 	51 	150 95M-6 ARM 1 

81 9410402008 Z7° 11:)9"1°D 	4X20 	SPRING 	PIN 	4X20 1 

82 5322 	51 	310 -f)97-Xho-5- INK 	FIRST 	ROLLER 1 

83 5290 	51 	312 1".-- GEAR 1 

84 9410302508 7° 11)9"b°) 	3X25 	SPRING 	PIN 	3X25 1 

85 9670082008 91-11,F 	M8X20 SOCKET 	BOLT 	M8X20 6 

86 9680051208 1.'4 .:)" 	M5X12 SET 	SCREW 	M5X12 	• 2 

87 9660060014 t9h 	M6 NUT . M6 1 

88 9670061608 Vh»')Fl5h 	M6X16 SOCKET 	BOLT 	M6X16 1 

89 9410301608 Z9° 11)9"t°) 	3X16 	SPRING 	PIN 	3X16 1 

90 9721120008 E- 11)9" 	E-12 E-RING 	E-12 1 

91 5340 	51 	136 ---, STAY 1 

92 5340 	51 	313-1 )911, BUSHING 4 

93 90730 n° -h-t"2,) 	1.6X5 	RIVET 	1.6X5 3 

94 5340 	75 	621 7°L-t- PLATE 1 

95 5340 	51 	048 ,..\o_il_ SPACER 1 

FOR 	STEPLESS 	INK 	FEED CONTROL 

96 5340 	51 	831 71-.-9)13-5- FOUNTAIN 	ROLLER 1 

FOR 	STEPLESS 	INK 	FEED CONTROL 

97 5340 	51 	832 (OPS) BUSHING 	(OPS) 1 

FOR 	STEPLESS 	INK 	FEED CONTROL 

98 9648051014 M5X10 SCREW 	M5X10 4 

FOR 	STEPLESS 	INK 	FEED CONTROL 

00 



INK 	FOUNTAIN SECTION 
*:-..0)10.".ttAtffla-CU 	L 
Note: When ordering items marked*,indicate the set number 

4É-1--"C`;±3t L. -CT 	Lso  
because they are available only as a set. 

NO. F 	/fià- 
SET NO. / PART NO. ni~"" 	 PART NAME / COMPONENT PARTS NO. Q'ty 

99 5340 	51 	871 \% BOSS 1 

FOR 	STEPLESS INK FEED CONTROL 

100 90437 7.-F,If9-5?)3: 	FC16 ONE 	WAY 	CLUTCH FC16 

-f)t37-97°I) FOR 	STEPLESS INK FEED CONTROL 

101 5340 	51 	841 7-6 ARM 1 

f)tA5)7° 3') FOR 	STEPLESS INK FEED CONTROL 

102 90355003 1-(9593 	FCB-16 	ONE 	WAY 	CLUTCH FCB-16 1 

FOR 	STEPLESS INK FEED CONTROL 

103 5340 	51 	842 SPACER 1 

-~97° 3', FOR 	STEPLESS INK FEED CONTROL 

104 9722160008 C-11:92 	C-16 C—RING 	C-16 1 

‹~.57°L)A3r) FOR 	STEPLESS INK FEED CONTROL 

105 9710060008 iN'”J 	M6 SPRING 	WASHER M6 1 

1■À3 FOR 	STEPLESS INK FEED CONTROL 

106 5521 	55 	142 $'151- BOLT 1 

-L-4Y97°I)Z3r) FOR 	STEPLESS INK FEED CONTROL 

107 5521 	55 	143 )Z9J1, BUSHING 1 
5:)o L7 3 FOR 	STEPLESS INK FEED CONTROL 

108 5340 	51 	850 7-6 ARM 1 

FOR 	STEPLESS INK FEED CONTROL 

109 5300 	58 	144 ›t911, BUSHING 1 

FOR 	STEPLESS INK FEED CONTROL 

110 5290 	29 	312 WASHER 1 

FOR 	STEPLESS INK FEED CONTROL 

111 5340 	51 	891 SCALE 	PLATE 1 

-(:)5"97° 3') FOR 	STEPLESS INK FEED CONTROL 

112 9670083008 M8X30 SOCKET 	BOLT 	M8X30 2 

--(~97°I)A3') FOR 	STEPLESS INK FEED CONTROL 

113 5340 	51 	875 HOLDER 1 

FOR 	STEPLESS INK FEED CONTROL 

114 9670051208 M5X12 SOCKET 	BOLT 	M5X12 4 

f)".57° 3.) FOR 	STEPLESS INK FEED CONTROL 

115 5340 	51 	873 GUIDE 	BAR 2 

f)5.97° 3r, FOR 	STEPLESS INK FEED CONTROL 

116 5340 	51 	876 112— SCREW 1 

-f)A5 1201)Z3') FOR 	STEPLESS INK FEED CONTROL 

117 5340 	51 	880 *159"— HOLDER 1 

FOR 	STEPLESS INK FEED CONTROL 



INK FOUNTAIN SECTION 
k3A L 	 L.. -CT 1.s,„ 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t.Y1-1/W&It 
NO. SET NO. / PART NO. 	 COMPONENT PARTS NO. 

PART NAME ffla 
Q'ty 

1/5n- L8 	 CONED DISC SPRING L8 	 2 

FOR STEPLESS INK FEED CONTROL 

119 5340 51 872 
	

BRACKET 

‹:4A5-- 97°I/Z3', 
	

FOR STEPLESS INK FEED CONTROL 

121 9670082508 	9F15h M8X25 	SOCKET BOLT M8X25 	 2 

FOR STEPLESS INK FEED CONTROL 

122 5340 51 874 	 STAY 	 1 

FOR STEPLESS INK FEED CONTROL 

123 5322 53 331 
	

PIN 	 1 

FOR STEPLESS INK FEED CONTROL 

118 90688 

98 



GO 



OSCILLATING ROLLER SECTION 

1 nn 



OSCILLATING 	ROLLER SECTION 
4-`4.-Cf5t L -C-F 	Lso  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. UR,4/"`" 	 PART NAME / COMPONENT PARTS NO. 
111112 
Wty 

5290 	51 	640-2 tb°Y*,h"97/J6 	ASSY DOG & 	CAM 1 

22,23 

5300 	51 	631Z-2 )(9114159- BUSHING 	HOUSING 

17.25 

5300 	51 	641Z )9157til59"- BUSHING 	HOLDER 1 

17.19 

5322 	51 	630-2 *.:JU-5--f)9"o-5- 	ASSY OSCILLATING 	ROLLER 	ASSY 1 

14.17-20.24-26.77 

5322 	51 	900-2 HY-2°11,-5---()9M-5- TOP 	OSCILLATING 	ROLLER ASSY 1 

14.17-26.51,77 

5322 	51 	920-2 1- 1,-9"o-5-1'9h RIDER 	OSCILLATING 	SHAFT 	ASSY 1 

21-23.51 

5340 	51 	210-1 1jU)h 	ASSY CAM 	SHAFT 	ASSY 1 

32.33.57 

5340 	51 	530 *...)L°) 	ASSY SET 	PIN 	ASSY 2 

64,65,69.70 

5340 	51 	540 It°) ASSY SET 	PIN 	ASSY 2 

64.70.74 

5340 	51 	820 h6:91,71.- 	ASSY CAM 	SHAFT 	ASSY 1 

FOR 	STEPLESS 	INK 	FEED 	CONTROL 

57.80.81 

1 9660060014 t1.91' 	M6 NUT 	M6 5 

1 9660060014 t':11- 	M6 NUT 	M6 4 

FOR 	STEPLESS 	INK 	FEED 	CONTROL 

2 9670061608 ?)1--*'11/F 	M6X16 SOCKET 	BOLT 	M6X16 4 

3 5290 	88 	170 :2.)" SCREW 2 

4 9410301008 9° 11:99"O°D 	3X10 SPRING 	PIN 	3X10 2 

5 5290 	52 	535 Lo) PIN 2 

6 5340 	51 	522-1 7"55-9FtW'- BRACKET 	COVER 2 

7 5340 	51 	521-1 7”5-'.51' BRACKET 2 

8 90601 CE-J.9 " 	CE-8 CE-RING 	CE-8 4 

9 90318 W'.-15'\”11:)9" 	608ZZ BALL 	BEARING 	608ZZ 6 

10 9670062008 95.91'7h951.. 	M6X20 SOCKET 	BOLT 	M6X20 15 

11 5300 	56 085 0-5- ROLLER 4 

12 5340 	51 	550 INK 	IDLE 	ROLLER 2 

13 5330 	51 	512 32-7" TUBE 2 

SECOND 	UNIT 

14 5322 	51 	610-1 5f9"-*U-5---fD9"0-5- RIDER 	OSCILLATING 	ROLLER 1 

15 5290 	29 	315 h)(h5- LOCK 	COLLAR 2 

1 ni 



OSCILLATING 	ROLLER 	 I ILIN 
* 	0■413AU#L,;%-elt 	L. AQ)t, 	Ly F LtT . 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME l''4 /4:0PÓNENT PARTS NO. 
ffin 
Q'ty 

16 5322 	51 	931 7"5T'” BRACKET 2 

17 5290 	51 	642-2 )(915 BUSHING 2 

18 5300 	51 	644 1')(/35- LOCK 	COLLAR 2 

19 5300 	51 	641 )(9114159- HOUSING 1 

20 5322 	51 	643 .:.)1,7h SHAFT 2 

21 5322 	51 	921 71' SHAFT 1 

22 5290 	51 	622-2 /36 CAM 1 

23 5290 	51 	632-2 'Y)( PAWL 1 

24 5300 	51 	633-2 7°I)-F PLATE 1 

25 5300 	51 	631-2 )(9114159- HOUSING 1 

26 91254 9"11-A:97° 15 	NIP-B6 NIPPLE 	NIP-B6 1 

28 5290 	51 	521 11,  BUSHING 2 

29 5340 	51 	523-1 "755'9F BRACKET 1 

30 5340 	51 	524-1 7”5.91- BRACKET 1 

31 5290 	51 	231 bo) PIN 1 

32 5290 	51 	212-2 1,-. GEAR 1 

33 5340 	51 	211-1 )/771 SHAFT 1 

_ 	34 5340 	51 	214-1 ,(915 BUSHING 2 

35 5340 	51 	213 t6 £AM 1 

36 5340 	51 	219 1J5- COLLAR 1 

37 9723370008 C- 11)9" 	C-37 C-RING 	C-37 • 1 

38 90576-  7P'-W711)9" 6904ZZ BALL 	BEARING 	6904ZZ 2-  

39 5340 	51 	217 ,No_.11_ SPACER 1 

40 5340 	51 	216 t"17- GEAR 1 

41 5340 	51 	435-2 )(911, BUSHING 1 

42 5290 	51 	433 )1771' SHAFT 1 

43 5290 	51 	432 ;t915 BUSHING 1 

44 5340 	51 	431-2 7-L1 ARM 1 

45 5290 	51 	437 t5- COLLAR 1 

46 90230 t<q) 	IR 	10X13X12.5 INNER 	RACE 	IR 	10X13X12.5 1 

47 5340 	51 	436-1 t°) PIN 1 

48 5340 	51 	434 7"571JF BRACKET 1 

49 9684050508 1-~ M5X5 SET 	SCREW 	M5X5 6 

50 9670063508 95"9[-$"ffils 	M6X35 SOCKET BOLT M6X35 1 

51 9410302008 7° 11)9"t°) 	3X20 SPRING 	PIN 	3X20 1 

52 9642051614 J-1"3*" 	M5X16 SCREW 	M5X16 4 

53 9684060608 F.:)" 	M6X6 SET 	SCREW 	M6X6 4 

54 9710060008 11 4/"W' 	M6 SPRING 	WASHER 	M6 1 

55 9710050008 Ah 	M5 SPRING 	WASHER 	M5 5 

1 02 



OSCILLATING 	ROLLER SECTION 
*U14:1,■1, -C-Itliiir 1. 	 .y 	4-F*-C`;15C 	k.so 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

O. N 1~/ 
- .1~/fis,MIÉ4 
SET NO. /PART NO. 

PlgiM 	 PART NAME COMPONENT PARTS NO. 
ffla 
Q'ty 

56 9660050014 t91- 	M5 NUT 	M5 1 

57 9410403208 U°11b°) 	4X32 	SPRING 	PIN 	4X32 1 

58 9721070008 E-11)9" 	E-7 	 E-RING 	E-7 1 

59 9410303008 *2° 11)9"b°) 	3X30 	SPRING 	PIN 	3X30 1 

60 5330 	51 	622 32-7" TUBE 1 

9"-(22=9h SECOND 	UNIT 

61 5340 	51 	560 f:471h"150-5- INK 	IDLE 	ROLLER 1 

62 5340 	51 	510-1 ‹,:47-(1-"Ilio-7- INK 	IDLE 	ROLLER 1 

63 5340 	51 	527 7"55.  BRACKET 1 

64 9410201008 7° 11)9"t°:9 	2X10 	SPRING 	PIN 	2X10 6 

65 5340 	51 	532 91399 BLOCK 2 

66 90703 Ut91- 	M6 U-NUT 	M6 2 

67 5290 	38 	235 A7° 1199" SPRING 2 

68 5321 	51 	564 11:29 LINK 2 

69 5340 	51 	531 *Db°) PIN 2 

70 5300 	56 	091 ‘Y7.-7. KNOB 4 

71 5330 	51 	563 *D" SCREW 4 

72 5330 	51 	564 7-6 ARM 2 

73 5290 	54 	338 7° 11-..)9" SPRING 2 

74 5340 	51 	541 *Db°.) PIN 2 

75 5340 	51 	526 7"”'YF BRACKET 1 

77 9648040814 4,53*D" 	M4X8 SCREW 	M4X8 2 

78 9670051608 .9h*151- 	M5X16 SOCKET 	BOLT 	M5X16 2 

-f)tAY97°I)A FOR 	STEPLESS 	INK FEED CONTROL 

79 5340 	51 	823 bc)::) PIN 1 

FOR 	STEPLESS 	INK FEED CONTROL 

80 5340 	51 	822 -t,- GEAR 1 

FOR 	STEPLESS 	INK FEED CONTROL 

81 5340 	51 	821 D171 SHAFT 1 

FOR 	STEPLESS 	INK FEED CONTROL 

1n2 



INK OSCILLATING ROLLER SECTION 

ina 



INK OSCILLATING ROLLER SECTION 
*c.ofuitIg&-cit t5A 	1 	 •:./ 	--"C";t3 L. "CT t.so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. afl,/*"" COMPONENT PARTS NO. 
PART NAME fflft 

Q'ty 

5340 	51 	300 -7.-L)9v'o-5- 	ASSY OSCILLATING 	ROLLER 	ASSY 1 

20-22 

5340 	51 	400 1- 1)-7-f:59"o-i- 	ASSY OSCILLATING 	ROLLER 	ASSY 

20-22,46.47 

5340 	52 	500 ~99- ASSY INK 	CLEANING 	TRAY 	ASSY 1 

8.54-58.61-63 

5340 	52 	520 79-7f, 	ASSY SHAFT 	ASSY 1 

66-69 

2 9660060014 t'.9h 	M6 NUT 	M6 4 

3 5290 	52 	535 É0)  PIN 2 

4 5340 	51 	522-1 BRACKET 	COVER 2 

5 5290 	88 	170 *)" SCREW 2 

6 9410301008 9°11)9"t°) 	3X10 SPRING 	PIN 	3X10 2 

7 5340 	51 	521-1 755"91,  BRACKET 2 

8 9670062008 M6X20 SOCKET BOLT M6X20 20 

9 90318 15"-151"7 1J)9" 	608ZZ BALL 	BEARING 	608ZZ 2 

10 5340 	51 	510-1 INK 	IDLE 	ROLLER 1 

11 5330 	51 	512 f2-7" TUBE 3 

9"‹22.:91- SECOND 	UNIT 

12 5290 	51 	521 )k911, BUSHING 4 

13 5340 	51 	550 INK 	IDLE 	ROLLER 2 

14 5340 	51 	525-1 "7"”‘Yh BRACKET 4 

15 5290 	51 	427 7° 11)9"A99h" SPRING 	STUD 4 

16 5290 	51 	043  BUSHING 4 

17 5340 	51 	423 )(915 	*159"- BUSHING 	HOLDER 2 

18 5290 	51 	423 hfl"- COVER 4 

19 9648051014 1/53*:)" 	M5X10 SCREW 	M5X10 18 

20 5322 	51 	410-1 ~)1).--(:99"o-5- INK 	OSCILLATING 	ROLLER 2 

21 5330 	51 	412 GEAR 2 

22 9411405000 "t--]1°-t°:9 	4X50 TAPER 	PIN 	4X50 2 

23 5290 	24 	275 WASHER 4 

24 5340 	51 	422 701).4 PLATE 1 

25 9670061208 VtJh 	M6X12 SOCKET 	BOLT 	M6X12 6 

26 5290 	51 	414  WHEEL 2 

27 9710100008 )1«,”t 	M10 SPRING 	WASHER 	M10 2 

28 90701 Ut9h 	M10 U-NUT 	M10 2 

29 90610 BE-q)9" 	BE-60 BE-RING 	BE-60 8 

30 9716080014 t5-4,"/3 	M8 PLAIN 	WASHER 	M8 8 

31 5290 	51 	424 *f)" SCREW 8 



INK 	OSCILLATING ROLLER SECTION 
"c 	;11 	 ore,  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-1-**/45A11* 
NO. 	SET NO. / PART NO. PART NAME 

COMPONENT PARTS NO. Q'ty 

32 	5290 31 	426 7"W)9 BLOCK 2 

-33 	9660080014 t9h M8 NUT 	M8 2 

34 9710080008 /1"”"h 	M8 SPRING 	WASHER 	M8 2 

35 	5322 	53 	431-1 7"o?)9 BLOCK 2 

36 9670062508 VF715'11A- 	M6X25 SOCKET 	BOLT 	M6X25 3 

37 	5322 	53 	433-1 b°) PIN 4 

38 	90230 t-fq -.9 	IR 	10X13X12.5 	INNER 	RACE 	IR 	10X13X12.5 4 

39 	5290 	51 	437 hi- COLLAR 4 

40 9710050008 fl/] 	M5 SPRING 	WASHER 	M5 11 

41 	9660050014 t'YF 	M5 NUT 	M5 4 

42 	5340 	51 	440 7-6 ARM 1 

43 	5290 	37 	123 )4915 BUSHING 2 

44 	5340 	51 	442 t°) PIN 1 

45 	5340 	51 	425 9o99 BLOCK 4 

46 	5340 	51 	413 '\1,-,  GEAR 1 

47 	9411402500 5--A°-t°) 	4X25 TAPER 	PIN 	4X25 1 

48 	5340 	51 	421 9°U-F PLATE 1 

49 	5340 	51 	451 )t9I14159"- BUSHING 	HOLDER 2 

50 	5330 	55 	631 ,01).4 PLATE 2 

51 	9642051 01 4 1-1"3 	M5X10 SCREW 	M5X10 7 

52 	5340 	52 	517 9"”')h BRACKET 1 

53 	9670051001 9*"15F 	M5X10 SOCKET 	BOLT 	M5X10 4 

54 9410302508 *7° 11)9"b°:) 	3X25 	SPRING 	PIN 	3X25 2 

55 	5340 	52 	516 Lo.., PIN 2 

56 	5340 	52 	519 77011:99" SPRING 2 

57 	5310 	52 	521 79)-h" BLADE 1 

58 	5310 	52 	522 7°U-h PLATE 1 

59 	9648041014 i3E 	M4X10 SCREW 	M4X10 1 

60 	5300 	33 	538 IY7:2.. 	(7<ij-) KNOB 	(IVORY) 1 

60 	5310 	33 	538 1)7-.2. 	(9o) KNOB 	(BLACK) 1 

61 	5340 	52 	510 -.(:-)99- INK 	CLEANING 	TRAY 1 

62 	9710040008 ih" 	M4 SPRING 	WASHER 	M4 6 

63 	9642041014 1-1": 	M4X10 SCREW 	M4X10 6 

64 	5340 	52 	518 7"57'A- BRACKET 1 

65 	9684050508 1-»9" 	M5X5 SET 	SCREW 	M5X5 1 

66 	5340 	52 	530 Ull'- LEVER 1 

67 	9410302008 7° 11)9"b°) 	3X20 	SPRING 	PIN 	3X20 3 

68 	5340 	52 	522 136 CAM 2 

69 	5340 	52 	521 7,91,7h SHAFT 1 



INK 	OSCILLATING ROLLER SECTION 
*.Z0rs13,P.t10-à".-C-It b-3 	 h 	"C.;±5C1, "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
- y1.11É-g-/gfsg64 
SET NO. / PART NO. ,gawlz~" 	 PART NAME / COMPONENT PARTS NO. 

1MM 
Cr ty 

70 5330 	24 	341 A9" HOUSING 1 

71 9721070008 E-11:99 	E-7 E-RING 	E-7 1 

72 9716050014 Lib 	M5 PLAIN 	WASHER M5 1 

73 5330 	82 	201 Un"-7°11)9' LEVER 	SPRING 1 

74 5300 	59 	132 7°,1)9159"- SPRING 	HOLDER 1 

75 90601 CE-q)7" 	CE-8 CE-RING 	CE-8 4 

76 5340 	53 	420 7-6 ARM 1 

107 



FORM ROLLER SECTION 

108 



FORM 	ROLLER 

IUIN Piumntr< 

SECTION 
U1-. 

Note: When ordering items marked*,indicate the set number because 
- -r-•;t5c 	-CT 	Lso  

they are available only as a set. 

NO. -b7 ~ /~ 
SETNO./PARTNO. PART NAME M3 nNIIIP-ÓNENT PARTS NO. 

ffin 
Q'ty 

5290 	51 	730-1 iE)" SCREW 3 

60-62 

5290 	52 	130 71--Lo-5-171JD9”-L 	FORM 	ROLLER 	BEARING ARM (L) 

16.17.28 

5322 	51 	700Z 7?)fl°-9*-Lo-5- UPPER 	FORM 	ROLLER 1 

3.4 

5322 	51 	810Z o7-7t-Lo-5- LOWER 	FORM 	ROLLER 1 

3,54 

5340 	51 	700Z h?)7°7*-Lo-j- 	ASSY 	TOP 	FORM 	ROLLER 	ASSY 1 

3.45 

5340 	51 	720 .71' 	ASSY SHAFT 	ASSY 3 

12.15 

5340 	52 	130 7-L ASSY ARM ASSY 2 

16.17.28 

5340 	53 	270 t11-5?)f 	:91,-2h 	ASSY 	SHAFT 1 

36.46-48 

1 5290 	51 	736 LOCK 	COLLAR 6 

2 9684060608 M6X6 SET 	SCREW 	M6X6 20 

3 90205 t"-W711)9" 	6001LLB 	BALL BEARING 6001LLB 6 

4 5322 	51 	700 UPPER 	FORM 	ROLLER 1 

5 5330 	51 	712 f2-7" TUBE 3 

9"-(2/z9h SECOND 	UNIT 

6 5290 	51 	742 7115- HOLDER 3 

7 5290 	51 	831 7"-.”9F BRACKET 2 

8 5290 	51 	822 A7°11)9"Z99h" SPRING 	STUD 4 

9 5300 	51 	842 X7° W)9" SPRING 2 

10 9660060014 t'.51' 	M6 NUT M6 3 

11 9684061608 h.E)" 	M6X16 SET 	SCREW 	M6X16 3 

12 5290 	51 	722 KNOB 3 

13 5290 	51 	735 t° PIN 3 

14 5290 	51 	821-1 755.?)h BRACKET 2 

15 5340 	51 	721 o-5-7h ROLLER 	SHAFT 3 

16 9410302508 A9° 1J)t°".9 	3X25 	SPRING 	PIN 	3X25 6 

17 5290 	52 	115 11)9 LINK 6 

18 5290 	52 	112 b(h5- LOCK 	COLLAR 4 

19 9684051208 1-~ M5X12 SET 	SCREW 	M5X12 8 

20 5300 	52 	122-1 Ufl"- 	(7-( 11-) LEVER 	(IVORY) 3 

20 5310 	52 	122-1 UA"- 	(9o) LEVER 	(BLACK) 3 

21 5300 	12 	224  PLATE 3 



* 

* 

FORM 	ROLLER SECTION 
*::-.0)13,17.(t*.Pnertt ks;11. - 	U,4,0)-C's 	1:.#- "C";±5C 	"CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set, 

NO. SET NO. / PART NO. 
P,~ 401fitlIt-%' 	 PART NAME /  COMPONENT PARTS NO. Q'ty 

23 5340 	52 	161 7q-1jL CAM 2 

24 9660080014 t9h 	M8 NUT M8 6 

25 9710080008 11"*”/]"* 	M8 SPRING 	WASHER 	M8 6 

26 5290 	51 	738 7'");))9" BUSHING 4 

27 90204 7ti"-W7g)7 	6001ZZ 	BALL 	BEARING 6001ZZ 6 

28 5290 	51 	737 Lo:, PIN 6 

31 5340 	52 	141 711-1JL CAM 2 

32 5340 	52 	111 f17t SHAFT 2 

33 5290 	51 	732 7c)1J)99')h" SPRING 	STUD 8 

34 5290 	51 	744 7);):99" BUSHING 2 

35 5290 	52 	119 7° 11)9" SPRING 3 

36 9410302008 A7° 11)9"t°) 	3X20 	SPRING 	PIN 	3X20 5 

37 9723280008 C-1)9" 	C-28 C-RING 	C-28 4 

38 90364 *-11,1"711)9" 	6902ZZ 	BALL 	BEARING 	6902ZZ 4 

39 5340 	52 	132 A,N0_,_ SPACER 2 

40 5340 	52 	131 7-W'15 	1,- GEAR 2 

41 5340 	52 	117 A1°-',- SPACER 2 

,42 9410502508 A7° 11)9"t°.) 	5X25 	SPRING 	PIN 	5X25 4 

43 5290 	51 	123 -°11)7" SPRING 5 

44 5290 	51 	731-1 7"51- BRACKET 1 

45 5340 	51 	700 h')7°7*-/ip-5- TOP 	FORM 	ROLLER 1 

46 5340 	53 	280 t<h”fhL, 	(OPS) 	CAM 	(OPS) 1 

47 5340 	53 	271 tfh593 	17t 	 SHAFT 1 

48 5340 	53 	290 tfl-”ThG 	(NOPS) 	CAM 	(NOPS) 1 

49 5340 	53 	272 7))9" 	 BUSHING 1 

50 9650052014 7154,53" 	M5X20 	SCREW 	M5X20 3 

52 5290 	51 	741 7"5r9h BRACKET 1 

54 5322 	51 	810 	• o7-7*-60-5- LOWER 	FORM 	ROLLER 1 

55 5340 	53 	273 7-W11, 	1"- GEAR 1 

56 91625 7P-11/171J:99" 	6901ZZ 	BALL 	BEARING 	6901ZZ 2 

57 5340 	53 	275 I-)( 	1J5- COLLAR 1 

58 9684050508 1~ M5X5 SET 	SCREW 	M5X5 2 

59 5290 	89 	422 SCREW 1 

60 5290 	51 	083 7° 11:57 SPRING 3 

61 5290 	51 	733-1 :)" SCREW 3 

62 90401 f-W-II, 3/16 STEEL 	BALL 	3/16 3 

63 9723240008 C- 11)9" 	C-24 C-RING 	C-24 2 

64 5340 	53 	274 Z1V3-1,- SPACER 1 

iin 



111 



112 

SECTION OPERATION LEVER 



OPERATION 	LEVER SECTION 
ir(102.-Cltks5fit 	-1‘.0)-t's 	I- 	L -"CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t~paA*-13- 
SET NO. /PART NO. gl~/4"" 	 PART NAME 

COMPONENT PARTS NO. Wty 

5340 	52 	200 9~9 ASSY SHAFT 	ASSY 1 

38-40.49-51 

5340 	52 	610Z 7-L 	ASSY ARM ASSY 

42.53 

1 5340 	52 	631 A99h' STUD 1 

2 9670051008 979hAi'll,h 	M5X10 SOCKET 	BOLT 	M5X10 2 

3 5340 	52 	635 9'55.')1-  BRACKET 1 

4 9670061001 Vh»9h7ti"ffih 	M6X10 SOCKET 	BOLT 	M6X10 1 

5 9721070008 E- 11:99" 	E-7 E-RING 	E-7 13 

6 5340 	52 	650 unu- LEVER 1 

7 5340 	52 	640 un"- LEVER 1 

8 5486 	44 	174 n* SPRING 1 

10 5340 	52 	634 7,,v3_,_ SPACER 2 

11 5340 	52 	620 Z‹'” 71)-6 SWITCH 	FRAME 1 

12 5330 	61 	321 1-1°U-f'” OPERATION 	SWITCH 1 

13 9642040814 J-1)" 	M4X8 SCREW 	M4X8 2 

14 5340 	52 	632 11)9 LINK 2 

15 5300 	33 	562 1j5- COLLAR 4 

16 90628 M-97°t°:-.) 	SSP -4 SNAP 	PIN 	SSP-4 4 

17 5300 	59 	566 Lo.) PIN 2 

18 9670041008 97'~15h M4X10 SOCKET 	BOLT 	M4X10 8 

19 97606-1 9U.Pfh" 	AS-03A 	AC115V SOLENOID 	AS-03A 	AC115V 2 

20 5340 	52 	652 755.9h BRACKET 2 

21 9660040014 1-')I- 	M4 NUT M4 8 

22 9710040008 IN'*'J'h 	M4 SPRING 	WASHER 	M4 8 

23 9670061208 97'~ffih M6X12 SOCKET 	BOLT 	M6X12 4 

24 5290 	53 	121 A9° 1J)9'h5.  SPRING 	STUD 1 

25 5290 	52 	119 7° 11)9 SPRING 1 

26 9710080014 ~/3"* M8 SPRING 	WASHER 	M8 1 

27 5340 	52 	271-1 99fs' STUD 1 

28 90200 W`-151'711)9 	607ZZ BALL 	BEARING 	607ZZ 1 

29 5340 	52 	260 7-6 ARM 1 

30 9660080014 ”t• M8 NUT 	M8 1 

31 9670051608 Vl1b1.' 	M5X16 SOCKET 	BOLT 	M5X16 1 

32 9710050008 n'*”h"* M5 SPRING 	WASHER 	M5 1 

33 9660050014 t')t- 	M5 NUT 	M5 1 

34 9650063014 11,',53* ..,' 	M6X30 SCREW 	M6X30 1 

35 5340 	52 	212 71i BOSS 1 

36 5340 	52 	301 1199 LINK 2 



OPERATION 	LEVER SECfiON 
LTT 	L•0  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. 
/401,4# 	 PART NAME gfiffl.W/ COMPONENT PARTS NO. 

1111» 
Q'ty 

37 	90447 7"92 	mB1612Du BusHING 	mB1612Du 2 

38 	5340 	52 	220 /36 	(Ops) CAm 	(Ops) 1 

39 	9410502508 7c)119"t°:9 	5x25 spRING 	piN 	5x25 1 

40 	5340 	52 	240 hG 	(NOps) cAm 	(NOps) 1 

41 	5330 	52 	660-1 ‘Y)( PAWL 1 

42 	5290 	33 	214 )(515 BusHING 1 

43 	5330 	52 	671 "2°,1)9" SpRING 1 

44 	9642020514 t'N'~ M2x5 scREW 	m2X5 2 

45 	9710020014 1\13 	M2 spRING 	wAsHER 	m2 2 

46 	97501 79‘J1 	Rs-9m mAGNET 	Rs-9M 1 

47 	5330 	52 	634 "T'"”iYh BRAcKET 1 

48 9684060608 h»:9" m6X6 SET 	scREw 	m6x6 1 

49 	5340 	52 	250 ”i9h7N-(-15 RAcHET 	wHEEL 1 

50 	9410503208 "2° ,1)9‘‘b° -.9 	5X32 SPRING 	PIN 	5x32 4 

51 	5340 	52 	211 - 1,9t- SHAFT 1 

52 	5290 	37 	251 A7°I))9" spRING 1 

53 	5340 	52 	610 7—L ARM 1 

55 	5310 	52 	214 -.(:)-9— INDICATOR 1 

56 	5310 	52 	660 *9119)( .RACHET 1 

57 	5296 	33 	525-1 z19"7 	(759) BALL 	GRIP 	(BROWN) 1 

57 	90758 li"—I1/9" 1197° 	32 	(90) BALL 	GRIP 	32 	(BLACK) 1 

58 	5340 	52 	605 ij)9 LINK 1 

59 	5340 	52 	606 )(911, BUSHING 1 

60 9710030008 A" ,/'‘h 	M3 SpRING 	WASHER 	M3 2 

61 	9642030614 t'N"3:)" 	M3X6 scREW 	M3X6 2 

62 	5290 	52 	213 Ufl"— LEVER 1 



1 1 C 



SECTION WATER FOUNTAIN ROLLER 



WATER 	FOUNTAIN 	ROLLER SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-b~/~ 
SET NO., PART NO. 

4111i~ PART NAME COMPONENT PARTS NO. 
gi145( 
Q'ty 

5300 	53 	250-1 llitt,97° 	ASSY 	WATER 	BOTTLE 	CAP 	ASSY 1 

59-64 

5322 	52 	311Z 9 F"',17- GEAR 1 

10.11 

5327 	52 	410 7-6 ASSY ARM 	ASSY 1 

119.123 

5327 	53 	009 7-/, 	ASSY ARM ASSY 1 

18.19 

5340 	51 	080 Uh"- 	ASSY 	(90) LEVER 	ASSY 	(BLACK) 1 

132.133 

5340 	52 	320Z hLUA"- 	ASSY CAM 	LEVER 	ASSY 1 

70.77 

5340 	52 	330 7-6 ASSY ARM ASSY 1 

78-81 

5340 	52 	371Z-1 q)? 	ASSY LINK 	ASSY 1 

67.74 

5340 	53 	120Z-1 ij:99 	ASSY LINK 	ASSY 1 

6.7 

5340 	53 	130 ',*-G7N-(-11, 	ASSY WORM 	WHEEL 	ASSY 1 

124-126 

5340 	53 	170Z-1 o-5- 	ASSY ROLLER 	ASSY 1 

93.94 

5346 	51 	080 un"- 	ASSY 	(Y1i1J-) 	LEVER 	ASSY 	(IVORY) 1 

132.133 

1 9721100008 E- 11:99" 	E-10 E-RING 	E-10 3 

2 5290 	29 	311 .ii.k ■ 13 WASHER 2 

3 9670061208 95~15h M6X12 SOCKET 	BOLT 	M6X12 	• 1 

4 9721070008 E- 11:99" 	E-7 E-RING 	E-7 6 

5 5290 	29 	313 il"h" WASHER 4 

6 5300 	45 	243 )4911, BUSHING 2 

7 5340 	53 	120-1 11)9 LINK 1 

8 5322 	52 	314 t°:-) PIN 1 

9 5340 	52 	313 hL CAM 1 

10 5322 	52 	311 ""1-›- GEAR 1 

11 5290 	37 	123 )(915 BUSHING 1 

12 5340 	52 	312 Z”h" STUD 1 

13 9710100008 11”1j" 	M10 SPRING 	WASHER 	M10 1 

14 9660100014 t1.91 	M10 NUT 	M10 1 

15 5290 	29 	312 rMfi- WASHER 1 

117 



WATER 	FOUNTAIN ROLLER SECTION 
*u13-;ft 	 L "CT 	Lso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. 1~/*/""  PART NAME COMPONENT PARTS NO. Q'ty 

17 9710050008 Ah"* M5 SPRING 	WASHER 	M5 9 

18' 	5327 	53 	110 7-13 ARM 1 

19 	5290 	37 	514 )(91I) BUSHING 1 

26 9710080008 A* M8 SPRING 	WASHER 	M8 1 

27 	9660080014 J-91- 	M8 NUT 	M8 1 

34 	9648051614 • 1,-53* 	M5X16 SCREW 	M5X16 	 • 7 

38 	5290 	29 	222-1 )915 BUSHING 3 

39 90679 ',.5)1 	L12 SPRING 	L12 3 

48 	9642053014 t1"3*" 	M5X30 SCREW 	M5X30 4 

49 	5340 	53 	211 9"5r'Jh 	(OPS) BRACKET 	(OPS) 1 

50 9684050508 h)()" 	M5X5 SET 	SCREW 	M5X5 10 

51 	5340 	53 	190-2 ::::A"7" 	ASSY WATER 	FOUNTAIN 	ASSY 1 

52 	5340 	53 	212-1 7"5h 	(NOPS) BRACKET 	(NOPS) 1 

53 	5322 	53 	217 M'')11°— STOPPER 1 

54 	5300 	82 	520-1 7"55-9h BRACKET 1 

55 	9642051014 "t1"3.:)" 	M5X10 SCREW 	M5X10 5 

56 	5300 	53 	216 ;15—wis" HOSE 	CLAMP 1 

57 	5330 	53 	195 .77.A”"AfM7fi— HOSE 	• 1 

58 	5330 	53 	251-1 EA"h15 BOTTLE 1 

59 	5300 	53 	256 flc")) PACKING 1 

60 9721030050 E- 11)9" 	E-3 E—RING 	E-3 3 • 

61 	5300 	53 	254-1 3"LiNc")) RUBBER 	PACKING 1 

62 	5290 	53 	255 7° 11:99" SPRING 1 

63 	5300 	53 	253 LoD PIN 1 

64 	5300 	53 	252-1 17')9° CAP 1 

65 	5300 	53 	214-1 t°) PIN 2 

66 	5300 	53 	213 1)75. KNOB 2 

67 	5340 	52 	606 ,(911, BUSHING 2 

69 	5290 	24 	311 W")9A7h15— HOUSING 1 

70 	5340 	52 	320 NAAN"— CAM 	LEVER 1 

71 	90200 7h"—W711:,9" 	607ZZ 	BALL 	BEARING 	607ZZ 1 

72 	9721050008 E—q)9" 	E-5 E—RING 	E-5 1 

73 	5290 	52 	322 9'Yi-" STUD 1 

74 	5340 	52 	371-1 11:)9 LINK 1 

75 	5290 	21 	161 A9°I))9991- SPRING 	STUD 	• 2 

76 	5322 	52 	357-1 A90 U)9" SPRING 1 

77 	5290 	37 	513-1 )t915 BUSHING 1 

78 	5340 	52 	360 7—G ARM 1 

79 	5340 	52 	350 7—G ARM 1 

11R 



WATER 	FOUNTAIN ROLLER SECTION 
*z_o)Lfsgà,u4s,u, —CU5Atl.. -   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t~ /WAIÉ44.- 
SET NO. / PART NO. PART NAME 12113"* /rsiVONENT PARTS NO. 

flAr* 
Q'ty 

80 9410402008 7° 11:99"1°) 	4X20 	SPRING 	PIN 	4X20 2 

81 5340 	52 	341 9t• SHAFT 1 

82 9721040008 E- 11:99'' 	E-4 E—RING 	E-4 3 

83 5290 	51 	135 h5— COLLAR 2 

84 5290 	51 	133 A9° 11)9" SPRING 1 

85 5290 	51 	132-1 593 LATCH 2 

86 5340 	52 	342 7-6 ARM 2 

87 5290 	29 	315 F)z135— LOCK 	COLLAR 2 

88 9670062008 9~151,  M6X20 SOCKET 	BOLT M6X20 2 

89 5322 	52 	353-3 7-6 ARM 1 

90 5340 	52 	354-1 Eil,71- SHAFT 1 

91 5290 	51 	134 7° 11)9" SPRING 1 

93 91627 *-11,1”11:99" 	606HZZMC 	BALL 	BEARING 	606HZZMC3 2 

94 5340 	53 	170-1 D-5— ROLLER 1 

95 5340 	53 175 32-7" TUBE 1 

9"f127M- FIRST 	UNIT 

95 5340 	53 	176 32-7" 	(7'11,—) TUBE 	(BLUE) 1 

SECOND 	UNIT 

96 5340 	53 	174 :9-1,7h SHAFT 1 

97 9410201850 7° 11)9"t°) 	2X18 	SPRING 	PIN 	2X18 1 

98 5290 	24 	118 1j5— COLLAR 3 

99 5340 	52 	380 71)-6 FRAME 1 

100 97602 91))<F" 	MS-10J 	AC115V 	SOLENOID 	MS-10J 	AC115V 1 

101 9410301608 A7° 11)9"t°) 	3X16 	SPRING 	PIN 	3X16 1 

102 9642031014 J-\"3*: 	M3X10 SCREW 	M3X10 2 

103 5330 	55 	550 7-1, ARM 1 

104 5290 	21 	316 Z7° 11:)7 SPRING 1 

105 5300 	51 	170 11:59 LINK 1 

106 5300 	58 	364 79° 11.-.57 SPRING 1 

107 9716050014 t5i,"h" 	M5 PLAIN 	WASHER 	M5 3 

109 5340 	53 	182 5--- STAY 1 

110 9670052008 99hAs'llil, 	M5X20 SOCKET 	BOLT 	M5X20 1 

111 5322 	53 	163 z2—-11) 	(5)3r)) NEW 	MOL 	(SMALL) 1 

112 9684051608 h~ M5X16 SET 	SCREW 	M5X16 1 

113 5322 	52 	355 to-.5 PIN 1 

114 9684060608 ts~ M6X6 SET 	SCREW 	M6X6 1 

115 9721050050 Eq:99" 	E-5 E—RING 	E-5 2 

116 5290 	37 	314 ip‘13‘.* WASHER 1 

119 90898 7)1-(95)3 	FCB-12 	ONE 	WAY 	CLUTCH 	FCB-12 1 

110 



WATER 	FOUNTAIN ROLLER SECTION 
L 	 -C'';tC 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. /4:0V1P%- NENT PARTS NO. 
PART NAME 

Q'ty 

120 5330 35 	423 STUD 

121 5290 	37 	233-1 9°11)9" SPRING 

122 5480 	53 	222 to)  PIN 

123 5327 	52 	411 7-4 ARM 

124 90241 7"?):2)/ 	MB1220DU BUSHING MB1220DU 

125 5340 	53 	131 r)*-6*-f-11, WORM 	WHEEL 

126 9410401608 A7011:)9"t°) 	4X16 	SPRING PIN 	4X16 

127 5310 	53 	155-1 BUSHING 

128 5290 	52 	423-1 t°) 	 PIN 

129 90436 7)r)i--(95” 	HF1216 	ONE 	WAY CLUTCH 	HF1216 

130 5327 	52 	421 ik"Z BOSS 

131 90371 AiA1-79E)/, 	AS1101 	THRUST WASHER 	AS1101 

132 5340 -51 	093-1 Un— LEVER 

133 5300 	57 	133 .="11 GRIP 	(IVORY) 

133 5340 	51 	094 zl) 	(9o) GRIP 	(BLACK) 

134 5327 	53 	154 91,7f. SHAFT 

135 5340 	53 	160-3 0-5— ROLLER 1 

.136 9670041608 95'?~151- 	M4X16 SOCKET BOLT 	M4X16 1 

137 5327 	53 	183 t'YF ,NUT 6 

138 5327 	53 	181-1  WIPER 6 

139 5327 	53 	184-1 7 -5.9h BRACKET 6 

140 971 0030008 n"11,,13"* 	M3 SPRING WASHER 	M3 12 

141 9642030814 t1"3" 	M3X8 SCREW 	M3X8 12 

142 5640 	23 	136 »9)1°— STOPPER 1 

143 5430 	35 	314 SPACER 1 

144 5327 	52 	374 o99 BLOCK 1 

145 5327 	52 	373 t"/7-1,71' GEAR 	SHAFT 1 

146 5327 	52 	375 7"(3')9 BLOCK 1 

147 5327 	52 	371 SCALE 1 

148 9670040808 9~11)F M4X8 SOCKET BOLT 	M4X8 4 

149 5327 	52 	376 Ms'M°— STOPPER 2 

150 9670052508 Vh;P'151' 	M5X25 SOCKET BOLT 	M5X25 4 

1 9f1 





WATER FORM ROLLER SECTION 

 

19') 



   

WATER FORM ROLLER SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -È,y~/~ 
SET NO. / PART NO. fi ~/*"** COMPONENT PARTS NO. PART NAME fola 

Q'ty 

5290 	51 	730-1 SCREW 1 

45-47 

5322 	53 	350Z-1 E.A"9*-Go-5- 	ASSY WATER 	FORM 	ROLLER ASSY 

36,37 

5322 	53 	410-2 -5--1)9"o-5- WATER 	OSCILLATING ROLLER 1 

3-5 

5340 	53 	170Z-1 0-5- ASSY ROLLER 	ASSY 1 

49.50 

5340 	53 	220-1 ."-.U"th. 3F..o-5- WATER 	OSCILLATION ROLLER 1 

44.48-50.52 

5340 	53 	342Z 7-G 	(NOPS) 	ASSY ARM 	(NOPS) 	ASSY 1 

39,40 

1 9648051614 ',53**7 	M5X16 SCREW 	M5X16 4 

2 5340 	53 	413-1 E'..P'97 BUSHING 2 

3 5322 	53 	411-2 -7-f)9"0-5- WATER 	OSCILLATING ROLLER 1 

4 9410402508 Z9° 11:99"b°r) 	4X25 SPRING 	PIN 	4X25 1 

5 5322 	53 	412 1,- GEAR 1 

6 9710100008 n'*"”b 	M10 SPRING 	WASHER 	M10 1 

7 90701 Ut9t- 	M10 U-NUT 	M10 1 

8 9410302008 X7°U)9"t°) 3X20 SPRING 	PIN 	3X20 1 

9 9662080014 t9h 	M8 NUT 	M8 1 

11 5300 	82 	256 *.:)" SCREW 2 

12 5290 	38 	235 A7° 11-)9" SPRING 2 

13 5322 	53 	331 to) PIN 4 

14 5340 	53 	311 755.9h BRACKET 2 

15 9650052014 711;',57 	M5X20 SCREW 	M5X20 1 

,16 5300 	12 	224 70u-E, PLATE 1 

17 5300 	17 	117 '7"..-:. 	(Y-(tq-) KNOB 	(IVORY) 1 

17 5310 	17 	117 97.7":. 	(9o) KNOB 	(BLACK) 1 

18 5340 	53 	344 rt7l SHAFT 1 

19 5290 	51 	735 6:,.-, PIN 1 

20 5290 	53 	132-1 :)" SCREW 2 

21 5340 	53 	341-1 75h.9h BRACKET 1 

22 9670052008 9h»*'11,h 	M5X20 SOCKET 	BOLT 	M5X20 4 

23 5322 	53 	334 7"crY9 BLOCK 2 

24 5290 	52 	119 7° 11,-99" SPRING 2 

25 5290 	51 	732 Z7° 11)9"A”F" SPRING 	STUD 	• 2 

26 90203 W-.151711)9" 	625ZZ BALL 	BEARING 	625ZZ 2 

27 5340 	53 	312 1i5- COLLAR 2 



* 

* 

WATER 	FORM 	ROLLER SECfiON 
*z_ cnughuliig&-c-ix 	 ts. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 1115a/~ 	 PART NAME 
COMPONENT PARTS NO. Q'ty 

28 5290 	52 	244 A7° 11:59991," SPRING 	STUD 2 

29 9642050514 J-■"]:)" 	M5X5 SCREW 	M5X5 2 

30 9710050008 /1 41"W'* 	M5 SPRING 	WASHER 	M5 6 

31 5290 	38 	232 -.(91 LEAF 	SPRING 2 

32 5322 	53 	333-1  BLOCK 2 

33 5322 	53 	332 KNOB 2 

34 9684060608 h»,9" M6X6 SET 	SCREW 	M6X6 4 

35 5290 	51 	736 LOCK 	COLLAR 2 

36 90461 7ti -11,1"7,1:59" 	6001HDDU 	BALL 	BEARING 	6001HDDU 2 

37 5322 	53 	350-1 FzA"71--to-5- WATER 	FORM 	ROLLER 1 

38 5330 	51 	712  TUBE 1 

1/=91- FIRST 	UNIT 

38 5340 	53 	361 fi-7" TUBE 1 

9"‹2/L-IJF SECOND 	UNIT 

39 5290 	51 	742 *159"- HOLDER 1 

40 5340 	53 	342 7-6 	(NOPS) ARM 	(NOPS) 1 

41 9684061608 h)t*F.) 	M6X16 SET 	SCREW 	M6X16 1 

42 9642053014 M5X30 SCREW 	M5X30 4 

43 5290 	51 	414 7N -f-15 WHEEL 1 

44 9684050508 M5X5 SET 	SCREW 	M5X5 2 

45 5290 	51 	083 X7° 11)9" SPRING 1 

46 5290 	51 	733-1 SCREW 1 

47 90401 Z-W-15 3/16 STEEL 	BALL 	3/16 1 

48 5340 	53 	222 LOCK 	COLLAR 2 

49 91627 *"-11)1"3q)9" 	606HZZMC 	BALL 	BEARING 	606HZZMC3 2 

50 5340 	53 	170-1 o-5- ROLLER 1 

51 5322 	53 	163 NEW 	MOL 	(SMALL) 1 

52 5340 	53 	221  SHAFT 1 

53 5322 	53 	352 (9"‹) NEW 	MOL 	(LARGE) 1 

54 5340 	53 	175 3:2-9" TUBE 1 

9"-f12='» FIRST 	UNIT 

54 5340 	53 	176 3:2-7" 	(7”)-) TUBE 	(BLUE) 1 

9"-(22='YF 
	

SECOND UNIT 

19L1 



1 nr 



12f 

SECTION MASTER CYLINDER 



MASTER 	CYLINDER 

e•—• • 	I INJIVILJL., 

SECTION 
* 	0A-1316 	 t-3;fr L 	 FAÉ-'4-"e5±3t L 	T 	t..so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t,yFlit/AW~ NO. 	SET NO., PART NO. 
fifsa mili~ 	 PART NAME COMPONENT PARTS NO. Q'ty 

5340 	54 	610 95D7° 	ASSY 	 CLAMP 	ASSY 1 

9,16,22,25,26,28,30,33,35-43,47,53,115 

5340 	54 620-2 11"-- 	ASSY 	 BASE 	ASSY 

25,43 

5340 	54 640-2 1"—A 	ASSY 	 BASE 	ASSY 1 

25,31 

5340 	54 660-2 95)7° 	ASSY 	 CLAMP 	ASSY 1 

9,16,18,22,25-34,36,37,50,51,114,115 

5340 	54 670 7A9-7.—ffi95)9° 	ASSY 	PLATE 	TAIL 	EDGE 	CLAMP ASSY 1 

1-3,6-12,14-17 

5340 	75 	840-1 hn— 	ASSY 	 COVER ASSY 1 

20,21,23,24,109,110,116-119 

5340 	75 	850-1 ASSY 	 STAY 	ASSY 1 

20,21 

1 	5290 	54 	669-1 Z7° 11:9')Is" 	 SPRING 	STUD 2 

2 	5290 	35 	131-1 70,))9" 	 SPRING 2 

3 	5340 	54 680 5-- -1595)70 	 TAIL 	EDGE 	CLAMP 1 

6 	9414161014 711t°.:i 	1.6X10 	 SPLIT 	PIN 	1.6X10 4 

7 	5290 	54 	413 A7° 11:99" 	 SPRING 2 

8 	5340 	54 674 '.97-:-.: 	 KNOB 2 

9 9670052008 95.9Hli'l5t- 	M5X20 	SOCKET 	BOLT 	M5X20 18 

10 	5340 	54 	675 t°711"—h"-M-D" 	SCREW 1 

11 	9660060014 1-9F 	M6 	 NUT 	M6 1 

12 	5340 	54 	677 t°:2/1"— 	9"‹ 	 PIN 	BAR 	BASE 1 

14 	9670051001 9»W'ffil- 	M5X10 	SOCKET 	BOLT 	M5X10 24 

15 	5340 	54 	673-1 h"-W' 	(OPS) 	 GUIDE 	(OPS) 1 

16 	5290 	54 	338 7° 11)9" 	 SPRING 8 

17. 5340 	54 	678-1 h"-fh" 	(NOPS) 	 GUIDE 	(NOPS) 1 

18 	9648040814 i/ .53 ..)" 	M4X8 	 SCREW 	M4X8 4 

20 	5340 	75 	851-1 A5-- 	 STAY 1 

21 	5340 	75 	832-1 t°.) 	 PIN 2 

22 	5290 	51 	083 71D 11)9" 	 SPRING 8 

23 	9410201008 A)° 11.:)9"t°) 	2X10 	SPRING 	PIN 	2X10 2 

24 	5340 	75 	834-1 t°:, 	 PIN 1 

25 	5340 	54 628 7175. 	t°-.5 	 PIN 4 

26 9670051808 9h»91-151 	M5X18 	SOCKET 	BOLT 	M5X18 8 

27 	5340 	54 623 957° 	 CLAMP 1 

28 	5340 	54 	627 7"099 	 BLOCK 4 

29 	5340 	54 664 95)7° 	(NOPS) 	 CLAMP 	(NOPS) 1 

1 .1 —7 



MASTER CYLINDER sEcfioN 
*r_ 1t3;§[L -c- 	't t. *-g—re';±3:c LTTs. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t•Y1-#-R- iffiffl~ NO. NA-/*"" SET NO. / PART NO. 	 COMPONENT PARTS NO. PART NAME Q'ty 

30 5340 54 629 	o')9C°:9r,5* 	 BRACKET 	 4 

31 5340 54 641-2 'N"-A 	 BASE 	 1  

32 5340 54 651-1 *95F 	 BOLT 	 2  

33 5340 54 633 	3'1°-,- 	 SPACER 	 8 

34 5340 54 663 	95)7° (OPS) 	 CLAMP (OPS) 	 1  

35 5340 54 661-1 95:57° (OPS) 	 CLAMP (OPS) 	 1  

36 9410401408 	X7° ,1)9"t°)  4X14 	SPRING PIN 4X14 	 20 

37 5340 54 626-1 o99t() ) 	 LOCK PIN 	 4 

38 9648030414 	4/53 .)" M3X4 	 SCREW M3X4 	 2 

INDICATOR 	 2  

CLAMP 	 1 

CLAMP (NOPS) 	 1 

PIN 	 2 

BASE 	 1 

INDICATOR 	 1 

LOCK NUT ANO2 	 1  

o'”71,  AW02 	 LOCK WASHER AW02 	 1 

1-..) M5X5 	 SET SCREW M5X5 	 4 

Vh»9h7ti"ffi1- M6X35 	SOCKET BOLT.M6X35 	 3 

7”,9h 	 BRACKET 	 1 

7°U-I- (OPS) 	 PLATE (OPS) 	 1 

t'Yl- • 	NUT 	 2 

SPRING 	 2 

VI5F 	 BOLT 	 2 

A5AhrMt,  AS1102 	THRUST WASHER AS1102 	 3 

5M-1"711)9"  AXK1102 THRUST BEARING AXK1102 	 2 

97E. (9o) 	 KNOB (BLACK) 	 1 

97:2_ (7<*)-) 	 KNOB (IVORY) 	 1 

5Ah1"711:)9"  W581102 	THRUST' BEARING WS81102 	 1 

M4X8 	 SCREW M4X8 	 2 

M4 	 SPRING WASHER M4 	 2 

'7° 11:59" 	 SPRING 	 1 

-.(?)f TL-Q3 	 SWITCH TL-Q3 	 1  

62 9710030008 	11 1,'h 	M3 	 SPRING WASHER M3 	 2  

63 9642032514 	 ]I M3X25 	 SCREW M3X25 	 2  

64 5340 54 634 	5---11) 	 SCALE 	 2  

65 9670041008 	9”F*"15h M4X10 	SOCKET BOLT M4X10 	 10 

66 9410301008 	77c)q)9"t°) 3X10 	SPRING PIN 3X10 	 1  

67 9670062508 	95.91~ M6X25 	SOCKET BOLT M6X25 	 1 

39 5340 54 631 

40 5340 54 622-1 95)7° 

41 5340 54 662-1 95)7°  (NOPS) 

42 5340 54 632 	-fft  tc) :9 

43 5340 54 621-2 

44 5330 54 521 

45 90720 	 o?)9”1- ANO2 

46 90721 

47 9684050508 

48 9670063508 

49 5340 54 516 

50 5340 54 644-1 

51 5340 54 652-1 

52 5330 55 121-1 

53 5340 54 636 

54 90368 

55 90480 

56 5330 54 519 

56 5336 54 519 

57 90479 

58 9642040814 

59 9710040008 

60 5330 54 518 

61 97812 

1 9SZ 



MASTER CYLINDER SECTION 
ank,ttgl,u*,%-citt.55§t L 	 L "CT 	Lso  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. NO. / PART NO. n,.#R/4"" 	 PART NAME 
COMPONENT PARTS NO. 

ffift 
Q'ty 

68 5340 54 657-1 h"<h" 	(NOPS) GUIDE 	(NOPS) 1 

69 5340 54 655 7"o99 BLOCK 2 

70 5340 54 637-1 t°) 	(NOPS) PIN 	(NOPS) 2 

71 5290 24 251 A7° 11)9" SPRING 2 

72 90599 7"92. 	MB1206DU BUSHING 	MB1206DU 2 

73 5340 54 656-1 h"-fh" 	(OPS) GUIDE 	(OPS) 1 

74 5340 54 635 °U-F PLATE 2 

75 9642030614 t'N"3 	M3X6 SCREW 	M3X6 4 

76 5340 54 646 »-I5 SCALE 2 

77 5340 54 654-1 15- COLLAR 1 

78 5340 54 653-1 :=)1,91- SHAFT 1 

79 5340 54 523-1 7"55'91- BRACKET 1 

80 9716040014 t.5 4”1r' 	M4 PLAIN 	WASHER 	M4 2 

81 5340 54 521-1 7°U-1 PLATE 1 

82 90603 CE-11D7" 	CE-12 CE-RING 	CE-12 1 

83 5340 54 638-1 WI5F BOLT 2 

84 5340 52 303 h"-fh"9”;)/ GUIDE 	BUSHING 3 

85 9721070008 E- 11)9" 	E-7 E-RING 	E-7 2 

86 5340 52 280 53V)hti-f-15 CAM 1 

87 5290 33 214 ›t915 BUSHING 2 

88 5340 52 302-1 A9')F" STUD 4 

91 5340 54 514 hA"- COVER 1 

92 5340 54 513-1 )911, BUSHING 2 

39t1Lh» FOR 	JAPAN 

92 5340 54 513-2 .911, BUSHING 1 

FOR 	EXPORT 

93 5290 23 115 '\"71J)2”JW\- COVER 2 

94 91632 7r\ -W71J)9" 	6007ZZCM BALL 	BEARING 6007ZZCM 1 

95 5340 54 111-2 7Z9- 11)9"- MASTER 	CYLINDER 1 

96 5340 54 113 :',9- 	t 1,  GEAR 1 

97 5330 23 113 4j...1 WASHER 3 

98 9672061214 o'Y19W'ffih 	M6X12 HEXAGON 	BOLT 	M6X12 3 

99 5340 54 112 E.J17b SHAFT 1 

39t-f6,-  FOR 	JAPAN 

99 5340 54 112-1 z=)1771 SHAFT 1 

FOR 	EXPORT 

100 91633 ir`-W7q:)9" 	6206ZZCM BALL BEARING 6206ZZCM 1 

101 5340 54 114 1\"711)9)(1J5- LOCK 	COLLAR 1 

102 9684060608 h)L*:")" 	M6X6 SET 	SCREW 	M6X6 3 

194 



MASTER 	CYLINDER SECTION 
*-L®WAU*A-C-U43AL-Ch.0)-C,..F**-CS±3CLTTL,o  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 
/~. 	 -111111* 1~ 	 PART NAME 

/ COMPONENT PARTS NO. 	 Wty 

103 5340 	52 	633 /75- COLLAR 1 

104 5340 	52 	290 N3 CAM 1 

105 90692 +15n" 	L10 SPRING 	L10 2 

106 5340 	52 	304 YE.1 GUIDE 	BUSHING 1 

109 5340 	75 	853-1 901)-h PLATE 1 

110 5340 	75 	852-1 A5:- STAY 1 

113 5340 	54 639 70u_is PLATE 1 

114 5340 	54 	645 • 7°U-h 	(NOPS) PLATE 	(NOPS) 1 

115 90178 1~ M5X5 SET 	SCREW 	M5X5 8 

116 5340 	74 	125 PON"."9 NAME 	PLATE 1 

117 9716060014 t--5,'/3" 	M6 PLAIN 	WASHER 	M6 1 

118 5290 	38 	235 A7°q)9' SPRING 1 

119 9648041014 4/53*" 	M4X10 • SCREW 	M4X10 4 

120 9717120008 t"..7-..,'/J"* 	M12 WAVE 	WASHER 	M12 1 

121 5290 	12 	314 h;(b5- LOCK 	COLLAR 1 

39t1L5' FOR 	JAPAN 

121 5290 	29 	314 b(ti- LOCK 	COLLAR 1 

2.929/.3 FOR 	EXPORT 

122 5340 	54 	515 .,k915 ,BUSHING 1 

2E)r.965. 	 FOR EXPORT 

130 



11 



CONTROL BOX 
SECTION 

19 



CONTROL BOX SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. ~/4"4*  PART NAME / COMPONENT PARTS NO. 
1111:* 
Q'ty 

5340 61 640-2 tc) -(369t 	CPU-F" CPU 	BOARD 	(WITH 	P -ROM) 1 

5.6 

5340 61 641 Lo-o” 	CPU7P'-h" CPU 	BOARD 	(WITH 	P -ROM) 1 

1-7)t":9Z.)2. WITH 	GERMAN 	SAFETY 	FEATURES 

5.6 

1 5340 61 110 t..(3;r")9.A CONTROL 	BOX 1 

1 5340 61 120 t-W'3W"). 9 CONTROL 	BOX 1 

h'-.U)7)t)3') WITH 	GERMAN 	SAFETY 	FEATURES 

2 9642051014 rJ\]E 	M5X10 SCREW 	M5X10 6 

3 9710050008 n"”‘‘b 	M5 SPRING 	WASHER 	M5 6 

4 5340 61 645 5--'-Q7°U-3)ho-5 CONTROLLER 1 
5 5330 61 641-1 *'-h" BOARD 1 

6 5340 61 801-1 t°-DG P -ROM 1 

6 5340 61 802 P-ROM 1 

h"-UY7)t")F)3') WITH 	GERMAN 	SAFETY 	FEATURES 

7 5330 61 646 A”-5-11- BATTERY 1 

8 5330 61 644-2 7)711":9 AMPLIFER 	CIRCUIT 	BOARD 1 

9 5330 61 643-1 POWER 	CIRCUIT 	BOARD 1 

10 97722 6.4X30 	10A FUSE 	6.4X30 	10A 1 

11 97976 1-5)A 	PT -19 TRANSFORMER 	PT-19 1 

12 5340 61 123 th-f9 PLATE 1 

13 5340 61 642-1 3*99--F' CONNECTOR 	BOARD 1 

14 97192 G6A-274P-DC24V RELAY 	G6A-274P-DC24V 2 

15 5340 61 647 -f)/1"-91-9Fo-5 INVERTER 	CONTROLLER 1 

16 97190 DSP1-DC24V RELAY 	DSP1-DC24V 14 

17 5340 61 121 t-(37t19MJW'- COVER 1 
17 5340 61 124 t-fiti"99A/JA"- COVER 1 

h" -r)Y)t")".)3') WITH 	GERMAN 	SAFETY 	FEATURES 

18 5340 61 122 t-f tz 	27t19A-f)-9- INDICATOR 1 

19 99779 7<ffi9- 	ZGB-2203-01 NOISE 	FILTER 	ZGB-2203-01 1 

20 98810 i)-F"h"-(h" 	50-1030 GUIDE 	50-1030 2 

21 5340 61 991 1-5)Z 	(9)Y)) TRANSFORMER 	1PH 1 

230-260V/220V 230-260V/220V 

21 5340 61 992 5i 	(ttiY) TRANSFORMER 	3PH 1 

210-380V/200V COMPOUND 	TYPE 	210-380V/200V 

21 5340 61 993 h5)A 	( 4/)V) TRANSFORMER 	3PH 1 

220-380V/200V 220-380V/200V 

21 5340 61 994 hi) 	( 41:99')) TRANSFORMER 	3PH 1 

360-460V/200V 
	

360-460V/200V 



CONTROL 	BOX SECT1ON 
*r..c9M3.1*Ii§2.-C.U$55/1 L. 	1 	A, 	 T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 11È-%- pfsà1.11#* 
SET NO. / PART NO. Ilfsià 	/01/53i#* 	 PART NAME / COMPONENT PARTS NO. Q't y 

22 5340 	74 	111-1 F5:97ot<11') 	(OUT 220V) NAME 	PLATE 	(OUT 	220V) 1 

22 5340 	74 	112-1 is5)11") 	(OUT 200V) NAME 	PLATE 	(OUT 	200V) 1 

23 9642031814 1-1"Thi 	M3X18 SCREW 	M3X18 9 

24 9710030007 n,'/J' 	M3 SPRING 	WASHER 	M3 13 

25 9716030014 tidf'h'* 	M3 PLAIN 	WASHER 	M3 13 

26 9642030614 1-1"3E)' 	M3X6 SCREW 	M3X6 6 

27 9642041014 1-1"3*:)' 	M4X10 SCREW 	M4X10 4  

27 9642041014 t1'3W M4X10 SCREW 	M4X10 5 

WITH 	GERMAN 	SAFETY 	FEATURES 

28 9642030814 t1'3.)" 	M3X8 SCREW 	M3X8 6 

29 9642032014 t1"3*9' 	M3X20 SCREW 	M3X20 8 

31 9716050014 ti/3' 	M5 PLAIN 	WASHER 	M5 2 

32 9710040008 n"*41"13 	M4 SPRING 	WASHER 	M4 4 

33 9716040014 ti,'/3 	M4 PLAIN 	WASHER 	M4 4 

33 9716040014 t5/I' 	M4 PLAIN 	WASHER 	M4 12 

h'-flYY:it'DE)3') WITH 	GERMAN 	SAFETY 	FEATURES 

34 9642040614 1-'\"3" 	M4X6 SCREW 	M4X6 8 

WITH 	GERMAN 	SAFETY 	FEATURES 

35 5330 	61 	598 5r BRACKET 1 

WITH 	GERMAN 	SAFETY 	FEATURES 

36 5330 	61 	599 7".5r'Yh BRACKET 1 

WITH 	GERMAN 	SAFETY 	FEATURES 

37 5340 	61 	598 7”91- BRACKET 

h"-197)- ):)3r) WITH 	GERMAN 	SAFETY 	FEATURES 

38 5340 61 	599 7'5,9h BRACKET 1 

h"-UJ7Dt")D3r) WITH 	GERMAN 	SAFETY 	FEATURES 

39 5290 	61 	633 7-Zt) 300MM EARTH 	WIRE 	300MM 1 

WITH 	GERMAN 	SAFETY 	FEATURES 

40 90643 11/J 	B5 TOOTHED 	LOCK WASHER 	B5 2 

WITH 	GERMAN 	SAFETY 	FEATURES 

41 9660040014 1- ')t- 	M4 NUT 	M4 1 

WITH 	GERMAN 	SAFETY 	FEATURES 





SECTION [ SUB CONTROL BOX (1) 

1 36 



SUB 	CONTROL 	BOX (1) SECTION 
*.L" 0'4g?.U.tiia-CUI.354 L "C"  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 1~/4"" 	 flff< PART NAME / COMPONENT PARTS NO. 	 crty 

1 5340 	61 	130 1,7"t-f399 SUB 	CONTROL 	BOX 	 1 

2 9642051014 t1"3:)" 	M5X10 SCREW 	M5X10 	 6 

3 9710050008 1h"* 	M5 SPRING 	WASHER 	M5 	 6 

4 98737 399- 	1-480703-0 	4P 	CONNECTOR 	1-480703-0 	4P 

5 98784 399- CONNECTOR 

6 98799 399-1,97° CONNECTOR 	CAP 

7 97201 LC1-D093A60 	SWITCH 	LC1-D093A60 

8 97253 IJLV5Yb 	PTFO8A(LY2) 	RELAY 	SOCKET 	PTFO8A(LY2) 

9 97125 LY-2N 	DC24V 	RELAY 	LY-2N 	DC24V 

10 98947 t1\°L-9- 	BNL6 	 SEPARATOR 	BNL6 

11 99307001 XEB1202 	SURGE 	KILLER 	XEB1202 

12 5340 	61 	141 4/7" 	A°U) 	)9 SUB PANEL BOX 

15 5340 	61 	142 1,7" 	A°fl SUB 	PANEL 

16 99933 95.'YF 	L-420 SOCKET 	L-420 

17 99928 9"o-.5)7° 	FG-1E GLOW 	LAMP 	FG-1E 

18 97864 hr):99- COUNTER 

19 98982 9:ii 	BA-211T TERMINAL 	BA-211T 

20 5340 	61 	132 4/7"t‹W97Ahil"- 	SUB CONTROL BOX COVER 

21 96562 DGNW-1-B 	END 	PLATE 	DGNW-1-B 

22 96594 SWITCH 	A3SA-5805-N 

23 98926 5:97° 	SLL-24EY LAMP 	SLL-24EY 

24 96550 11"t''ll, 	AT-207G BEZEL 	AT-207G 

25 96564 *EW'9-.~7N)9-f SWITCH 	BODY 

26 96549 -f93 	M-2012J-2G 	SWITCH 	M-2012J-2G 

27 5340 	61 	251 n‹.:) W'n 	 DELIVERY 	PANEL 

28 97729 7%-rY3 	PI-25/E/SVB 	SWITCH 	PI-25/E/SVB 

29 96560 Z-r” 	C1400E-B 	 SWITCH 	C1400E-B 

30 99938 7"1"- BUZZER 

31 9642041014 M4X10 SCREW 	M4X10 

32 9710040007 n"*”h 	M4 SPRING 	WASHER 	M4 

33 9716040014 t51 /3" 	M4 PLAIN 	WASHER 	M4 

34 9642041214 1-V`3 	M4X12 SCREW 	M4X12 

35 9642030814 t1"3* 	M3X8 SCREW 	M3X8 

36 9652031207 M3X12 SCREW 	M3X12 

37 9652040814 ~J" M4X8 SCREW 	M4X8 

38 9670061208 M6X12 SOCKET 	BOLT 	M6X12 

40 9642031614 M3X16 	 SCREW 	M3X16 

41 97202 41-715 111)- 	LR1-D09310 	THERMAL 	RELAY 	LR1-D09310 

-1 n-7 



SUB CONTROL BOX (1) SECTION 
*,=0)gà%t4,*,;& -C1J". 	L 	 L -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

/#-g- 	 /41)524* 1?,15~,fi NO. SET NO. /PART NO. 	 / COMPONENT PARTS NO. 
PART NAME Q'ty 

42 95511001 	 Y5i 50HZ 
	

STABILIZER 50HZ 	 1 

7)( 11Pfhtth» 	 FOR USA.CANADA 

42 99963 	 7)5--1 50HZ 	 STABILIZER 50HZ 	 1  

43 9710030008 	n 11"13 	M3 	 SPRING WASHER M3 	 2 

44 9716030014 	L5”/J'* M3 	 PLAIN WASHER M3 	 2 

1'4 



139 



SUB CONTROL BOX (2) SECTION 

1 An 



SUB 	CONTROL 	BOX (2) SECTION 
* 	01gt 
Note: When 

uizig2.-eu 	51 	 "CT 	t..so  
ordering items marked*,indicate the set number because they are ayailable only as a set. 

NO. -,yE.**/~ 
SET NO. / PART NO. 1~/4"41  PART NAME / COMPONENT PARTS NO. 

fflft 
Q'ty 

1 5340 	61 	130 4,7`'t-ft"399 SUB 	CONTROL 	BOX 1 

1 5340 	61 	140 117"1~W?)9 SUB CONTROL BOX 1 

h"-f97)t")93') WITH 	GERMAN 	SAFETY 	FEATURES 

2 9642051014 1-1"3*E)'` 	M5X10 SCREW 	M5X10 6 

3 9710050008 A"*”h 	M5 SPRING 	WASHER 	M5 6 

4 98737 799- 	1-480703-0 4P CONNECTOR 	1-480703-0 	4P 1 

5 98784 399- CONNECTOR 2 

6 98799 99-1,.57°  CONNECTOR 	CAP 2 

7 97201 ‹?)f 	LC1-D093A60 SWITCH 	LC1-D093A60 1 

8 97253 IJU-9)h 	PTFO8A(LY2) RELAY 	SOCKET 	PTFO8A(LY2) 2 

9 97125 LY-2N 	DC24V RELAY 	LY-2N 	DC24V 2 

10 98947 tfl°U-9- 	BNL6 SEPARATOR 	BNL6 3 - 

11 99307001 XEB1202 SURGE 	KILLER 	XEB1202 3 

12 5340 	61 	141 */9" 	 J97.  SUB PANEL 	BOX 1 

15 5340 	61 	142 1,9'\ SUB 	PANEL 

16 99933 V5-9h 	L-420 SOCKET 	L-420 1 

17 99928 9"o-5)70 	FG-1E GLOW 	LAMP 	FG-1E 1 

18 97864 COUNTER 2 

19 98982 9):)9"‹ 	BA-211T TERMINAL 	BA-211T 4 

19 98982 9);.). -f 	BA-211T TERMINAL 	BA-211T 6 

h"-(97)t -)2', WITH 	GERMAN 	SAFETY 	FEATURES 

20 5340 	61 	132 SUB 	CONTROL 	BOX 	COVER 1 

20 5340 	61 	134 1J7" -t -f315”9M3A"- SUB CONTROL BOX COVER 1 

h"-UY7)t":9 WITH 	GERMAN 	SAFETY 	FEATURES 

21 96562 I)F")°U-h 	DGNW-1-B END 	PLATE 	DGNW-1-B 2 

22 96594 SWITCH 	A3SA-5805-N 1 

23 98926 5570 	SLL-24EY LAMP 	SLL-24EY 1 

24 96550 1"t"15 	AT-207G BEZEL 	AT-207G 1 

25 96564 *W9:9‹19f;ti)9‹ SWITCH 	BODY 2 

26 96549 A-f” 	M-2012J-2. G SWITCH 	M-2012J-2G 4 

27 5340 	61 	251 /1 -f) 	1\<>11, DELIVERY 	PANEL 1 

28 97729 -f93 	PI-25/E/SVB SWITCH 	PI-25/E/SVB 1 

29 96560 C1400E-B SWITCH 	C1400E-B 1 

30 99938 \\ BUZZER 1 

31 9642041014 t1"3 	M4X10 SCREW 	M4X10 2 

31 9642041014 3*" 	M4X10 SCREW 	M4X10 3 

h'\-r)7)t")3', WITH 	GERMAN 	SAFETY 	FEATURES 

32 9710040007 A”h"* M4 SPRING 	WASHER 	M4 7 

33 9716040014 ti”h"* M4 PLAIN 	WASHER 	M4 4 

1 Al 



SUB CONTROL BOX (2) SECTION 
*  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME 
COMPONENT PARTS NO. 

ffl» 
Wty 

33 9716040014 t5”h 	M4 PLAIN 	WASHER 	M4 12 

l'''‹97)t":9D3') WITH 	GERMAN 	SAFETY FEATURES 

34 9642041214 t1"3:.)" 	M4X12 SCREW 	M4X12 4 

35 9642030814 t1"J*) 	M3X8 SCREW 	M3X8 4 

36 9652031207 1-5~ M3X12 SCREW 	M3X12 4 

37 9652040814 1-5~ M4X8 SCREW 	M4X8 2 

38 9670061208 97'.5h7ri"ffih 	M6X12 SOCKET 	BOLT 	M6X12 2 

39 9642040614 tr\"3 	M4X6 SCREW 	M4X6 8 

F " -(97):2)3') WITH 	GERMAN 	SAFETY FEATURES 

40 9642031614 1-1"3 	M3X16 SCREW 	M3X16 2 

42 99962 YiJ 	60HZ STABILIZER 	60HZ 1 

42 99963 7:95-ft 	50HZ STABILIZER 	50HZ 1 

43 9710030008 n" 4/\'h" 	M3 SPRING 	WASHER 	M3 2 

44 9716030014 L”"h 	M3 PLAIN 	WASHER 	M3 2 

45 97703 7°E1599- 	374-204-101 	CIRCUIT 	PROTECTOR 	374-204-101 2 

46 97702 7°Q599- 	375-207-101 	CIRCUIT 	PROTECTOR 	375-207-101 1 

WITHOUT 	GERMAN 	SAFETY 	FEATURES 

47 97207 BMP6-5-0-5-0-4 	RELAY BMP6-5-0-5-0-4 1 

h"-C)7):5;=)3') WITH 	GERMAN 	SAFETY FEATURES 

48 5340 	61 	260 TERMINAL 	BLOCK 1 

F -  -7)«t":9E. 3') WITH 	GERMAN 	SAFETY FEATURES 

49 5330 61 	598 7"55- 91- BRACKET 1 

F "‹977,3', WITH - GERMAN 	SAFETY FEATURES 

50 5330 	61 	-599  BRACKET 1 

h"‹'.97:9t"D3r) WITH 	GERMAN 	SAFETY FEATURES 

51 5340 61 	598 7"591- BRACKET 1 

~)t");)3r, WITH 	GERMAN 	SAFETY FEATURES 

52 5340 	61 	599 BRACKET 1 

F "-U)7-,9t")3., WITH 	GERMAN 	SAFETY FEATURES 

53 5290 	61 	633 7-) 300MM EARTH 	WIRE 	300MM 1 

h" -(97:/t 	E. 3r) WITH 	GERMAN 	SAFETY FEATURES 

54 90643 n'yirxh 	B5 TOOTHED 	LOCK 	WASHER B5 2 

h"‹')7:9t")93,, WITH 	GERMAN 	SAFETY FEATURES 

55 9660040014 t'.9F 	M4 NUT 	M4 1 

F')t")'D3', WITH 	GERMAN 	SAFETY FEATURES 

149 



1 A") 



SUB CONTROL BOX (3) SECTION 

1AA 



SUB 	CONTROL 	BOX (3) 

JGL. I RJIN 	INVIVIntK 

SECTION 
-"C 	 li-%-"C`;±5C 	TT 	Lso  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME /COMPONENT PARTS NO. 
filla 
Q'ty 

1 5340 	61 	130 SUB 	CONTROL 	BOX 1 

2 9642051014 M5X10 SCREW 	M5X10 6 

3 9710050008 n/3 	M5 SPRING 	WASHER 	M5 6 

4 98737 3*99- 	1-480703-0 	4P 	CONNECTOR 	1-480703-0 	4P 1 

5 98784 3*99- CONNECTOR 2 

6 98799 399-41,'.57° CONNECTOR 	CAP 2 

7 97201 LC1-D093A60 	SWITCH 	LC1-D093A60 1 

8 97253 111)-95. 1' 	PTFO8A(LY2) 	RELAY 	SOCKET 	PTFO8A(LY2) 2 

9 97125 LY-2N 	DC24V 	RELAY 	LY-2N 	DC24V 2 

10 98947 1fl°1)-9- 	BNL6 	 SEPARATOR 	BNL6 3 

11 99307001 11.-5- 	XEB1202 	SURGE 	KILLER 	XEB1202 3 

12 5340 	61 	141 1/7' 	A°*15 	719A SUB 	PANEL 	BOX 1 

15 5340 	61 	142 ,7' 11°» SUB 	PANEL 1 

16 99933 9h. 	L-420 SOCKET 	L-420 1 

17 99928 913-5r9° 	FG-1E GLOW 	LAMP 	FG-1E 1 

18 97864 COUNTER 2 

19 98982 BA-211T TERMINAL 	BA-211T 	• 4 

20 5340 	61 	132 4/9't<'37h'991J/l'.- 	SUB 	CONTROL 	BOX 	COVER 1 

•21 96562 I)h"7°U-h 	DGNW-1-B 	END 	PLATE 	DGNW-1-B 2 

22 96594 SWITCH 	A3SA-5805-N 1 

23 98926 5)7° 	SLL-24EY LAMP 	SLL-24EY 1 

24 96550 1"1.'ll, 	AT-207G BEZEL 	AT-207G 1 

25 96564 t:i7h'92)-í9fli)9‹ SWITCH 	BODY 2 

26 96549 -('Jf 	M-2012J-2G 	SWITCH 	M-2012J-2G 4 

27 5340 	61 	251 11- -..) 	n°*J5 	 DELIVERY 	PANEL 1 

28 97729 Z-fl)f 	PI-25/E/SVB 	SWITCH 	PI-25/E/SVB 1 

29 96560 --('.9f 	C1400E-B 	 SWITCH 	C1400E-B 1 

30 99938 "~- BUZZER 1 

31 9642041014 3*E.)' 	M4X10 SCREW 	M4X10 2 

32 9710040007 11 11')J 	M4 SPRING 	WASHER 	M4 7 

33 9716040014 t51”/)' 	M4 PLAIN 	WASHER 	M4 4 

34 9642041214 ]EJ 	M4X12 SCREW 	M4X12 4 

35 9642030814 M3X8 SCREW 	M3X8 4 

36 9652031207 1-57] 	M3X12 SCREW 	M3X12 4 

37 9652040814 [- -5.9' 	M4X8 SCREW 	M4X8 2 

38 9670061208 979h7h'1h 	M6X12 SOCKET 	BOLT 	M6X12 2 

40 9642031614 M3X16 SCREW 	M3X16 	• 2 

42 99962 ))5l 	60HZ STABILIZER 	60HZ 1 

42 99963 7"..95it 	50HZ STABILIZER 	50HZ 1 



l. 	PàI3 NO. 	SET NO. / PART NO. 

43 9710030008 

44 9716030014 

ffla 
Q'ty 

2 

2 

g.5k,/"** COMPONENT PARTS NO. 
PART NAME 

 

M3 

t5/] 	M3 

SPRING WASHER M3 

 

PLAIN WASHER M3 

SECTION 

Note: When ordering itema marked*,indicate the set number because they are available only as a set. 

SUB CONTROL BOX (3) 

1 AC 



1 /17 



1 A 0 

SECT1ON SUB CONTROL BOX (4) 



SUB 	CONTROL 	BOX (4) SECTION 

Note: When ordering items marked*,ind;cate the set number because they are available only as a set. 

NO.  
SET NO. / PART NO. ff,5%/4""  PART NAME / COMPONENT PARTS NO. 

11/QM 
Q'ty 

1 5340 	61 	130 ,73;ti"97 SUB 	CONTROL 	BOX 1 

2 9642051014 1-1"3.9" 	M5X10 SCREW 	M5X10 6 

3 9710050008 W'*,"/J 	M5 SPRING 	WASHER 	M5 6 

4 98737 3*79- 	1-480703-0 	4P 	CONNECTOR 	1-480703-0 	4P 1 

5 98784 399- CONNECTOR 2 

6 98799 399-7° CONNECTOR 	CAP 2 

7 97201 LC1-D093A60 	SWITCH 	LC1-D093A60 1 

8 97253 UU-9h»'» 	PTFO8A(LY2) 	RELAY 	SOCKET 	PTFO8A(LY2) 2 

9 97125 [JU- 	LY-2N 	DC24V 	RELAY 	LY-2N 	DC24V 2 

10 98947 t1t°U-9- 	BNL6 	 SEPARATOR 	BNL6 3 

11 99307001 XEB1202 	SURGE 	KILLER 	XEB1202 2 

12 5340 	61 	141 '19" 	IN°11) SUB 	PANEL 	BOX 1 

15 5340 	61 	142 417`' 	)1°U) SUB 	PANEL 1 

16 99933 95-')h 	L-420 SOCKET 	L-420 1 

17 99928 9"0-5)7° 	FG-1E GLOW 	LAMP 	FG-1E 1 

18 97864 COUNTER 2 

19 98982 91 	BA-211T 	TERMINAL 	BA-211T 4 

20 5340 	61 	132 4/7"t -(37r")9Ahil"- 	SUB 	CONTROL 	BOX 	COVER 1 

21 96562 DGN. W-1-B 	END 	PLATE 	DGNW-1-B 2 

22 96594 SWITCH 	A3SA-5805-N 1 

23 98926 5)7° 	SLL-24EY LAMP 	SLL-24EY 1 

24 96550 1"11, 	AT-207G BEZEL 	AT-207G 1 

25 96564 1:.)9)M')T*1.)9-( SWITCH 	BODY 2 

26 96549 A-(9f 	M-2012J-2G 	SWITCH 	M-2012J-2G 4 

27 5340 	61 	251 n°*ffi DELIVERY 	PANEL 1 

28 97729 PI-25/E/SVB 	SWITCH 	PI-25/E/SVB 

29 96560 C1400E-B SWITCH 	C1400E-B 1 

30 99938 7"1/"- BUZZER 1 

31 9642041014 M4X10 SCREW 	M4X10 2 

32 9710040007 W* M4 SPRING 	WASHER 	M4 8 

33 9716040014 b5b"* M4 PLAIN 	WASHER 	M4 5 

34 9642041214 t3*:)" 	M4X12 SCREW 	M4X12 4 

35 9642030814 1-1"3* 	M3X8 SCREW 	M3X8 4 

36 9652031207 1-5- A3* 	M3X12 SCREW 	M3X12 4 

37 9652040814 M4X8 SCREW 	M4X8 2 

38 9670061208 95-1)h*"11J1- 	M6X12 SOCKET 	BOLT 	M6X12 2 

40 9642031614 M3X16 SCREW 	M3X16 2 

42 99962 60HZ STABILIZER 	60HZ 1 

42 99963 50HZ STABILIZER 	50HZ 1 

lAQ 



SUB 	CONTROL 	BOX (4) SECTION 
3'5/1 	 4-̀4L-C;t5C 	"CT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. gl~ /41£ 	 PART NAME 	 ffl/dz / COMPONENT PARTS NO. 	 Q'ty 

43 9710030008 11"”"/] M3 SPRING 	WASHER 	M3 2 

44 971603001.4 ti”h"* M3 PLAIN 	WASHER 	M3 2 

45 97703 7°o.7-99- 374-204-101 	CIRCUIT 	PROTECTOR 374-204-101 2 

46 97702 7°07-99- 375-207-101 	CIRCUIT 	PROTECTOR 375-207-101 2 

47 99771 1,- -5-,  SURGE 	KILLER 1 

48 9642031 01 4 J-1"3 M3X10 	 • SCREW 	M3X10 2 

150 





1S7 

SECT1ON SUB CONTROL BOX (5) 



SUB 	CONTROL 	BOX (5) SECTION 

Note: When 

ri~WCR 

*Z-0)1;f3S".U#A-ffln-C'Uki-At L 	 "CT 	Lso 
ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME / COMPONENT PARTS NO. 
131rt 
Q'ty 

1 5340 	61 	130 119't--W'399 SUB 	CONTROL 	BOX 1 

2 9642051014 M5X10 SCREW 	M5X10 6 

3 9710050008 M5 SPRING 	WASHER 	M5 6 

4 98737 399- 	1-480703-0 4P CONNECTOR 	1-480703-0 	4P 1 

5 98784 399- CONNECTOR 2 

6 98799 CONNECTOR 	CAP 2 

7 97201 7-(93 	LC1-D093A60 SWITCH 	LC1-D093A60 1 

8 97253 111)-")1- 	PTFO8A(LY2) RELAY 	SOCKET 	PTFO8A(LY2) 2 

9 97125 ijU- 	LY-2N 	DC24V RELAY 	LY-2N 	DC24V 2 

10 98947 1A°U-9- 	BNL6 SEPARATOR 	BNL6 

11 99307001 XEB1202 SURGE 	KILLER 	XEB1202 

12 5340 	61 	141 W:>*ffi SUB 	PANEL 	BOX 

15 5340 	61 	142 119" 	n°*ft, SUB 	PANEL 

16 99933 Vh- 	L-420 SOCKET 	L-420 

17 99928 9"o-5)7° 	FG-1E GLOW 	LAMP 	FG-1E 

18 97864 hr):99- COUNTER 

19 98982 BA-211T TERMINAL 	BA-211T 

20 5340 	61 	132 1/7"t‹W99X/3W'- SUB 	CONTROL 	BOX 	COVER 

21 96562 i)h"7°I)-h 	DGNW-1-B END 	PLATE 	DGNW-1-B 

22 96594 SWITCH 	A3SA-5805-N 

23 98926 5)7° 	SLL-.24EY LAMP 	SLL-24EY 

24 96550 t"lb 	AT-207G BEZEL 	AT-207G 

25 96564 *F.)ti 	9)Z-CY37ti:99-( SWITCH 	BODY 

26 96549 Z-U” M-2012J-2G SWITCH 	M-2012J-2G 

27 5340 	61 	251 A-(E) 	Ac'n DELIVERY 	PANEL 

28 97729 PI-25/E/SVB SWITCH 	PI-25/E/SVB 

29 96560 A-(9f 	C1400E-B SWITCH 	C1400E-B 

30 99938 7'4”- BUZZER 

31 9642041014 M4X10 SCREW 	M4X10 

32 9710040007 IN"”"/3" 	M4 SPRING 	WASHER 	M4 

33 9716040014 b5'”h"* M4 PLAIN 	WASHER 	M4 

34 9642041214 :) 	M4X12 SCREW 	M4X12 

35 9642030814 M3X8 SCREW 	M3X8 

36 9652031207 h5~ M3X12 SCREW 	M3X12 

37 9652040814 M4X8 SCREW 	M4X8 

38 9670061208 95•9F7ti'ffih 	M6X12 SOCKET 	BOLT 	M6X12 

40 9642031614 M3X16 SCREW 	M3X16 

42 99962 60HZ STABILIZER 	60HZ 

42 99963 50HZ STABILIZER 	50HZ 



SUB CONTROL BOX (5) SECTION 
L 	1 	-È 	4-"4-' 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1.41É-%- /MSAIÈ-%- 	 /01/MIÉ WAWfzi NO. SET NO. / PART NO. 	 COMPONENT PARTS NO. PART NAME 

SPRING WASHER M3 

PLAIN WASHER M3 

47 99771 	 SURGE KILLER 

48 9642031 01 4 	t1"3' M3X10 	 SCREW M3X10 	 1 

43 9710030008 

44 9716030014 

 

M3 

tih M3 

 

1111* 
Q'ty 

2 

2 



-1 I-  r 



OPERATION PANEL SECTION 

 

1 C 



* 

* 

OPERATION PANEL SEcfioN 

Note: When 
Cr)g13,(*)11.A7, -"C'U 

11,011,11,L., 

ki'At 	 1.• #-'4-"Cit5C L. -C" T 	■..,„ 
ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO./ PART NO. MA$W5/4""  PART NAME 
COMPONENT PARTS NO. 

Ma 
Q'ty 

5340 	61 	230 Pr)11°U) ASSY MAIN 	PANEL 	ASSY 1 

22.27-29 

1 9642051014 t1"3*i9'' 	M5X10 SCREW 	M5X10 10 

2 9710050008 IN"*”/3"* 	M5 SPRING 	WASHER 	M5 10 

3 5340 61 240 .11 -ft-hwx- SIDE 	COVER 2 

3 5346 61 240 41-n- hnu- 	(7-( 1)-) SIDE 	COVER 	(IVORY) 2 

4 5340 61 212 1-\ °1)-) 	7ti'".99A 	71,-6 OPERATION 	BOX 	FRAME 1 

5 5340 61 244 ~ STUD 2 

6 9642041014 J-1"3" 	M4X10 SCREW 	M4X10 15 

7 9710040008 W'*',"13"* 	M4 SPRING 	WASHER 	M4 5 

8 5340 61 213 hfl"- COVER 1 

8 5340 61 214 hil"- COVER 1 

WITH 	GERMAN 	SAFETY 	FEATURES 

9 9648040614 4/53 	M4X6 SCREW 	M4X6 4 

10 91470 f2W'7, B-66-2 HINGE 	B-66-2 2 

11 5340 61 243 7”5-')h BRACKET 2 

12 96591 1-:"99)X-.(23',7" SWITCH 	BUTTON 2 

13 98926 -5)7° 	SLL-24EY LAMP 	SLL-24EY 2 

14 96564 A- 7r'9:5Z<IYT7N)9‹ SWITCH 	BODY 6 

15 5340 61 224 -f)f)9"W' -h" INCHING 	GUARD 2 

16 9652031207 1-5-. 	M3X12 SCREW 	M3X12 16 

17 96559 7 -f93 	C1420E-B SWITCH 	C1420E-B 4 

18 96592 )7ti"9)X-.(9f337" SWITCH 	BUTTON 2 

19 96593 *.)7P'9) -C)f3',37" SWITCH 	BUTTON 2 

20 96554 W'll7 	A3SA-4001 BARRIER 	A3SA-4001 2 

21 5340 61 222 1-1°U-3) ,7" A °» OPERATION 	SUB 	PANEL 2 

21 5340 61 226 1-1°U-E)3) 	4/7" 	1) °fl OPERATION 	SUB 	PANEL 2 

WITH 	GERMAN 	SAFETY 	FEATURES 

22 90760 9')b° )EP' 	3X6 TAPPING 	SCREW 	3X6 12 

24 98925 5:97° 	LSHD-2R LAMP 	LSHD-2R 2 

WITHOUT 	GERMAN 	SAFETY 	FEATURES 

25 96522 AVW402-R SWITCH 	AVW402-R 2 

WITH 	GERMAN 	SAFETY 	FEATURES 

25 96590 13 1)9193 	AVLW32220D-R SWITCH 	AVLW32220D-R 2 

26 5340 61 648 ,t‹) 	fl° J1 	fl ".:9 MAIN 	PANEL 	BOARD 1 

27 5340 61 231 )(<)1115 	',519 MAIN 	PANEL 	REAR 	PLATE 1 

28 5340 61 232 )t -f -JA°fl MAIN 	PANEL 1 

29 5340 61 225 A-(93h" -h" GUARD 1 

31 5340 61 211 OPERATION 	BOX 1 



OPERATION PANEL SECfiON 
L 	 F 	L "CT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. COMPONENT PARTS NO. 
PART NAME ffla 

Q'ty 

31 5346 61 211 

32 96610 

 

(Y-(t"1-) 	OPERATION BOX (IVORY)  

Af?)f A3BA-60D1-24ER SWITCH A3BA-60D1-24ER 

WITH GERMAN SAFETY FEATURES 

1 

 

2 

   

1ÇA 



1S9 



STARTIC ELIMINATOR SECTION 



STARTIC 	ELIMINATOR SECTION 
*C.0)g3,P.U.*-A-CUtsiir L 	 -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. l. 
 SET NO. / PART NO. PART NAME / COMPONENT PARTS NO. 

1111» 
Wty 

5340 61 	895 ASSY ELECTROSTATIC 	ELIMINATOR 	ASSY 1 

Y.)4 11b.ht9"65-  FOR 	USA.CANADA 

1.2.4-11 

5340 	61 	915-2 W':");)'33 ASSY ELECTROSTATIC 	ELIMINATOR 	ASSY 1 

1.2.4-11 

1 9642051214 M5X12 SCREW 	M5X12 2 

2 9710050008 A/J 	M5 SPRING 	WASHER 	M5 7 

4 98191 7h)9-f 200V STATIC 	ELIMINATOR 	200V 1 

4 99711001 t<Y-')",337ti)9-.( STATIC 	ELIMINATOR 1 

7)4q1j.1jt9'Lh.  FOR 	USA.CANADA 

5 5290 	61 	916-2 BRACKET 1 

6 9660050014 t9h 	M5 NUT 	M5 7 

7 9642053014 M5X30 SCREW 	M5X30 2 

8 5340 	61 	891 BAR 1 

7)(1J/J.ht9'65' FOR 	USA.CANADA 

8 5340 	61 	911-1 2,)=)n"-- BAR 1 

9 5340 	61 	914-1 9'”'91- BRACKET 2 

10 5330 	61 	912-4 n-rn"- BAR 1 

10 5340 	61 	892 BAR 1 

7Plh.ht9'L FOR 	USA.CANADA 

11 9670051508 1JI 	M5X15 SOCKET 	BOLT 	M5X15 2 

-1C-1 



ACCESSORI ES SECTION 

1') 



   

ACCESSORIES SECTION 
*—aaLn ±AC t0y F LCF Lso  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

111 

NO. SET NO. / PART NO. /"" COMPONENT PARTS NO. PART NAME 

5340 	25 120 A)F"7N<-15 HANDWHEEL 1 

9,34-37 

5430 	83 100-1 7°5-.5-h-.5 PLUNGER 	CAN 

24-33 

5430 	83 210-3 9053 ASSY 	PLUNGER 	CAN 	SHAFT 	ASSY 1 

24-32 

1 5310 	31 154-1 PILE 	BOARD 2 

2 5290 	31 153-1 :)” PILE 	BOARD 2 

3 5290 	31 152-1 PILE 	BOARD 2 

4 5290 	31 151-1 Ei 9 Ei PILE 	BOARD 2 

5 5340 	65 412 - COVER 1 

6 91430 (+)100MM DRIVER 	(+)100MM 	PLASTIC 	HANDLE 1 

6 91452 (+)100MM DRIVER 	(+)100MM 	WOOD 	HANDLE 1 

7 91431 h"5-01"- 	(-)100MM DRIVER 	(-)100MM 1 

8 96010 115 SPATULA 1 

9 5340 	25 116 A:A-"*<-15 HANDWHEEL 1 

10 91531 9"1J-W')9° PUMP 

11 5330 	82 326 1-0 KNIFE 

13 91420 o9/39*”1))3: 	5 HEXAGON 	KEY WRENCH 	5 

14 91421 o?)))9*U)3: 	4 HEXAGON 	KEY WRENCH 	4 

15 91422 o971):53: 	3 HEXAGON 	KEY WRENCH 	3 

16 91423 o')/39ih”liD3: 	2.5 HEXAGON 	KEY 	WRENCH 	2.5 

17 91400 c't 	17X19 WRENCH 	17X19 

18 91401 AA°t 	13X17 WRENCH 	13X17 

19 91454 c) J- 	10X13 	L140 WRENCH 	10X13 	L140 1 

20 91402 Zfle't 	8X10 WRENCH 	8X10 1 

22 91442 *-(15b") OIL 	GUN 1 

23 91532 *0),0*.m  PUMP 	OIL 1 

24 5430 	83 218 1/579 COVER 1 

25 5430 	83 213-2 19h" HEAD 1 

26 5430 	83 216-2 CAP 1 

27 5430 	83 214-1 BUSHING 1 

28 5430 	83 217 1))9)z NUT 1 

29 5430 	83 215-1 7() IJ)9" SPRING 1 

30 90408 3:.-1[4"-15 	3/8 STEEL 	BALL 	3/8 2 

31 5430 	83 111-1 937t HOLDER 1 
32 9723180008 C-11)9 	C-18 C-RING 	C-18 1 
33 5430 	83 115-1 *"111) BOTTLE 1 
34 5340 	25 121 SHAFT 1 



ACCESSORIES SECfiON 
*c.cryílisAu*,F.-eu t5:41€ 	 1..11É-Wt;±5C "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t •:/ It-%1-  
NO. SET NO. / PART NO. 	 COMPONENT PARTS NO. 

PART NAME 

35 5300 25 117  

36 9650063014  

37 9410402508 

   

PLATE 

SCREW M6X30 

SPRING PIN 4X25 

 

 

M6X30 

A7' 11)9't°) 4X25 

  

   

flan 
Q'ty 

1 

1 

1 



1Rg 



WORK ORGANIZER SECTION 

1 AA 



WORK ORGANIZER SECfiON 
* L±AUYC. 	 L CF 0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. fi5A751Z/4"4 	 PART NAME 
/ COMPONENT PARTS NO. 

filft 
Q'ty 

5340 	65 	200-1 4,3',9'‹ WORK ORGANIZER 	ASSY 

1-9 

5346 	65 	200-1 4i‹ (7<*"1—) 	WORK 	ORGANIZER 	(IVORY)ASSY 

1-9 

1 9642050814 M5X8 SCREW 	M5X8 8 

2 9710050008 A] M5 SPRING 	WASHER 	M5 10 

3 5340 	65 	213 WORK ORGANIZER 1 

3 5346 	65 	213 (7f*'11—) 	WORK 	ORGANIZER 	(IVORY) 1 

4 9642051014 M5X10 SCREW 	M5X10 2 

5 5320 	65 	212 7'57?)h COVER 2 

5 5346 	65 	214 7'55.?)h (7-1$' 11—) 	BRACKET 	(IVORY) 2 

6 5320 	65 	211-2 WORK 	ORGANIZER 1 

6 5346 	65 	211-1 (7-W"J—) 	WORK ORGANIZER 	(IVORY) 1 

7 9660050014 t9F M5 NUT 	M5 2 

8 5340 	65 	212 7) FOOT 2 

8 5346 	65 	212 7) (Y-f*' 11—) FOOT 	(IVORY) 2 

9 9670061208 '.)hAs'Wh M6X12 SOCKET 	BOLT 	M6X12 2 



1AR 

LUBRICATION (OPS) SECTION 



LUBLICATION 	(OPS) SECTION 

Note: When 

NUMI2tK 

*.:01.',  1  
ordering items marked*,indicate the set number because they are available only as a set. 

NO. - 	 g t~/~1V-
SET NO. / PART NO. nffl.$4çF/4""  PART NAME / COMPONENT PARTS NO. 

ffift 
crty 

1 91331 ;')-157°5-9 	PG1ON SEAL 	PLUG 	PG1ON 3 

2 5340 	66 	112 7'55.9h BRACKET 2 

391--(6 FOR 	JAPAN 

2 5340 	66 	114 BRACKET 2 

2'D/965.  FOR 	EXPORT 

3 9710060008 A/J 	M6 SPRING 	WASHER 	M6 4 

4 9660060014 t9h M6 NUT M6 4 

5 9642062514 3E)" 	M6X25 SCREW 	M6X25 4 

6 91338 i/-11))1°17° 	4X500 PIPE 	4X500 23 

39J--(6 FOR 	JAPAN 

6 91338 4,-11)A°<7° 	4X500 PIPE 	4X500 25 

2F)2)6,» FOR 	EXPORT 

7 91160 7°59 	PA-4 PLUG 	PA-4 46 

39t<65.  FOR 	JAPAN 

7 91160 9°59' 	PA-4 PLUG 	PA-4 50 

FOR 	EXPORT 

8 91161 AU-9' 	PB-4 SLEEVE 	PB-4 46 

39t-fLh' FOR 	JAPAN 

8 91161 Aq-9" 	PB-4 SLEEVE 	PB-4 50 

21965.  FOR 	EXPORT 

9 91066 - Z9-9°5)1— 	DPB15 PLUNGER 	DPB15 3 

391--fth' FOR 	JAPAN 

9 91066 5A9-7°57— 	DPB15 PLUNGER 	DPB15 1 

2:)2W.3 FOR 	EXPORT 

10 91172 PB-6 SLEEVE 	PB-6 8 

11 91173 9°59' 	PA-6 PLUG 	PA-6 8 

12 91061 A°<9° 	AS2-170 PIPE 	AS2-170 8 

13 9670061208 95-9F*95F 	M6X12 SOCKET 	BOLT 	M6X12 4 

14 91180 A°-(7°11':)h' 	PZ-16 PIPE 	BAND 	PZ-16 6 

15 9670050808 95•9F*95F 	M5X8 SOCKET 	BOLT 	M5X8 19 

16 91165 fl°-0°A')F' 	PZ-14 PIPE 	BAND 	PZ-14 5 

32/»<L3 FOR 	JAPAN 

16 91165 fl°<9°A')F' 	PZ-14 PIPE 	BAND 	PZ-14 7 

2."D29/3 FOR 	EXPORT 

17 91166 11°<7°11ih' 	PZ-24 PIPE 	BAND 	PZ-24 5 

18 91167 A°-(7°A':rh' 	PZ-34 PIPE 	BAND 	PZ-34 2 

19 91062 A°<7°A')F' 	PZ544 BAND 	PZ544 4 

20 91063 PZ184 BAND 	PZ184 1 

21 91162 zT7'15 PD-4 NIPPLE 	PD-4 2 



LUBLICATION (OPS) SECTION 
*z_ ®fil3i6U*47.-CU $33 	 -C -F 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. hlit*/~* ffiffl.WF/"" SET NO. / PART NO. 	 PART NAME / COMPONENT PARTS NO. ffift 
Wty 

22 91169 illit 	PEF74 ELBOW 	PEF-4 10 

391-f6h" FOR 	JAPAN 

22 91169 PEF-4 ELBOW 	PEF-4 12 

FOR 	EXPORT 

23 91170 z‘)7°15 	PFF-4 NIPPLE 	PFF-4 6 

24 91203 iffit" 	PHD-4 ELBOW 	PHD-4 7 

25 91186 "..‹- 	PKD-6 SEPARATOR 	PKD-6 2 

27 9670062508 V1iJbh 	M6X25 SOCKET 	BOLT 	M6X25 5 

28 91060 7*99- 	PQ1OT CONNECTOR 	PQ1OT 2 

29 91065 ”A9-7°51,- DPB16 PLUNGER 	DPB16 1 

39t<67 FOR 	JAPAN 

29 91065 7- 9.-9°5- - DPB16 PLUNGER 	DPB16 3 

2.92.96 FOR 	EXPORT 

31 91375 5-7°5:59'1,- DPB-12 DESTER 	PLUNGER 	DPB-12 1 





SECTION LUBRICATION (NOPS) 



LUBLICATION 	(NOPS) SECTION 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. - 1~/Uffl..1 
SET NO. / PART NO. gisr~ 	 PART NAME / COMPONENT PARTS NO. 

ffltA 
Wty 

1 91331 9-159°59" 	PG1ON SEAL 	PLUG 	PG1ON 2 

2 91066 ”79-9° 5.7 ,- 	DPB15 PLUNGER 	DPB15 2 

3 91161 -7" 	PB-4 SLEEVE 	PB-4 30 

]9rJ-iLr FOR 	JAPAN 

3 91161 11-7" 	PB-4 SLEEVE 	PB-4 34 

FOR 	EXPORT 

4 91160 9°59" 	PA-4 PLUG 	PA-4 30 

391--(G5' FOR 	JAPAN 

4 91160 9°59" 	PA-4 PLUG 	PA-4 34 

FOR 	EXPORT 

5 91338 4,-ij)n°<9° 	4X500 PIPE 	4X500 15 

39t-fL FOR 	JAPAN 

5 91338 1J- 11911°(9° 	4X500 PIPE 	4X500 17 

2:Z.)2.W3 FOR 	EXPORT 

6 5340 	66 	112 7\\ 55.')h BRACKET 2 

7 9670061208 97'~ilit- M6X12 SOCKET 	BOLT 	M6X12 8 

8 9710060008 INii— h"* 	M6 SPRING 	WASHER 	M6 10 

9 9660060014 t9h 	M6 NUT 	M6 10 

10 9642062514 J-1"Th=)' 	M6X25 SCREW 	M6X25 6 

11 91172 Z,J-7" 	PB-6 SLEEVE 	PB-6 14 

12 91173 7° 59" 	PA-6 PLUG 	PA-6 14 

14 91375 -7°51- 	DPB-12 DESTER 	PLUNGER 	DPB-12 2 

39t<L5* FOR 	JAPAN 

14 91381 5A9-9°5):)'1,- 	DPB-13 DESTER 	PLUNGER 	DPB-13 2 

2L)LT FOR 	EXPORT 

15 91061 A°-(7° 	AS2-170 PIPE 	AS2-170 3 

16 5340 	66 	113 751' BRACKET 

J9rJ-iLr FOR 	JAPAN 

16 5340 	66 	113-1 9"59h. BRACKET 2 

2::)2W35.  FOR 	EXPORT 

17 91162 =T7°15 	PD-4 NIPPLE 	PD-4 6 

18 91169 1W PEF-4 ELBOW 	PEF-4 4 

391-‹65' FOR 	JAPAN 

18 91169 1W PEF-4 ELBOW 	PEF-4 6 

FOR 	EXPORT 

19 91203 1W PHD-4 ELBOW 	PHD-4 3 

20 91180 nc>‹?°n")h,, 	PZ-16 PIPE 	BAND 	PZ-16 6 

21 9670050808 979h*"ffiF 	M5X8 SOCKET 	BOLT 	M5X8 5 

]7rJiLr FOR 	JAPAN 

110 



LUBLICATION 	(NOPS) SECTION 
..6Df:t13 ■PoUli(1.,;:à -CU  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME 13°/ilgtrst—ONENT PARTS NO. 
1111» 
Crty 

21 9670050808 9h»91-*'15h 	M5X8 SOCKET 	BOLT 	M5X8 7 

FOR 	EXPORT 

22 9670062008 95.')h7ri'ffih 	M6X20 SOCKET 	BOLT 	M6X20 4 

23 9670062508 9h.9h7ti'lbh 	M6X25 SOCKET 	BOLT 	M6X25 2 

24 91067 9-9°5);"1,- 	DPB11 PLUNGER 	DPB11 1 

26 91171 PHD6 ELBOW 	PHD6 1 

27 5340 	66 	111 BRACKET 1 

28 9670051001 94;'11)F 	M5X10 SOCKET 	BOLT 	M5X10 2 

29 91057 t2',2*°)7° 	LA-W8D OIL 	PUMP 	LA-W8D 1 

30 91186 PKD-6 SEPARATOR 	PKD-6 1 

31 91060 399- 	PQ1OT CONNECTOR 	PQ1OT 1 

32 91152 =T7°15 	PD-6 NIPPLE 	PD-6 1 

33 91058 JHD-306 HED 	JHD-306 1 

34 91165 n°<n1-" 	PZ-14 PIPE 	BAND 	PZ-14 2 

2:)2')L7 
	

FOR EXPORT 

174 



1-/r 



TAPE INSERTER 
	

1 

SECTION 

176 



TAPE 	INSERTER SECTION 
*-_-_oDUff6u.1412.-eu 	 -C -F 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
.y 	/fi 
SET NO. / PART NO. 

PART NAME 
M4P-ÓNENT PARTS NO. 	 Q' t y 

5330 89 800-2  TAPE 	INSERTER 1 

1-11.19 

5340 	61 	921-1 -7°--()41-9- 	TAPE 	INSERTER 

1-19 

5340 	61 	923-1 .7.:5<t<3 .-(Z')/1_91- 	TAPE 	INSERTER 1 

12-18 

1 5290 	61 	961 ti,-)91 BODY 1 

2 5290 61 	964 5-- -9°7111/9 TAPE 	HOLDER 1 

3 9642030614 J-1"3W` M3X6 SCREW 	M3X6 6 

4 5290 	61 	963 5.-7°h"fh" TAPE 	GUIDE 1 

5 9716030014 b5”1"* M3 PLAIN 	WASHER 	M3 2 

6 5290 	61 	965 Y-6 ARM 1 

7 9670061208 9h;ti91,F 	M6X12 SOCKET 	BOLT 	M6X12 2 

8 5300 	89 	822-2 7”5.')h BRACKET 1 

9 9716100014 t”"h"* M10 PLAIN 	WASHER 	M10 5 

10 90630 99°t°) 	SSP-8 SNAP 	PIN 	SSP-8 4 

11 9662100014 't9h 	M10 NUT 	M10 4 

12 5486 	61 	933-1 7"55.9h BRACKET 1 

13 9642051 01 4 1-1'~ M5X10 SCREW 	M5X10 2 

14 9710050008 nx‘ 4,,\1 	M5 SPRING 	WASHER 	M5 2 

15 5340 	61 	926 7":5F BRACKET 1 

16 9680050508 h»:)" 	M5X5 SET 	SCREW 	M5X5 2 

17 5340 	61 	925 A9)h" STAND 

18 5290 	61 	941 ir))9- 	DC24V COUNTER 	DC24V 1 

19 91551 7-h-5-7° TAPE 	FOR 	TAPE 	INSERTER (200M) 1 

177 



17R 

SECTION COVER (OPS) 



COVER (OPS) SECTION 
0g5A 	ksilf 	- :/x.,(7) -t's -É 	-'*“"C'';i5cLCF, 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 	 COMPONENT PARTS NO. 
	 PART NAME 	

Q'ty 

1 90813 	 Av`‹)F'~ M5X10 	SCREW M5X10 	 22 

2 5340 73 010-1 bA"- (OPS) 	 COVER (OPS) 	 • 	 2 

2 5340 73 030-1 hil"- (OPS) 	 COVER (OPS) 	 2 

WITH GERMAN SAFETY FEATURES 

2 5346 73 010-1 hil"- (OPS) (7<q-) COVER (OPS) (IVORY) 	 2 

3 5300 72 021 	991'" 	 STUD 	 10 

4 9660060014 	J-91- M6 	 NUT M6 	 16 

5 5340 89 510 	bil\'- (OPS) 	 COVER (OPS) 	 1  

5 5340 89 520 	)jA"- (OPS) 	 COVER (OPS) 	 1  

WITH GERMAN SAFETY FEATURES 

5 5346 89 510 	hn"-  (OPS) (71*"q-) COVER (OPS) (IVORY) 	 1  

6 90651 	 GS-11)9 GS-6 	 GS-RING GS-6 	 6 

7 5300 71 156 	1=02, 	 PIN 	 9 

8 5340 73 015-1 bfl"- (OPS) 	 COVER (OPS) 	 2 

8 5346 73 015-1 W- (OPS) (7(q-) COVER (OPS) (IVORY) 	 2 

9 9710050008 	fl”/J" M5 	 SPRING WASHER M5 	 20 

10 9642052514 	J-1'~ M5X25 	 SCREW M5X25 	 4 

12 9642051014 	"1-\"3 	M5X10 	 SCREW M5X10 	 14 

13 5340 72 020 	imx‘- (OPS) 	 COVER (OPS) 	 1  

13 5340 72 040 	bA"- (OPS) 	 COVER (OPS) 	 1  

WITH GERMAN SAFETY FEATURES 

13 5346 72 020 	hfl"- (OPS) (‹Io-) 	COVER (OPS) (YELLOW) 	 1  

14 5300 73 031 	--L-4)]nx‘-9')h" 	 STUD 	 4 

15 5340 71 111 	755'9h (OPS) 	 COVER (OPS) 	 1  

15 5340 71 112 	hIN"- (OPS) 	 COVER (OPS) 	 1  

h"-f97)t")3r, 	 WITH GERMAN SAFETY FEATURES 

15 5346 71 111 	hA"- (OPS) (7-(7-) COVER (OPS) (IVORY) 	 1  

16 5340 75 011 	hn"- 	 COVER 	 1  

17 5300 71 155 	7"”'” 	 BRACKET 	 5 

18 90164 ')7.."2, 	 KNOB 	 1  

19 5340 71 120 	hfl"- (OPS) 	 COVER (OPS) 	 1  

19 5340 71 130 	W- (OPS) 	 COVER (OPS) 	 1  

WITH GERMAN SAFETY FEATURES 

19 5346 71 120 	hA"- (OPS) (Y1q-) COVER (OPS) (IVORY) 	 1  

20 9670051001 	9h151- M5X10 	SOCKET BOLT M5X10 	 1  

21 5310 71 157 	991'" 	 STUD 	 2 

22 9642040414 	t1"3" M4X4 	 SCREW M4X4 	 4 

23 5340 71 152 	hou, 	 PANEL 	 1  

23 5346 71 152 	11°U, (75'))) 	 PANEL (BROWN) 	 1 

17Q 



COVER 	(OPS) SEUTION 
* c.OplkiWalt*g.7.-"C`C* 	LAt. 	t!/ 	CLTF. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-b~/111~ NO. 	SET NO. / PART NO. 1ZI*,5 	 PART NAME 
/ COMPONENT PARTS NO. 

fW» 
Wty 

24 	5340 	71 	150 hA'- 	(OPS) COVER 	(OPS) 1 

24 	5340 	71 	160 hn x\- 	(OPS) COVER 	(OPS) 1 

h"-(97)t"7.7J3r) WITH 	GERMAN 	SAFETY 	FEATURES 

24 	5346 	71 	150 bw‘-, 	cops) 	(‹Io-) 	COVER 	(OPS) 	(YELLOW) 1 

25 	5300 	72 	013 9')F" STUD 4 

26 9660050014 t')h 	M5 NUT 	M5 1 

28 	5300 	73 	014 Ah.-15bA"- SCALE 	COVER 2 

29 	5310 	73 	013 75-1571)-L SCALE 	FRAME 2 

30 	5290 	61 	135-1 5'N'll, LABEL 1 

WITH 	GERMAN 	SAFETY 	FEATURES 

31 	5290 	61 	633 7-Xt) 300MM EARTH 	WIRE 	300MM 6 

WITH 	GERMAN 	SAFETY 	FEATURES 

32 	5486 	61 	643 7-t) 	150MM EARTH 	WIRE 	150MM 5 

WITH 	GERMAN 	SAFETY 	FEATURES 

33 90643 A13 	B5 TOOTHED 	LOCK WASHER 	B5 44 

WITH 	GERMAN 	SAFETY 	FEATURES 

34 9642041 01 4 t1"3*.:)" 	M4X10 SCREW 	M4X10 4 

FOR 	STEPLESS 	INK 	FEED 	CONTROL 

34 9642041 01 4 3*" 	M4X10 'SCREW 	M4X10 16 

WITH 	GERMAN 	SAFETY 	FEATURES 

35 9660040014 1")F 	M4 NUT 	M4 16 

WITH 	GERMAN 	SAFETY 	FEATURES 

36 	5290 	74 072 5115 LABEL 2 

37 	5290 	74 073 51"11) LABEL 4 

38_9710040014 Ah" 	M4 SPRING 	WASHER 	M4 4 

° 3r) FOR 	STEPLESS 	INK 	FEED 	CONTROL 

39 	5340 73 052 -(24/3A"- 	(OPS) INK 	COVER 	(OPS) 2 

FOR 	STEPLESS 	INK 	FEED 	CONTROL 

40 	5340 73 050 hA"- 	(OPS) COVER 	(OPS) 2 

FOR 	STEPLESS 	INK 	FEED 	CONTROL 

180 





COVER (NOPS) SECTION 



COVER 	(NOPS) 

1 	E 	1 

SECTION 
*l 

Note: When ordering items marked*,indicate the 

11,11,L 

 "CF 
set number because they are available only as a set. 

NO. SET NO. / PART NO. ~J",/ COMPONENT PARTS NO. PART NAME fflft 
Q'ty 

1 9660050014 ”F M5 NUT 	M5 12 

2 5300 72 021 A99F" STUD 7 

3 5300 71 156 Lo) PIN 9 

4 5340 73 020-1 hn"- (NOPS) COVER (NOPS) 2 

4 5340 73 040-1 hA"- (NOPS) COVER (NOPS) 2 

WITH GERMAN SAFETY 	FEATURES 

4 5346 73 020-1 hA"- (NOPS) 	(7-(7N"q-) COVER (NOPS) (IVORY) 2 

5 9642052514 1 M5X25 SCREW M5X25 4 

6 9710050008 1\ 4/"1J 	M5 SPRING WASHER M5 21 

7 5340 73 025 bA"- COVER 2 

7 5340 73 045 hA"- COVER 2 

WITH GERMAN SAFETY 	FEATURES 

7 5346 73 025 hA"- (7<*"11-) COVER (IVORY) 2 

9 5340 89 521 hA"- COVER 1 

9 5340 89 522 hA"- COVER 1 

WITH GERMAN SAFETY 	FEATURES 

9 5346 89 521 bA"- (7<*"q-) COVER (IVORY) 1 

10 90813 1\3" M5X10 SCREW M5X10 19 

11 5340 71 271 fi-) hA"- CHAIN COVER 1 

12 9642051014 t'N"3*" 	M5X10 SCREW M5X10 17 

13 5340 72 032 9')['" STUD 3 

14 5340 72 030 hA"- (NOPS) COVER (NOPS) 1 

14 5340 72 050 bA"- (NOPS) COVER (NOPS) 1 

h"-rY7-.9t)2') WITH GERMAN SAFETY 	FEATURES 

14 5346 72 030 twx- (NOPS) 	(-fio-> COVER (NOPS) (YELLOW) 1 

15 5340 71 210-2 hA"- (NOPS) COVER (NOPS) 1 

15 5340 71 230 hA"- (NOPS) COVER (NOPS) 1 

WITH GERMAN SAFETY 	FEATURES 

15 5346 71 210-2 hA"- (NOPS) 	(7-fli"ij-) COVER (NOPS) (IVORY) 1 

16 5330 71 212 hA"- COVER 1 

16 5336 71 212 hA"- (7-(7ti"ij-) COVER (IVORY) 1 

17 5310 71 157 9iYh" STUD 2 

18 5340 71 220-1 hnu- (NOPS) COVER (NOPS) 1 

18 5340 71 240-1 hh"- (NOPS) COVER (NOPS) 1 

WITH GERMAN SAFETY 	FEATURES 

18 5346 71 220-1 hA"- (NOPS) 	(7-q-) COVER (NOPS) (IVORY) 1 

19 5340 71 250 hw\-- (NOPS) COVER (NOPS) 1 

19 5340 71 260 hA"- (NOPS) COVER (NOPS) 1 

WITH GERMAN SAFETY 	FEATURES 



COVER 	(NOPS) SECTION 
*C.0)fi[WnU-4iffln-et:s.;t1f L 	 "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
POU411,%- ffiffla*/ 	 PART NAME 

COMPONENT PARTS NO. Q' ty 

19 5346 	71 	250 hn"- 	(NOPS) 	(‹Ip-) 	COVER 	(NOPS) 	(YELLOW) 1 

20 5300 	71 	155 BRACKET 5 

23 99923 77)h'-h 	PC-47 FAN 	GUARD 	PC-47 1 

25 91314005 99b°:9*, 	4X6 TAPPING 	SCREW 	4X6 4 

26 90651 GS-q)9' 	GS-6 GS-RING 	GS-6 4 

28 5290 74 068 -(:)-9- INDICATOR 1 

29 5300 	73 	031 -f)th119')F' STUD 2 

30 9642041614 M4X16 SCREW 	M4X16 2 

31 9716040014 t.5-”b 	M4 PLAIN 	WASHER 	M4 2 

32 9710040008 Ih 	M4 SPRING 	WASHER 	M4 2 

33 9660040014 t'.9t- 	M4 NUT 	M4 2 

33 9660040014 t9h 	M4 NUT M4 22 

h'-rY7."5t')3r) WITH 	GERMAN 	SAFETY 	FEATURES 

34 5300 	73 	015 Z991-' 	(OPS) STUD 	(OPS) 1 

35 5340 	71 	211 hfl'- COVER 1 

37 5486 	78 	274 5195 	(79')) LABEL 	(JAPANESE) 1 

37 5486 	78 	275 51'11, 	(I-(7')) LABEL 	(ENGLISH) 1 

38 5290 	61 	633 7-7,t2. 	300MM EARTH 	WIRE 	300MM 10 

WITH 	GERMAN 	SAFETY 	FEATURES 

39 5486 61 	643 7-t) 	150MM EARTH 	WIRE 	150MM 5 

WITH 	GERMAN 	SAFETY 	FEATURES 

40 9642041014 1-1'3E," 	M4X10 SCREW 	M4X10 20 

WITH 	GERMAN 	SAFETY 	FEATURES 

41 90643 1h" 	B5 TOOTHED 	LOCK WASHER 	B5 60 

WITH 	GERMAN 	SAFETY 	FEATURES 

42 5290 	74 073 51'11J LABEL 5 

10 A 



18S 



1R6 

SECTION 1ST SAFETY COVER. 



1ST 	SAFETY 	COVER SECTION 
*1.-C 	 1:•#- "C'',±SC 	T-F 	■-•<, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. nffi,$*1Z/41""  PART NAME COMPONENT PARTS NO. 
fflft 
Wty 

1 	5290 	52 	423-1 t°) PIN 4 

2 	9660030014 )h 	M3 NUT 	M3 2 

3 	9710030008 Ah 	M3 SPRING 	WASHER 	M3 22 

4 	5340 	75 	411-1 7)t".~- SAFETY 	COVER 1 

6 	9716040014 t5',3" 	M4 PLAIN 	WASHER 	M4 4 

8 9660040014 t9h 	M4 NUT 	M4 24 

9 9710040008 )\)j: 	M4 SPRING 	WASHER 	M4 28 

10 	5290 	76 	022 1,-h SWITCH 	PLATE 5 

11 	9648043014 1,5M)" M4X30 SCREW 	M4X30 10 

12 	97303 Z-(9 	V -1C2 SWITCH 	V-1C2 5 

13 	9716030014 t5h 	M3 PLAIN 	WASHER 	M3 12 

14 	9642031414 t1"3*:)" 	M3X14 SCREW 	M3X14 10 

15 	5340 	75 	211-2 7)t")hA"- SAFETY 	COVER 1 

16 	5340 	75 	220 t).9" HINGE 1 

17 	9684050508 1-)( .")" 	M5X5 SET 	SCREW 	M5X5 11 

18 	5290 	75 	031 hL CAM 4 

19 	5340 	75 	420-1 HINGE 1 

20 	5340 	75 	430-1 HINGE 1 

22 	98501 hA'- 	360010-1 COVER 	360010-1 5 

23 	5295 	75 	020-1 t:-):2)" HINGE 1 

24 	9642061614 J-1"3*:)" 	M6X16 SCREW 	M6X16 4 

25 	9716060014 t5i,"h" 	M6 PLAIN 	WASHER 	M6 4 

26 	5300 	53 	213 KNOB 4 

27 	5330 	75 	031 h6 CAM 3 

2301/2') FOR 	230V 

28 	95338 A -f?lf 	WK244XP-2U 	SWITCH 	WK244XP-2U 6 

230Var) FOR 	230V 

29 9642044014 t::)" 	M4X40 SCREW 	M4X40 10 

230V3') FOR 	230V 

30 	5340 	75 	323 t)E)" HINGE 2 

31 	5340 	75 	441-2 791-".,hA"- COVER 1 

33 	5340 	75 	320 L-JE)" HINGE 2 

34 	5295 	75 	031-1 A -f?)fhL3 SWITCH 	CAM 3 

35 	9642031014 t1"3*" 	M3X10 SCREW 	M3X10 10 

36 	5340 	75 	111-1 7.:)t")1jA"- SAFETY 	COVER 1 

37 	5340 	75 	443-2 7?)1-"')1jA"-7f'" COVER 1 

38 	5340 	75 	442 COVER 1 

39 	9642052514 t1"3*9" 	M5X25 SCREW 	M5X25 4 

40 9710050008 A"*,"h" 	M5 SPRING 	WASHER 	M5 10 

1R7 



1ST 	SAFETY 	COVER SECTION 
*L/ .Q)-C.  
Note: When ordering items marked*,indicate the set number because they are available oniy as a set. 

NO. 
-71~ 
SET NO. / PART NO. glIA$*/4"" PART NAME 

COMPONENT PARTS NO. 
ima 
crty 

41 5340 75 	340 7'”'» (OPS) BRACKET 	(OPS) 1 

42 9642050814 1-1'~ M5X8 SCREW 	M5X8 4 

43 5340 	75 	330 7'»-"r) COVER 1 

44 9670052008 M5X20 SOCKET 	BOLT 	M5X20 2 

45 5340 	75 	324 7'55.9h BRACKET 1 

46 5340 	75 	311-1 75bA'- SAFETY 	COVER 1 

47 5295 	75 040 b)E5' HINGE 1 

48 5340 	75 	350 7'5”F 	(NOPS) BRACKET 	(NOPS) 1 

49 5340 	75 	110 W-FT”t)::)' HINGE 1 

50 5330 	75 	491-1 hA"- COVER 1 

-(5 1JY FOR 	ITALY 

51 9642041014 J-1'~ M4X10 SCREW 	M4X10 4 

52 5330 75 	492 t.-9.' HINGE 1 

19117 FOR 	ITALY 

53 9642034014 t1"3*."J 	M3X40 SCREW 	M3X40 2 

<9,17 FOR 	ITALY 

54 5300 	75 	112 Éo)  PIN 2 

<9117 FOR 	ITALY 

55 5330 	75 	120-1  flINGE 1 

-(91/7 FOR 	ITALY 

56 9642040807 l'1"3.9' 	M4X8 	 SCREW 	M4X8 12 

57 91321 791,9f 	TL-148 	MAGNET 	TL-148 2 

58 9642051614 J-1"3*z 	M5X16 	 SCREW 	M5X16 2 

60 9642040607 1-1'Th)' 	M4X6 	 SCREW M4X6 4 

61 5340 75 	444 V/I19 FIXING 	PLATE 1 

62 5290 	74 	071 51`11, LABEL 5 

188 



154 



2ND SAFETY COVER SECTION 

lan 



2ND 	SAFETY 	COVER 

yr y 	“wrm 

SECTION 
*zoggW.u*A-cuSfifL-c~,..(7)-c,..F# .-c.;± L --c-FàLso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t,y~p113AW NO. 	SET NO. / PART NO. 1~/1""" PART NAME COMPONENT PARTS NO. Q'ty 

1 	9642040814 J-1'3 	M4X8 SCREW 	M4X8 10 

2 	9716040014 L5-4”h" 	M4 PLAIN 	WASHER 	M4 	• 10 

3 	5295 	75 	020-1 t".9,9" HINGE 3 

4 	5340 	75 	220 t:9E) HINGE 2 

5 	5290 	75 	031 h6 CAM 3 

6 9684050508 ts)(*" 	M5X5 SET 	SCREW 	M5X5 6 

7 	5290 	76 022 Z-f937°U—h SWITCH 	PLATE 3 

8 97303 Z-fl)f 	V-1C2 SWITCH 	V-1C2 3 

9 9710030008 A'*/]"* 	M3 SPRING 	WASHER 	M3 6 

10 	9642031414 1-'N"3' 	M3X14 SCREW 	M3X14 6 

11 	5340 	75 	611-2 7~— COVER 1 

12 	9710040014 Ah" 	M4 SPRING 	WASHER 	M4 6 

13 	9642040807 t1'3'2)" 	M4X8 SCREW 	M4X8 8 

14 	9642041014 1-1'3' 	M4X10 SCREW 	M4X10 2 

15 	95338 Z-rYT 	WK244XP-2U 	SWITCH 	WK244XP-2U 3 

2301/2', FOR 230V 

16 9660040014 J-')t- 	M4 NUT 	M4 8 

17 	9710040008 il”h"* M4 SPRING 	WASHER 	M4 14 

18 	5330 	75 	031 hL CAM 3 

2301/2() FOR 	230V 

19 	9642044014 J3:)" 	M4X40 SCREW 	M4X40 4 

230V3') FOR 	230V 

20 	5290 	52 	423-1 t°) PIN 2 

21 	9642061614 J-11"3*;=)' 	M6X16 SCREW 	M6X16 1 

22 	9716060014 t51”/3" 	M6 PLAIN 	WASHER 	M6 1 

23 	5340 	75 	211-2 7)-t"))3w‘— SAFETY 	COVER 1 

24 	5300 	53 	213 ')7.F.. KNOB 1 

25 	9648043014 i/53 	M4X30 SCREW 	M4X30 4 

26 	9716030014 t51,'/]' 	M3 PLAIN 	WASHER 	M3 6 

27 	98501 h1\"— 	360010-1 COVER 	360010-1 3 

29 	5310 	32 	119 o-9,1—A-5-- ROTARY 	STAY 1 

30 	5340 	75 	612-2 CD1J)\-7F" COVER 1 

33 	9648051014 'I -.~ M5X10 SCREW 	M5X10 2 

34 	9642031014 t1"3*.9' 	M3X10 SCREW 	M3X10 4 

35 	5340 	75 	511-1 yyt")/w\— SAFETY 	COVER 1 

36 	5330 	75 	482-1 /31)"-3 COVER 	CATCH 2 

37 	5295 	76 	013 II*0_,_ SUPPORTER 2 

38 	5295 	75 	040 t);)' HINGE 1 —  

101 



2ND 	SAFETY COVER SECT1ON 
*.z.0)g541,U.*Iffn-CU 	 - A-0)., 	-É 	 L -CT 	k•s o  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
41È-g-  fal341.11È-%- 

SET NO./ PART NO. 115.P.4!■ *if 	 PART NAME i 
COMPONENT PARTS NO. 

ffla 
Q'ty 

39 9642041614 M4X16 SCREW 	M4X16 2 

230V3', FOR 230V 

40 5340 75 621 701/-1., PLATE 

41 90730 n°-13-b"2,, 1.6X5 	RIVET 	1.6X5 3 

42 5340 75 615 4,1f9 FIXING 	PLATE 4 

43 5290 74 071 51'15 LABEL 3 

1q9 



1qR 



194 

..7 C.,... I I lJ I V SAFETY BAR 



SAFETY 	BAR SECTION 
L C 	/,..0) —C„ 	-É 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t-yFILAI/UA*,%. 
SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 

fig& 
Wty 

1 9642041014 M4X10 SCREW 	M4X10 4 

2 95338 Af” WK244XP-2U SWITCH 	WK244XP-2U 2 

3 5340 	75 	734 9"55.'Jh BRACKET 2 

4 5340 	75 	732 SPACER 4 

5 9670064508 95-9h7~ M6X45 SOCKET 	BOLT 	M6X45 4 

6 9716060014 t.5”h"* M6 PLAIN 	WASHER 	M6 4 

7 9684050508 h)?4' 	M5X5 SET 	SCREW 	M5X5 4 

8 5340 	75 	733 -(9fhL, SWITCH 	CAM 2 

9 5340 	75 	713 9')h" STUD 2 

10 9721040008 E- 11:59" 	E-4 E—RING 	E-4 4 

11 5340 	75 	710 7—/3 	(OPS) ARM 	(OPS) 2 

12 5340 	75 	781 )/,7ts SHAFT 2 

13 9670081208 M8X12 SOCKET 	BOLT 	M8X12 2 

14 9721070008 E- 11)9" 	E-7 E—RING 	E-7 14 

15 5290 	29 	313 WASHER 10 

16 5340 	75 	712 STUD 9 

17 9670063008 M6X30 SOCKET 	BOLT M6X30 8 

18 5290 	37 	433 A7011:99'A99F' SPRING 	STUD 4 

19 5480 	25 	418 A7011)9" SPRING 8 

20 5340 	75 	723 to)  PIN 6 

21 5340 75 	760 9°U—F 	(OPS) PLATE 	(OPS) 2 

22 9716050014 t.5*I't 	M5 PLAIN 	WASHER 	M5 4 

23 9670051608 VhWIl'h 	M5X16 SOCKET 	BOLT 	M5X16 8 

24 5340 	75 	714 11)7 LINK 4 

25 5340 	75 	740 77t".-9w‘- 	ASSY (D) BAR 	ASSY 	(D) 1 

27 5340 	75 	780 7-6 ARM 2 

28 5340 	75 	770 (NOPS) PLATE 	(NOPS) 2 

29 5340 	75 	718 t PIN 3 

30 5340 	75 	741 1J)9 LINK 2 

32 5340 	75 	750 7.-)t')A'— 	ASSY (E) BAR 	ASSY 	(E) 1 

33 5340 	75 	114 1, 	13A'—(OPS) COVER 	(OPS) 1 

34 9710050014 ni1"/3"* 	M5 SPRING 	WASHER 	M5 4 

35 9642051014 t'\'3*Z)" 	M5X10 SCREW 	M5X10 11 

36 5340 	75 	115 1J)\—(NOPS) COVER 	(NOPS) 1 

37 5340 75 	720 7)1")w'- ASSY (B) BAR 	ASSY 	(B) 1 

38 5340 	75 	717 t°:9 PIN 1 

39 9660060014 1-91- 	M6 NUT M6 4 

40 9710060008 fl"**J"h' 	M6 SPRING 	WASHER 	M6 4 

41 5340 	75 	725 11)9 LINK 2 

195 



Df-lK 1,0,11 

*.7-053115AU*A-C(4L- 1-d- A-0)--C,F#-g--C;13tLtTt.s0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
- .71,1141/ABA* 
SET NO. / PART NO. 

/40111a*-g- 
COMPONENT PARTS NO. PART NAME ffik 

Wty 

42 5340 75 730 7:rt"DW'- 	ASSY 	(C) BAR 	ASSY 	(C) 1 

43 5340 75 716 7)t")/JA"- COVER 1 

44 5340 75 112 /,-hA"-(OPS) COVER (OPS) 1 

45 9710050008 A/3" 	M5 SPRING WASHER 	M5 7 

46 5340 75 113 1,-1J1\"- 	(NOPS) COVER (NOPS) 1 

47 5340 75 724 A99N" STUD 1 

48 5340 75 116 t,x1,-1J1\‘- GEAR 	COVER 2 

49 9670062008 95.')1-*91/h 	M6X20 SOCKET BOLT M6X20 2 

50 5340 	75 	719 L0:5 PIN 2 

196 



-1 n 



1ST BLANKET CLEANING SECTION 

100 



1ST 	BLANKET 	CLEANING sEcTioN 
* 	0)413ffl,UM.,:Wt'lt 	L 	 ,±5c 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. rX,WAÉ,  
SET NO. / PART NO. nffl.:/*"" 	 PART NAME 

COMPONENT PARTS NO. Q'ty 

5330 	82 	240Z t:)3o-5- CLEANING 	ROLLER 1 
12.13 

5340 	82 	100 7"5)ht):,"2') 	(9o) 	BLANKET 	CLEANER 	(BLACK) 

1-33.35-42.48-52.54-64.66.68-72 

5340 	82 	190 917F 	ASSY STAY 1 

38-40.42.52 

5340 	82 	266Z EJ 	ASSY SCREW 	ASSY 2 

56.57 

5340 	82 	713Z 7-6 ARM 1 

3.10 

5340 	82 	714Z 7-6 ARM 1 

1 ,1O 
5346 	82 	100 7"5:59ht):2)"3') BLANKET 	CLEANER 	(IVORY) 1 

1-33.35-42.48-52.54-64.66.68-72 

1 5340 	82 	714 7-6 ARM 1 
2 5310 	82 	181 Z5-- - STAY 2 

3 5340 	82 	713 7-6 ARM 1 
4 90604 CE-11:99" 	CE-26 CE-RING 	CE-26 2 

5 9660060014 t')h 	M6 NUT M6 4 

6 9670061208 9?)F;1'11,1- 	M6X12 SOCKET 	BOLT 	M6X12 6 

7 9710060008 A1 	M6 SPRING 	WASHER 	M6 6 

8 5300 	82 	256 *:)" SCREW 2 

9 5300 	82 	257 7° 11)7" SPRING 2 

10 5300 	82 	282 911, BUSHING 2 

11 5310 	82 	281 5'9o-5- ROLLER 1 

12 5330 	82 	240 o-5- ROLLER 1 

13 90675 1"711)7 	6000DDU 	BEARING 	6000DDU 2 

14 5300 	58 	513 1j5- LOCK 	COLLAR 2 

15 9684050508 1')(* .)" 	M5X5 SET 	SCREW 	M5X5 7 

16 5340 	82 	181 75--- STAY 1 

17 5300 	82 	185-1 t°) PIN 2 

18 5300 	82 	187 U° 11D9" 	(OPS) SPRING 	(OPS) 1 

19 5340 	82 	711 un.- 	(OPS) LEVER 	(OPS) 1 

20 5340 82 	230 71)-6 	(OPS) FRAME 	(OPS) 1 

21 5340 	82 	301 un.- LEVER 1 

22 5330 	82 	720 .)1,7h SHAFT 1 

23 5340 	82 	712 Ufl"- 	(OPS) LEVER 	(NOPS) 1 

24 9648041014 51E 	M4X10 SCREW 	M4X10 9 

25 5300 	82 	259 7° 11)9" SPRING 2 

00 



1ST 	BLANKET 	CLEANING SECTION 
* ".:-.01■13i&ItilLA-CVr 	 L -CT 	L,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME /COMPONENT PARTS NO. Q'ty 

26 5300 59 132 77°11:)”1159"— SPRING 	HOLDER 1 

27 5330 82 201 U1"—X9° 11:59" LEVER 	SPRING 1 

28 5340 82 160 7L—L1 FRAME 1 

OPS OPS 

29 9670051001 91i15F 	M5X10 SOCKET 	BOLT 	M5X10 1 

30 5340 82 267 »9/1°— STOPPER 1 

31 5340 82 264 to.) PIN 2 

32 5330 82 711 '',:) SCREW 2 

33 5340 82 254 7o'.99 BLOCK 2 

35 5340 82 240 7U-6 	(NOPS) FRAME 	(NOPS) 1 

36 5340 82 170 71)—L FRAME 1 

NOPS NOPS 

37 5300 82 188 77° U)9" 	(NOPS) SPRING 	(NOPS) 1 

38 9410301608 A7011)9"b0:5 	3X16 	SPRING 	PIN 	3X16 4 

39 5340 82 260 7-6 ARM 2 

40 5340 82 191 E17b SHAFT 1 

41 9721070014 E—q)9" 	E-7 E—RING 	E-7 2 

_ 	42 5340 82 220 Ufl"— 	(NOPS) LEVER 	‹NOPS) 1 

43 5340 82 310 V', RESERVOIR 1 

44 9642040414 J-1"39" 	M4X4 SCREW 	M4X4 1 

45 5330 82 321 19/1 SPRING 1 

46 5310 82 323-2 Ati°):"3-5— SPONGE 	ROLLER 1 

47 5330 82 425 53191. RACHET 1 

48 5430 21 518-1 t'YF NUT 2 

49 9670042008 	• 9h7P'15h 	M4X20 SOCKET 	BOLT 	M4X20 	• 2 

50 5330 82 426 7° 11)9" SPRING 1 

51 5300 29 317 411J WASHER 1 

52 5340 82 210 UA"— 	(OPS) LEVER 	(OPS) 1 

54 5300 33 538 97:2, 	(7-nq—) KNOB 	(IVORY) 1 

54 5310 33 538 97.--7, 	(9o) KNOB 	(BLACK) 1 

55 9721040014 E- 11)9" 	E-4 E—RING 	E-4 	• 4 

56 90890 1—(UMs"5<t, 	0606 	BUSHING 	0606 2 

57 5340 82 266 SCREW 2 

58 90703 Ut91.- 	M6 U—NUT M6 4 

59 5340 82 265 ,r'ir'* WASHER 2 

60 5430 38 414 A7°11)9" SPRING 2 

61 5480 53 126 7°11)9" SPRING 2 

62 5340 82 253 *911-(9 PLATE 	• 1 

63 9642040814 M4X8 SCREW 	M4X8 3 

. 

200 



   

IST BLANKET CLEANING SECTION 
LC F 0  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

/413AIÉ-%- 
F',, 

 
g‘445%/ NO. SET NO. / PART NO. 	 COMPONENT PARTS NO. 

PART NAME 1Wa 
Q'ty 

64 9716060014 	t5-”1"* M6 	 PLAIN WASHER M6 

66 5340 82 183 	 COVER 

68 5340 82 263 	fl"- 	 BAR 	 1  

69 5340 82 184 	913n,,- 	 COVER 	 1  

70 9642041014 	1-1'~ M4X10 	 SCREW M4X10 	 3 

71 9710040008 	nt 	M4 	 SPRING WASHER M4 	 6 

72 5340 82 250 	A .- 	 STAY 	 1 

1 



0 0 
o 0 

0. 

s‹,* 

qà 0 0 

0 
0. 

411A 
4000,* 00  

o 
'411 

e°65  

0.  
TzN 

°0  o 

r'rà,  
11 	

° O 

4'11 

(.40 0 

/0 

0 

0 

o 

0 

004)  

2ND BLANKET CLEANING SECTION 

  

  

,nr) 



2ND 	BLANKET 	CLEANING SECTION 
,y 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. Wr&C,/414".  PART NAME / COMPONENT PARTS NO. Q' ty 

5300 	53 	250-1 Il41,99° 	ASSY 	WATER 	BOTTLE 	CAP ASSY 1 

78-83 

5330 	82 	240Z t)z3i)o-5- 	 CLEANING 	ROLLER 

68.69 

5340 	82 	266Z Z. 	ASSY 	 SCREW 	ASSY 2 

17.19 

5340 82 	600 75 :-.”3 	(9o) 	BLANKET 	CLEANER (BLACK) 1 

1-9.15-27.29-33.35-72.74.75 

5340 	82 	650 ..)1,7t- 	ASSY 	 SHAFT 	ASSY 1 

3-6.8 

5340 	82 	713Z - 1.3 	 ARM 1 

71.72 

5340 	82 	714Z - 13 	 ARM 1 

70.71 

5340 	82 	720 :)179t- 	ASSY 	 SHAFT 	ASSY 1 

4.74.75 

5346 82 	600 7-fq- 	BLANKET 	CLEANER (IVORY) 1 

1-9.15-27.29-33.35-72.74.75 

1 9648041014 T.53*: 	M4X10 	 SCREW 	M4X10 8 

2 5300 	33 	538 ?)75, 

	

<iij-) 	 KNOB 	(IVORY) 1 

2 5310 	33 	538 97:f. 	(90) 	 KNOB 	(BLACK) 1 

3 5340 	82 	660 UA"- 	 LEVER 1 

4 9410301608 7°,1)9"t°:9 	3X16 	SPRING 	PIN 	3X16 4 

5 5340 	82 	260 7-6 	 ARM 2 

6 5340 	82 	191 SHAFT 1 

7 9721070014 E-q:99" 	E-7 	 E-RING 	E-7 4 

8 5340 82 	670 1/11"- 	 LEVER 1 

9 5340 	82 	730 7-6 	 ARM 1 

10 5330 	82 	425 53I.) l-• 	 RACHET 1 

11 5330 	82 	321 -f9n 	 SPRING 1 

12 9642040414 t1"3*:2) 	M4X4 	 SCREW 	M4X4 1 

13 5310 	82 	323-2 SPONGE 	ROLLER 1 

15 5310 	82 	281 ROLLER 1 

16 5340 	82 	181 STAY 1 

17 90890 1--Wh"5<t- 0606 	BUSHING 0606 2 

18 9721040014 E- 11:99" 	E-4 	 E-RING 	E-4 4 

19 5340 82 	266 SCREW 2 

20 90703 Ut9h 	M6 	 U-NUT M6 4 

21 5340 	82 	265 .11x‘13 	 WASHER 2 



2ND 	BLANKET 	CLEANING SECT1ON 
1- 4-g- -"C',I5cLtFs. 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. ~ij/11414" 	 PART NAME COMPONENT PARTS NO. 
ffin 
Wty 

22 	5430 	38 	414 A7011)9' SPRING 2 

23 	5480 	53 	126 A70  q)9' SPRING 2 

24 	5300 	58 	513 1j5- LOCK 	COLLAR 2 

25 	9642041014 "t1"3.) 	M4X10 SCREW 	M4X10 3 

26 9670061208 M6X12 SOCKET 	BOLT 	M6X12 5 

27 	9716060014 t."5/3 	M6 PLAIN 	WASHER 	M6 2 

28 	5340 	82 	740 RESERVOIR 1 

29 9710040008 A'*,"h 	M4 SPRING 	WASHER 	M4 3 

30 	5340 	82 	184 COVER 1 

31 	5340 	82 	253 *911-(9 PLATE 1 

32 	5300 	29 	317 WASHER 1 

33 	5330 	82 	426 A7° U)9" SPRING 1 

35 	9710040014 11h 	M4 SPRING 	WASHER 	M4 3 

36 	9716050014 L5)3' 	M5 PLAIN 	WASHER 	M5 2 

37 	9642040814 t1"7' 	M4X8 SCREW 	M4X8 3 

38 	5300 	59 	132 A7011)9159"- SPRING 	HOLDER 1 

• 39 9684050508 M5X5 SET 	SCREW 	M5X5 7 

40 	5330 	82 	201 LEVER 	SPRING 1 

41 	9670051001 97'YFA+95h 	M5X10 ,SOCKET 	BOLT 	M5X10 3 

42 	5340 	82 	170 91)-6 FRAME 1 

OPS' OPS 

43 	5340 	82 	267 AH.511°- STOPPER 1 

44 	5340 	82 	264 L°2 PIN 2 

45 	5300 	82 	259 A7011)9' SPRING 2 

46 	5340 	82 	263 BAR 1 

47 	5310 	82 	181 STAY 2 

48 	5330 	82 	720 71' SHAFT 1 

49 	5340 	82 	301 LEVER 1 

50 9670042008 VM'Ai"151- 	M4X20 SOCKET 	BOLT 	M4X20 2 

51 	5430 	21 	518-1 "J'YF NUT 2 

52 	5340 	82 	250 STAY 1 

53 	5340 	82 	183 COVER 1 

54 9710060008 11''h' 	M6 SPRING 	WASHER 	M6 5 

55 	5300 	82 	186 uw\- 	(NOPS) LEVER 	(NOPS) 1 

56 	5340 	82 	160 7U-6 FRAME 1 

NOPS NOPS 

57 	5340 	82 	690 7U-6 	(NOPS) FRAME 	(NOPS) 1 

58 	5300 	82 	256 lt  SCREW 2 

59 5300 	82 	257 A70 q)9' SPRING 2 

9na 



2ND 	BLANKET 	CLEANING SECTION 
*.Lomu'num,%-t-u 	1. -" 	1-d-A..0) --e. "É 'y 	 Ls‹, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO., PART NO. g13,% 	411~ 	 PART NAME / COMPONENT PARTS NO. 
ffift 
Crty 

60 5330 82 711 SCREW 2 

61 5340 82 254 7"o” BLOCK 2 

62 5300 82 185-1 t°) PIN 2 

63 5300 82 188 A7° 11:59" 	(NOPS) SPRING 	(NOPS) 2 

64 5300 82 184-1 UA"- 	(OPS) LEVER 	(OPS) 1 

65 90640 119”/3"* B6 TOOTHED 	LOCK 	WASHER B6 	 2 

66 9660060014 I'')1' 	M6 NUT 	M6 4 

67 5340 82 680 7U-L3 	(OPS) FRAME 	(OPS) 1 

68 90675 '\"7 11)9" 	6000DDU 	BEARING 	6000DDU 4 

69 5330 82 240 0-5- ROLLER 2 

70 5340 82 714 7-6 ARM 1 

71 5300 82 282 ,z915 BUSHING 2 

72 5340 82 713 7-6 ARM 1 

74 5330 82 740-1 7-6 ARM 1 

75 5340 82 721 Efl>7h SHAFT 1 

76 5300 82 543 /1 1J-L, NAME 	PLATE 1 

77 5330 53 251-1 :7-,X"hIl) BOTTLE 1 

78 5300 53 256 A° -.9 PACKING 1 

79 5300 53 254-1 3G11°'”) RUBBER 	PACKING 1 

80 9721030050 E- 11:)9" 	E-3 E-RING 	E-3 3 

81 5290 53 255 7°,J)9" SPRING 1 

82 5300 53 253 t°) PIN 1 

83 5300 53 252-1 1)7° CAP 1 

911Ç 



46 

0 
o°  

e° 48 

0 

o. 

Q41., 

0.0  0 4)  
00  

00  

0 
ak 

k4,2 
ww,  4:  

.. 

0,5  

›11  

e° 

0 

e0 

410 
0 

vf 14, A, 
N*41  
‹fr, 

0 

0 

419 0 $1) 

0 

0 • 

0 

o 

0 

o 

0 

■Y • 

o°0  11 

0 
• 0 

0 

BLANKET CLEANING DRIVING 
Jtt...; I IUN 

  

206 



* 

* 

* 

BLANKET 	CLEANING DRIVING SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. g~fs/4"4 	 PART NAME 
COMPONENT PARTS NO. Crty 

5340 	82 	340 7-6 ASSY ARM ASSY 1 

1.5.9.47 

5340 	82 	530-1 A'I59 	ASSY VALVE 	ASSY 

31.32.34.35 

5340 	82 	750 ASSY ARM ASSY 1 

1.2.5.59 

1 9410301608 7° 1J)9't°:) 	3X16 	SPRING 	PIN 	3X16 4 

2 5340 	82 	760 7-6 ARM 1 

3 5300 	82 	364 71')11:99' SPRING 2 

4 5290 	37 	433 Z7c"):599'Jh' SPRING 	STUD 2 

5 5340 	82 	351 SHAFT 2 

6 5330 	59 	566 BUSHING 2 

7 9710050014 nh 	M5 SPRING 	WASHER 	M5 7 

8 9642051014 M5X10 SCREW 	M5X10 24 

9 5340 	82 	350 7-6 ARM 1 

10 9710050008 A)J'* 	M5 SPRING 	WASHER 	M5 24 

11 9660050014 )F 	M5 NUT 	M5 8 

12 5340 	82 	542 BRACKET 2 

13 9670061208 9h-91-$'15F 	M6X12 SOCKET 	BOLT 	M6X12 6 

14 9716060014 t51,"b'* 	M6 PLAIN 	WASHER 	M6 4 

15 90629 M-97°t°) SSP-6 SNAP 	PIN 	SSP-6 4 

16 5300 	57 	023-1 bo D  PIN 2 

17 97657 91.))-fh' 	AS2ON SOLENOID 	AS2ON 	J708-015 2 

18 9670051001 ~*951- M5X10 SOCKET 	BOLT 	M5X10 10 

19 5340 	82 	780 BRACKET 1 

20 9716050014 til'i] 	M5 PLAIN 	WASHER 	M5 4 

21 5340 	82 	520 »9/1°- STOPPER 1 

22 5340 	82 	511 BRACKET 1 

23 5340 	82 	131 7'. 5h.9h BRACKET 1 

24 5340 	82 	140 7"-551- BRACKET 1 

25 5340 82 	793 .99)311'- COVER 2 

27 5300 	82 	520-1 BRACKET 1 

29 9642061614 J-1"M"i' 	M6X16 SCREW 	M6X16 3 

30 9710060008 nh 	M6 SPRING 	WASHER 	M6 3 

31 5340 	82 	513-1 =97°15 NIPPLE 2 

32 5340 	82 	512-1 VALVE 1 

33 9410302008 7° 11)9't°) 	3X20 	SPRING 	PIN 	3X20 2 

34 5340 	82 	514 VALVE 1 

35 5300 	82 	513 ::y70  J[, NIPPLE 1 

9n7 



BLANKET 	CLEANING DRIVING I lUIN 
*- cnua.uwn-c-(5;x1.-c-  	-CT 	■-so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. WA$WF  COMPONENT PARTS NO. 
PART NAME 

Q'ty 

37 90512 011)9 	P-10A 0-RING P-10A 4 

38 90505 011)7" 	P-16 0-RING P-16 1 

39 5300 	52 	121 U/1"- 	(7(1'11-) LEVER 	(IVORY) 1 

39 5310 	52 	121 U/1"- 	(90) LEVER 	(BLACK) 1 

40 9650052014 7W 4,53.)" 	M5X20 SCREW 	M5X20 1 

41 5300 	82 	518 7N -A HOSE 1 

42 5300 	82 	517 9'1197° GRIP 3 

43 5310 	82 	518 7ti- HOSE 1 

44 9721070008 E-11.?9" 	E-7 E-RING E-7 2 

45 5340 	82 	541 11)9 LINK - 2 

46 5300 	57 	024 z,No..4.,_ SPACER 4 

47 5340 82 	360 7-6 ARM 1 

48 5340 	82 	523 9'55')F BRACKET 2 

49 5340 	82 	791 ;1+- HOSE 2 

50 5340 	82 	524 no.no PIPE 1 

51 5340 	82 	771 7'55'9h BRACKET 1 

53 5340 	82 	120 7'5,')Is BRACKET 2 

54 9410502008 71" 11)9"t°) 	5X20 	SPRING PIN 5X20 8 

55 9670083508 9*"11,1- 	M8X35 'SOCKET BOLT M8X35 8 

56 5340 	82 	110 9'”')F BRACKET 2 

57 5340 	82 	794 7'55'91- BRACKET 4 

58 9670051608 95'9hW15h 	M5X16 SOCKET BOLT M5X16 8 

59 5340 	82 	770 7-6 ARM 1 

60 5340 	82 	795 hn- COVER 1 

208 



,,na 



91n 

SECTION POWDER SPRAY UNIT 



POWDER 	SPRAY 	UNIT SECT1ON 
* 	"C 	 "CT 
Note: When ordering items marked*,inchcate the set number because they are available only as a set. 

N O. t9 F4 
SET NO. NO. / PART NO. WA4F/4/11/"  PART NAME 

COMPONENT PARTS NO. 
fflok 
Q'ty 

14 5430 	14 	445 JA'15 NOZZLE 2 

16 91852 t'=-157N- 	8X1 2X240 	HOSE 	8X12X240 1 

17 91238 =Y2°11, 	1/4 NIPPLE 	1/4 3 

18 90904004 A'11/7 	AB21025 BALVE 	AB21025 1 

7)(qhfht9'» FOR 	USA,CANADA 

18 97625 n159AB21-02-05 	100V 	VALVE 	AB21-02-05 	100V 1 

19 91258 7°15 	1/4 	 NIPPLE 	1/4 2 

20 5430 	14 	452 KNOB 1 

21 9662120014 t'.91' 	M12 NUT 	M12 1 

22 5430 	14 	453 -2° 11)9' SPRING 1 

23 5430 	14 	454 b0,7)  PIN 1 

24 5430 	14 	451 fl 	11.17 VALVE 1 

25 91280 Iffi7N' 	1/4 ELBOW 	1/4 1 

26 91235 iJbt 	1/4 ELBOW 	1/4 1 

27 9672061414 cr)h911i'llAs 	M6X14 HEXAGON 	BOLT 	M6X14 4 

28 9710060008 A* M6 SPRING 	WASHER 	M6 4 

29 9716060014 t 	M6 PLAIN 	WASHER 	M6 4 

30 90916001 A9'1).--9- 	100W SPRAY 	MOTOR 	100W 1 

7Plb.htLh' FOR 	USA,CANADA 

30 97021 100W SPRAY 	MOTOR 	100W 1 

31 5340 	83 	261 KNOB 1 

32 90505 011)9' 	P-16 0-RING 	P-16 3 

33 90511 Oij)9" 	P-20 0-RING 	P-20 1 

34 5430 	39 	118 97-2, KNOB 1 

35 9648051014 T5-M)' M5X10 SCREW 	M5X10 2 

36 5430 	14 	437 71159'- HOLDER 1 

37 5430 	14 	435 $'1-1141,99° BOTTLE 	CAP 1 

39 5430 	14 	438 BAND 1 

40 5430 	14 	460 PLATE 1 

41 5430 	14 	433 il°) PACKING 1 

42 5430 	14 	431 fi 't-11) BOTTLE 1 

43 5430 	14 	432 A01,70 P1 PE 1 

44 90609 BE-11)9' 	BE-80 BE-RING 	BE-80 1 

45 5340 	83 	259 BRACKET 1 

46 9670081208 9[-71i"Wh 	M8X12 SOCKET 	BOLT 	M8X12 2 

47 9710050014 11' 4,"Ji"* 	M5 SPRING 	WASHER 	M5 2 

48 9672051014 (39*"151- 	M5X10 HEXAGON 	BOLT 	M5X10 2 

50 5340 	83 	032 HOSE 	BAND 1 

51 9670062508 95»91-*'ffih 	M6X25 SOCKET 	BOLT 	M6X25 2 

")-11 



POWDER 	SPRAY 	UNIT SECTION 
*c.o~ukii.5,-C-Ltt5-5/1€1. -   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 4~/4""  PART NAME 
COMPONENT PARTS NO. 

ffl» 
Wty 

52 9670052508 9h.91•Ii151‘ M5X25 SOCKET 	BOLT 	M5X25 4 

53 5340 	83 	031 0 PIN 2 

54 5340 	83 	033 7'55- ?)1- BRACKET 1 

55 5340 83 	034 .7'5h.9h BRACKET 1 

56 5340 	83 	020 7N—A=IY7°15 COVER 1 

57 91828 t"=-15715—Z 8X1 2X730 	HOSE 	8X12X730 1 

58 5340 	83 	010 *159"— HOLDER 2 

60 9716040014 t5,'/] M4 PLAIN 	WASHER 	M4 2 

61 9710040014 11,"/] M4 SPRING 	WASHER 	M4 2 

62 9660040014 .J- 91- 	M4 NUT 	M4 2 

63 5480 	14 	428-1 Lfl - LEVER 1 

64 5430 	32 	815 )7' KNOB 1 

65 966005001 4 1- 9h 	M5 NUT 	M5 1 

919 



',1 1 



REGISTER PUNCH stU I IUN 

214 



* 

* 

* 

* 

REGISTER 	PUNCH SECTION 
*.r...0(~r1.— 	 ts. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO./ PART NO. PART NAME /COMPONENT PARTS NO. Q'ty 

5110 	10 	010-4 UZ)'X9-A°:)ft9I- REGISTER 	PUNCH 	SET 1 

1-20.23-29.31-45 

5110 	10 	100-4 1,9-11°)3 	ASSY 	REGISTER 	PUNCH 	ASSY 

1-20.23-29.31-40 

5110 	10 	180-1 n0.-93t91- 	A PUNCH 	SET 	A 1 

16.19.29.31 

5110 	10 	190-1 n°)3t9F 	B PUNCH 	SET 	B 1 

16.19.20,23 

5110 	20 	110-1 7-G ASSY ARM ASSY 1 

1.4.40 

5340 	54 690 REGISTER 	MARKING 	DEVICE 1 

46-49 

1 5110 	20 	131-1 ;(fA') NAME 	PLATE 1 

2 9721080008 E-11)9 	E-8 E-RING 	E-8 8 

3 5110 	20 	121 b0:5 PIN 2 

4 5110 	20 	111 7-6 ARM 1 

5 5110 	20 	119 A SPRING 2 

6 5110 	20 	112 t°-.5 PIN 2 

7 5110 	10 	121 "2"55.9h BRACKET 2 

8 5110 	20 	132-1 ;A":', NAME 	PLATE 1 

9 9710060008 A 1,'/) 	M6 SPRING 	WASHER 	M6 4 

10 9670061208 9$'151- 	M6X12 SOCKET 	BOLT 	M6X12 4 

11 90790 2111,593~ 	M3X10 	SCREW M3X10 1 

12 5110 	10 	141 /311"- COVER 1 

13 9660030014 Ti)F 	M3 NUT M3 1 

14 5110 	10 	110 7°L-t- PLATE 1 

15 9670052008 ~i"Wh M5X20 SOCKET 	BOLT 	M5X20 4 

16 9412501400 1-f3r)t°;) 	5X14 	 PARALLEL 	PIN 	5X14 4 

17 5110 	20 	115 1E)" 	 SCREW 4 

18 5110 	20 	114-1 75591- 	 BRACKET 1 

19 5110 	20 	116-2 A°)T 	 PUNCH 2 

20 5110 	20 	118-3 11°)3 	 PUNCH 1 

23 5110 	10 	143-2 9'- 	 DICE 1 

24 5110 	20 	113-1 9'559I' 	 BRACKET 1 

25 5110 	10 	171 11i'-1.-" 	 BOARD 1 

26 5110 	10 	122 A5--- 	 STAY 2 

27 99948 7”:).-99" 	BU-692B 	BUSHING 	BU-692B 4 

28 9642042014 t'N'3 .,:i' 	M4X20 	 SCREW 	M4X20 4 

29 5110 	20 	117 noDf PUNCH 1 

215 



* 

REGISTER 	PUNCH JCA....HUN 
* 	 ts. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t.yF**/~ 
SET NO. / PART NO. 10~/4"" 	 10111* PART NAME / COMPONENT PARTS NO. 	 Q'ty 

31 5110 	10 	142-1 9'-( DICE 1 

32 9716050014 th'* M5 PLAIN 	WASHER 	M5 3 

33 9710050008 w‘*”1]"* M5 SPRING 	WASHER 	M5 3 

34 9642050814 39 	M5X8 SCREW 	M5X8 3 

35 9642041214 t1"3*" 	M4X12 SCREW 	M4X12 4 

36 9710040008 A1]`'* 	M4 SPRING 	WASHER 	M4 4 

37 90773 9)" 	4.8X20 WOOD SCREW 4.8X20 4 

38 5110 	10 	123 9°U —h PLATE 1 

39 5110 	10 	130 SCALE 1 

40 90730 fl°—h—t'3f, 	1.6X5 	RIVET 1.6X5 2 

41 5110 	20 	150 U:7)9—b°.-.5 PIN 1 

42 5110 	20 	160 W)'X9—t°) PIN 1 

43 5110 	20 	170 1)99—t0-.9 PIN 1 

44 5110 	20 	180 PIN 1 

45 5110 	20 	140 BAR 1 

46 5340 	54 692 SHEET 1 

47 5340 	54 693 ro)  PIN 2 

48 5340 	54 691 SHEET 1 

49 9652030614 1-.5M3X6 .SCREW M3X6 2 

50 5110 	20 	190 UE)"A9—A'— BAR 1 

216 





FRAME (CD) 

218 



FRAME 	(CD) SECTION 
1. -CT 	t.s. 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t~/~ii* 
SET NO., PART NO. ~/4"" PART NAME COMPONENT PARTS NO. 

ffl» 
Q'ty 

1 5300 	87 	425-1 t'‹h' GUIDE 1 

2 5290 	87 	421-1 STUD 2 

3 5330 	87 	435-1 h'-fh GUIDE 

4 5340 	86 	212 3r:T5-1J71,—/, 	(NOPS) 	FRAME 	(NOPS) 1 

5 5290 	52 	422 7°11)99'91'" SPRING 	STUD 2 

6 96519 7-C,9f 	AVW401—R SWITCH 	AVW401—R 1 

6 96522 A -f” AVW402—R SWITCH 	AVW402—R 1 

WITH 	GERMAN 	SAFETY FEATURES 

7 5340 	61 	411 7'5T91' BRACKET 1 

8 9710050008 A 4,'/3"* 	M5 SPRING 	WASHER 	M5 12 

9 9642051014 J-1'3*z=)' 	M5X10 SCREW 	M5X10 8 

10 5290 	87 	423-1 /3"-ih' GUIDE 1 

11 5290 	87 	441 77'55.  OIL 	RECEIVER 1 

12 5290 	87 	422-1 »" STUD 1 

13 9670041008 99F-iti'1h 	M4X10 SOCKET 	BOLT 	M4X10 12 

14 5340 	87 	421-1 Z9'YF' STUD 1 

15 9710060008 IN'''/]'* 	M6 SPRING 	WASHER 	M6 12 

16 9660060014 ”I-- 	M6 NUT M6 12 

17 9670083508 Vh. 91-;Plbh 	M8X35 SOCKET 	BOLT 	M8X35 4 

18 5340 	86 	211-1 fiD 119U—L, FRAME 1 

19 5340 	87 	423-1 9'.9[-' STUD 1 

20 5300 	87 	424-1 )]" -fh' GUIDE 1 

21 5330 	87 	436-1 h'fh' GUIDE 1 

22 9670081608 V''.51•1■951 	M8X16 SOCKET 	BOLT 	M8X16 2 

23 9710080008 AW'* M8 SPRING 	WASHER 	M8 2 

24 5290 	24 	126 79— WASHER 

25 5290 	86 	413 7"9:59' BUSHING 2 

26 96589 -f'.93 	AJ4534 SWITCH 	AJ4534 1 

27 9716050014 tidJ"h' 	M5 PLAIN 	WASHER 	M5 8 

28 5340 	87 	462 9'55.9F BRACKET 2 

29 5290 	87 	431-1 77'5h-  OIL 	RECEIVER 1 

30 5310 	87 	423-1 h'<h" GUIDE 1 

31 9642052014 t1'3)" 	M5X20 SCREW 	M5X20 4 

32 5340 	87 	461 7"5':.) BRUSH 2 

33 5340 	87 	422-1 A99F' STUD 1 

34 5340 	61 	437 7"5”1- BRACKET 1 

91q 



220 

SEUTION DRIVING AND DRIVEN SHAFTS (CD) 



DRIVING 	AND 	DRIVEN 	SHAFTS 	(CD) sEcTioN 
*C.011fSg&U.110-A-C133 L •"C' 	 liÈ-F+""C'51 	-CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	-vi~/à~ 
SET NO. / PART NO. NIA-/4""  PART NAME COMPONENT PARTS NO. 

fllft 
Cr ty 

5300 	87 	212Z X9oo79F SPROCKET 1 

56.60 

5300 	87 	213Z A7°Oh'91' SPROCKET 

56.57 

5310 	87 	150-1 c-911-h"-W' ROTARY 	GUIDE 1 

27-32.39-42 

5340 	87 	110-1 A7°ch 	ASSY SPROCKET 	ASSY 1 

23.24.43-45 

1 	9642040814 M4X8 SCREW 	M4X8 2 

2 	9710040008 A"*”h"* M4 SPRING 	WASHER 	M4 2 

3 	5340 	87 	126 SCALE 1 

4 9670054008 9~15f- M5X40 SOCKET 	BOLT M5X40 3 

5 	5330 	24 	515 INDICATOR 1 

6 	5340 	87 	127 SPACER 1 

7 	5340 	87 	117 7N"A BOSS 2 

8 9684060608 M6X6 SET 	SCREW 	M6X6 8 

9 9648040814 M4X8 SCREW 	M4X8 4 

10 	5340 	87 	124 7”-7 BRACKET 1 

11 	5340 	87 	123 "”57')I- BRACKET 1 

12 	97837 t)1,- 	GXL-N12F SENSOR 	GXL-N12F 2 

13 	9642030614 T1"3* 	M3X6 SCREW 	M3X6 4 

14 	9670051001 9h'')h151' 	M5X10 SOCKET 	BOLT 	M5X10 2 

15 	5340 	87 	125 7"55-)F BRACKET 1 

16 	5340 	87 	119 9-f-z;)9w7°U-F PLATE 1 
17 	5340 	87 	121 PLATE 1 

18 	9670061408 991-71515h 	M6X14 	SOCKET 	BOLT 	M6X14 3 

19 	5340 	87 	115 4159"- 	 HOLDER 1 
20 90207 1"7119 	6203LLB 	BEARING 	6203LLB 2 

21 	5290 	25 	114 BEARING 	COVER 1 

22 	9670061208 95.~51' M6X12 	SOCKET BOLT M6X12 3 

23 	9411503600 5.-A°-C°) 	5X36 	 TAPER 	PIN 	5X36 1 

24 	5340 	87 	113 A9°oh*9h 	 SPROCKET 1 
27 	5522 	45 	126 GUIDE 	ROLLER 24 

28 	5310 	87 	154 SHAFT 8 

29 	5300 	87 	161-1 SIDE 	FRAME 2 

30 9670061008 M6X10 	SOCKET 	BOLT 	M6X10 8 

31 	9660060014 t'” M6 	 NUT M6 4 

32 	9670062008 M6X20 	SOCKET 	BOLT 	M6X20 5 

34 9670052008 9)F7N9JF 	M5X20 	SOCKET 	BOLT 	M5X20 2 

,3,11 



DRIVING 	AND 	DRIVEN 	SHAFTS 	(CD) SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. n,P.4<F/'"" 	 PART NAME 
COMPONENT PARTS NO. Q'ty 

35 5340 	87 	512 9"51- BRACKET 1 

36 5340 	87 	511 ,J6 CAM 1 

37 9716050014 b5”/]"* M5 PLAIN 	WASHER 	M5 2 

38 9670051608 91-*"15h 	M5X16 SOCKET 	BOLT 	M5X16 2 

39 9642051014 1-1"3,f)" 	M5X10 SCREW 	M5X10 9 

40 9710050008 n ,P‘i]"* 	M5 SPRING 	WASHER 	M5 9 

41 9686062008 1-»9" M6X20 SET 	SCREW 	M6X20 2 

42 5300 	87 	162 *11/9"- HOLDER 2 

43 5340 	87 	111-1 ;7A,7h SHAFT 1 

44 5340 	87 	112 7°orYI SPROCKET 1-  

45 9411503200 5--A°-t°D 	5X32 TAPER 	PIN 	5X32 1 

46 5300 	87 	121-1 1,- GEAR 1 

48 5340 	21 	572 1”11991-4/I BEARING 	COVER 1 

49 5340 	87 	116 79::)-h- WASHER 1 

50 9670081208 9h.9h*'Ild- 	M8X12 SOCKET 	BOLT 	M8X12 1 

51 9670064508 9 .'”*951- 	M6X45 SOCKET 	BOLT 	M6X45 4 

52 5330 	87 	216 7"5T9h BRACKET 2 

_ 	53 5330 	87 	218 W1/9"- HOLDER 2 

54 5340 	87 	214 *159"- .HOLDER 2 

55 5330 	87 	217 hi- COLLAR 2 

56 90315 7r'-1513 11)9" 	6003ZZ 	BALL 	BEARING 	6003ZZ 4 

57 5300 	87 	213 A7°0 1)1' SPROCKET 1 

58 5310 	87 	522 hG CAM 1 

59 5340 	87 	213 135- COLLAR 1 

60 5300 	87 	212 77°01- SPROCKET 2 

61 9684050508 h~ M5X5 SET 	SCREW 	M5X5 2 

62 5330 	87 	215 7"crY9 BLOCK 2 

63 5330 	87 	221 A7°11:99" SPRING 2 

64 5640 	48 	107 zh9n0 - STOPPER 6 

65 5340 	87 	210 91'71- SPROCKET ASSY 1 

66 9670061608 9')hti'l1iF 	M6X16 SOCKET BOLT 	M6X16 6 

67 5340 	87 	118 9°1,-F PLATE 1 

68 5340 	87 	215 7"55»9F BRACKET 1 

999 



*)'Y'2 



CHAIN GRIPPER (CD) SECTION 

994 



* 

* 

* 

CHAIN 	GRIPPER 	(CD) SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO.  
SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 

ffl» 
Grty 

5340 	87 	300-1 3i)”119' 11'.9n°- 	ASSY 	GRIPPER 	UNIT 	ASSY 3 

2-11.15-19.21-24.26-28 

5340 	87 	301-1 9"11911°-( 	ASSY 	GRIPPER 	BASE 	ASSY 

2.3.6.10.11,15,16.22-24,28 

5340 	87 	310 9‘‘Tyn°-9"‹ GRIPPER 	BASE 3 

3.10,11,23.24 

1 5300 	87 	410 I-:9 CHAIN 2 

2 5340 	87 	312 7'”9h BRACKET 3 

3 9684050508 h»,:.)' 	M5X5 SET 	SCREW 	M5X5 18 

4 9721040008 E-q)9" 	E-4 E-RING 	E-4 3 

5 90203 t"-W711:99" 	625ZZ 	BALL 	BEARING 625ZZ 3 

6 5321 	87 	316 7-6 ARM 3 

7 5290 	87 	317 799F STUD 3 

8 9710050008 A* M5 SPRING 	WASHER 	M5 3 

9 9660050014 t9h 	M5 NUT 	M5 3 

10 5310 	87 	314 .Z.)1,71' SHAFT 3 

11 5290 	87 	319 9.9/1°-9 GRIPPER 	STUD 15 

14 9670051001 95-1J1-*151' 	M5X10 SOCKET 	BOLT 	M5X10 12 

15 5321 	87 	315 ,,,\o_i.j._ SPACER 3 

16 5321 	87 	313 i12l- SHAFT 3 

17 5340 	87 	321 77° 1J:)9' SPRING 6 

18 5321 	87 	323 7°,1:99"7t1159- SPRING 	HOLDER 6 

19 5321 	87 	318-1 9M°- GRIPPER 15 

21 9670061608 95-~ M6X16 SOCKET 	BOLT 	M6X16 15 

22 5340 	87 	311 7"..”')F BRACKET 3 

23 5321 	87 	322 9"5h BRACKET 3 

24 9410301608 A7°q:79"b°) 	3X16 	SPRING 	PIN 	3X16 15 

25 90853 I- 11)9 	RF2040 • 	JOINT 	LINK 	RF2040 6 

26 9411301600 5-- -i\°-t°) 	3X16 TAPER 	PIN 	3X16 6 

27 9411302000 y.-n°-t°) 	3X20 TAPER 	PIN 	3X20 6 

28 9411302200 y-n°-t°) 	3X22 TAPER 	PIN 	3X22 3 



PAPER DELIVERY TABLE (CD) 
SECTION 



PAPER 	DELIVERY TABLE 	(CD) SECTION 
F 	"C'akit 	-CT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-b~/411A41É-g- NO. 	SET NO. /PART NO. 
g~/~ 	 PART NAME 

COMPONENT PARTS NO. Wty 

5310 	88 	140 5*-7'11,9h ..)7 	ASSY SPROCKET 	AND 	GEAR ASSY 1 

32-34 

5340 88 240 1\‹:)5-7,\11, 	ASSY DELIVERY 	TABLE 	DOLLY 	ASSY 

22-26 

1 	91 848 ;1■- 	10X17X2900 HOSE 	10X17X2900 1 

2 	91211 AA1'" 	16 HOSE 	BAND 	16 2 

3 	9410302008 Z9° 11)9"t°) 	3X20 SPRING 	PIN 	3X20 1 

4 	91221 t"z-I57N-A 	10X17X420 HOSE 	10X17X420 1 

5 	9670061208 991'*15h 	M6X12 SOCKET 	BOLT 	M6X12 2 

6 	9710050014 nx\*4,13,, 	M5 SPRING 	WASHER 	M5 9 

7 	964205101 4 1-1"3*" 	M5X10 SCREW 	M5X10 7 

8 	5320 	87 	217-1 7,')h BRACKET 1 

9 9660080014 t9h 	M8 NUT 	M8 2 

10 	5290 	17 	113 J\1V2 VALVE 1 

11 	5340 	17 	114 71°I5 SPINDLE 1 

12 	5290 	17 	115 7° 11:99" SPRING 1 

13 	5300 	17 	116 hA"- COVER 1 

14 	5300 	17 	117 7".7: 	(7-(tÍ'ij-) KNOB 	(IVORY) 1 

14 	5310 	17 	117 i)7:2, 	(9o) KNOB 	(BLACK) 1 

15 	5300 	12 	224 7°U-F PLATE 1 

16 	9650052014 715,53*" 	M5X20 SCREW 	M5X20 1 

17 	5330 	88 	236-1 h5- COLLAR 4 

1.8 	5340 	88 	234 U-15 RAIL 2 

19 	9670051001 99[-WIlds 	M5X10 SOCKET 	BOLT 	M5X10 6 

20 	5330 	88 	237-1 9')[-" STUD 2 

21 	5290 	88 	250 U-11i RAIL 2 

22 	5310 	44 	314 »--,11i SCALE 1 

23 	5340 	88 	241 fl-1E)5n-”11, DELIVERY 	TABLE 	DOLLY 1 

24 	91350 "t, 9- 	420G-N-75 CASTER 	420G-N-75 4 

25 90770 9") 	4.1X20 WOOD 	SCREW 	4.1X20 16 

26 	9716060014 15”/J 	M6 PLAIN 	WASHER 	M6 16 

27 	9648052014 ,53 .::)" 	M5X20 SCREW 	M5X20 2 

28 	9648051614 4,53* 	M5X16 SCREW 	M5X16 2 

29 	9648051014 ,/-33* 	M5X10 SCREW 	M5X10 2 

30 	5290 	89 	143 )(915 BUSHING 2 

32 	5290 	88 	142 A7°07'ft SPROCKET 2 

33 	9410402508 X7° 11)9"t°) 	4X25 SPRING 	PIN 	4X25 2 

34 	5310 	88 	141 ETt7I SHAFT 1 

35 	90843 o-5-3i- ) 	RS37-1 	50P CHAIN 	RS37-1 	50P 1 

,),)-7 



PAPER 	DELIVERY TABLE 	(CD) SECTION 
T 	tso  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
- ,y 
SET NO. / PART NO.  PART NAME 

COMPONENT PARTS NO. Crty 

36 5290 88 235 ')I-(h WEIGHT 2 

37 5310 	88 	146 1°L-t-  PLATE 1 

38 9414202514 7qt°) 	2X25 SPLIT 	PIN 	2X25 2 

39 90856 )"2-.()I- 11:99 	RS37-1 	JOINT 	LINK 	RS37-1 3 

40 967,0081608 Vh.')I-151- 	M8X16 SOCKET 	BOLT 	M8X16 2 

41 9710080008 AW'* M8 SPRING 	WASHER 	M8 8 

42 5310 	88 	233 .7-- STAY 1 

43 5340 	88 	150 fi-) 	(OPS) CHAIN 	(OPS) 1 

44 5290 	88 	231 991," STUD 2 

45 90214 W'-W711:99" 	6000ZZ 	BALL BEARING 6000ZZ 6 

46 5340 	88 	232 A9')h STUD 2 

47 5340 	88 	220 71)-6 FRAME 1 

48 9662080014 t9h 	M8 NUT 	M8 6 

49 5340 	88 	210 7U-L, FRAME 1 

50 5290 	31 	116 ij)9 LINK 1 

51 9721070008 E-ij:99" 	E-7 E-RING 	E-7 2 

52 9642032014 1-'1' 	M3X20 SCREW 	M3X20 2 

53 90644 A'),"13"* 	A3 TOOTHED 	LOCK WASHER A3 2 

54 5310 	88 	145-1 7"5”F ,BRACKET 1 

55 97313 -.(')f 	V-1C244 SWITCH 	V-1C244 1 

56 97381 793:1-9- 	VAM22 ACTUATOR VAM22 1 

57 98501 13)\‘'- 	360010-1 COVER 	360010-1 1 

58 5300 	21 	424 701)-1, PLATE 1 

59 9642050814 t'V'MJ" M5X8 SCREW 	M5X8 2 

60 5340 	88 	233 Z99[-" STUD 4 

61 5340 	88 	151 fi-) h"-W' GUIDE 2 

99R 



nnn 



STAND LIFTING DRIVING (CD) 
SECT1ON 

ggn 



STAND 	LIFTING 	DRIVING 	(CD) SECTION 
* 	GDP,fsa,u.#1,%-eu 	 T 	Lso 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. g~ 	 PART NAME /COMPONENT PARTS NO. 
ffin 
Q'ty 

5290 	88 	112Z )k91ffi9'-. HOUSING 1 

27,48 

5290 	88 	194Z GEAR 

1,2 

5296 	88 	160 A)h'15 	(71*J-) HANDLE 	(IVORY) 1 

37,80,82,83 

5300 	89 	210 25)7°9~9 ASSY 	CLAMP SHAFT ASSY 1 

9,16,17 

5310 	88 	160 1)F'15 	(9o) HANDLE 	(BLACK) 1 

37,80,82,83 

5330 	88 	110 5h.'Yl- 	ASSY BRACKET 	ASSY 1 

17,25,27-30,40-43,46,47 

5330 	88 	111Z 7"55.'YF BRACKET 1 

25,27 

5330 	88 	120Z 7-6 ARM 1 

31,33 

5330 	89 	130-1 1:)t-"ffiErt,71- 	ASSY HANDLE 	SHAFT 	ASSY 1 

58,60,78,81 

5330 	89 	217Z q)9 LINK 1 

2,6 

5340 	89 	218Z-1 hG ASSY CAM 	ASSY 1 

2,5 

1 5290 	88 	194 1,- GEAR 1 

2 5290 	89 	219 )(915 BUSHING 3 

3 5290 	88 	193 AS'Yh" STUD 1 

4 5290 	89 	216 t°) PIN 1 

5 5340 	89 	218-1 bL, CAM 1 

6 5330 	89 	217 11)9 LINK 1 

7 5290 	89 	215 95)9 CRANK 1 

8 9684060608 h»D'" M6X6 SET 	SCREW 	M6X6 6 

9 5290 	89 	213 =JI,71- SHAFT 1 

10 9642051614 t1"3*.ZP' 	M5X16 SCREW 	M5X16 5 

11 5290 	89 	211 1'711 -.99ffi- BEARING 	HOLDER 1 

12 9710050008 nu*”1.3 	M5 SPRING 	WASHER 	M5 6 

13 90211 *"-W711)9 	6202ZZ 	BALL 	BEARING 6202ZZ 2 

14 5290 	89 	212 /35- COLLAR 1 

15 9723350008 C-11)9" 	C-35 C-RING 	C-35 1 

16 5300 	89 	214 t”,- GEAR 1 

17 9410302508 A7° 11)9"b°) 	3X25 	SPRING 	PIN 	3X25 2 

M",-1 



_ 

STAND 	LIFTING 	DRIVING 	(CD) sEcTioN 
F 41È-W.C5±3C 1.1- T 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

- ,y1~/10A** 
NO. 	SET NO. / PART NO. ~a/"" 	 PART NAME 

COMPONENT PARTS NO. Q'ty 

19 	5290 	88 	170 E)" SCREW 1 

20 	5290 	37 	814 X9°q)9 SPRING 1 

21 	5290 	88 	134 9593 CLUTCH 1 

22 9684050508 h»9" M5X5 SET 	SCREW 	M5X5 6 

23 9660060014 t9h M6 NUT M6 3 

24 9710060008 )1'* 	M6 SPRING 	WASHER 	M6 3 

25 	5330 	88 	111 7"”9h BRACKET 1 

26 9721070008 E- 11)9 	E-7 E-RING 	E-7 4 

27 	90242 9'")2_ 	MB1210DU BUSHING 	MB1210DU 5 

28 	5290 	88 	180 -.- GEAR 1 

29 	5310 	88 	113-1 =J1,71- SHAFT 2 

30 	5290 	88 	183 - KEY 1 

31 	5290 	88 	131 )(915 BUSHING 1 

32 	9660050014 J-')I- 	M5 NUT 	M5 1 

33 	5330 	88 	120 7-6 ARM 1 

34 	5290 	51 	064 7°IJD9" SPRING 1 

35 	5290 	51 	070 ' PAWL 1 

•36 5290 	51 	063 b°-.) PIN 1 

37- 9648051014 ,53*9 	M5X10 ,SCREW 	M5X10 	• 5 

38 	9717120008 tE.,"h"* 	M12 WAVE 	WASHER 	M12 1 

39 	5290 	29 	315 h,th5- LOCK 	COLLAR 1 

40 	5290 37 	613 1,- GEAR 1 

41 	5290 	88 	133 91,71- SHAFT 1 

42 	5290 	37 	614 t"1,- GEAR 1 

43 9410302008 '7°[1)9't°.) 	3X20 	SPRING 	PIN 	3X20 1 

44 9670062508 V115h 	M6X25 SOCKET 	BOLT 	M6X25 4 

45 	5340 	88 	122 11)9 LINK 1 

46 	5290 	88 	115 5f1-*<-15 RATCHET 	WHEEL 1 

47 9410402808 9°119"b°) 	4X28 	SPRING 	P_IN 	4X28 1 

48 	5290 	88 	112 )4915115- 	 HOUSING 2 

49 	5290 	88 	144 1,- 	 GEAR 1 

50 9410402508 X9° 11,9b°) 	4X25 	SPRING 	PIN 	4X25 1 

51 	5290 	88 	190 t- GEAR 1 

52 	5290 	82 	162 )(915 BUSHING 1 

53 	5310 	89 	134-1 97--. 	(9o) KNOB 	(BLACK) 1 

53.5316 	89 	134 :-...- 	(7<*"11-) KNOB 	(IVORY) 1 

54 	5310 	89 	133-1 ')7:2.. 	(9o) KNOB 	(BLACK) 1 

54 	5316 	89 	133-1 97E. 	(7f*"q-) KNOB 	(IVORY) 1 

55 	5290 	89 	120 UA"- LEVER 1 

9g9 



STAND 	LIFTING 	DRIVING 	(CD) SECTION 

Note: When 
*L  /a). 	-"C`;15C 	"CT 

ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t,y~/~ 
SET NO. / PART NO. 

/415~ 	 PART NAME 
COMPONENT PARTS NO. 

ffla 
Q'ty 

56 5290 	89 	148 1J5— COLLAR 1 

57 90603 CE—q)9" 	CE-12 CE—RING 	CE-12 1 

58 5330 	89 	131-1 )1>7t- SHAFT 1 

59 5290 	89 	112 9r BUSHING 1 

60 5290 	89 	135 -2°(:15-9h SPROCKET 1 

61 5340 88 260 Ufl"— LEVER 1 

62 5330 	88 	262 9')ts" STUD 1 

63 5330 	35 	423 9')[-" STUD 1 

64 5290 	35 	131 '7"'ll)9" SPRING 1 

65 5340 	88 	270 11)9 LINK 1 

66 5290 	21 	521 70 q)2" SPRING 1 

67 9721040008 E—gD9" 	E-4 E—RING 	E-4 1 

68 5300 	33 	562 1J5— COLLAR 2 

69 90628 XtY7°t°) 	SSP-4 SNAP 	PIN 	SSP-4 2 

70 9670041008 Vli'lhh 	M4X10 SOCKET 	BOLT 	M4X10 4 

71 97630 VU)--(1- 	AS-05N 	AC115V SOLENOID 	AS-05N 	AC115V 1 

72 5300 	33 	561-1 t°) PIN 1 

_ 	73 5330 	57 	151 7"5'” BRACKET 1 

74 9670061208 95~151- M6X12 SOCKET 	BOLT 	M6X12 2 

75 9710040008 n","h"* M4 SPRING 	WASHER 	M4 4 

76 9660040014 t')h 	M4 NUT M4 4 

77 5300 	12 	224 L,,_[, PLATE 1 

78 9410403208 Z7°11:99"b°) 	4X32 SPRING 	PIN 	4X32 1 

79 5290 	51 	427 Z7° 11-..59A991-" SPRING 	STUD 1 

80 5296 	88 	161 IN:A-9,*)9-f ~q—) HANDLE 	BODY 	(IVORY) 1 

80 5310 	88 	161 W9F95*D9‹ 	(90) HANDLE 	BODY 	(BLACK) 1 

81 5290 	89 	129 1°-4,— SPACER 1 

82 5300 	37 	815 U-1- 	(7‹15 11—) PLATE 	(IVORY) 1 

82 5310 	37 	815 7°U—F 	(90) PLATE 	(BLACK) 1 

83 5300 37 	820 n)h,\15 	(~11—) HANDLE 	(IVORY) 1 

83 5310 	37 	820 n)h‘li, 	(9o) HANDLE 	(BLACK) 1 

9'"V-4 



VUG 

NOLLO3S (13) 3a1n9 3GIS 



SIDE 	GUIDE 	(CD) SECTION 
* 	 11É--"C'S±iC 	T 	so 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. /PART NO. PART NAME COMPONENT PARTS NO. Wty 

5340 	89 	225Z-1 4/11..'h'fh'(OPS)ASSY 	SIDE 	GUIDE 	(OPS) 	ASSY 1 

8,32 

5340 	89 	226Z-1 ,-(F"h'fF'(NOPS)ASSY 	SIDE 	GUIDE 	(NOPS) 	ASSY 

7,8 

1 	9721100008 E-11:97 	E-10 E-RING 	E-10 3 

2 	5290 	29 	311 ”h"* WASHER 3 

3 	5290 	89 224 A9° 11D7' SPRING 1 

4 	9648051614 T53*:)" 	M5X16 SCREW 	M5X16 2 

5 	5321 	29 	220-1 ;k915 BUSHING 1 

6 	96531 A-f9f 	CS-16-5N SWITCH 	CS-16-5N 1 

7 	5340 	89 	226-1 ',‹F'h'-fh' 	(NOPS) 	SIDE 	GUIDE 	(NOPS) 1 

8 	5290 	37 	513-1 >4915 BUSHING 4 

9 	5310 	89 	223 E.121' SHAFT 1 

10 	5330 	89 	370 11)9 LINK 1 

11 	5290 	89 	324 7°I))9991'" SPRING 	STUD 1 

12 	9710060008 A'*”/J 	M6 SPRING 	WASHER 	M6 1 

13 	9660060014 t'.91' 	M6 NUT M6 2 

-14 9670062508 9h.91r11,1 	M6X25 SOCKET 	BOLT 	M6X25 1 

15 	9642040814 t1'3E)' 	M4X8 SCREW 	M4X8 2 

16 	9710040008 Ai]" 	M4 SPRING 	WASHER 	M4 2 

17 	5486 	42 	517 7591 BRACKET 1 

18 	9648040814 il53E--.)' 	M4X8 SCREW 	M4X8 2 

19 	9721030008 E- 11:99' 	E-3 E-RING 	E-3 3 

20 	5330 	89 	374 M1911°- STOPPER 1 

21 	5330 	89 	376 7°Il2)9' SPRING 1 

22 	5330 	89 	373 q)9 LINK 1 

23 	5290 	89 	325 A7° 11)9' SPRING 1 

24 	5290 	33 	122 Z7° T:59'79'.91'' SPRING 	STUD 1 

25 	5290 	89 	323-2 7ri"Z BOSS 1 

26 	5290 	89 	227-1 ,-f -(915 BUSHING 1 

27 	5290 	32 	141 ?)7E.... KNOB 1 

28 90607 CE -IL-29' 	CE-18 CE-RING 	CE-18 1 

29 9684050508 t-.)k*D' 	M5X5 SET 	SCREW 	M5X5 9 

30 	5330 89 360 7-L ARM 1 

31 	5310 	89 	311 z'r1'71 SHAFT 1 

32 	5340 	89 	225-1 ,fh'i]'‹h' 	(OPS) 	SIDE 	GUIDE 	(OPS) 1 

33 	5290 	29 	315 1)(1J.5- LOCK 	COLLAR 1 

34 9642051614 t1'3:-..)' 	M5X16 SCREW 	M5X16 3 

35 9710050008 /1";,”': 	Mç SPRING 	WASHER 	M5 11 

nnr 



SIDE 	GUIDE (CD) SECTION 
F 	 LTF s. 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME / COMPONENT PARTS NO. Q'ty 

36 5290 89 222 911) BUSHING 1 

37 5330 89 221-1 )(911, BUSHING 1 

38 5340 89 320 9o)ht"(h" FRONT 	GUIDE 

39 9670061208 Vh-')h*'15f. 	M6X12 SOCKET 	BOLT 	M6X12 2 

40 5330 89 351 7"579F BRACKET 1 

41 5340 89 411 STAY 1 

42 9642051014 t'N'~ M5X10 SCREW 	M5X10 8 

43 5340 89 412 h"-11.-" GUIDE 2 

44 5340 89 413 t"‹F" GUIDE 2 

45 9648040614 M4X6 SCREW 	M4X6 4 

46 5330 89 375 hA"- COVER 1 

47 5340 89 421 7<-5-A"- FEELER 	BAR 1 

48 9410302508 X9°T)9"t°D 3X25 	SPRING 	PIN 	3X25 3 

49 90601 CE-q)9" 	CE-8 CE-RING 	CE-8 2 

50 5300 75 112 bo)  PIN 2 

51 5290 89 422 *f)" SCREW 1 

52 5300 59 134 LOCK COLLAR 1 

53 5290 89 423 U°11)9" SPRING 1 

54 9642031614 M3X16 SCREW 	M3X16 2 

55 90644 /V.9”\'1J 	A3 TOOTHED 	LOCK WASHER 	A3 2 

56 5330 61 434 ”55-9h BRACKET 1 

57 97332 -(9f 	D2MV-5L111-1C2 	SWITCH 	D2MV-5L111-1C2 1 

58 5300 21 424 PLATE 1 

59 5290 89 228 7°59" PLUG 1 

60 5290 44 241 ?)7:- KNOB 1 

928 





BACK GUIDE (CD) SECTION 

73R 



   

BACK GUIDE (CD) SECT1ON 
0A-13a, 	1* L 	 F -"C'5±3:C -CT Lso 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

- y1-441/a11,*-%- 
 NO. SET NO. / PART NO. 	 COMPONENT PARTS NO. 

PART NAME 1111M 
Wty 

1 9648051014 	',53* 	M5X10 	 SCREW M5X10 	 4 

2 5340 89 146 	W`99/3"-fh" 	 BACK GUIDE 	 2  

3 5340 89 147 	W"~-(h" 	 BACK GUIDE 	 1  

4 90630 	 AtTY't°) SSP-8 	SNAP PIN SSP-8 	 1  

5 5340 89 145 	7"5- h-')F 	 BRACKET 	 1  

6 9684050508 	1-,t*" M5X5 	 SET SCREW M5X5 	 5 

7 9686062008 	[-)(* 	M6X20 	 SET SCREW M6X20 	 1  

8 9660060014 	J"Yl- M6 	 NUT M6 	 1  

9 5290 29 314 	1-1j5-- 	 LOCK COLLAR 	 1  

10 5290 29 210 	)911, 	 BUSHING 	 2 

11 9710050008 	/1"W'h 	M5 	 SPRING WASHER M5 	 4 

12 9642051614 	j-1'~ M5X16 	 SCREW M5X16 	 4 

13 5330 89 139 	51)97h11/9- 	 RACK HOLDER 	 1  

14 9684060608 	h~ M6X6 	 SET SCREW M6X6 	 1  

15 5330 89 144 	5')9 	 RACK 	 1  

16 9670081608 	Vh-91-WF M8X16 	SOCKET BOLT M8X16 	 2 

17 90802 	 3i-:9 RS35-1 46P 	CHAIN RS35-1 46P 	 1  

18 5290 89 142 	7°oh- 	 SPROCKET 	 1  

19 5330 89 141 	1,-.1791 	 SHAFT 	 1  

20 5310 29 232 	A.Y- 	 STAY 	 1 




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252
	Page 253
	Page 254
	Page 255
	Page 256
	Page 257
	Page 258
	Page 259
	Page 260
	Page 261
	Page 262
	Page 263
	Page 264
	Page 265
	Page 266
	Page 267
	Page 268

